CibCa |

2001-2003
ILLUSTRATED
PARTS LIST

VILLAGER 4, VILLAGER 6,
VILLAGER 8, TRANSPORTER 4,
TRANSPORTER 6
GASOLINE/ELECTRIC
TRANSPORTATION VEHICLES

MANUAL NUMBER 102189903
EDITION CODE 0903B1004A






USING THE ILLUSTRATED PARTS LIST

A WARNING

e This manual is to be used only for identification and ordering of service parts. Be sure to read
and use the maintenance and service manual before attempting any vehicle repairs.

This manual covers all Villager 4, Villager 6, Villager 8, TransPorter 4, and TransPorter 6 vehicles built during
2001, 2002, and 2003 model years.

The manual is divided into 16 sections. Sections 1 through 15 pertain to the transportation vehicles, and
Section 16 pertains to tools that are used on all Club Car products. Note that there are two flags on the
outside edge of each page. The first flag contains the section number of which that page is a part. The other
flag contains the letter G, signifying that the page pertains to the gasoline vehicle only.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section numbers, and under them, the individual page titles and numbers to be
found in that section. The index can be used to find specific parts and assemblies. The index is divided into
numerical and alphabetical listings with the page numbers in italic text.

There is a two-page spread for each individual page title in the Table of Contents. On the left-hand page is an
illustration showing the parts in their relative positions; the parts are each tagged with an item number in a
balloon. The right-hand page is the parts list page, and gives the page title at the top, then the item numbers
(corresponding to the numbers on the illustration), part descriptions, and quantity of parts used. Some item
numbers have more than one part number because several configurations of a component are represented
together on one spread.

There are some wiring diagrams in this manual that cover two pages. For these diagrams the parts list page
will be on the next two-page spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indicated
by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list page. A part
that is indented to level 2 is a component of the level 1 part (assembly) that it is listed under. A level 3 part is
a component of the level 2 part that it is listed under, and a level 4 part is a component of the level 3 part
preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity used per next
higher level assembly of which it is a component. A part that is not indented is a level 1 part. This means that
the quantity given is the quantity used per the portion of the vehicle illustrated on that particular spread.

HOW TO ORDER PARTS

Replacement parts and accessories can be obtained from our network of authorized dealers and
distributors. You can obtain the name and phone number of your closest Club Car contact by visiting our web
site at www.clubcar.com and clicking on the “Find a Dealer” link or by calling our toll-free Service Parts and
Technical Assistance hotline at (800) 872-2246 or (706) 863-3000, extension 3281 or 3854.

Club Car |8

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413
www.clubcar.com




NOTE: This illustrated parts list represents the most current information at the time of publication. Club
Car, Inc. is continually working to further improve its vehicles and other products. These improve-
ments may affect the parts used to service the vehicle. Any modification and/or significant change
in specifications will be forwarded to all Club Car distributors/dealers and will, when applicable,
appear in future editions of this illustrated parts list.

Club Car, Inc. reserves the right to change specifications and designs at any time without notice
and without the obligation of making changes to units previously sold.

Copyright © 2003 Club Car, Inc.

Club Car, PowerDrive, and ArmorFlex

are registered trademarks of Club Car, Inc.
This manual effective July 24, 2000.

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



The tables below highlight the differences between Villager and TransPorter vehicles. Use these tables as a
guide when ordering parts for your vehicle.

For a complete list of vehicle specifications, refer to the vehicle’s owner's manual or maintenance and service
manual.

Villager 4 Villager 4 Villager 6 Villager 6 Villager 8 Villager 8
SPECI FICATIONS Gasoline Electric Gasoline Electric Gasoline Electric

Engine: FE290 .

Engine: FE350 . .

Key switch: key-start . .

Key switch: pedal-start . . . .

Electrical System: PowerDrive System 48 . .

Electrical System: IQ System see note

Brakes: 2-wheel, self-adjusting . .

Brakes: 4-wheel, manually-adjusting . . . .

Suspension: Front mono-leaf and rear multi-
leaf springs

Suspension: Front and rear multi-leaf springs . . . .

Standard light package . . o .

TransPorter 4 TransPorter 4 TransPorter 6 TransPorter 6
S PECI FICATIONS Gasoline Electric Gasoline Electric

Engine: FE350 . . . .

Key switch: key-start . .

Key switch: pedal-start o o

Brakes: 2-wheel, self-adjusting

Brakes: 4-wheel, manually-adjusting . . . .
Suspension: Front mono-leaf and rear multi-leaf springs . .
Suspension: Front and rear multi-leaf springs . .

Standard light package . . . o

NOTE: 2001 model-year Villager 4 electric vehicles used the PowerDrive System 48 electrical system.
Beginning 2002 model-year , all Villager 4 electric vehicles use the 1Q System.

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List






CONTENTS

SECTION 1 - BODY AND TRIM

(0T ) =T T | RSP 1-3
Dash and FIOOr COMPONENES ........oiiiiiiiiiiieiiie e eee ettt et e et e et e e ste e e s be e e e sseeeaabeeeeanseeeanseeeanreeeannes 1-5
Rear Body and Fender — VIlIRgEr 4 ...t 1-7
Front Seat Bottom and Armrests — VIllager 4 ...t 1-9
Seat Backs, Rear Seat Bottom and Support Structure — Villager 4 ..........ccooieeiiiii e 1-11
Rear Footrest and Handrails — Villager 4, Villager 6, and Villager 8 ..., 1-13
Center Body and Trim — Villager 6 and Villager 8 ..........cooo oo 1-15
Rear Body and Fender — Villager 6 and Villager 8 ..........cuuiiiiiiiiiiiiiiee e 1-17
Seat Bottoms — Villager 6 and VIllager 8 ..........oooiiiiiiiiiii e 1-19
Seat Backs and ArmRests — Villager 6 and Villager 8 .........cuueiiiiiiiiiiii e 1-21
Rear-Facing Seat and Support — Villager 6 and Villager 8 ..........coooiiiiiiiiiiie e 1-23
First Seat and Support Structure —TransPorter 4 and TransPorter 6 ..........ccccoeieeiiiiieiee e 1-25
Second Seat and Support Structure —TransPorter 4 and TransPorter 6 ........cccccceeeeeeeeiiccniveeeenennn. 1-27
Third Seat and Components — TraNSPOMEr 6 ..........cooiiiiiiiiieiie et e e 1-29
Rear Footrest and Handrails — TranSPOMEr 6 ...........eveiiiiiiiieeee e 1-31
Rear Body Trim — TransPorter 4 and TranSPOMEr 6 ...........cooveiiiiiieiieeeerrr e e e e e e e e e e e eeeeeees 1-33
Rear Cargo Bed — TranSPOMEr 4 ... ettt et e e emee e eneeas 1-35
Stake Side — TranSPOMEr 4 ...t e e r e e e e sans 1-37

SECTION 2 - WHEELS AND TIRES

Wheels and TireS — VIllAgEr 4 ..ot e e s 2-3
Wheels and Tires — Villager 6, Villager 8, TransPorter 4, and TransPorter 6 ..........ccccocceeieniiieennn. 2-5

SECTION 3 - DECALS

(D =Tor Y 1 = 1= PSPPI 3-3
Decals — Villager 4, CONtINUE .......coeiiiiiiiee ettt e e et e e e e et e e e e s snte e e e e ennreeeeeennnees 3-5
Decals, Front Body — Villager 6 and Villager 8 ..........cooo o 3-7
Decals, Rear Body — VIlIAgEr 6 .......cccooiiiiiiiiiiiiie ittt st e e e e 3-9
Decals, Center and Rear Body — VIllager 8 ...........oo ittt 3-11
Decals — TransPorter 4 and TranSPOMEr 6 ........ooo oo 3-13
Decals — TransPorter 4 and TransPorter 6, ContinUEd ..........cooovvveiiiiiiieiee e 3-15
Decals — TransPorter 4 and TransPorter 6, ContinUEd ............cccceiieiiiiiiie e 3-17

SECTION 4 - BRAKES, PEDAL, AND CABLE ASSEMBLIES

Rear Brake Assembly, Self-Adjusting — Villager 4 ..o 4-3
Rear Brake Assembly, Manually Adjusted — Villager 6 and 8, TransPorter4 and 6 ........................ 4-5
Brake Pedal and Cable Assembly — Vehicle with Two-Wheel Brakes .........ccccceeviiiiciiiiiieiineeeeeeene 4-7
Brake Pedal and Cable Assembly — Vehicle with Four-Wheel Brakes ..........ccccoceiiiiieniiiiiiiienee, 4-9

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



CONTENTS

Front Brake Assembly — Vehicle with Four-Wheel Brakes ... 4-11
Accelerator Pedal Assembly — Villager 4, all Electric with MCOR, and Gasoline Vehicles .............. 4-13
Accelerator Pedal Assembly — Electric Vehicles with Potentiometer ...........ccccciiiiiiiiiiiie, 4-15

SECTION 5 - STEERING, FRONT AND REAR SUSPENSION

3 (T=TqT o T O o 11T 4o o PP 5-3
Steering GEAr ASSEMDIY ......oiiiiiii ittt e bt e e s bt e e s bt e e e bee e s eabe e e eabeeeanreeesaneens 5-5
Front Suspension, Upper — VIllAgEr 4 ...ttt e e et e e e e snee e e e enes 5-7
Front Suspension, LOWEr — VIllAgEr 4 ........ooo ittt e e 5-9
Front Suspension, Upper — Villager 6, Villager 8, TransPorter 4, and TransPorter 6 ...................... 5-11
Front Suspension, Lower — Villager 6, Villager 8, TransPorter 4, and TransPorter 6 ............c......... 5-13
Rear Suspension — VIllAGEI 4 ........oo oottt 5-15
Rear Suspension — Villager 6, Villager 8, TransPorter 4, and TransPorter 6 ............ccccceevvcvveeeennns 5-17
Stabilizer Bar — Gasoline Villager 6, Villager 8, TransPorter 4, and TransPorter 6 .............ccccou..e.. 5-19

SECTION 6 — ELECTRICAL SYSTEM — GASOLINE VEHICLE

Forward/Reverse Shifter Assembly — Gasoling Vehicle ... 6-3
WirNg — Gasoline VIlIAGEr 4 ...... ..ottt e e e e e e 6-5
Electrical Component Box — Gasoline Villager 4 ...........oooiiioiiiiiiii e 6-7
Electrical Components, Front Body — Gasoline Villager 4 ..........occuueviiiiiiiiei e 6-9
Wiring — Gasoline Villager 6, Villager 8, TransPorter 4, and TransPorter 6 ...........cccccceeviiieeeinineen. 6-13
Electrical Component Box — Gasoline Villager 6 and 8, TransPorter 4 and 6 ............ccccevieeeiiieeens 6-15
Electrical Components, Front Body — Gasoline Villager 6 and 8, TransPorter 4 and 6 ................... 6-17
Controls and Indicators — Gasoline Villager 6, Villager 8, TransPorter 4, and TransPorter 6 .......... 6-19
Electrical Components, Rear Body — Gasoline Villager 6 and Villager 8 ..........ccoccviiiiieiiiiiiiienens 6-21
Electrical Components, Rear Body — Gasoline TransPorter 4 and TransPorter 6 ............ccccceeeeeee 6-23
Starter/Generator ASSEMDIY ........ooi it e et et e e e e e e e e e e nte e e ene e e anreeeeneean 6-25
Starter/Generator MOUNTING .....c.eoiiiiiiiiie e 6-27
Battery — Gasoling VENICIE ........ocoiiiiiiii e 6-29
SECTION 7 — ENGINE
FE290 Engine — Shrouds and BracCkets ..........ccuiiiiiiiiiiiiiiiiiiee et 7-3
FE290 Engine — Ignition Components and Flywheel ...........cccooiiiiiii e 7-5
FE290 Engine — Oil CIrCUIAtION .......coouiiiiiiieie et 7-7
FE290 ENgine — CylINAEr HEAM .......oooiiiiiiiiie ettt ettt e e e st e e e s snee e e e e eaes 7-9
FE290 Engine — Crankcase, Camshaft and Oil SENSOr ..........cccccccviiiii i 7-11
FE290 Engine — Crankcase and Crankshaft ............oociiiiiiiiiii e 7-13
FE350 Engine — Shrouds and BracCKets ..........ccuiiiiiiiiiiiiiiiiiee et 7-15
FE350 Engine — Ignition Components and Flywheel ...........ccccooiiiii e 7-17
FE350 Engine — Oil CIrCUIAtION .......coouiiiiiiieei ettt nae e 7-19

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



CONTENTS

FE350 Engine — CyliNder HEAMA ........oiiiiiii ittt e sne s 7-21
FE350 Engine — Crankcase, Camshaft and Oil SENSOT .........coccviiiiiiiiiiiie e 7-23
FE350 Engine — Crankcase and Crankshaft ... 7-25
ENGING MOUNTING ...t e e e e e e e e e s b e e e e e e b b e e e e e anbee e e e e annreas 7-27

SECTION 8 — FUEL, INTAKE, AND GOVERNOR SYSTEMS

DT V) (=Y 4 PR RR 8-3
Carburetor Assembly, FE290 Engine — VIllager 4 .........occeii e 8-5
Carburetor Assembly, FE350 Engine — Villager 6, Villager 8, TransPorter 4, and TransPorter 6 .... 8-7
Carburetor INSTAllAtION .........ccuuiiii e e e e e e st e e e e anr e e e e sanreeeeaeaan 8-9
Governor and ACCEIErator CabIES ........oocuuiiiiiiiiiiie et e e e e e s s e e e e snreeeeeeanes 8-11
Intake Duct, Choke, and Air Box Assembly — Villager 4 ... 8-13
Intake Duct, Choke, and Air Box Assembly — Villager 6 and 8, TransPorter4and 6 ...................... 8-15

SECTION 9 - EXHAUST SYSTEM

Exhaust System, FE290 — VIllager 4 .......ooo ittt sanee s 9-3
Exhaust System, FE350 — Villager 6, Villager 8, TransPorter 4, and TransPorter 6 ...........ccc.cc....... 9-5

SECTION 10 - TORQUE CONVERTER

[0V 7= O (1] (o] 10-3
(D] 1YL=Y T O [ (o) o H TR 10-5

SECTION 11 — UNITIZED TRANSAXLE - GASOLINE VEHICLE

Unitized Transaxle, Gasoline Vehicle — Gear Cases and Brackets ........cccccccceeiiiiiiiiiiiiiiiieeveveiin, 11-3
Unitized Transaxle, Gasoline Vehicle — F&R Transmission and Gear Reduction .........ccccccvvvvvvnnneee 11-5
Unitized Transaxle, Gasoline Vehicle — Differential and AXIES ........ccceeeeeeiieeiiiiiiiiiiiiiieeeeeeeeee, 11-7

SECTION 12 — ELECTRICAL SYSTEM - ELECTRIC VEHICLE

Electrical Components, Front Body — Villager 4 VEhiCle ..o 12-3
Multi-Step Potentiometer — Villager 4 PowerDrive System 48 Vehicle ..........ccccooiiiiiieiiiiiiiiienee, 12-5
Wiring — Villager 4 PowerDrive System 48 Vehicle with Multi-Step Potentiometer ............c.ccocceee. 12-7
Motor Controller Output Regulator (MCOR) — PowerDrive System 48 and 1Q System Vehicles ..... 12-9
Wiring — Villager 4 PowerDrive System 48 Vehicle with MCOR ..........cccoiiiiiiiiiii e 12-11
Forward/Reverse Switch — PowerDrive System 48 Vehicle ........cccccoviiiiiiiiiiiiieee e 12-13
Batteries, Charger Receptacle — Villager 4 PowerDrive System 48 Vehicle ........ccccccceiiiieiiinineen. 12-15
Computer, Controller, and Solenoid — Villager 4 PowerDrive System 48 Vehicle ............ccccoeueenee. 12-17
Wiring — Villager 4 1Q System VEhICIe .........cooiiiiiiiiiiie e 12-19
Forward/Reverse Switch, Tow/Run Switch — Villager 4 1Q System Vehicle ...........ccccoeieiiiiennnenn. 12-21
Batteries, Charger Receptacle — Villager 4 I1Q System Vehicle .........ccccoooiiiiiiiiiiiiiiiee e 12-23

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



CONTENTS

Computer, Controller, and Solenoid — Villager 4 1Q System Vehicle ..........cccoooiiiiiiiiiniiciiieeenen. 12-25
Continuously Variable Potentiometer — Villager 6 and 8, TransPorter 4 and 6 Vehicles ................. 12-27
Wiring — PowerDrive System 48 Villager 6 and 8 with Continuously Variable Potentiometer .......... 12-31
Wiring — PowerDrive System 48 Villager 6 and 8 Vehicles with MCOR ..........cccccoiiiiiiiiieniiiee e, 12-35
Electrical Components, Front Body —Villager 6 and 8, TransPorter 4 and 6 Vehicles ..................... 12-37
Controls and Indicators —Villager 6 and 8, TransPorter 4 and 6 Vehicles ........c.ccccoveeiiiiieneinnineen. 12-39
Electrical Components, Center Body — Villager 6 and 8, TransPorter 4 and 6 Vehicles .................. 12-41
Electrical Components, Center Body, Continued —Villager 6 and 8, TransPorter 4 and 6 Vehicles 12-43
Charger Receptacle — Villager 6 and Villager 8 VEhiCIEs .........cccoviiiiiiiiciec e 12-45
Electrical Components, Rear Body —Villager 6 and Villager 8 Vehicles ............ccocoiiiieniiiiiiienens 12-47
Wiring — TransPorter 4 and TransPorter 6 with Continuously Variable Potentiometer .................... 12-51
Wiring — TransPorter 4 and TransPorter 6 with Motor Controller Output Regulator (MCOR) .......... 12-55
Electrical Components, Rear Body — TransPorter 4 and TransPorter 6 Vehicles .............cccceeeenn. 12-57

SECTION 13 — ELECTRIC MOTOR

Motor — PowerDrive System 48 VENICIE ......ccoouiiiiiiiiii ittt 13-3
Motor — 1Q SyStemM VENICIE ......oeiiiiiiiiiie et 13-5

SECTION 14 — TRANSAXLE - ELECTRIC VEHICLE

Transaxle, Type G — EIECIC VENICIE ......coooiiiiiiiiie e e 14-3

SECTION 15 - BATTERY CHARGER

PowerDrive Battery Charger, Domestic — Villager 4, Villager 6, and Villager 8 ...........cccccovvieeeennnne 15-3
PowerDrive 2 Charger, DOmEeStiC — VIllagEr 4 ........ooo ittt 15-5
PowerDrive Battery Charger, Export — Villager 4, Villager 6, and Villager 8 .........cccccooveviiiiiiienens 15-7
PowerDrive Battery Charger, European — Villager 4, Villager 6, and Villager 8 ...........ccccovviieeeennnne 15-9
Onboard PowerDrive Battery Charger, Domestic — TransPorter 4 and TransPorter 6 .................... 15-11
Onboard PowerDrive Battery Charger, Export — TransPorter 4 and TransPorter 6 ............ccccoeueee. 15-13

SECTION 16 — MAINTENANCE AND SERVICE TOOLS

Maintenance and SEIVICE TOOIS ......coiiiiiiieii it e e e et e e e ettt e e e e e e e ab e e e s eeaaaaeeesesbaaneeaees 16-3
Maintenance and Service ToOoIS, CONtINUEA .........oiiiiiieiiii i e e e e e e e e e e 16-5
Maintenance and Service ToOoIS, CONtINUEA ...........uueuuiiiiiieieieeeeeee et 16-7

SECTION i — INDEX

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



BODY AND TRIM E



TYPICAL 2
PLACES
TYPICAL 2 —
PLACES
A

TYPICAL 6
PLACES

TYPICAL 2
N\ PLACES

TYPICAL 8
PLACES

TYPICAL 2
PLACES

TYPICAL 12
PLACES

TYPICAL 2
PLACES

Page 1-2 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



FRONT BODY

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 [0T7080 | Kit, Front Bumper (includes items 2 - 5) .......cccccoiiiiiiiiiiiiicc e 1 1
2 T0T6808 BUMPEN, FroNt ... 1 1
3 7257 Screw, Phillips Truss-Head, 5/16-18 X 1 ..o, 2 2
4 373 Nut, Nylon Lock, 5/16-18 .......cccccciiiiiiiic 2 2
5 0769641 Rivet, Blind PUSh Type ... 2 2
6 (071670207 | Nameplate, Club Car (SIIVEr) ........ccooiiiiiiee e 1 1
6 (074799 | Nameplate, Club Car (gold) ..o 1 1
7 01692507 | Body, Front — Beige (Villager 4 only without headlights) .............cccccceoe. 1 1
7 07692509 | Body, Front —White .........cccociiiiiiiiiii 1 1
7 [OT692504 | Body, Front — Gray ......occcooiiiiieiee e e 1 1
7 [0T692504 | Body, Front — Red ... 1 1
7 01692509 | Body, Front — Pacific Blue (royal blue) ..........cccccoiiiiieiiiiceeeeee e 1 1
7 [0T6925TF | Body, Front — Dark Green ...........cccvriiiiniinsi e 1 1
7 [OT69Z5TT] | Body, Front — Black .........cccooiiiiiiiiiiii e 1 1
7 07692579 | Body, Front — Classic Blue (Navy) ... 1 1
7 (01692573 | Body, Front — Burgundy ........ccccoociiiiiiiiii s 1 1
7 016925174 | Body, Front — Dark Gray (TransPorter vehicles only) .........ccccoceveiiiieennenns 1 1
7 [0T692579 | Body, Front — Safety Yellow (TransPorter vehicles only) ..........cccccccevveernenne 1 1
7 [07693907] | Body, Front with Headlight Opening — Beige ..........cccccooiiiiiiiiiicee 1 1
7 07693909 | Body, Front with Headlight Opening —White ............ccociiiiiiiiiiiiiin, 1 1
7 01693904 | Body, Front with Headlight Opening — Gray .........ccccocveveenveesienie e 1 1
7 101693906 Body, Front with Headlight Opening — Red ..........cccoooiiiiiiiinie s 1 1
7 (07693909 Body, Front with Headlight Opening — Pacific Blue (royal blue) ................. 1 1
7 07693909 | Body, Front with Headlight Opening — Dark Green ...........ccccoviiiiiinnienen, 1 1
7 [0T69397g | Body, Front with Headlight Opening — Black ............cccocoviiiiiiiiiinnen, 1 1
7 01693917 | Body, Front with Headlight Opening — Classic Blue (navy) .........ccccccceveveene 1 1
7 07693979 | Body, Front with Headlight Opening — Burgundy ..........ccccccoiiiiiniiiiinnnnns 1 1
7 101693913 | Body, Front with Headlight Opening — Dark Gray (TransPorters only) ....... 1 1
7 01693974 | Body, Front with Headlight Opening — Safety Yellow (TransPorters only) ... | 1 1
8 257 Screw, Phillips Truss-Head, 5/16-18 X 1 ......cccoiiiiiiiiiiieee e 2 2
9 [OTTOTE | Trim, Front BOAY ........coooiiiii e 1 1
10 [[0T0435 | Bolt, Carriage, 5/16-18 X 1 ....cceoiiiiiiiiiiici 2 2
11 247 Washer, Flat, 5/16 ......cooooeiiiieeeeeeeeeeeer et 2 2
12 273 Nut, NYlon LOCK, 5/168-18 ......covieiiiiiie e 2 2
13 [OTT0T7 | Screw, Flange Lock, #8-32 X 3/8 ........cccoviiiiiiiiceeeeeceee e 6 6
14 1011394 Nut, Slab Base “T” (package of 4 pieCeS) .....cccvevveiiiiiireeenieee e 1 1
15 101347501 Trim, Side Bumper Guard (Villager 4) ... 2 2
15 [OT6717 | Trim, Side Bumper Guard (Villager 8) .........cccovveviiieeriieiienieeeenre e 2 2
15 | [OT79T907] | Trim, Side Bumper Guard (Villager 8) .........ccooooiiiiiiiiiciiee e 2 2
15 | [0T347503 | Trim, Side Bumper Guard (TransPorter 4 and TransPorter 6) .................... 2 2
16 | [U0Z3T0707 | Screw, Hex Washer-Head, #8-18 X 3/8 ........ccccoiiiiiiiiiiii 8 8
17 [02259007] | Decal, IR (gOld) ......ccoiiiiiiiiiiii e 1 1
17 | [0Z259T07] | Decal, IR (SIVEr) ..o 1 1
18 | [0T870407 | Extrusion, Front Fender (vehicles with 4-wheel brakes) ...........ccccccenee 2 2
19 [[0T0434 | Barrel, Plastic (vehicles with 4-wheel brakes) ... 12 12

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 1-3



.?sku=1017080
.?sku=1016868
.?sku=7251
.?sku=7251
.?sku=7473
.?sku=7473
.?sku=1016967
.?sku=101670201
.?sku=1014198
.?sku=101692501
.?sku=101692502
.?sku=101692504
.?sku=101692506
.?sku=101692509
.?sku=101692510
.?sku=101692511
.?sku=101692512
.?sku=101692513
.?sku=101692514
.?sku=101692515
.?sku=101693901
.?sku=101693902
.?sku=101693904
.?sku=101693908
.?sku=101693909
.?sku=101693910
.?sku=101693911
.?sku=101693912
.?sku=101693914
.?sku=7251
.?sku=7251
.?sku=1011014
.?sku=1010435
.?sku=1241
.?sku=7473
.?sku=7473
.?sku=1011017
.?sku=1016711
.?sku=101791901
.?sku=101347503
.?sku=102310701
.?sku=102259001
.?sku=102259101
.?sku=101870401
.?sku=1010434

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 1-4



DASH AND FLOOR COMPONENTS

ITEM | PARTNO. | DESCRIPTION RS

12 3 4
1 1013344 | Component, Dash, Driver-Side (bIack) .........ccccocoeiiiiiiiiieiiiiee e 1 1
2 [0T3343 | Component, Dash, Passenger-Side (black) .........ccccooveiiiiiiiniciiiecieeee 1 1
3 [°73 Rivet, Aluminum POp, /16 ....cooviiiiii e 5 5
4 101660404 | Panel, Center Dash ... e 1 1
5 [0T4643 | Kit, Snap Washer (black) (includes items 6 - 9) ........ccccoviiiviiieerieeeieeee 2 2
6 [O710T9 Nut, Speed, #10-32 ....oooiiiiiei e 1 1
7 1011382 Washer, Cup, #10 ..o e 1 1
8 1620 Screw, Sheet Metal, #10 X 3/4 ....ooviiiiiiee e 1 1
9 (013494 Cover, Screw-Head ... 1 1
10 [0T5039 | Mat, Floor, Front ... 1 1
11 (017289 Mat, Floor, Rear (Villager 6 and Villager 8 only; Villager 8 requires

QUANTIEY OF 2) e 1 1
11 [016779 | Mat, Floor, Rear (TransPorter 4 and TransPorter 6 only) ..........c.cccocceeenee 1 1
12 [0T708307 | Kit, Drink Holder (includes items 13 and 14) (Villager vehicles only).......... 2 2
13 78417 Screw, Hex-Head Cap, 1/4-20 X 3/4 ....oooooeeiiee e 2 2
14 1016952 U-NUL, 174-20 .ot 2 2

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 1-5


.?sku=1013343
.?sku=7973
.?sku=1014645
.?sku=1011019
.?sku=1013494
.?sku=1015032
.?sku=1017289
.?sku=1016718
.?sku=101708301
.?sku=7847

Page 1-6 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



REAR BODY AND FENDER - VILLAGER 4

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4

1 BZ51] Screw, Phillips-Head, 1/4-20 X 1 ....c.ooiiiiiiiee e 8 8
2 [0T904707] | Plate, Body KicK ......cooiiiiiiii e 1 1
3 074309 Washer, Flat, Type B, 1/4 ....oooo e 2 2
4 1012412 Plate, Body HINGE ......ooeiiiiieee e 2 2
5 BZ33 NUt, NYION LOCK, 1/4-20 .....oeeieieieiee et e e e e e e e e e e e e e e nannes 12 12
6 B33 WaSher, Flat, 1/4 .......oooo oottt 10 10
7 [[0T3039 | Door, Access —Black ..........ccccociiiiiiiiiiiii 1 1
8 [OT5528 | Nut, BliNd, 1/4-20 .....cooeiiei e e e 2 2
9 [0T692607] | Body, Rear —Beige ......coociiiiiiie e 1

9 07692609 | Body, Rear —WHhite .........cccooiiiiiiiiiiic 1

9 [0T692604 | Body, Rear — Gray ..........ccccooiiiiiiiiiiie e 1

9 (07692609 | Body, Rear —Red ... 1

9 01692609 | Body, Rear — Pacific Blue (royal blue) ...........ccooviiiiiiiniiiiiecien, 1

9 101692610 Body, Rear — Dark GreeN.......ccovviiiii ittt 1

9 [OT69Z26T]] | Body, Rear —Black .........cocoiiiii e 1

9 01692679 | Body, Rear — Classic Blue (Navy) ........cccciiriiiiiniiiin e, 1

9 101692613 Body, Rear — BUrguNAy .........ccoooiuiiiiiiiiieie et 1

9 [0T693307] | Body, Rear —Beige ......coociiiiiiiee e 1
9 07693309 | Body, Rear —White .........cccoiiiiiiiiiiiii 1
9 [[0T693304 | Body, Rear — Gray ...........cccooiiiiiiiiiie e 1
9 (07693309 | Body, Rear —Red ... 1
9 01693309 | Body, Rear — Pacific Blue (royal blue) ...........ccooviiiiiiiniii e, 1
9 [[0T6933TY | Body, Rear —Dark Green .........ccccccoiiiiiiiiiiiiicic e 1
9 [OT6933TT] | Body, Rear —BIack ........cocoiiiii e 1
9 [0T6933T9 | Body, Rear — Classic Blue (Navy) .........cccciiiiiiiiniiiines e, 1
9 [[0T6933T3 | Body, Rear —Burgundy ...........ccooiiiiiiiiiii e 1
10 [OT7T4T] | Support, Front BOAY ........cciiiiiiiiiiie e 1 1
11 [OT7938 | Fender, INNEr ... 2 2
12 [OT7748 | Clip, Body KEEPETI ......ccoiiiiiiieiiiie e 2 2
13 | [0Z3T0707] | Screw, Hex Washer-Head, #8-18 X 3/8 .........ccciiiieiiiiiee e 2 2
14 304 Screw, Hex-Head Cap, 1/4-20 X 1 ..vveiiiiiciiiee e 4

15 [OT7Z8TE | SPACEL, 1-7/8 ... 2
16 [OT7ZBTH | SPACEL, 1/2 ..o e 2
17 [OT2T59 | Screw, Hex-Head Cap, 1/4-20 X 2-3/4 ......cccceviiiiiiiii i 2
18 279 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ..o 2
19 8743 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ........ovviveeeeieeee e 2 2

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 1-7


.?sku=8251
.?sku=101904101
.?sku=1014306
.?sku=8233
.?sku=332
.?sku=1013032
.?sku=1015525
.?sku=101692601
.?sku=101692602
.?sku=101692604
.?sku=101692606
.?sku=101692609
.?sku=101692611
.?sku=101692612
.?sku=101693301
.?sku=101693302
.?sku=101693304
.?sku=101693306
.?sku=101693309
.?sku=101693310
.?sku=101693311
.?sku=101693312
.?sku=101693313
.?sku=1017141
.?sku=1017936
.?sku=1017748
.?sku=102310701
.?sku=1017814
.?sku=1017815
.?sku=1012159
.?sku=7479
.?sku=8248

Page 1-8

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List




FRONT SEAT BOTTOM AND ARMRESTS - VILLAGER 4

ITEM | PARTNO. | DESCRIPTION RS
12 3 4
1 02772207 | Assembly, Seat Bottom — Buff (includes items 2 and 3) ..........ccccooeceenennee. 1 1
1 02174209 | Assembly, Seat Bottom — White (includes items 2 and 3) ...........c..cccoeeeeee 1 1
1 027174204 | Assembly, Seat Bottom — Black (includes items 2 and 3) .........c.cccocoeeeeene 1 1
1 02772205 | Assembly, Seat Bottom — Gray (includes items 2 and 3) ...........cceceeeneneee. 1 1
2 [0T998207 Cover, Vinyl Seat Bottom — BUff ..., 1 1
2 07998202 Cover, Vinyl Seat Bottom —White ..........ccccoiiiiiii e, 1 1
2 [0T998204 Cover, Vinyl Seat Bottom — Black ............ccccoeiiiiiiiiii, 1 1
2 [0T998209 Cover, Vinyl Seat Bottom — Gray .........ccccoooiiiiiiiiiiii e, 1 1
3 1010543 L1 TST=1 0 A TAY o o Yo N 4 4
4 [OTI8760T | Armrest, Driver-Side ... 1 1
5 [[0T98550T] | Armrest, Passenger-Side ..o 1 1
6 1016916 Screw, Hex-Head Cap, 1/4-20 X 1-1/2 ..ot 8 8
7 B33 Washer, Flat, TYPE A ..ot 8 8
8 [0TT659 | Plate, Seat Hinge, Stainless Steel ... 2 2
9 [[07954307] | Screw, Hex-Head Cap, 1/4-20 x 3/4 (with patch) ..........cccooiiiiiiiiiiiins 4 4
10 | [OT9IBB0T | Gasket, Seat ... 2 2
11 [0T4399 | Mat, Bag ResSt .....ccccciiiiii e 2 2
12 [OT0434 | Barrel, PIAStiC ..o e 8 8

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 1-9


.?sku=102174201
.?sku=102174202
.?sku=102174204
.?sku=102174205
.?sku=101998201
.?sku=101998202
.?sku=101998204
.?sku=101998205
.?sku=101987601
.?sku=101985501
.?sku=332
.?sku=1011652
.?sku=101954301
.?sku=101998501
.?sku=1014392
.?sku=1010434

Page 1-10

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



SEAT BACKS, REAR SEAT BOTTOM AND
SUPPORT STRUCTURE - VILLAGER 4

ITEM | PARTNO. | DESCRIPTION RS
123 4
1 01564805 | Assembly, Seat Bottom — White (includes items 2 and 3) ...........cccceneneee. 1 1
1 [[0T564807 | Assembly, Seat Bottom — Gray (includes items 2 and 3) ............ccccceeeienee 1 1
1 07564809 | Assembly, Seat Bottom — Black (includes items 2 and 3) .........c.cccocceeeeeee 1 1
2 [0T562704 Cover, Vinyl Seat Bottom —White ...........ccccooiiiiiiiii e, 1 1
2 01562704 Cover, Vinyl Seat Bottom — Black ..., 1 1
2 (01562719 Cover, Vinyl Seat Bottom — Gray ..........cccoooiiiiiniiice e, 1 1
3 1010543 [T 8 A4 o oo PSR 7 7
4 BZ51] Screw, Phillips Truss-Head, 1/4-20 X 1 ..o 5 5
5 [OTI578 | Washer, Flat, 5/16 .......ccccoiiiiiiiiiiiiiinc 3 3
6 [OTTZTT | SUuppOort, SEat ..o e 1 1
7 B304 Washer, Internal Tooth LOCK, 1/4 .....ooveeeeieeeeee e 5 5
8 [[07954307] | Screw, Hex-Head Cap (with adhesive patch), 1/4-20 X 3/4 ........cccocoeeieene 16 16
9 [UTT389 | Bumper, Rubber (package of 5) .......ccocoviiiieiiiiiieseeceese e 1 1
10 [0T565209 | Assembly, Seat Back, Thin — White (includes items 11 and 12) ................ 4 4
10 | [OT565209 | Assembly, Seat Back, Thin — Black (includes items 11 and 12) ................. 4 4
10 101565206 | Assembly, Seat Back, Thin — Gray (includes items 11 and 12) ................. 4 4
11 013335 Cap, Seat Back — BIack ..........cccccooiiiiiiiiiiicic e, 1 1
12 | [0T5626074 Cover, Vinyl Seat Back —WHhite ..........ccooiiiiii e, 1 1
12 | [OT562604 Cover, Vinyl Seat Back — Black ...........cccociiiiiiiiiiiiin e, 1 1
12 | [0T562605 Cover, Vinyl Seat Back — Gray ..........ccccooiiiiiiiiiiicic e, 1 1
13 [OTTT8Y | Support, Seat Back ........ccoooiiiiiiiii e 2 2
14 1011219 | Assembly, Hinge (includes items 15 - 21) ....ccoooiiiiiiiiiiiii e 1 1
15 [oT1227) Hinge, Short ... 2 2
16 075097 Nut, Centerlock Cap, 1/4-20 X 1/4 ......coooiiiiiee e 2 2
17 1010695 Washer, Curved Spring, 1/4 ...t 2 2
18 8028 BUShing, NYION ... 6 6
19 B33 Washer, Flat, 1/4 ... e 2 2
20 [o11223 Pin, HiNge, LONG ....ccoiiiiiiiiic 1 1
21 [o11229 HINGE, LONG ... 1 1
22 [FA73 | Nut, Nylon Lock, 5/16-18 ......ccccoiiiiiiiiiiiiiiici 2 2
23 247 Washer, Flat, 5/16 ......cooooeiiiieeeeeeeeeee et r b 6 6
24 [[0T0577 | Screw, Hex-Head Cap, 5/16-18 X 1-1/2 ... 2 2
25 1017774 SPACEN, BOAY ...t 4 4
26 | [OUT9T0407] | Screw, Thread-Forming, 5/16-18 X 1-1/4 .......cccooiiiiiiiiiii e, 4 4
27 [O0T4007 | Washer, LOCK, 1/4 ..o 2 2
28 1016916 Screw, Hex-Head Cap, With Nylon Patch, 1/4-20 x 1-1/2 .....ccccceeviiieeennne 2 2

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 1-11



.?sku=101564805
.?sku=101564807
.?sku=101564808
.?sku=101562702
.?sku=101562704
.?sku=101562710
.?sku=8251
.?sku=1011578
.?sku=1011210
.?sku=8304
.?sku=101954301
.?sku=1011389
.?sku=101565202
.?sku=101565205
.?sku=1013335
.?sku=101562602
.?sku=101562604
.?sku=101562605
.?sku=1011182
.?sku=1011221
.?sku=1015091
.?sku=332
.?sku=1011222
.?sku=1011220
.?sku=7473
.?sku=1241
.?sku=1010577
.?sku=101910401
.?sku=1014007

Page 1-12 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



REAR FOOTREST AND HANDRAILS -
VILLAGER 4, VILLAGER 6, AND VILLAGER 8

ITEM | PARTNO. | DESCRIPTION RS
123 4
1 [0T847204 | Armrest, Rear Seat, Driver-Side ..., 1 1
2 [[0T847207] | Armrest, Rear Seat, Passenger-Side .............cccooiiiiiiiiiiiicnc e 1 1
3 01847707 | Assembly, Rear Footrest (includes items 4 - 9) ..o 1 1
4 101347505 LCTUE= Vo I =100 o] o= RS 1 1
5 [0T840907 Mat, FOOIEST ... 1 1
6 (070434 Fastener, Plastic Barrel ... 8 8
7 (076669 Bar, ConNecting ........cccoiiiiiiiiii 2 2
8 070435 Bolt, Carriage, 5/16-18 X 1 ...cooiiiiiii e 4 4
9 [3a73 Nut, Nylon Lock, 5/16-18 ........cccociiiiiiiiiic 2 2
10 [0T6843 | Handrail, Rear Seat ... 1 1
11 [0T84T30T] | Bracket, Armrest ... 1 1
12 B233 | Nut, Nylon Lock, 1/4-20 ........cccciiiiiiiiiiiiiiici i 8 8
13 273 Nut, NYIon LOCK, 5/168-18 ......oeiiiiiiiiiee et 9 9
14 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 ... 5 5
15 241 Washer, Flat, 5/16 .......oooooiieeeeeeeeeeeeee ettt 9 9
16 [Z1g Screw, Truss-Head, 5/16-18 X 1-1/4 .....ccoooe i 2 2
17 B33 LAY 1] a1 g = R N 8 8
18 [[0T7988 | Screw, Phillips Truss-Head, 1/4-20 X 2 ........cccciviviiiiiiiiiicc e 8 8

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 1-13



.?sku=101841202
.?sku=101841201
.?sku=101841101
.?sku=101840901
.?sku=1010434
.?sku=1016668
.?sku=1010435
.?sku=7473
.?sku=7473
.?sku=1016842
.?sku=101841301
.?sku=8233
.?sku=7473
.?sku=7473
.?sku=1241
.?sku=7410
.?sku=332
.?sku=1011988




CENTER BODY AND TRIM -
VILLAGER 6 AND VILLAGER 8

ITEM | PARTNO. | DESCRIPTION RS
123 4
1 [OT737607] | Body, Center —Beige .......ccooiiiiiiiiiiic i 1 1
1 [O0T73T609 | Body, Center —WHhite ..o 1 1
1 [OT73T604 | Body, Center — Gray .........cccooeiicieieieee et 1 1
1 [OT737609 | Body, Center —Red ..o 1 1
1 [0T73T6089 | Body, Center — Pacific Blue (royal blue) ..o 1 1
1 [O0T73T609 | Body, Center — Dark Green .........ccccoociiiiiiie i 1 1
1 [OT73T6Tg | Body, Center —BIacK .........ccoooeiiiiiiiiiii e 1 1
1 [OT737T6TT] | Body, Center — Classic Blue (Navy)........cccoociiiiiiiiiiiicieccccee e 1 1
1 [O0T73T6T | Body, Center — BUrguNAY .........ccoooiiiiiiiie e 1 1
2 1012412 Plate, Seat HINGE .......oeiieiieeee et 2 2
3 BZ51] Screw, Phillips Truss-Head, 1/4-20 X 1 ..o 10 10
4 BZ33 | Nut, Nylon Lock, 1/4-20 .......ccccooiiiiiiiiiiiie e 10 10
5 B33 Washer, Flat, 1/4 .......oooooooeeeeeeeee ettt 10 10
6 [OTZ58T] | Washer, Nylon Cup, 1/4 ..o 6 6
7 [OT0434 | Barrel, PIAStiC ..o 2 2
Villager 8 vehicles only*:
8 (07788207 | Body, Mid-Center —Beige ........ccoiiiioiiii e 1 1
8 071788204 | Body, Mid-Center —WHhite .........cccooiiiiiiiiiii e, 1 1
8 [0T788204 | Body, Mid-Center — Gray .........cccociiiiiiiiiiiiii e 1 1
8 (07788209 | Body, Mid-Center — Red ........coocooiiiiiiiii e 1 1
8 0717882089 | Body, Mid-Center — Pacific Blue (royal blue) ...........ccooiiiiiiiiiiiiiin, 1 1
8 07788209 | Body, Mid-Center — Dark Green ...........ccccociiiiiiiiiiiiiccee e 1 1
8 (07788277 | Body, Mid-Center — BIack .........cccoooiioiiiiiieie e 1 1
8 071788217 | Body, Mid-Center — Classic Blue (navy) ..., 1 1
8 07788279 | Body, Mid-Center — Burgundy ..........cccccciiiiiiiiiiiiiiccecee e 1 1

*NOTE: The mid-center body uses the same hardware (items 2 - 7) as
the center body (item 1).

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 1-15



.?sku=101731601
.?sku=101731602
.?sku=101731604
.?sku=101731606
.?sku=101731608
.?sku=101731609
.?sku=101731610
.?sku=101731611
.?sku=101731612
.?sku=8251
.?sku=8233
.?sku=332
.?sku=1012581
.?sku=1010434
.?sku=101788201
.?sku=101788202
.?sku=101788204
.?sku=101788206
.?sku=101788208
.?sku=101788209
.?sku=101788210
.?sku=101788211
.?sku=101788212

N
TYPICAL /@
2 PLACES
FRONT SEAT <§ 1k \J%
SUPPORT —_

VERTICAL

e

— <
. TYPICAL
V/@D 4 PLACES

> o TYPICAL
o & 2 PLACES
S TYPICAL g @

PLACES

TYPICAL

TYPICAL
2 PLACES

—)—af) 2 PLACES

TYPICAL
2 PLACES

TYPICAL
EACH SIDE
OF VEHICLE

Page 1-16 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



REAR BODY AND FENDER -
VILLAGER 6 AND VILLAGER 8

ITEM | PARTNO. | DESCRIPTION RS
123 4

1 BZ51] Screw, Phillips Truss-Head, 1/4-20 X 1 ....coooiiiiiiiieee e 10 10
2 [OT904707] | Plate, Body KicK ......cooiiiiiiii e 1 1
3 074309 Washer, Flat, Type B, 1/4 ....oooo e 2 2
4 1012412 Plate, Body HINGE .....ooiiiiiiieie e 2 2
5 B33 WaASher, Flat, 1/4 ...t e e e e e 10 10
6 B233 | Nut, Nylon Lock, 1/4-20 .......ccccciiiiiiiiiiiiic e 12 12
7 [0T3039 | Door, Access —Black ..........cccociiiiiiiiiiiiii 1 1
8 [OT5528 | Nut, BliNd, 1/4-20 ......ooeiii e e e 2 2
9 [OT0434 | Barrel, PIAStiC ......cccooiiiiiiiecee e 8 8
10 [0T4399 | Mat, Bag Rest ........cccooiiiiiiiiiiiic 2 2
11 [OT728707] | Body —BeIge .....ccoiiiiiieiciee e 1 1
11 [OT728709 | Body —WHhIte ......coiiiiiiiiiiiicic e 1 1
11 [OT7Z8704 | BOAY — Gray ...ccoiiiiiiiiiicie e e e s 1 1
11 [OT72870G | BOdYy —Red ... e e 1 1
11 (01728709 | Body — Pacific Blue (royal blu€) .........ccoooiiiiiiiiiieieeee e 1 1
11 [OT7Z8709 | Body —Dark Green .........ccccciiiiiiiie i 1 1
11 [OT7287TF | Body —BIACK .....ccooiiiiiiiie e 1 1
11 [0T728717] | Body — Classic BIUE (NAVY) ......ccoeoiiiiiieiee e 1 1
11 [UT72877d | Body — BUurgundy .........cccooiiiiiiiiiiiiii e 1 1
12 [OT7T4T] | Support, Front Body ........cccoiiiiiiiiiiiii e 1 1
13 | (01806907 | Shield, Heat (gasoline vehicles only) ... 1

14 [OT793G | Fender, INNEr ... 2 2
15 78417 Screw, Hex Washer-Head, 1/4-20 X 3/4 ......oooeeeeeeeeeeeeeeeeee e 4 4
16 (013357 | Rivet, Pop (electric vehicle only) ..........cocooiiiiiiie e 2
17 | [UT837007 | Insulator, Battery (electric vehicle only) ... 1
18 [OT7748 | Clip, Body KEEPET ......ocoiiiiiiiiiiiicc e 2 2
19 | [0Z370707 | Screw, Hex Washer-Head, #8-18 X 3/8 ........ccccovviiiiiiinnicci 2 2

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 1-17



.?sku=8251
.?sku=101904101
.?sku=1014306
.?sku=332
.?sku=8233
.?sku=1013032
.?sku=1015525
.?sku=1010434
.?sku=1014392
.?sku=101728701
.?sku=101728702
.?sku=101728704
.?sku=101728706
.?sku=101728708
.?sku=101728709
.?sku=101728710
.?sku=101728711
.?sku=101728712
.?sku=1017141
.?sku=101806901
.?sku=1017936
.?sku=7847
.?sku=1013357
.?sku=101837001
.?sku=1017748
.?sku=102310701

/N
=

VILLAGER 8 SHOWN

—
<
Ll
w
T
=z
o
o
L
L
=z
o
>
-
=z
o
)]
<
I
©
o
L
)
<
-
=
>

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 1-18



SEAT BOTTOMS - VILLAGER 6 AND VILLAGER 8

ITEM | PARTNO. | DESCRIPTION RS
123 4
1 [0T728207 | Assembly, Front Seat Bottom — White (includes items 3 - 10) .................... 1 1
1 07728203 | Assembly, Front Seat Bottom — Buff (includes items 3 - 10) ...................... 1 1
1 (01728279 | Assembly, Front Seat Bottom — Black (includes items 3 - 10) .................... 1 1
1 [0T728273 | Assembly, Front Seat Bottom — Gray (includes items 3 - 10)...........cc.c..... 1 1
2 07728209 | Assembly, Rear Seat Bottom — White (includes items 4 - 14) .................. 1 1
2 01728204 | Assembly, Rear Seat Bottom — Buff (includes items 4 - 14) ..................... 1 1
2 (071728277 | Assembly, Rear Seat Bottom — Black (includes items 4 - 14) ................... 1 1
2 07728274 | Assembly, Rear Seat Bottom — Gray (includes items 4 - 14) ................... 1 1
3 [0713313 Bumper, Seat — Long (first seat only) ..o 1 1
4 [OT562707 Cover, Vinyl Seat Bottom — BUff ..., 1 1
4 07562704 Cover, Vinyl Seat Bottom —White ..., 1 1
4 (01562704 Cover, Vinyl Seat Bottom — Black ..........ccccoeiiiiiiiiineee, 1 1
4 [0T562719 Cover, Vinyl Seat Bottom — Gray .........cccocecviiiiiiiiniin e, 1 1
5 077699 Bracket, Seat SUPPOrt ..o 2 2
6 (0717653 Plate, Seat HINGE ......oooiiiii e 2 2
7 T0T88090 Rivet, Pop, Stainless Steel, 3/16 .......cccoveieeiiciieee e 4 4
8 [0T88T707 Washer, Flat, Stainless Steel, #8 ..., 4 4
9 (07954307 Screw, Hex-Head Cap (with adhesive patch), 1/4-20 x 3/4 ................... 8 8
10 1010543 INSEIt, WOOQ ....oeeeeiiiieee et e e e e e et e e e e e e s 8 8
11 012597 Bumper, Seat (rear seat only) .......cooooiiiiiiiiii e 1 1
12 (072657 Gasket, Seat — Long (rear seat only) .........cccccoiiiiiiiiiiii i, 1 1
13 [0T26549 Gasket, Seat — Short (rear seat only) .........ccccoeiiiiiiiiiiiiis 2 2
14 (017384 Screw, Washer-Head Tap, #12 (rear seat only) .........ccccooeoeirieeiiicnennee. 5 5

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 1-19



.?sku=101728201
.?sku=101728203
.?sku=101728210
.?sku=101728213
.?sku=101728202
.?sku=101728204
.?sku=101728211
.?sku=101728214
.?sku=1013312
.?sku=101562701
.?sku=101562702
.?sku=101562704
.?sku=101562710
.?sku=1017695
.?sku=1011652
.?sku=101880901
.?sku=101881701
.?sku=101954301
.?sku=1012597
.?sku=1012657
.?sku=1012656
.?sku=1017384

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

1-20



SEAT BACKS AND ARMRESTS -
VILLAGER 6 AND VILLAGER 8

ITEM | PARTNO. | DESCRIPTION RS
12 3 4
1 [0T677707 | Assembly, Seat Back — White (includes items 2 and 3) ...........ccccoeeeeiennen. 1 1
1 07677709 | Assembly, Seat Back — Black (includes items 2 and 3) ..........ccccccceeeiinns 1 1
1 01677703 | Assembly, Seat Back — Buff (includes items 2 and 3) .........ccccoeviiieenens 1 1
1 01677709 | Assembly, Seat Back — Gray (includes items 2 and 3) .........cc.ccccciieennenen. 1 1
2 07675507 Cover, Vinyl Seat Back — Buff ..., 1 1
2 (01675504 Cover, Vinyl Seat Back —WHhite ...........ccooiiiiiii e, 1 1
2 101675504 Cover, Vinyl Seat Back — Black .......ccccceviiiviiiiiiiiee e 1 1
2 07675509 Cover, Vinyl Seat Back — Gray .........cccccoeviiiiiniii e, 1 1
3 1016751 Cap, Seat Back — Black .......cccueieiiiiiiiiiiceieeee e 1 1
4 [017259 | Weldment, Front Armrest (quantity 2 for Villager 8) ........cccceeeviiiiieencnenne 1 1
5 [0T5903 | Screw, Phillips Truss-Head, 1/4-20 x 1-1/4 (quantity 20 for Villager 8) ....... 10 10
6 [074309 | Washer, Flat, Type B, 1/4 (quantity 4 for Villager 8) ........cccccocveniiiiinnnns 2 2
7 BZ33 | Nut, Nylon Lock, 1/4-20 (quantity 12 for Villager 8) ........ccccocvevrviveenerennen. 6 6
8 [012289 | Screw, Thread-Rolling, 1/4-20 x 5/8 (quantity 4 for Villager 8) .................. 2 2
9 B33 | Washer, Flat, 1/4 (quantity 16 for Villager 8) ...........cccovviiiiiiiiiiieeee 10 10
10 [OT73Tg | Weldment, Armrest Mounting (quantity 4 for Villager 8) .........cccceccveveernenne 2 2
11 [[0T946207] | Washer, External Tooth Lock, 1/4 (quantity 8 for Villager 8) ...................... 4 4
12 | [OT799207] | Weldment, Rear Armrest ... 1 1
13 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 ......oooiiiiiieie e 2 2
14 241 Washer, Flat, 5/16 .....ooveeeieeeeeeeee e e e e e e e e 8 8
15 FA73 | Nut, Nylon LOCk, 5/16-18 .....c.coiiiiiiieiiieeieee e e 2 2
16 BE5T Washer, LOCK, 1/4 ..ot e et 4 4
17 | [0T954307] | Screw, Hex-Head Cap (with adhesive patch), 1/4-20 x 3/4 .........c...cccee. 4 4
18 | [OT9T0407] | Screw, Thread-Forming, 5/16-18 X 1-1/4 .....coooiiiiii e 4 4
19 1017774 | SPACEL, BOAY ...ttt 4 4

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 1-21



.?sku=101677701
.?sku=101677702
.?sku=101677703
.?sku=101677705
.?sku=101675501
.?sku=101675502
.?sku=101675506
.?sku=1017259
.?sku=1015902
.?sku=1014306
.?sku=8233
.?sku=1012285
.?sku=332
.?sku=1017310
.?sku=101946201
.?sku=101799201
.?sku=1241
.?sku=7473
.?sku=451
.?sku=101954301
.?sku=101910401

Page 1-22 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



REAR-FACING SEAT AND SUPPORT -
VILLAGER 6 AND VILLAGER 8

ITEM | PARTNO. | DESCRIPTION RS
123 4
1 01564804 | Assembly, Seat Bottom — Buff (includes items 2 and 3) ..........ccccceeeeneneee. 1 1
1 07564809 | Assembly, Seat Bottom — White (includes items 2 and 3) ...........c..cccceeeeee 1 1
1 07564807 | Assembly, Seat Bottom — Gray (includes items 2 and 3) .........cccccceceenene 1 1
1 01564808 | Assembly, Seat Bottom — Black (includes items 2 and 3) ...........cccceeeeee. 1 1
2 [0T562707 Cover, Vinyl Seat Bottom — BUff ..., 1 1
2 (01562704 Cover, Vinyl Seat Bottom —White ..........ccccoiiiiiii e, 1 1
2 [0T562704 Cover, Vinyl Seat Bottom — Black ............ccccoeiiiiiiiiii, 1 1
2 (01562719 Cover, Vinyl Seat Bottom — Gray .........ccccoooiiiiiiiiiiii e, 1 1
3 1010543 L1 TST=1 0 A TAY o o Yo N 7 7
4 BZ51] Screw, Phillips Truss-Head, 1/4-20 X 1 ....cooviiiiiiiiee e 5 5
5 [OTTE78 | Washer, Flat, 5/16 .......ccoooiiiiiii e 3 3
6 [OTTZTY | SUPPOIt, SEAL ... 1 1
7 B304 Washer, Internal Tooth LOCK, 1/4 .......uevvieieiiiiiieieeeeeeeeeeeeeeeeeeeee 5 5
8 E5T LAY 1] a1 g o Yo - I 4 4
9 304 Screw, Hex-Head Cap, 1/4-20 X 3/4 ..ottt a e 4 4
10 | [OT677707 | Assembly, Seat Back —WHhite ........c..ccooiiiiiiiiii 1 1
10 | [OT677709 | Assembly, Seat Back — Black.........ccccoccooiiiiiiiiii e 1 1
10 | [OT677703 | Assembly, Seat Back — BUff ..o 1 1
10 | [O0T677709 | Assembly, Seat Back — Gray .........ccccoviiiiiiiiniiiin i 1 1
11 07675507 Cover, Vinyl Seat Back — Buff ..., 1 1
11 (01675509 Cover, Vinyl Seat Back —WHhite ..., 1 1
11 101675504 Cover, Vinyl Seat Back — Black .......cccccvevviiiiiiiiiiieee e 1 1
11 076755049 Cover, Vinyl Seat Back — Gray ..........ccccooiiiiiiiiiiicic e, 1 1
12 1016751 Cap, SEAt BACK ....ccviiiiiiiiiccciieeeee e 1 1
13 [UTT389 | Bumper, Rubber (package of 5) .......ccociiriiiiiiiieenei e 1 1
14 1011219 | Assembly, Hinge (includes items 15 - 21) ...ooociiiiiiiiiiiiie e, 1 1
15 [o11221) HINge, ShOrt ... 2 2
16 075097 Nut, Centerlock Cap, 1/4-20 X 1/4 .....ccciiciiiiiiii 2 2
17 1010695 Washer, Curved Spring, 1/4 ... 2 2
18 8028 Bushing, NYION ........ccociiiiii 6 6
19 B33 WaAShET, Flat, 1/4 ... e e e ee e eeaans 2 2
20 [o11223 Pin, HINgE, LONG ..o 1 1
21 [011229 HINGE, LONG ..o 1 1
22 373 Nut, NYIon LOCK, 5/168-18 .....oeeiiiiiiiiie et 2 2
23 241 Washer, Flat, 5/16 .....ooveeeieeieeeeee et e et e e e 6 6
24 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 ..., 2 2
25 1017774 | SPACEL, BOAY ... 4 4
26 | [OT9T0407 | Screw, Thread-Forming, 5/16-18 X 1-1/4 .......ccoiiiiiiiii 4 4
27 [OT4007 | Washer, LOCK, 1/4 ... 2 2
28 1016916 | Screw, Hex-Head Cap with Nylon Patch, 1/4-20 X 1-1/2 ....cccciiiiiiiiennnn 2 2
29 B33 LA T a1 g = P 4 4

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 1-23



.?sku=101564804
.?sku=101564805
.?sku=101564807
.?sku=101564808
.?sku=101562701
.?sku=101562702
.?sku=101562704
.?sku=101562710
.?sku=8251
.?sku=1011578
.?sku=1011210
.?sku=8304
.?sku=451
.?sku=101677701
.?sku=101677702
.?sku=101677703
.?sku=101677705
.?sku=101675501
.?sku=101675502
.?sku=101675506
.?sku=1011389
.?sku=1011221
.?sku=1015091
.?sku=332
.?sku=332
.?sku=1011222
.?sku=1011220
.?sku=7473
.?sku=1241
.?sku=101910401
.?sku=1014007
.?sku=332
.?sku=332

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 1-24



FIRST SEAT AND SUPPORT STRUCTURE -
TRANSPORTER 4 AND TRANSPORTER 6

ITEM | PARTNO. | DESCRIPTION RS
123 4
1 [0T80T007 | Plate, Receptacle Backing (electric vehicle only) ..........cccooveiieniiiieennenns 1
2 [0T964007 | Trim, Seat Bottom, Front ... 1 1
3 [O0T963907] | Trim, Seat Bottom, Rear ... 1 1
4 070434 | Barrel, PIastiC..........ccccoiuiiiiiiiiiiiiicsis s 5 5
5 (01677707 | Assembly, Seat Back — White (includes items 6 and 7) .........ccccoceveieerncnne 1 1
5 (01677709 | Assembly, Seat Back — Black (includes items 6 and 7) ........c.cocoevvrieenncnne 1 1
5 01677705 | Assembly, Seat Back — Gray (includes items 6 and 7) ...........ccccoceeeeenenne 1 1
6 (01675504 Cover, Vinyl Seat Back —WHhite ..........ccooniiiiin e, 1 1
6 101675504 Cover, Vinyl Seat Back — BIack .........ccccooiiiiiiiiiiiiiec e 1 1
6 [0T675509 Cover, Vinyl Seat Back — Gray .......c.cccooeeviieiienieeee e 1 1
7 1016751 (07 TS = Y= = = o] G SRR 1 1
8 [[0T888507] | Assembly, Passenger Armrest ..........cccccvviiiiiiiiin i 1 1
9 [OTBE67Q | Handrail .........cccoeiiiiiiiiiiiii e 1 1
10 B251 | Screw, Phillips Truss-Head, 1/4-20 X 1 .....cooiiiiiiiiieiee e 8 8
11 B33 | Washer, Flat, 1/4 ... 4 4
12 B233 | Nut, Nylon LOCK, 1/4-20 .......cccoiiiiiiiieiiieeniiee e e 4 4
13 [OT0934 | Screw, Hex-Head Cap, 5/16-18 X 1 ....ccooviiriiiiiieeecee e 3 3
14 241 Washer, Flat, 5/16 .......ooooiiiiieeeeeeeeee et e e 9 9
15 0243 | Nut, HeX, B/16-18 ..o e 3 3
16 FA73 | Nut, Nylon LOCk, 5/168-18 .....ccoiiiiirieeiiieenieere e 3 3
17 [0T6970 | Cover, Seat Back SUPPOIt ..o 1 1
18 1016723 | Assembly, Seat SUPPOrt Panel ..........ccoocoiriiiiiiiiiieee e 1 1
19 101888502 F NG a1 C=T] P LYY 1 1
20 [[0T946207] | Washer, External Tooth Lock, 1/4 ........ccccviiiiiiiniiiii e, 4 4
21 07963307 | Bolt, Carriage, 5/16-18 X 3/4 ......ccceiiiiiiii e, 4 4
22 | [OT963407 | Nut, Flange, 5/16-18 .......ccccoiiiiiiiiie e 4 4
23 | [OT958607 | Bolt, Carriage, 1/4-20 X 3/4 ......oooimeiiee e 10 10
24 | [OT83560T] | Nut, FIange, 1/4-20 ......cccoooiiieiiereieeeeee e 10 10
25 (014327 | Screw, Torx Truss-Head, #10-24 X 3/8 .......cocoveriiiiieiiieee e 4 4
26 [OTA3B7 | Cap, COMEN ..o e e s e 2 2
27 076673 | Housing, Cord (electric vehicle only) ..........ccooiiiiiiiiiiiieeceee 1
28 B790 Screw, Phillips-Head, #7-19 x 3/4 (electric vehicle only) .......ccccceviieeeennne 4
29 | [0T564503 | Assembly, Seat Bottom — White (includes items 30 - 37) ......ccooceevieenennee 1 1
29 | [0T564503 | Assembly, Seat Bottom — Black (includes items 30 - 37) ......ccoceevivrneenne 1 1
29 | [0T564509 | Assembly, Seat Bottom — Gray (includes items 30 - 37) .......ccccoeevivinenne 1 1
30 [0T3309 Strap, Seat Bottom ........coooiiiii 1 1
31 [0T954307 Screw, Hex-Head Cap (with adhesive patch), 1/4-20 x 3/4 .................... 5 5
32 B33 WaASher, Flat, 1/4 ... e e e eaaa 5 5
33 (01894303 Stiffener, Seat ... 1 1
34 1010543 INSErt, WOOd ... 5 5
35 [OT3317 Bumper, Seat, SNort ..o 4 4
36 (01562704 Cover, Vinyl Seat Bottom —White ..., 1 1
36 [U1562704 Cover, Vinyl Seat Bottom — BIack .........ccccoceveiieniiiiieieeee e 1 1
36 (015627109 Cover, Vinyl Seat Bottom — Gray .........ccccooveeiniminiieee e 1 1
37 013319 Bumper, Seat, LoNg ... 1 1

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 1-25



.?sku=101801001
.?sku=101964001
.?sku=101963901
.?sku=1010434
.?sku=101677701
.?sku=101677702
.?sku=101677705
.?sku=101675502
.?sku=101675506
.?sku=101888501
.?sku=1016670
.?sku=8251
.?sku=332
.?sku=332
.?sku=8233
.?sku=1010934
.?sku=1241
.?sku=1242
.?sku=7473
.?sku=1016970
.?sku=101946201
.?sku=101963301
.?sku=101963401
.?sku=101958601
.?sku=101835601
.?sku=1014321
.?sku=1014387
.?sku=1016673
.?sku=8796
.?sku=101564502
.?sku=101564503
.?sku=101564505
.?sku=1013309
.?sku=101954301
.?sku=332
.?sku=332
.?sku=101894303
.?sku=1013311
.?sku=101562702
.?sku=101562704
.?sku=101562710
.?sku=1013312

Page 1-26 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



SECOND SEAT AND SUPPORT STRUCTURE -
TRANSPORTER 4 AND TRANSPORTER 6

ITEM | PARTNO. | DESCRIPTION RS
123 4
1 01564504 | Assembly, Seat Bottom — White (includes items 2 - 9) .........cccceciiiienen. 1 1
1 [[0T564503 | Assembly, Seat Bottom — Black (includes items 2 - 9) ..........ccoeviiiinninns 1 1
1 0756450 | Assembly, Seat Bottom — Gray (includes items 2 - 9) .......ccocoeviiiinnenns 1 1
2 013309 Strap, Seat Bottom ... 1 1
3 [0T954307] Screw, Hex-Head Cap (with adhesive patch), 1/4-20 x 3/4 .........ccc....... 5 5
4 B33 WaASHET, Flat, 1/4 ... e e ee e e eeaens 5 5
5 01894303 Stiffener, Seat ... 1 1
6 1010543 [T o M4 o o o [ 5 5
7 (073311 Bumper, Seat — Short ... 4 4
8 [0T562704 Cover, Vinyl Seat Bottom —White ...........ccccooiiiiiiiii e, 1 1
8 07562704 Cover, Vinyl Seat Bottom — Black ..., 1 1
8 (015627179 Cover, Vinyl Seat Bottom — Gray ..........cccoooiiiiiniiicee e, 1 1
9 0713319 Bumper, Seat, LONG ..o 1 1
10 [OTA3B7 | CaAp, COMMEN .....ooiiiiiiiiei e 2 2
11 [0T964007] | Trim, Seat Bottom, Front ... 1 1
12 | [OT963907 | Trim, Seat Bottom, Rear ... 1 1
13 [0T0434 | Barrel, PIAStiC.......cccccoiiiiiiiiiiii e 5 5
14 | [0T677707] | Assembly, Seat Back — White (includes items 15 and 16) ..........ccc.cceeeee 1 1
14 (01677709 | Assembly, Seat Back — Black (includes items 15 and 16) .........c.cccccoeevuene 1 1
14 [0T677705 | Assembly, Seat Back — Gray (includes items 15 and 16) .........cccccceevneenns 1 1
15 | [0T6755074 Cover, Vinyl Seat Back —WHhite ...........ccooiiiiiii e, 1 1
15 101675504 Cover, Vinyl Seat Back — Black .......ccccccevviivieiiiiiiee e 1 1
15 | [0T675509 Cover, Vinyl Seat Back — Gray ..........ccccooviiiiiiiiii e, 1 1
16 1016751 Cap, SEAt BACK ....coviiiieii i 1 1
17 0716839 | Mount, Seat Back Bracket (TransPorter 6 only) ..........ccccoviiviiiniinciniene 2 2
18 | [0T946207] | Washer, External Tooth Lock, 1/4 ..., 4 4
19 [[A79 | Screw, Hex-Head Cap, 1/4-20 x 1-1/4 (TransPorter 6 only) ..........c...c....... 4 4
20 B251 | Screw, Phillips Truss-Head, 1/4-20 x 1 (TransPorter 4 only) ........cccccceeeueee. 4 4
21 [[0T888507] | Assembly, Armrest, Passenger (TransPorter 4 only) ..........cccccoeviiiininens 2 2
22 1016723 | Assembly, Seat Support Panel .........ccoocceeiiiiiiiiii e 1 1
23 | [UT963307] | Bolt, Carriage, 5/16-18 X 3/4 .......cveiiiiiiiie e, 4 4
24 [O0T963407] | Nut, Flange, 5/16-18 ... 4 4
25 | [0T9586017 | Bolt, Carriage, 1/4-20 x 3/4 (TransPorter 4 only) ..........ccocoeiriieenieeceenen 10 10
26 | [0T835607 | Nut, Flange, 1/4-20 (TransPorter 4 only) ..., 10 10
27 074327 | Screw, Torx Truss-Head, #10-24 X 3/8 .........ccoiviiiiiiiiiiiicce e 4 4
2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List Page 1-27



.?sku=101564502
.?sku=101564503
.?sku=101564505
.?sku=1013309
.?sku=101954301
.?sku=332
.?sku=101894303
.?sku=1013311
.?sku=101562702
.?sku=101562704
.?sku=101562710
.?sku=1013312
.?sku=1014387
.?sku=101964001
.?sku=101963901
.?sku=1010434
.?sku=101677701
.?sku=101677702
.?sku=101677705
.?sku=101675502
.?sku=101675506
.?sku=1016839
.?sku=101946201
.?sku=7479
.?sku=8251
.?sku=101888501
.?sku=101963301
.?sku=101963401
.?sku=101958601
.?sku=101835601
.?sku=1014321

=

C

rppE——

~\
<

\[@71 3

S a

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 1-28



THIRD SEAT AND COMPONENTS —TRANSPORTER 6

ITEM | PARTNO. | DESCRIPTION RS
123 4
1 [0T677707 | Assembly, Seat Back — White (includes items 2 and 3) ...........ccccoeeeeiennen. 1 1
1 07677709 | Assembly, Seat Back — Black (includes items 2 and 3) ..........ccccccceeeiinns 1 1
1 01677705 | Assembly, Seat Back — Gray (includes items 2 and 3) ...........cccoocveiienenne 1 1
2 1016751 Cap, SEat BACK .....eoiiiiiiiiie e 1 1
3 07675504 Cover, Vinyl Seat Back —White ...........ccooiiiiii, 1 1
3 101675504 Cover, Vinyl Seat Back — Black .......cc.coovviiiiiiiiiiee e, 1 1
3 07675509 Cover, Vinyl Seat Back — Gray .........ccoccoviiiiiiiiiiies e, 1 1
4 [[07683Y | Bracket, Seat Back Mounting ..........cccooiiiiiiiiiii e 2 2
5 [[0T946207 | Washer, External Tooth Lock, 1/4 ..., 8 8
6 7847 Screw, Hex-Head Cap, 1/4-20 X B/4 ...occoccueeeee et 7 7
7 279 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ... 4 4
8 [OT68Tg | Support, Rear Seat ..........ccooiiiiiii e 1 1
9 B33 Washer, Flat, 1/4 .......oooooooeeeeeeeee ettt 6 6
10 BZ33 NUt, NYION LOCK, 1/4-20 .....oeeeiiiieiee et e e e e e e e 3 3
11 076937 | Panel, Rear Seat Frame ..........ccccoooiiiiiiiiiie e 2 2
12 [OT3T69 | Screw, Round-Head Slotted Machine, #10-32 X 1/2 ........cccciiiniiiiiiene 4 4
13 [OT306T | Nut, Nylon Lock, #10-32 .......ccoiiiiiiiiii e 4 4
14 [OTZ3B7 | CaAP, COMMEE ...ttt 2 2
15 074327 | Screw, Torx Truss-Head, #10-24 X 3/8 ......c.ccoviiiiiiiii i 4 4
16 [OTE8TY | HiNge, Seat ........ccoioiiiiiiii e 2 2
17 B86 T Screw, Hex-Head Cap, 3/8-16 X 1-3/4 ...t 4 4
18 [OTT990 | Washer, Flat, 3/8 ... 4 4
19 B754 NUt, NYION LOCK, 3/8-16 .....oeeiiiiieieeie et e e e e e e e e 4 4
20 | [0T684703 | Assembly, Seat Bottom, White (includes items 21 - 30) ........cccccceevirenennee 1 1
20 01684703 | Assembly, Seat Bottom, Black (includes items 21 - 30) ........ccocevvveieerncnne 1 1
20 01684705 | Assembly, Seat Bottom, Gray (includes items 21 - 30) ........cccoeeevieericienns 1 1
21 (07954307 Screw, Hex-Head Cap (with adhesive patch), 1/4-20 x 3/4 ................... 4 4
22 | [0T5627074 Cover, Vinyl Seat Bottom —White ...........ccccoviiiiiiiiin e, 1 1
22 | [0T562704 Cover, Vinyl Seat Bottom — Black ..., 1 1
22 | [0T562710 Cover, Vinyl Seat Bottom — Gray ..........cccoooiiiiiiiiice e, 1 1
23 0713319 Bumper, Long Seat ... 1 1
24 013309 Strap, Seat Bottom ..., 1 1
25 070545 Screw, Hex-Washer-Head, 1/4-14 X 3/4 ......cccooiiiiiiii e, 2 2
26 0768724 Angle, Seat HINGe ... 1 1
27 0716573 Plate, Seat HINGE .......cccooiiii 2 2
28 T0T188090 Rivet, Pop, Stainless Steel, 3/16 .......ccccvveeeiieeee e 4 4
29 | [OT88T/07 Washer, Flat, Stainless Steel, #8 .........c.ccccociiiiiiiiiiin 4 4
30 1010543 [T o M4 o o o [ 4 4
31 [01837007] | Insulator, Battery (electric vehicle only) ...........ccocoeiiiiiiiiiiiieee 1
32 [0T3357 | Rivet, Pop (electric vehicle only) ........cccoooiiiiiiiiiiieie e 2

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 1-29



.?sku=101677701
.?sku=101677702
.?sku=101677705
.?sku=101675502
.?sku=101675505
.?sku=1016839
.?sku=101946201
.?sku=7847
.?sku=7479
.?sku=1016816
.?sku=332
.?sku=8233
.?sku=1016930
.?sku=1013169
.?sku=1013061
.?sku=1014387
.?sku=1014321
.?sku=1016819
.?sku=8861
.?sku=1011990
.?sku=8754
.?sku=101684102
.?sku=101684103
.?sku=101684105
.?sku=101954301
.?sku=101562702
.?sku=101562704
.?sku=101562710
.?sku=1013312
.?sku=1013309
.?sku=1010545
.?sku=1016824
.?sku=1011652
.?sku=101880901
.?sku=101881701
.?sku=101837001
.?sku=1013357

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 1-30



REAR FOOTREST AND HANDRAILS -TRANSPORTER 6

ITEM | PARTNO. | DESCRIPTION RS
1.2 3 4
1 [OT846307 | Armrest, Rear Seat ... 2 2
2 [[076843 | Assembly, Rear Footrest (includes items 3 - 8) ........cccocciiviiiiiiniiiiinns 1 1
3 101347505 GUArd, BUMPET oot a e 1 1
4 1016838 Mat, FOOIIEST ...ovnneieieeee e 1 1
5 070434 Fastener, Plastic Barrel ... 8 8
6 076669 Bar, CONNECHING ...oociiiiieee e 2 2
7 070435 Bolt, Carriage, 5/16-18 X 1 .....ccciiiiiirii e 4 4
8 273 Nut, NyIon LOCK, 5/16-18 ...ooveeeeeiieeeiiiieeeee e e e e 2 2
9 (076849 | Handrail, Rear Seat .........cccoooiiiiiiiiie e 1 1
10 8418 Screw, Phillips Truss-Head, 1/4-20 X 1-1/2 .....cocoiieiiiiceee e 6 6
11 BZ33 NUt, NYION LOCK, 1/4-20 .....oeeieiiieeee et e e e e e e e e e e e e e nannes 10 10
12 FA73 | Nut, Nylon Lock, 5/16-18 .......cocuiiiiiei e 8 8
13 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 ......cooiiiiiiiee e 7 7
14 241 WaSher, Flat, 5/16 .....ooueeeiieieeeee e e e eer e e e e 9 9
15 7410 Screw, Phillips Truss-Head, 5/16-18 X 1-1/4 ......ovvvevieeeiiiiieieeeee e 2 2
16 B33 Washer, Flat, 1/4 .........oooooeeeeeeeeeeee et 8 8
17 [0TT988 | Screw, Phillips Truss-Head, 1/4-20 X 2 ........cccooiiiiiiiiiiiccce e 4 4

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 1-31


.?sku=101846301
.?sku=1016843
.?sku=1010434
.?sku=1016668
.?sku=1010435
.?sku=7473
.?sku=7473
.?sku=1016842
.?sku=8233
.?sku=7473
.?sku=7473
.?sku=1241
.?sku=7410
.?sku=332
.?sku=1011988

Page 1-32 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



REAR BODY TRIM -
TRANSPORTER 4 AND TRANSPORTER 6

ITEM | PARTNO. | DESCRIPTION RS
12 3 4
1 [OT430G | Washer, Flat, 1/4 ... 12 12
2 304 Screw, Hex-Head Cap, 1/4-20 X 1 .ooveeeiiiie e 8 8
3 B233 | Nut, Nylon LOCK, 1/4-20 .......ccoiiiiiiieiiieeieee e e 8 8
4 [OTEE3G | TaISKIMt «..ooeeeeieieeee et 1 1
5 07228 | Screw, Thread-Rolling, 1/4-20 X 5/8 ........cccocoiiiiiiiiiiiiiececee e 2 2
6 [OTBE7Y | Fender, REAr ... 2 2
7 [OT7079 | Kit, Rear Bumper (includes items 8 - 12) (TransPorter 4 only) ................... 1 1
8 076379 Bumper, REar ... 1 1
9 0716873 Plate, Mounting, LONG .....ccooiiiii e 1 1
10 373 Nut, NYlon LOCK, 5/16-18 .....cooiiiiiiie et 4 4
11 071697 Washer, Flat, 5/16 ..o, 6 6
12 0716879 Bolt, Phillips Truss-Head Shoulder, 3/8-18 X 2 .......cc.cccoviiviiiniiiinienn, 4 4
13 B33 Washer, Flat, 1/4 .........oooooeeeeeeeeeeee et 2 2

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 1-33


.?sku=1014306
.?sku=8233
.?sku=1015530
.?sku=1012285
.?sku=1016679
.?sku=1017079
.?sku=1016379
.?sku=1016875
.?sku=7473
.?sku=1011697
.?sku=1016876
.?sku=332

Page 1-34 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



REAR CARGO BED - TRANSPORTER 4

ITEM | PARTNO. | DESCRIPTION RS
123 4

1 [0T6724 | Assembly, Tilt Bed (includes items 2 - 6) ........ccccceviiiiiiniiiiiis e 1 1
2 N/A Weldment, Tilt Bed ......cooeveeeeiieeeeee e e 1 1
3 (074477 INSUIALION ... AR | A/R
4 070435 Bolt, Carriage, 5/16-18 X 1 .....ccciiiiiiii e 2 2
5 273 Nut, NyIon LOCK, 5/16-18 ...ooveeeeeiieeeiiiieeeee e e e e 6 6
6 1015399 Screw, Torx Truss-Head, 5/16-18 X 3/4 ....ccceeeeeeeeieeeeieieeeeeeeeeee e 4 4
7 [[0T5583 | Bushing, Urethane ...........cccccoiiiiiiiiiiiiiii 4 4
8 [O0T5507 | Shim, Tilt Bed PiVOt........ccooieeie e AR | AR
9 [OTZ303 | BUshing, STEel ..o 2 2
10 (07535 | Weldment, Tilt Bed HINGE .........ccooviiiiiiiiiiiicc 2 2
11 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ... 4 4
12 [OTT990 | Washer, Flat, 3/8 ... 8 8
13 B754 Nut, NYION LOCK, 3/8-16 ......eviieeeiiiiiie ettt 6 6
14 B759 Screw, Hex-Head Cap, 3/8-16 X 3-3/8 .....cccccerriieiieeieee e eeieeeeeee e 2 2
15 [O0T0878 | Bumper, RUDDEr .......ccccoociiiii 2 2
16 [O0T3874 | Screw, Hex-Head Cap, 1/4-20 X 4 ......ccccoiiiiiiiiie e 2 2
17 B33 LAY 1] a1 g = R N 6 6
18 B233 | Nut, Nylon Lock, 1/4-20 .......ccccciiiiiiiiiiiiiiic 4 4
19 | [UT837007 | Insulator, Battery (electric vehicle only) ... 1
20 [O0T3357 | Rivet, Aluminum Pop, 5/32 (electric vehicle only) .........ccccorvveiiiierniennnns 2
21 [OT7978 | Seal, Bed ... 1 1
22 7532 | Rivet, POP, 3/16 .....ooiiiii 4 4

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 1-35


.?sku=1016724
.?sku=1014471
.?sku=1010435
.?sku=7473
.?sku=1015583
.?sku=1015507
.?sku=1012303
.?sku=1015356
.?sku=1011990
.?sku=8754
.?sku=8755
.?sku=1010878
.?sku=1013872
.?sku=332
.?sku=8233
.?sku=101837001
.?sku=1013357
.?sku=1017976

VEHICLE

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 1-36



STAKE SIDE -TRANSPORTER 4

QTY | QTY

ITEM PART NO. DESCRIPTION GAS | ELEC
12 3 4

[0T5660 | Kit, Stake Side (includes items 1 - 13) ..o 1 1
1 N/A Stake Side Assembly, Driver-Side (includes items 5-9) .......ccccovunieenn. 1 1
2 N/A Stake Side Assembly, Passenger-Side (includes items 5 - 9) ................ 1 1
3 N/A Stake Side Assembly, Front (includes items 5-9) ......cccocoveiiiiiiiiennnee. 1 1
4 N/A Stake Side Assembly, Rear (includes items 5 - 10) .....ccceviivieiiiiiiiienenn. 1 1
5 075654 Hinge, Stake Side ... 12 12
6 [z Screw, Hex-Head Cap, 1/4-20 X 1-1/4 .....ooveieiieee e 18 18
7 7311 Screw, Hex-Head Cap, 1/4-20 X 2 ... 6 6
8 B33 Washer, Flat, 1/4 ... 24 24
9 IRISL| Nut, Dimped LOCK, 1/4-20 ......cccoooiieiieiiiee e 24 24
10 1015539 D L<Yor | = T<Yo [ 1o Y- T [N 1 1
11 075654 Pin, Stake Side HINGE ......c.cooiiii e 6 6
12 076077 Bracket, Stake Side .........ccccoiiiiiiii 5 5
13 070934 Screw, Hex-Head Cap, 5/16-18 X 1 ..o, 10 10

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 1-37


.?sku=1015660
.?sku=1015654
.?sku=7479
.?sku=7311
.?sku=332
.?sku=1108
.?sku=1015656
.?sku=1016077
.?sku=1010934




WHEELS AND TIRES E



(2)
(1)
()
()
()

/

N AN 2R

PREMIUM TREAD PREMIUM TREAD PREMIUM TREAD EXTRA TRACTION
Carisle® Duro® Kenda® Duro

Page 2-2 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



WHEELS AND TIRES - VILLAGER 4

ITEM | PARTNO. | DESCRIPTION RS
123 4
1 [OTOT8 | NUt, LUG oo 16 16
2 3T | Stem, Valve™ ... 4 4
3 07570509 | Assembly, Beige Wheel and Premium Tire (includes items 4 and 6) ......... 4 4
3 01657409 | Assembly, White Wheel and Premium Tire (includes items 5 and 6) ......... 4 4
4 1015707 Wheel RiM —BIGE ...veviiiiee et 1 1
5 (014777 Wheel RiIm —=WHhIte ..o 1 1
6 01567204 Tire, Unmounted, Premium Tread, 4-Ply Rated (18 x 8.50 - 8)
(O 1= OO 1
7 07570509 | Assembly, Beige Wheel and Premium Tire (includes items 8 and 10) ....... 4
7 [[0T657409 | Assembly, White Wheel and Premium Tire (includes items 9 and 10) ....... 4
8 1015707 Wheel RIM — BeIgE ....coiiuiiiiiieiiee e 1
9 (014777 Wheel RiM —WHhItE .....ooiiiiiiiiii e 1
10 | [OT7370074 Tire, Unmounted, Premium Tread, 6-Ply Rated (18.5 x 8.50 - 8)
(DUFO®) oo 1
11 01570507 | Assembly, Beige Wheel and Extra Traction Tire
(includes items 12 and 14) ....eiiiiiiee e 4
11 07657407 | Assembly, White Wheel and Extra Traction Tire
(includes items 13 aNd 14) ......vveiiiiiieeee e 4
12 1015707 Wheel RIM —BeIgE ..o 1
13 (o147 Wheel RiM —WHItE .....oociiiiiiiiie e 1
14 | [OT7693073 Tire, Unmounted, Extra Traction Tread, 6-Ply Rated (18.5 x 8.50 - 8)
(025 ) SRR 1
15 [0T570509 | Assembly, Beige Wheel and Premium Tire (includes items 16 and 18) ..... 4
15 01657409 | Assembly, White Wheel and Premium Tire (includes items 17 and 18) ..... 4
16 | [OT9T184017 Wheel RiMm — BeIge ......ocoiiiii e 1
17 | [UT9T18404 Wheel RIMm —=WHhIte ......cooiiiiii e 1
18 | [0T884901 Tire, Unmounted, Premium Tread, 6-Ply Rated (18.5 x 6.50 - 8)
(DIUFO) ettt e e e e e e e s anneeees 1
19 | [OT57057T9 | Assembly, Beige Wheel and Premium Tire (includes items 20 and 22) ..... 4 4
19 [0T65T4Td | Assembly, White Wheel and Premium Tire (includes items 21 and 22) ..... 4 4
20 1015707 Wheel RiM —BeIge ....cuueiiiiiiee e 1 1
21 (014777 Wheel Rim —WHhite ... 1 1
22 i Tire, Unmounted, Premium Tread, 4-Ply Rated (18 x 8.50 - 8)
(DUFO) ettt 1 1
23 [OUT5705T3 | Assembly, Beige Wheel and Premium Tire (includes items 24 and 26) ..... 4 4
23 | [0T65T413 | Assembly, White Wheel and Premium Tire (includes items 25 and 26) ..... 4 4
24 1015707 Wheel RIM — BeIgE .....oocuiiieiiiiieee e 1 1
25 (o147 Wheel RiM —WHhItE ......ociiiiiiiieee e 1 1
26 AMT06823 Tire, Unmounted, Premium Tread, 4-Ply Rated (18 x 8.50 - 8)
(KENAE®) .ottt ettt ee e ee e 1 1
e Special order item available upon request.
* Item 2 is part of all wheel assemblies.
2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 2-3



.?sku=1010984
.?sku=7310
.?sku=101570502
.?sku=101651402
.?sku=1014771
.?sku=1014771
.?sku=1014771
.?sku=1014771
.?sku=1014771
.?sku=101567202
.?sku=101570506
.?sku=101651406
.?sku=1014771
.?sku=1014771
.?sku=1014771
.?sku=1014771
.?sku=1014771
.?sku=101737002
.?sku=101570507
.?sku=101651407
.?sku=1014771
.?sku=1014771
.?sku=1014771
.?sku=1014771
.?sku=1014771
.?sku=101769302
.?sku=101570509
.?sku=101651409
.?sku=101918401
.?sku=101918402
.?sku=101884901
.?sku=101570512
.?sku=101651412
.?sku=1014771
.?sku=1014771
.?sku=1014771
.?sku=1014771
.?sku=1014771
.?sku=101570513
.?sku=101651413
.?sku=1014771
.?sku=1014771
.?sku=1014771
.?sku=1014771
.?sku=1014771
.?sku=AM10682

PREMIUM TREAD HF 232 EXTRA TRACTION
Duro® Duro Duro

Page 2-4 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



WHEELS AND TIRES - VILLAGER 6,

VILLAGER 8, TRANSPORTER 4, AND TRANSPORTER 6

ITEM | PARTNO. | DESCRIPTION RS

12 3 4
1 [OTOT8 | NUt, LUG oo 16 16
2 3T | Stem, Valve™ ... 4 4
3 07570509 | Assembly, Beige Wheel and Premium Tire

(includes itemMSs 4 and B) .........euveiiiiiieiee e 4 4
3 (01657409 | Assembly, White Wheel and Premium Tire

(inCludes ItEMS 5 aNd B) .....ccocuiiiiiiiiiiee e 4 4
4 1015707 Wheel RiM —BIGE ...veviiiiee et 1 1
5 (014777 Wheel RiIm —=WHhIte ..o 1 1
6 01737004 Tire, Unmounted, Premium Tread, 6-Ply Rated (18 x 8.50 - 8) (Duro) ... | 1 1
7 [[0T570507 | Assembly, Beige Wheel and Extra Traction Tire

(includes items 8 and 10) .......eeeiiiiiiiiiie e 4 4
7 07657407 | Assembly, White Wheel and Extra Traction Tire

(includes items 9 and 10) .......euiiiiiiiieeee e 4 4
8 1015707 Wheel RIM —BeIgE .....oocveiiiiiiieeee e 1 1
9 (o137 Wheel RiM —WHhItE ......ocoiiiiiiiiiie e 1 1
10 | [OT769307 Tire, Unmounted, Extra Traction, 6-Ply Rated (18 x 8.50 - 8) (Duro) ..... 1 1
11 [0T570509 | Assembly, Beige Wheel and Premium Tire (Villager vehicles — front only)

(includes items 12 aNd 14) .....eiiiiiiie e 4 4
11 [0T65T7409 | Assembly, White Wheel and Premium Tire (Villager vehicles — front only)

(includes items 13 and 14) ....eeiiiiiieie e 4 4
12 | [OT9T184017 Wheel RiIMm —BeiIge .....ooiiiiieeiee e 1 1
13 [OT918407 Wheel RIm —=WHhIte .....coiiiiiieee e 1 1
14 [0T884907 Tire, Unmounted, Premium Tread, 6-Ply Rated (18 x 6.50 - 8) (Duro) ... 1 1
15 | [OT5705T4 | Assembly, Beige Wheel and Tire, HF232 (includes items 16 and 18) ........ 4 4
15 [UT65T4T4 | Assembly, White Wheel and Tire, HF232 (includes items 17 and 18) ........ 4 4
16 1015707 Wheel RiM —BIGE .....oeiiiieeeeee e 1 1
17 (014777 Wheel RiIm —=WHhIte ..o 1 1
18 i Tire, Unmounted, HF232, 6-Ply Rated (18.5 x 8.5 - 8) (Duro) ............... 1 1

i Special order item available upon request.
* ltem 2 is part of all wheel assemblies.
2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 2-5



.?sku=1010984
.?sku=7310
.?sku=101570506
.?sku=101651406
.?sku=1014771
.?sku=1014771
.?sku=1014771
.?sku=101737002
.?sku=101570507
.?sku=101651407
.?sku=1014771
.?sku=1014771
.?sku=1014771
.?sku=101769302
.?sku=101570509
.?sku=101651409
.?sku=101918401
.?sku=101918402
.?sku=101884901
.?sku=101570514
.?sku=101651414
.?sku=1014771
.?sku=1014771
.?sku=1014771







OPERATING INSTRUCTIONS

* Read Owner's Manual and safety warnings located on dash panel prior to driving.

 Study and understand controls.

* Make sure wheels are turned in desired direction.
 Turn key to “ON” position and be sure nothing is in your path.
* While vehicle is stopped, select direction by placing
shift lever or switch in desired position:

F-Forward N-Neutral R-Reverse (Buzzer will sound)
 Vehicle will start moving when accelerator pedal is depressed.
« Slowly depress accelerator pedal to increase speed. Park brake will
release when accelerator pedal is depressed.
 To stop, release accelerator pedal and depress brake pedal.

 After stopping the vehicle:
- Firmly depress park brake until it locks.
- Place Forward/Reverse switch in "NEUTRAL" position.
-Turn key “OFF” and remove key when not in use.

CCI101621601

« Maximum vehicle speed is limited by motor braking during downhill operation
with accelerator pedal depressed.

* If motor brake enabled, vehicle motor will brake when accelerator pedal is released.
« Beeping alarm indicates reduction in motor braking. Apply brakes to reduce speed.
+ System is activated only when tow switch is in the "RUN" position.

* When towing vehicle, tow switch must be in the "TOW" position. 101959902

/\ WARNING

FALLING OFF COULD RESULT
IN SEVERE INJURY OR DEATH

* Remain seated with entire body
inside vehicle and hold on to seat
handle or handrail at all times.

* Two (2) persons per bench seat maximum.
ne (1) person per bucket seat maximum.

not leave children unattended on
vehicle at anytime.

* Never stand in front of or behind vehicle.

cCl101705701

Page 3-2

/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.
« Before using vehicle, read operating instructions.
* Remain seated and hold on to seat handle while moving.
* Do not start vehicle until all occupants are seated.
*Two (2) persons per seat maximum.
* Operate from driver side only and not on public roads.
* Keep entire body inside vehicle while moving.
* Drive slowly in turns and straight up and down slopes.
* Do not leave children unattended on vehicle.
* Never operate under the influence of alcohol or drugs.
* Use brakes to reduce speed when coasting downhill.

* Never stand in front of or behind vehicle.
CC11019606-01

INGERSOLL-RAND. ’

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



DECALS - VILLAGER 4

ITEM | PARTNO. | DESCRIPTION RS
123 4
1 101621601 Decal, Operating INSTrUCHIONS ........ccooiiiiiiiiieiie e 1 1
2 101960601 Decal, Driver/Passenger Warning .......cccccoceeeeeeroeeenieee e 1 1
3 [OT825T07] | Decal, Key SWItCh ..o 1 1
4 01927907 | Decal, Ingersoll-Rand (for 2001 vehicles only) .........ccccoiiiiiiiiniinneenn, 2 2
5 [[0T705707] | Decal, Passenger Warning ..........cccccociiieriiiniin i 1 1
6 [[0T959909 | Decal, Motor Braking (IQ System vehicle only) .........ccccccoovviiiiiiiinnnnnnn, 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 3-3


.?sku=101825101
.?sku=101921901
.?sku=101705701
.?sku=101959902

/\ DANGER / POISON

Fl
SULFURIC IMMEDIATELY
NO ACID WITH WATER

EYE: \Z CAN CAUSE GET
EX] + FLAME: BLINDNESS OR I wEoicaL

PLOSIVE : ,
GASES caN CAuse SEVERE BURNS m HELP
BLINDNESS OR INJURY H

KEEP OUT OF THE REACH OF CHILDREN - DO NOT TIP - KEEP VENT CAPS TIGHT AND LEVEL

(MOLDED ON BATTERY CAPS)

ELECTRIC
VEHICLE

® DO NOT OPERATE VEHICLE
NOTICE WITHOUT COVER IN PLACE.
® DO NOT DIRECT WATER
STREAM AT THIS SWITCH. CCI 1016109-01

(ON WIPER SWITCH COVER INSIDE
BATTERY COMPARTMENT)

Do not operate vehicle without this cover properly installed.

/\ WARNING
Place Tow/Run switch in TOW position before: FAILURE TO HEED THIS

« Disconnecting or connecting batteries WARNING COULD RESULT IN
+ Towing A BATTERY EXPLOSION OR
< Extended storage SEVERE PERSONAL INJURY.

+ Servicing
CC1101908601

Do not direct water stream in this area; will cause damage to components.
See vehicle maintenance and service manual before servicing. ccl 101931501

(ON SPEED CONTROLLER COVER)
(ON TOW SWITCH BRACKET UNDER SEAT)

/N WARNING /N WARNING

* GASOLINE EXPLOSION / FIRE.
* CAN CAUSE SEVERE INJURY OR DEATH.
* NO SMOKING, SPARKS, OR OPEN FLAME.

CAN CAUSE SEVERE INJURY

Rotating parts

+ STOP ENGINE, ALLOW TO COOL BEFORE REFUELING.
o TURN FUEL VALVE (=~ ) ON DURING OPERATION.
() OFF DURING STORAGE OR TRANSPORT. 3| 1015476-01

= [
manifold & muffler

KEEP CLEAR ' ¢ 1019605-01

(ON VEHICLE FRAME NEAR FUEL TANK)

(ON STARTER/GENERATOR
AND ENGINE)

GASOLINE
VEHICLE

/A WARNING

Negative frame ground. Can cause severe injury. Excessive speed.
Do not contact positive (+) battery post or cable to frame. Can cause severe injury or death.

Disconnect negative battery lead first. Do not tamper with engine governor adjustment.
CCl 101915201

Page 3-4 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



DECALS - VILLAGER 4, CONTINUED

ITEM | PARTNO. | DESCRIPTION RS

123 4

1 [0T3677 | Decal, Battery Danger ..........ccccoviiiiiiiiiiiiiniin e 1

2 [[0T670907] | Decal, Potentiometer Caution (vehicles with serial numbers
lower than 0112-001470) ...ccvvieeiiiiiiee et e e 1

3 [[0T937507] | Decal, Electrical Component Cover (IQ System vehicle only) ................... 1

4 [0T908607 | Decal, Tow/Run Switch (IQ System vehicle only) ..., 1

5 [[0T547607] | Decal, Gasoline Warning ...........cccocceeiiiiiiiiin i 1

6 [[0T960507] | Decal, Rotating Parts and Hot Manifold Warning ...........ccccccocveniiiennns 2

7 [0T9T5207] | Decal, Frame Ground and Governor Warning............cccocevereicciniienseen. 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 3-5


.?sku=1013677
.?sku=101610901
.?sku=101931501
.?sku=101908601
.?sku=101547601
.?sku=101960501
.?sku=101915201

OPERATING INSTRUCTIONS

* Read Owner's Manual and safety warnings located on dash panel prior to driving.
* Study and understand controls.

TO START ENGINE
* Place shift lever in “N”- Neutral position.
* Depress brake pedal.
*Turn key switch to “START” position and release.

TO OPERATE VEHICLE
* Make sure wheels are turned in desired direction.
« Be sure nothing is in your path.
*While vehicle is stopped, and engine is at idle, select vehicle direction
by placing shift lever or switch in desired position.
F - Forward N - Neutral R - Reverse (Buzzer sound)
« Park brake will release when accelerator pedal is pushed.
* Slowly push accelerator pedal to increase speed.
« Engine must be at idle before moving shift lever.
TO STOP VEHICLE
* Release accelerator pedal and push brake pedal.
« After stopping, firmly push park brake until it locks.
*Turn key to “OFF” position, remove key and place shift lever
in straight up neutral position when not in use.

CC1101693201

/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.
« Before using vehicle, read operating instructions.
* Remain seated and hold on to seat handle while moving.
* Do not start vehicle until all occupants are seated.
*Two (2) persons per seat maximum.
* Operate from driver side only and not on public roads.

* Keep entire body inside vehicle while moving.

 Drive slowly in turns and straight up and down slopes.
* Do not leave children unattended on vehicle.

* Never operate under the influence of alcohol or drugs.
* Use brakes to reduce speed when coasting downhill.

* Never stand in front of or behind vehicle.

CC11019606-01

Page 3-6

‘ OPERATING INSTRUCTIONS

» Read Owner's Manual and safety warnings located on dash panel prior to driving.
« Study and understand controls.
* Make sure wheels are turned in desired direction.
* Turn key to “ON” position and be sure nothing is in your path.
* While vehicle is stopped, select direction by placing
shift lever or switch in desired position:
F-Forward N-Neutral R-Reverse (Buzzer will sound)

« Vehicle will start moving when accelerator pedal is depressed.
 Slowly depress accelerator pedal to increase speed. Park brake will
release when accelerator pedal is depressed.

« To stop, release accelerator pedal and depress brake pedal.

« After stopping the vehicle:
- Firmly depress park brake until it locks.
- Place Forward/Reverse switch in "NEUTRAL" position.
-Turn key “OFF” and remove key when not in use.

CCI101621601

/\ WARNING

FALLING OFF COULD RESULT
IN SEVERE INJURY OR DEATH

* Remain seated with entire body
inside vehicle and hold on to seat
handle or handrail at all times.

* Two (2) persons per bench seat maximum.
* One (1) person per bucket seat maximum.

* Do not leave children unattended on
vehicle at anytime.

* Never stand in front of or behind vehicle.

€C1101705701

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



DECALS, FRONT BODY -
VILLAGER 6 AND VILLAGER 8

ITEM | PARTNO. | DESCRIPTION RS
123 4
1 018257104 | Decal, Key Switch (gasoline vehicle) ..., 1
2 [[0T825707] | Decal, Key Switch (electric vehicle) ..........ccooiiiiiiiiiiiii e 1
3 [01693207] | Decal, Operating Instructions (gasoline vehicle) ...........ccccoccoiviniiiiinnnns 1
4 101621601 Decal, Operating Instructions (electric vehicle) ...........cccocoeiiiiiiiieniiienens 1
5 [[0T705707] | Decal, Passenger Warning ..........ccccccocoeiiiiiniiiiie e 1 1
6 101960601 Decal, Driver/Passenger Warning .......cccccceeerieeeiieeeiieee e e ssieee e 1 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 3-7


.?sku=101825102
.?sku=101825101
.?sku=101693201
.?sku=101705701

DANGER / POISON

FL
SULFURIC IMMEDIATELY
ACID WITH WATER

\[e]

SHeL +SPARKS = can cause GET
EXPLOSIVE H + FLAMES BLINDNESS OR |, ' mEDICAL
GASES CAN CAUSE H * SMOKING SEVERE BURNS "% EEIS-"F
BLINDNESS OR INJURY H

KEEP OUT OF THE REACH OF CHILDREN - DO NOT TIP - KEEP VENT CAPS TIGHT AND LEVEL

(MOLDED ON BATTERY CAPS)

ELECTRIC

‘ INGERSOLLRAND

VEHICLE

(ON BODY PANEL)

/\ WARNING
CAN CAUSE SEVERE INJURY

/A WARNING Rotating parts

= [
manifold & muffier

KEEP CLEAR ¢ 1019605-01

(ON STARTER/GENERATOR
AND ENGINE)

* GASOLINE EXPLOSION / FIRE.
© CAN CAUSE SEVERE INJURY OR DEATH.
* NO SMOKING, SPARKS, OR OPEN FLAME.

* STOP ENGINE, ALLOW TO COOL BEFORE REFUELING.
« TURN FUEL VALVE ( =~ ) ON DURING OPERATION.
() OFF DURING STORAGE OR TRANSPORT. 5 1015476-01

(ON VEHICLE FRAME NEAR FUEL TANK)

GASOLINE
VEHICLE

(ON BODY PANEL)

‘ INGERSOLLRAND

(ON VEHICLE FRAME NEAR BATTERY)

Do not contact positive (+) battery post or cable to frame.
Disconnect negative battery lead first.

Can cause severe injury or death.
Do not tamper with engine governor adjustment.
CCl 1019152-01

2 lllﬂ A\  WARNING § /\ WARNING
Negative frame ground. Can cause severe injury. N Excessive speed.

Page 3-8 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



DECALS, REAR BODY - VILLAGER 6

ITEM | PARTNO. | DESCRIPTION RS
123 4
1 [0T3677 | Decal, Battery Danger ..........ccccoviiiiiiiiiiiiiniin e 1
2 [[0T927907] | Decal, Ingersoll-Rand (for 2001 vehicles only) ...........cccoeviiiiniiiininns 2 2
3 [07547607] | Decal, Gasoline Warning ..........cccoooiioieiiiiee e 1
4 [[0T960507] | Decal, Rotating Parts and Hot Manifold Warning..........cccccccoecniiiininns 2
5 [[0T975207] | Decal, Frame Ground and Governor Warning ............cccccceviiiieiniieninnns 1
6 102168701 Decal, VITAGET ..ot 2 2

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 3-9


.?sku=1013677
.?sku=101921901
.?sku=101547601
.?sku=101960501
.?sku=101915201

(ON FRAME)

Do not contact positive (+) battery post or cable to frame.
Disconnect negative battery lead first.

2l|l" /A WARNING § /N WARNING
Negative frame ground. Can cause severe injury. N Excessive speed.

Can cause severe injury or death.
Do not tamper with engine governor adjustment.

CCl 1019152-01

/\ WARNING

FALLING OFF COULD RESULT
IN SEVERE INJURY OR DEATH

* Remain seated with entire body
inside vehicle and hold on to seat
handle or handrail at all times.

* Two (2) persons per bench seat maximum.
* One (1) person per bucket seat maximum.

* Do not leave children unattended on
vehicle at anytime.

* Never stand in front of or behind vehicle.

CCl 101705701

>

™ A
S — ——

/\ DANGER / POISON
: FLUSH EYES
H SULFURIC IMMEDIATELY
NO H ACID WITH WATER
SHELD *SPARKS 3 CAN CAUSE

\ GET
EYES “FLAMES ol BLINDNESS OR I/ meDicAL
EXPLOSIVE : y
GASES CAN CAUSE *SMOKING 2 SEVERE BURNS HELP
BLINDNESS OR INJURY H S

KEEP OUT OF THE REACH OF CHILDREN - DO NOT TIP - KEEP VENT CAPS TIGHT AND LEVEL
(MOLDED ON BATTERY CAPS)

/\ WARNING
CAN CAUSE SEVERE INJURY

/\ WARNING Rotating parts

* GASOLINE EXPLOSION / FIRE.
® CAN CAUSE SEVERE INJURY OR DEATH.
* NO SMOKING, SPARKS, OR OPEN FLAME.

=/ [
manifold & muffler

» STOP ENGINE, ALLOW TO COOL BEFORE REFUELING. KEEP CLEAR oo 1010605.01

o TURN FUEL VALVE (a= ) ON DURING OPERATION.
( ~~4) OFF DURING STORAGE OR TRANSPORT. CCl 1015476-01 (ON STARTER/GENERATOR

(ON FRAME) AND ENGINE)

Page 3-10 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



DECALS, CENTER AND REAR BODY - VILLAGER 8

ITEM | PARTNO. | DESCRIPTION RS
123 4
1 01547607 | Decal, Gasoline Warning ..........cccccoceiiiniinsnieesecee e 1
2 [[0T960507] | Decal, Rotating Parts and Hot Manifold Warning...........ccccccoeviiiiiinnns 2
3 [0T975207] | Decal, Frame Ground and Governor Warning ...........ccccccceeveveieenecenieennens 1
4 [[0T705707] | Decal, Passenger Warning ..........ccccociiiiiiiiniiniiiin e 3 3
5 102168701 Decal, VIlTAGET ...eeiiiiiieee e s 2 2
6 [07927907] | Decal, Ingersoll-Rand (for 2001 vehicles only) ..........ccocoeviiiieniiiiieneene 2 2
7 [[0T3677 | Decal, Battery Danger...........ccccoiiiiiiiiiiiiiiiniii i 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 3-11


.?sku=101547601
.?sku=101960501
.?sku=101915201
.?sku=101705701
.?sku=101921901
.?sku=1013677

OPERATING INSTRUCTIONS

+ Read Owner's Manual and safety warnings located on dash panel prior to driving.

« Study and understand controls.
TO START ENGINE
+ Place shift lever in “N”~ Neutral position.
« Depress brake pedal.
«Turn key switch to “START” position and release.

TO OPERATE VEHICLE
« Make sure wheels are turned in desired direction.
« Be sure nothing is in your path.
+While vehicle is stopped, and engine is at idle, select vehicle direction

by placing shift lever or switch in desired position.
F-Forward N-Neutral R- Reverse (Buzzer will sound)
« Park brake will release when accelerator pedal is pushed.
« Slowly push accelerator pedal to increase speed.
« Engine must be at idle before moving shift lever.
TO STOP VEHICLE
« Release accelerator pedal and push brake pedal.
« After stopping, firmly push park brake until it locks.

+Turn key to “OFF” position, remove key and place shift lever

* Read Owner's Manual and safety warnings located on dash panel prior to driving.

« Study and understand controls.
* Make sure wheels are turned in desired direction.

* Turn key to “ON” position and be sure nothing is in your path.
* While vehicle is stopped, select direction by placing
shift lever or switch in desired position:
F-Forward N-Neutral R -Reverse (Buzzer will sound)

« Vehicle will start moving when accelerator pedal is depressed.

« Slowly depress accelerator pedal to increase speed. Park brake will
release when accelerator pedal is depressed.
* To stop, release accelerator pedal and depress brake pedal.
 After stopping the vehicle:
- Firmly depress park brake until it locks.
- Place Forward/Reverse switch in "NEUTRAL" position.

in straight up neutral position when not in use.

-Turn key “OFF” and remove key when not in use.

€C1101693201 cctfot61601

/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.
« Before using vehicle, read operating instructions.
* Remain seated and hold on to seat handle while moving.
* Do not start vehicle until all occupants are seated.
*Two (2) persons per seat maximum.
* Operate from driver side only and not on public roads.
* Keep entire body inside vehicle while moving.
* Drive slowly in turns and straight up and down slopes.
* Do not leave children unattended on vehicle.
* Never operate under the influence of alcohol or drugs.

Use brakes to reduce speed when coasting downhill.

* Never stand in front of or behind vehi

CCl11019606-01

« Vehicle rated capacity - 1500 Ibs. on level surface only.

Cargo should be evenly spread over the floor of the

VEH |C|_E Weight to include passengers, cargo bed load, and cargo bed as far forward as possible and secured.

gross trailer weight. See Owner's Manual. For vehicle stability, when fully loaded, drive slowly
LOADING + Maximum cargo load CARRYALL 6 or TURF 6 - 1000 Ibs., and avoid stopping on or backing down steep hills.
Read Owner's Manual TRANSPORTER - 300 Ibs. Weight to include cargo bed load Avoid top heavy loads. See Owner's Manual.

and gross trailer weight.
« Maximum trailer hitch tongue weight - 150 Ibs.

When driving on uneven terrain or down steep hills,
reduce speed and load. CCI 101960001

and warnings on dash.

Page 3-12 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



DECALS —-TRANSPORTER 4 AND TRANSPORTER 6

ITEM | PARTNO. | DESCRIPTION RS
12 3 4
1 101960601 Decal, Driver/Passenger Warning .........coccceeoueeeiieeeinieeeeieee e ssieeeesieee s 1 1
2 01825709 | Decal, Key Switch (gasoline vehicle only) ...........cccooiiiiiiiiiiiiiis 1
3 [01825707] | Decal, Key Switch (electric vehicle only) ..........ccocoiiiiiiiiiiiceee 1
4 (01693207 | Decal, Operating Instructions (gasoline vehicle only) ............cccocveieennenne 1
5 101621601 Decal, Operating Instructions (electric vehicle only) ........cccccoviiiieiiinnnnen. 1
6 [0T960007] | Decal, Vehicle LOAdiNg ........cccoiciieiiiiiieiee e 1 1

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 3-13



.?sku=101825102
.?sku=101825101
.?sku=101693201
.?sku=101960001

DANGER / POISON

FLUSH EYES
SULFURIC IMMEDIATELY
WITH WATER

NO ACID
SHEL + SPARKS CAN CAUSE GET
EXPLOSIVE C'E° + FLAMES BLINDNESS OR /' MEDICAL
H P . GASES can causE *SMOKING SEVERE BURNS HELP
Do not direct water stream in this area; will cause damage to components. BLINDNESS OR IJURY H FAST

See vehicle maintenance and service manual before servicing. CCI101931501 KEEP OUT OF THE REACH OF CHILDREN ~ DO NOT TIP - KEEP VENT CAPS TIGHT AND LEVEL

(ON COVER) (MOLDED ON BATTERY CAPS)

Do not operate vehicle without this cover properly installed.

CCI 1019646-01

- DO NOT USE AS GROUND ‘ INGERSOLL-RAND ’

(ON PLATE) (ON BODY PANEL)

N

' ELECTRIC

) VEHICLE

/\ WARNING

/\ WARNING CAN CAUSE SEVERE INJURY ‘ INGERSOLLRAND.

Rotating parts

* GASOLINE EXPLOSION / FIRE.
© CAN CAUSE SEVERE INJURY OR DEATH.
* NO SMOKING, SPARKS, OR OPEN FLAME.

(ON BODY PANEL)

« STOP ENGINE, ALLOW TO COOL BEFORE REFUELING.
o TURN FUEL VALVE ( =~ ) ON DURING OPERATION.
() OFF DURING STORAGE OR TRANSPORT. 5| 1015476-01

s/ [
manifold & muffler

KEEP CLEAR g 1019605-01

(ON VEHICLE FRAME NEAR FUEL TANK)

(ON STARTER/GENERATOR
AND ENGINE)

Page 3-14 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



DECALS —-TRANSPORTER 4 AND
TRANSPORTER 6, CONTINUED

QTY | QTY

ITEM PART NO. DESCRIPTION GAS | ELEC
123 4

1 [0T964607 | Decal, NO Ground ..o e e 1
2 [OT93T507] | Decal, Component Cover Caution ............ccccovviiiiiiiiiiinie e 1
3 [O0T3677 | Decal, Battery Danger ..........cccociiiiiiiiiii e 1
4 01927907 | Decal, Ingersoll-Rand (for 2001 vehicles only) .........ccccoiiiiiiiiniinneenn, 2 2
5 102249901 Decal, TransPorter 4 (passenger Side)......c.couvvueeeeririeeee e 1 1
6 [[02244507] | Decal, TransPorter 4 (driver Side) ..........ccccoiiiiiiiiiii e 1 1
7 01547607 | Decal, Gasoline Warning ..........cccccoceiiiniinsnieesecee e 1

8 [0T960507] | Decal, Rotating Parts and Hot Manifold Warning ..........c.cccceveviievininnens 1

9 [[02244807] | Decal, TransPorter 6 (passenger Side).........ccccoovrieerereiienieeesee e 1 1
10 | [02244707 | Decal, TransPorter 6 (driver Side) ........cccciiiiiiiiiiieii e 1 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 3-15


.?sku=101964601
.?sku=101931501
.?sku=1013677
.?sku=101921901
.?sku=102244501
.?sku=101547601
.?sku=101960501
.?sku=102244801
.?sku=102244701

/N WARNING

Riding in cargo bed

/\ WARNING

FAILURE TO FOLLOW THESE INSTRUCTIONS
CAN CAUSE SEVERE INJURY OR DEATH.

Bed can tip up unexpectedly. Bed hold down

bolts must be fastened. CCl 101707801

can cause severe injury
or death.

Do not ride in cargo bed.
CCI1015539-01

/\ WARNING
GRUSH AREA

0.
STAY CLEAR
CCI 1016094-01

/\ WARNING

FALLING OFF COULD RESULT
IN SEVERE INJURY OR DEATH

* Remain seated with entire body (ON VEHICLE FRAME NEAR BATTERY)
inside vehicle and hold on to seat

handle or handrail at all times. 2dm A WARNING /§E A WARNING

* Two (2) persons per bench seat maximum.

Negative frame ground. Can cause s xcessive speed

evere injury. )
Do not contact positive (+) battery post or cable to frame. severe injury or death.

. E

* One (1) person per bucket seat maximum. Can cause

« Do not leave children unattended on Do not tamper with engine governor adjustment.
vehicle at anytime.

* Never stand in front of or behind vehicle.

Disconnect negative battery lead first.

Page 3-16 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



DECALS —-TRANSPORTER 4 AND
TRANSPORTER 6, CONTINUED

ITEM | PARTNO. | DESCRIPTION RS
123 4
1 01705707 | Decal, Passenger Warning (quantity 1 for TransPorter 4) ...........cccccoeeeene 2 2
2 101707801 Decal, Bed Bolt Warning (TransPorter 4 only) .........ccccceevviieeeeennieneeeninen, 1 1
3 [[07553907] | Decal, Bed Load Warning (TransPorter 4 only) .........ccccoeviiiiiniiiiienene 1 1
4 01609407 | Decal, Crush Area (TransPorter 4 only) .........cccccoviiiiiiniiiie i, 2 2
5 [[0T975207] | Decal, Frame Ground and Governor Warning ............cccccceviiiieiniieninnns 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 3-17


.?sku=101705701
.?sku=101553901
.?sku=101609401
.?sku=101915201




BRAKES, PEDAL,
AND CABLE ASSEMBLIES



TYPICAL 4

FRONT OF
VEHICLE

GASOLINE
VEHICLE

VEHICLE
SEE REAR SUSPENSION
SECTION 5 FOR MOUNTING

ELECTRIC

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 4-2



REAR BRAKE ASSEMBLY, SELF-ADJUSTING -
VILLAGER 4

ITEM | PARTNO. | DESCRIPTION RS
123 4

(01823307 | Cluster, Passenger-Side Brake (includes items 1-9) .....cccccoeciiiiiienncne 1 1

(01823309 | Cluster, Driver-Side Brake (includes items 1 -9) .......cccooviviiiiinieeiieees 1 1
1 [0T1824007 Assembly, Backing Plate, Passenger-Side (includes items 2 - 4) .......... 1 1
1 01824004 Assembly, Backing Plate, Driver-Side (includes items 2 - 4) .................. 1 1
2 [0T816507 Mechanism, Adjusting, Passenger-Side ............c.cocooviiiiiiiiiininns 1 1
2 01816504 Mechanism, Adjusting, Driver-Side ..........ccccoviiiiiniiiiieneeee e 1 1
3 [0T82390T7 WaSher ..., 1 1
4 01823807 Washer, Plate ..., 1 1
5 070857 COVEL, DUSE ... 1 1
6 [0T823207 Package, Brake Shoe (four pieces) ..........cccooeiiiiiiiiiiiic e 1 1
7 077469 Kit, Shoe Retainer (four pieces) ..........ccocoiiiiiiiiiiiiii e 1 1
8 [0T816307 Package, Brake Spring (four pieCes) ..........cccvroieiiiiiiiiiceee e 1 1
9 101815501 Assembly, Lever, Passenger-Side ........ccccoccvveeiiiiieee e 1 1
9 101815502 Assembly, Lever, Driver-Side ... 1 1
10 (013923 Nut, Hex-Head Lock, Grade 8, 5/16-24 .........ccoovveeeriieeeeeeieeeeeeeeeee e 8 8
11 074153 | Bolt, Brake Cluster Mounting, Grade 8, 5/16-24 X 7/8 .......ccccocevviiieerinenns 8 8
12 | (02022707 | Kit, Brake Cable (includes items 13 -15) .........cccoooiiiiiiiiiiiiiee 2 2
13 [o10829 Pin, Clevis, 5/16 ......ccciiiiiiiiiiiic 1 1
14 (o33 Pin, Cotter, 3/32 X 1 oot 1 1
15 [o11779 E-Clip, 1/2 e e 2 2
16 101900801 Hanger, Brake Cable (gasoline vehicle only) ........cccoceeiiiiiieiieniciene e, 2
17 013207 | Hanger, Brake Cable (electric vehicle only) .........ccccvriieiiicienieeneeneene 2
18 [OT79TT0T] | Drum, Brake ... 2 2

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 4-3


.?sku=101823301
.?sku=101823302
.?sku=101824001
.?sku=101824002
.?sku=101816501
.?sku=101816502
.?sku=101823901
.?sku=101823801
.?sku=1010850
.?sku=101823201
.?sku=1011466
.?sku=101816301
.?sku=1013924
.?sku=1014153
.?sku=102022101
.?sku=1010829
.?sku=1035
.?sku=1011779
.?sku=1013207
.?sku=101791101

Ee

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 4-4



REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED -
VILLAGER 6 AND 8, TRANSPORTER 4 AND 6

ITEM | PARTNO. | DESCRIPTION RS
123 4
[U16573 | Cluster, Passenger-Side Brake Without Brake Drum
(INClUES IHEMS 1 = T4) Lo e 1 1
[0T6557 | Cluster, Driver-Side Brake Without Brake Drum
(INCIUAES IHEMS 1 = T4) L.eiiiiiiiiiee e 1 1
1 N/A Plate, Backing, Driver-Side ........ccccciiiiiiiiiiiiiee e 1 1
1 N/A Plate, Backing, Passenger-Side ..........ccccccvvviiiieeiiiiiiee e 1 1
2 071469 Kit, Brake ACIUALOr ...........coooiiiiiiiii e 1 1
3 (0717467 Kit, Anchor Body (includes items 4 - 9) .........coccoiiiiiiiinii e 1 1
4 [OT1774 NUE, MB X T oo 2 2
5 E5T WaASHEL, LOCK, 1/4 ..ot eea e 2 2
6 N/A g1 () o TR AN [ o Lo | N 2 2
7 N/A Bolt, AdJUSIMENT ... 1 1
8 N/A [ ToTo |V Y o Vo] o T SRR 1 1
9 [o7171303 Cap, Adjustment Bolt ...........coooiiiiiiie e 1 1
10 | [0TT463074 Package, Brake Shoe (four pieces) .........cccooeciiiiiiiiiiinic e 1 1
11 077469 Kit, Shoe Retainer (four pieces) ..o 1 1
12 (0717464 Package, Brake Spring (fOUr PIECES) ......covviiiiiiiiiiiiiiiee e 1 1
13 N/A Arm, Brake LEVET ......coveiieieeeeeee ettt e s 1 1
14 070857 CoVer, DUSE ..o 1 1
15 | (02766907 | Kit, Brake Cable (includes two each of items 16 and 17 and
four each of ItEM 18) ....oeiiiiiiii e 1 1
16 070829 Pin, Clevis, 5/16 ..o 2 2
17 (02292807 Pin, Bow Tie LOCKING ......cocoiiiiiiiiii e 2 2
18 [o11779 E-CliP, 172 e 4 4
19 (013924 Nut, Cone Lock, Grade 8, 5/16-24 ........ccceeeeeeiiiiiiiiiieeeeeeeeeeeeeeeeeeeveae 8 8
20 [0T4753 | Bolt, Brake Cluster Mounting, Grade 8, 5/16-24 X 7/8 .........ccccevieeriienene 8 8
21 QOT79TT0T] | Drum, Brake ..o e 2 2
22 [0T3207 | Hanger, Brake Cable ..o 2 2

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 4-5



.?sku=1016573
.?sku=1016557
.?sku=1011465
.?sku=1011467
.?sku=1011114
.?sku=451
.?sku=1011303
.?sku=101146302
.?sku=1011466
.?sku=1011464
.?sku=1010850
.?sku=102166901
.?sku=1010829
.?sku=102292801
.?sku=1011779
.?sku=1013924
.?sku=1014153
.?sku=101791101
.?sku=1013207

FOR CLARITY

A

FLOORBOARD @

REMOVED

Ny
74

.)
@;%@g

o

o )

TYPICAL
3 PLACES

|
|
|
>

TYPICAL
2 PLACES

TYPICAL
@ 4 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

VILLAGER 4 ELECTRIC
VEHICLES ONLY

VILLAGER 4 GASOLINE
VEHICLES ONLY

Page 4-6 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



BRAKE PEDAL AND CABLE ASSEMBLY -
VEHICLE WITH TWO-WHEEL BRAKES

ITEM | PARTNO. | DESCRIPTION RS

123 4
1 [OTY9080T] | EQUANZEr ...c.coeiiiiiceii 1 1
2 241 A T T g = U A T T 5 5
3 [OT353T] | Spring, Brake Return ... 1 1
4 [OT0927 | Screw, Hex-Head Cap, 5/16-18 X 2-1/2 .......ccoviiiiiiiiccic e 4 4
5 273 NUt, NYION LOCK, 5/16-18 ....eeeeieieiee et ee e e e e e e 5 5
6 [02022107] | Kit, Brake Cable (includes item 7, and items 13 and 14 on page 4-3) ....... 2 2
7 [oT1779 E-Clip, 1/2 e 2 2
8 01878207 | Kit, Brake Pedal (includes items 9 and 10) ..........ccccocieiiiiiiiiiniiiieeie 1 1
9 7716 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 .........covvvvvvvvvvevvvrnrnrnnnne, 3 3
10 073869 Pad, Brake Pedal ............cccooiiiiiiiii 1 1
11 [OTO878 | Bumper, RUDDEr .........ociiii e 1 1
12 0028 | Nut, Hex, 1/4-20 .......ccoiiiiiiiiiiicin i 1 1
13 [UTY53T0T] | Rod, EQUANZEY ... 1 1
14 | [02323207] | Pin, Clevis, 5/16 (later style hardware used with item 15) ......................... 1 1
15 [02323707] | Pin, Bow Tie LOCKING .......cccoiiiiiiiiiiiiiii s 1 1
16 101953001 Bolt, Hex-Head Shoulder, 3/8 x 1 (earlier style hardware used

WIth IIEM 17) o 1 1
17 273 NUt, NYION LOCK, 5/16-18 ....eeeeieieiee et e e e e e e 1 1

(01187709 | Kit, Park Brake Latch (includes items 18 - 22 and item 26 on page 4-13) .| 1 1

18 N/A Rod and Pawl ... 1 1
19 [0T7029 Pin, Cotter, 7/64 X 1/2 ... 1 1
20 0710877 Nut, PUSh, 5/16 ..o 1 1
21 Sleeve, Park Brake ROd ..o 1 1
22 1010932 Joint, Ball, 1/4-28 ... 1 1
23 [OT0933 | Spring, Park Brake TOrSION .........ccccccoicieiiiiiie e 1 1
24 [OT0927 | Spacer, Park Brake ... 1 1
25 077409 | Package, Brake Mounting Block (contains upper and lower

for driver and passenger SideS) ........ccovvvirrceeirieee i 1 1
26 (017479 | Kit, Park Brake Pedal (includes items 27 - 30) .......cccveiieiiriiieneeieeneee 1 1
27 (o34 Bushing, Nylon ... 2 2
28 8629 Screw, Slotted Hex Washer-Head, #10-16 X 5/8 ..........cccccoviiiiiiinnnnen. 2 2
29 013879 Nut, PUSh, 3/8 ......c.cciiiiiiiii 1 1
30 073870 Pad, Park Brake ..o 1 1
31 M243 | Nut, HeX, B/16-18 .......ooiiiiieeee e e 1 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 4-7


.?sku=101990801
.?sku=1241
.?sku=1013531
.?sku=1010921
.?sku=7473
.?sku=7473
.?sku=102022101
.?sku=1011779
.?sku=101878201
.?sku=1013869
.?sku=1010878
.?sku=1028
.?sku=101953101
.?sku=102323201
.?sku=102323101
.?sku=7473
.?sku=7473
.?sku=101187702
.?sku=1017029
.?sku=1010877
.?sku=1010805
.?sku=1010933
.?sku=1010927
.?sku=1011402
.?sku=1011418
.?sku=1032
.?sku=8626
.?sku=1013876
.?sku=1013870
.?sku=1242

Page 4-8

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



BRAKE PEDAL AND CABLE ASSEMBLY -
VEHICLE WITH FOUR-WHEEL BRAKES

ITEM | PARTNO. | DESCRIPTION RS

123 4
1 [243 | Nut, HexX, 5/16-18 ..o 1 1
2 07865307 | Spacer, EQUAliZET ............ccooiiiiiiii e 2 2
3 [017277] | Kit, Equalizer and Pivot Limiter (includes item 4) ..........cccccoiiiniiiiicnnns 1 1
4 N/A Pin, EQUAlIZEr PIVOL .......eeiiiiieee e 1 1
5 273 NUt, NYION LOCK, 5/16-18 ....eeeeieieiee et ee e e e e e e 5 5
6 (247 Washer, Flat, 5/16 .......oooooiiieeeeeeeeeeeceee et 5 5
7 [[0Z766907 | Kit, Brake Cable, Rear

(includes four each of item 9 and two each of items 10 and 11) ............... 1 1
8 01874607 | Kit, Brake Cable, Front (includes items 9 - 11) ... 1 1
9 foT1779 E-Clip, 172 oo 4 4
10 (02292807 Pin, Bow Tie LocKing ........cccviiiiiiiiiiiniii 4 4
11 070829 Pin, Clevis, 5/16 ..o 4 4
12 | [0T878207] | Kit, Brake Pedal (includes items 13 and 14) ........cccccovviiiiiiiiiinccieene 1 1
13 7716 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 .......ccccoociiviiiieenenenen. 3 3
14 073869 Pad, Brake Pedal ...........ccooiiiiii 1 1
15 [OT353T] | Spring, Brake RetuUrn ..o 1 1
16 (02323207 | Pin, Clevis, 5/16 (newer style hardware used with item 17) ............cccc.e.. 2 2
17 (02323707 | Pin, Bow Tie LOCKING ......cccoiiiiiiiiiiiii e 2 2
18 101953001 Bolt, Hex-Head Shoulder, 3/8 x 1 (older style hardware used

With item 19) ..o 2 2
19 a73 Nut, NYIon LOCK, 5/168-18 .....oeeiiiiiiiiie et 2 2
20 [[0T953709d | Rod, Equalizer, Front ... 1 1
21 101953103 Rod, Equalizer, Rear (Villager 6, TransPorter 4, and TransPorter 6) .......... 1 1
21 [UT953704 | Rod, Equalizer, Rear (Villager 8 only) ........cccovieiieriieieenee e 1 1

[0TT87709 | Kit, Park Brake Latch (includes items 22 - 26 and

item 26 on page 4-13 or item 25 on page 4-15) ......occoveeiiiiiiieeiiniiieeeees 1 1
22 N/A Rod and Pawl ... 1 1
23 (077029 Pin, Cotter, 7/64 X 1/2 .....cccoi i 1 1
24 070877 Nut, PUSh, 5/16 ... 1 1
25 Sleeve, Park Brake ROd .........cccoooiiiiiiiieee e 1 1
26 1010932 Joint, Ball, 1/4-28 ..o 1 1
27 [[0T0933 | Spring, Park Brake TOrsion ...........cccccocoiiiiiiiiiiiiiieie e 1 1
28 [OT09Z7 | Spacer, Park Brake ... 1 1
29 [OT0878 | Bumper, RUDDEr ..o 1 1
30 MOZ8 | Nut, HeX, 1/4-20 ... e 1 1
31 017409 | Package, Brake Mounting Block (contains upper and lower

for left and right Sides).........ccocvviiiiiiiii 1 1
32 [[0T0927 | Screw, Hex-Head Cap, 5/16-18 X 2-1/2 .......ccooiiiiiiiiiiicic 4 4
33 BQUANIZET ... 1 1
34 (017479 | Kit, Park Brake Pedal (includes items 35 - 38) ........ccccoicieiiiiciiiceieeiee 1 1
35 (o34 Bushing, NYlon ... 2 2
36 8620 Screw, Slotted Hex Washer-Head, #10-16 X 5/8 .........ccooeeiiiiiiiinins 2 2
37 013879 NUt, PUSH, 3/8 ... 1 1
38 013879 Pad, Park Brake ... 1 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 4-9



.?sku=1242
.?sku=101865301
.?sku=1017211
.?sku=7473
.?sku=7473
.?sku=1241
.?sku=102166901
.?sku=101874601
.?sku=1011779
.?sku=102292801
.?sku=1010829
.?sku=101878201
.?sku=1013869
.?sku=1013531
.?sku=102323201
.?sku=102323101
.?sku=7473
.?sku=7473
.?sku=101953106
.?sku=101953104
.?sku=101187702
.?sku=1017029
.?sku=1010877
.?sku=1010805
.?sku=1010933
.?sku=1010927
.?sku=1010878
.?sku=1028
.?sku=1011402
.?sku=1010921
.?sku=101990801
.?sku=1011418
.?sku=1032
.?sku=8626
.?sku=1013876
.?sku=1013870

Page 4-10

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



FRONT BRAKE ASSEMBLY -
VEHICLE WITH FOUR-WHEEL BRAKES

ITEM | PARTNO. | DESCRIPTION RS
12 3 4
[O16573 | Cluster, Passenger-Side Brake, Without Brake Drum
(INClUES IHEMS 1 = T4) Lo e 1 1
[0T6557 | Cluster, Driver-Side Brake, Without Brake Drum
(INCIUAES IHEMS 1 = T4) L.eiiiiiiiiiee e 1 1
1 N/A Plate, Backing, Passenger-Side ..........cccccoviiiiiiiiiiiiiiee e 1 1
1 N/A Plate, Backing, Driver-Side ..........ccccoviciiiieeiiiiee e 1 1
2 071469 Kit, Brake ACIUALOr ...........coooiiiiiiiii e 1 1
3 (0717467 Kit, Anchor Body (includes items 4 - 9) .........coccoiiiiiiiinii e 1 1
4 [OT1774 NUE, MB X T oo 2 2
5 E5T WaASHEL, LOCK, 1/4 ..ot eea e 2 2
6 N/A g1 () o TR AN [ o Lo | N 2 2
7 N/A Bolt, AdJUSIMENT ... 1 1
8 N/A [ ToTo |V Y o Vo] o T SRR 1 1
9 [o7171303 Cap, Adjustment Bolt ...........coooiiiiiiie e 1 1
10 | [0TT463074 Package, Brake Shoe (four pieces) .........cccooeciiiiiiiiiiinic e 1 1
11 077469 Kit, Shoe Retainer (four pieces) ..o 1 1
12 (0717464 Package, Brake Spring (fOUr PIECES) ......covviiiiiiiiiiiiiiiee e 1 1
13 N/A Arm, Brake LEVET ......coveiieieeeeeee ettt e s 1 1
14 070857 CoVer, DUSE ..o 1 1
15 | [0T8746017] | Kit, Brake Cable Front (includes items 16 - 18) .......ccccoocieiiiiiiniiiiieie 1 1
16 070829 Pin, Clevis, 5/16 ..o 4 4
17 (02292807 Pin, Bow Tie LOCKING ......cccoiiiiiiiiii e 4 4
18 [o11779 E-CliD, 172 e s 4 4
19 [OTTT37 | Drum, Brake ..o 4 4
Items 20 - 23 are for 2001, 2002, and early 2003 vehicles:
20 101872701 NUE, HEX, B5/168-24 ...ttt s 8 8
21 173 LAY 1] a1 g o Yo S Y A 8 8
22 101869001 WaShEr, CONE, 5/16 oo e e e e e e s e e ea e 8 8
23 1017232 Screw, Hex-Head Cap, 5/16-24 X 1 ...ccooivciiiie et 8 8
Items 24 and 25 are for later 2003 vehicles:
24 (013924 Nut, Cone Lock, Grade 8, 5/16-24 .......ccceeeeeeiiiiiiiiiieieeeeeeeeeeeeeeeeeveaa 8 8
25 [0T4753 | Bolt, Brake Cluster Mounting, Grade 8, 5/16-24 X 7/8 ........cccceevieericeeenne 8 8
Note: See page 5-11 for front brake cable clamp and bracket.

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 4-11



.?sku=1016573
.?sku=1016557
.?sku=1011465
.?sku=1011467
.?sku=1011114
.?sku=451
.?sku=1011303
.?sku=101146302
.?sku=1011466
.?sku=1011464
.?sku=1010850
.?sku=101874601
.?sku=1010829
.?sku=102292801
.?sku=1011779
.?sku=1011137
.?sku=7174
.?sku=1013924
.?sku=1014153

Page 4-12

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



ACCELERATOR PEDAL ASSEMBLY - VILLAGER 4,
ALL ELECTRIC WITH MCOR, AND GASOLINE VEHICLES

ITEM | PARTNO. | DESCRIPTION RS

12 3 4

The information on this page pertains to the following vehicles

within the scope of this manual:

* All gasoline vehicles

* Villager 4 electric vehicles

* The following electric vehicles with serial numbers 0112-001470

and greater (vehicles with the MCOR device):

Villager 6, Villager 8, TransPorter 4, and TransPorter 6
1 (077699 | Sub-Assembly, Accelerator Pedal (includes items 2 and 3) .........cccccoeeeeeee 1 1
2 1013871 Pad, Accelerator Pedal .............ooeiiiiiiiiiiiiicee e 1 1
3 7716 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 ......cccccviiiiiiieiiiiiieeene 4 4
4 (624 Screw, Hex Cap, 3/8-16 X 1-1/2 ..ot 1 1
5 B33 Washer, Flat, 3/8 .......ooooooiiiieieeeeeeeeee et 2 2
6 [[02026007] | Kit, Accelerator Pivot Rod (includes item 7) ... 1 1
7 (077709 SPACET .. e 1 1
8 101818801 Stud, Ball (for all vehicles listed above except

those equipped With MCOR) .......cooiiiiiiiiie e 1 1
9 [0T862007] | Screw, Hex-Head Cap, 1/4-20 x 1-3/8 (MCOR vehicles) .........cccccoerncenns 1
10 (017224 | Bearing, PiVOt SUPPOIt .......oooiiiie e 1 1
11 [OTI6690T] | Nut, Flange, 1/4-28 .........ccciiiiiiiiiiii e 1 1
12 [OT8T7407] | Retainer, SPring ..o e 1 1
13 101796201 SPriNg, REIUIMN ... 1 1
14 [OT7378 | CUP, SPrNG cviiiiiiiiiie e e e s 1 1
15 (077380 | Bumper, Return Spring ........cccocoiiiiiiiiiii e 1 1
16 (247 A T T g = L O A T T 1 1
17 373 Nut, NYIon LOCK, 5/168-18 .....ooeiiiiiiiiie ettt 1 1
18 101871901 Assembly, Accelerator Rod (electric Villager 4 vehicles with serial

numbers lower than 0112-001470 only) (includes items 19 and 20) ......... 1
18 101912401 Assembly, Accelerator Rod (gasoline Villager 4 vehicles only)

(includes items 19 and 20) ........eeeiiiieeeeiiie e 1
18 01674709 | Assembly, Accelerator Rod (gasoline Villager 6, TransPorter 4,

TransPorter 6 vehicles) (includes items 19 and 20) .........ccoccoeeiieeenieeennee. 1
18 01674704 | Assembly, Accelerator Rod (gasoline Villager 8 vehicles only)

(includes items 19 and 20) ......cooiiiiiiieieiiiieee e 1
19 077084 Nut, UNF Hex Jam, 1/4-28 ........ccooiiiiiieceeee e 2 2
20 [oT1734 Joint, Spring-Loaded Ball ............ccociiiiiiiii 2 2
21 B754 NUt, NYION LOCK, 3/8-16 .....oeeieiiieieeeeie et e e e e e e e e 2 2
22 BZ33 | Nut, Nylon LOCK, 1/4-20 .......ooiiiiiiiii e 4 4
23 [0TZ4007 Washer, Flat, Type B, 1/4 ...t 4 4
24 [0TT694 | Support, Accelerator Pivot ROd ..........ccoooiiiiiiiiiic e 2 2
25 | [OT86T907 | Screw, Hex Cap, 1/4-20 X 1-1/8 ....oo oo 4 4

[0T187709 | Kit, Park Brake Latch (includes item 26, and

items 18 - 22 on page 4-7 or items 22 - 26 on page 4-9) .......ccceveeeeniienenns 1 1

26 N/A Ratchet, Park Brake .........cooooeuuiiiiiiieeee e 1 1
2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 4-13



.?sku=1017696
.?sku=1624
.?sku=334
.?sku=102026001
.?sku=1011700
.?sku=101862001
.?sku=1017424
.?sku=101966901
.?sku=101817401
.?sku=1017378
.?sku=1017380
.?sku=1241
.?sku=7473
.?sku=101674702
.?sku=101674704
.?sku=1011084
.?sku=1011734
.?sku=8754
.?sku=8233
.?sku=1014007
.?sku=1011694
.?sku=101861901
.?sku=101187702

Page 4-14

i

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

“‘&u, ([0



ACCELERATOR PEDAL ASSEMBLY -
ELECTRIC VEHICLES WITH POTENTIOMETER

ITEM | PARTNO. | DESCRIPTION RS

12 3 4

The information on this page pertains to the following electric vehicles

with serial numbers lower than 0112-001470:

Villager 6, Villager 8, TransPorter 4, and TransPorter 6
1 (077699 | Sub-Assembly, Accelerator Pedal (includes items 2 and 3) .........cccccoeeueee 1
2 1013871 Pad, Accelerator Pedal .............ooeiiiiiiiiiiiiicee e 1
3 7716 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 .......cccooiiiiiiieiiieeeee 4
4 (624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 ... 1
5 B33 Washer, Flat, 3/8 ........cooooiiiiieeeeeeeeee et 2
6 (02026007 | Kit, Accelerator Pivot ROd .........cccocciiiiiiiiiiiiii e 1
7 7373 Nut, NYlon LOCK, 5/16-18 ......ooiiiiiiiiee et 1
8 01862007 | Screw, Hex-Head Cap, 1/4-20 X 1-3/8 .....ccooeeiiiiiiiiii e, 2
9 [0T7324 | Bearing, Pivot SUPPOIt .......cocuiiiiiiii e 1
10 [OT566T] | Nut, Flange Lock, 1/4-20 .......ccoociiiiiiiee e 1
11 [OT8T7407 | Retainer, SPring ... s 1
12 101796201 SPriNG, REIUIM .. e 1
13 [OT7Z378 | CUP, SPING weoieiiieeieieeee et e e 1
14 [OT7380 | Bumper, Return Spring .......ccccociiiiiiiiiiiii s 1
15 [OT7200 | Lever, ACTUALOr .......ccooiiiiiiiii e 1
16 | [O0T804201] | Washer, Plastic, 1/2 ..o 1
17 [OT7723 | Cover, ACCEIEIatOr .........cocociiiiiiie e s 1
18 BZ33 NUt, NYION LOCK, 1/4-20 .....oeeieiiieiee ettt e e e e e e e e 5
19 (074007 Washer, Flat, Type B, 1/4 ... 4
20 | [OT8U4307] | Screw, Hi-Lo Hex-Head, #8-18 X 1/2 ..o, 2
21 [0TT694 | Support, Accelerator Pivot ROd ..........ccoooiiiiiiiiiic 1
22 | [OT86T907 | Screw, Hex-Head Cap, 1/4-20 X 1-1/8 .....oooiiiiiiieeee e 4
23 247 Washer, Flat, 5/16 ......cooooeiiiieeeeeeeeeee et 1
24 B754 NUt, NYION LOCK, 3/8 X 16 ..eeeeiiiieeee et e e e e e 2

[0T187709 | Kit, Park Brake Latch (includes item 25, and

itemS 22 - 26 0N PAGE 4-9) ..ovveiiiiiee it 1

25 N/A Ratchet, Park Brake ..........cooouvuiiiiiiiiiiiii e 1
2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 4-15



.?sku=1017696
.?sku=1624
.?sku=334
.?sku=102026001
.?sku=7473
.?sku=101862001
.?sku=1017424
.?sku=1015661
.?sku=101817401
.?sku=1017378
.?sku=1017380
.?sku=1017400
.?sku=101804201
.?sku=1017743
.?sku=8233
.?sku=1014007
.?sku=101804301
.?sku=1011694
.?sku=101861901
.?sku=1241
.?sku=8754
.?sku=101187702




STEERING,
FRONT AND REAR SUSPENSION E



Page 5-2 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



STEERING COLUMN

ITEM | PARTNO. | DESCRIPTION RS

12 3 4
1 [OT13867 | Joint, Compound Steering (includes items 2 and 3) .......cccccecvieviirieennenne 1 1
2 [o017229 Screw, Hex-Head Cap, M8 x 1.25 X 30 MM .......cccociiiiiiiiiiinieciee, 3 3
3 73 WaAShEr, LOCK, 5/16 ....coiiiieiiiieieeeeeeeeeeeeeeeee et e e e e e e e e ee e eeeeeens 3 3
4 101984801 Kit, Steering Column Mounting Bracket ..........cccocociiiiiiiiiiiininiiee e 1 1
5 [0T6663 Screw, Phillips, Type A, #12-11 X 5/8 ...coooieeeee e 2 2
6 076269 | Screw, Hex Washer-Head Thread-Forming, 5/16-18 X 2 ..........cccccvevrnne 2 2
7 B33 Washer, Flat, 3/8 ........coooiiiiieeeeeeeeeee et 4 4
8 [[0T6T83 | Screw, Hex-Head Cap, 3/8-16 X 7 ......cccccoeiiiiiiiiiiciicee e 2 2
9 B754 | Nut, Nylon LOCK, 3/8-16 .......ooiiiiiiiiii e 2 2
10 074289 | Screw, Hex Washer-Head Thread-Forming, 5/16-18 X 3/4 ........cccccccvvernenne 1 1
11 [OTT6I7 | Washer, Flat, 5/16 ... 1 1
12 | [02278007] | Boot, Steering COIUMN .......ccciiiiiiieie e 1 1
13 1016181 Assembly, Steering Column (Villager 4, TransPorter 4,

and TransPorter 6 vehicles) (includes items 14 - 22) ........cccceviiieiienennenn. 1 1
13 [O0T7313 | Assembly, Steering Column (Villager 6 and Villager 8 vehicles)

(includes items 14 - 20, 23, @aNd 24) ......ccooccceeiieeieeeeeee e 1 1
14 [0T2605 Ring, Retaining ..o, 1 1
15 [0T2604 Washer, Steel, 5/8 ..o 1 1
16 074277 Spring, COMPreSSION .........ccciciiiiiiiiiii e 1 1
17 1014125 WEAGE .ot 2 2
18 074273 Assembly, Bearing .........ccccccviiiiiiniiii 2 2
19 074729 Seat, Bearing ... 2 2
20 1014214 RiNg, Retaining ... 1 1
21 015549 Shaft, Steering Column (Villager 4, TransPorter 4,

and TransPorter 6 VEhICIES) .........ocueiiiiiiiiii e 1 1
22 1016622 Column, Aluminum Steering (Villager 4, TransPorter 4,
and TransPorter 6 VEhICIES) ........cooiiiiiiiiiiiie e 1 1
23 [O017373 Shaft, Steering Column (Villager 6 and Villager 8 vehicles) ................... 1 1
24 (017314 Column, Aluminum Steering (Villager 6 and Villager 8 vehicles) ........... 1 1
25 [O0T73T7 | Cover, Steering COlUMN ........cccccoiiiiiiiiiii e 1 1
26 [OTBT5 | Wheel, StEErNG ...ooociiiiii i 1 1
27 [OT7273 | Nut, Nylon Lock, 5/8-18 .......c.cocoiiiiiiiiii e 1 1
28 1016219 | Assembly, Scorecard Plate (includes items 29 - 32) .......cccccveiviiiieneinninen. 1 1
29 [012565 Screw, Round-Head, #12-14 X 1 ..., 2 2
30 [0T2564 Spring, Tapered COMPIrESSION .......c.cccueiriiiirriiieeeeiieeeieeeeseeeeseee e seeeeeaes 2 2
31 076274 Grip, PenCil ..o 1 1
32 1016154 (O3 1o TS Yoo ] (=YoT=1 (o SRR 1 1
33 [OTT1579 | Washer, Flat, Type B, 5/16 (Villager 6 and Villager 8 vehicles) .................. 1 1
074279 | Kit, Steering Column Rebuild (not shown) ... AR | AIR

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 5-3


.?sku=1013861
.?sku=1017226
.?sku=7174
.?sku=1016663
.?sku=1016269
.?sku=334
.?sku=1016183
.?sku=8754
.?sku=1014288
.?sku=1011697
.?sku=102278001
.?sku=1017313
.?sku=1012605
.?sku=1012604
.?sku=1014217
.?sku=1014213
.?sku=1014126
.?sku=1015545
.?sku=1017315
.?sku=1017314
.?sku=1017317
.?sku=1016156
.?sku=1017273
.?sku=1012565
.?sku=1012566
.?sku=1016214
.?sku=1011578
.?sku=1014216

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 5-4



STEERING GEAR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION RS
12 3 4

[0T1878309 | Assembly, Steering Gear Box (includes items 1 - 20) ........ccoecveevvviieernenne 1 1
1 073035 Seal, Dust, Passenger-Side ...........cccoviiiiiiiiiici e, 1 1
2 B990 LI LT AT =N 2 2
3 [[0T880207 Assembly, Inner Ball Joint ... 1 1
4 101880301 LAY = 1] =T (R = o N 1 1
5 N/A BOX, StEEING GOAN ...eeiiiiiiiiiie et 1 1
6 N/A Bearing, LOWer PiNION .......ccooiiiiiiieieee et 1 1
7 N/A Pinion, STEEIING ..o 1 1
8 [0T1879407 Bearing, Upper PiNION .........cociiiiiie e 1 1
9 [OT87990T RiNG, C-TYPe S0P ..c.veiiiiiii i 1 1
10 1013051 RING, SNAP e 1 1
11 0713053 Seal, Dust, Steering Pinion ..o, 1 1
12 | [OT8797017 Guide, Steering RackK .........cccociiiiiiiiii 1 1
13 [0T879807 SPriNG, YOKE ..o 1 1
14 (0713044 Nut, Lock, Rack SCrew ... 1 1
15 N/A Yo (= VA = To [ U Lo L= U 1 1
16 N/A RACK, StEEMNG .oeiiiiiiiii e 1 1
17 | [OT8795017 Washer, SO ..o 1 1
18 101879601 RING, C-TYPE STOP ..ueeeieiiiieiiie ettt 1 1
19 Seal, Dust, Driver-Side ..........cccoooiiiiiiiiiii e, 1 1
20 101880101 RiNG, REtaINING ...oooiiiiiie e 1 1
21 (o33 Pin, Cotter, 3/32 X 1 oot e e ra e 1 1
22 7540 Ball Joint, Left-Hand Thread (includes items 23, 24 and 25) ..................... 1 1
23 075597 Fitting, Thread-Forming Grease, 1/4-28 ...........cccccoiiiiiiiiiicneeee e 1 1
24 7602 Nut, Hex Slotted, 3/8-24 ..........oouveeuiiiiieieieeeee e 1 1
25 071930 BOOt, DUST ... 1 1
26 [7555 Nut, Hex, Left-Hand Thread, 1/2-20 .........oouueiiiiiiiiieee e 1 1
27 072467 | Link, Rack and Pinion Drag ..........ccccociiiiiiiiniiniiieii e 1 1
28 1013042 | Nut, HeX, MI12 X 1.75 e 1 1
29 (624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 ... 3 3
30 B34 Washer, Flat, 3/8 ........coooiiiiiiieeeeeeeeee et 3 3
31 B754 NUt, NYION LOCK, 3/8-16 .....oeeiiiiieieeieee et e e e e e e e e e 3 3

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 5-5



.?sku=101878302
.?sku=1013035
.?sku=8990
.?sku=101880201
.?sku=101879401
.?sku=101879901
.?sku=1013052
.?sku=101879701
.?sku=101879801
.?sku=1013044
.?sku=101879501
.?sku=101880001
.?sku=1035
.?sku=7540
.?sku=1015597
.?sku=1011930
.?sku=7555
.?sku=1012467
.?sku=1624
.?sku=334
.?sku=8754

! 5 REFERENCE
D STEERING GEAR
- \1 TYPICAL 4
- s
I =2 @\
7

PLACES

Tomead L ]

\\\\‘\ @@ YPIC(.‘:\S
T~ 2 PLACE

// \\i\//\\\

QO

TYPICAL
2 PLACES ‘

TYPICAL ™ \J
2 PLACES

Page 5-6 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



FRONT SUSPENSION, UPPER -

VILLAGER 4
ITEM | PARTNO. | DESCRIPTION RS
123 4
1 0716353 | Assembly, Delta A-Plate (includes items 2,3 and 4) .........cccceeiiiiinnenne 2 2
2 076349 Bushing, Urethane ... 6 6
3 (076357 Sleeve, Delta QUEET .........ooiii e 1 1
4 076349 Sleeve, Delta INNET ..o 2 2
5 B754 NUt, NYION LOCK, 3/8-16 .....oeeieiieeieee ettt e e e e e e e e 11 11
6 [[0T870507] | Screw, Hex-Head Cap, 3/8-16 X 4-3/4 ........ccecviiriiiiiiiinicn e, 4 4
7 308 N[ R [ O 2 1 1
8 B0 1 Screw, Hex-Head Cap, 3/8-16 X 1-3/4 ... 2 2
9 [OT0T38 | Nut, Dimpled LOCK, 3/8-16 .........ccocciiiiiiiiiiiiiicc e 4 4
10 Screw, Hex-Head Cap, 3/8-16 X 2-1/4 .......ovveieieiee et 4 4
11 [OTOZTY | RO, TIE oo e e s 1 1
12 [OT726G | Strap, A-Plate ... 2 2
13 | [O0T870607 | Shock Absorber, Front ... 2 2
14 [O0T0TZ4 | Plate, Spring Mounting ........ccccoiciiiiiiiii e 1 1
15 (01638 | Assembly, Delta Shock and Gear Support ..o 1 1
16 7553 Nut, Hex, Left-Hand Thread, 1/2-20 ......cccooeeeiiiiiiiiiiiiiieieeeeeeeeeeeeeae 1 1
17 [[549 | Ball Joint, Left-Hand Thread (includes items 19 -21) .........cccoooiiiiiiinnnen. 1 1
18 7539 | Ball Joint (includes items 19 - 21) ..o 1 1
19 075597 Fitting, Thread-Forming Grease, 1/4-28 ..........cc.cccoeiiiiiniiic i 1 1
20 071937 Seal, DUSE ..o 1 1
21 7602 Nut, Slotted Hex, 3/8-24 ..........cccccviiiiiiiiiiec 1 1
22 (o33 Pin, Cotter, 3/32 X 1 oot e e 2 2

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 5-7


.?sku=1016353
.?sku=1016346
.?sku=1016350
.?sku=1016349
.?sku=8754
.?sku=101870501
.?sku=1308
.?sku=8861
.?sku=1010138
.?sku=2402
.?sku=1010219
.?sku=1017266
.?sku=101870601
.?sku=1010124
.?sku=1016385
.?sku=7555
.?sku=7540
.?sku=7539
.?sku=1015597
.?sku=1011930
.?sku=1035

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 5-8



FRONT SUSPENSION, LOWER - VILLAGER 4

ITEM | PARTNO. | DESCRIPTION RS
123 4
1 101876901 Assembly, Spindle, Driver-Side (includes items 3, 4 and 5) .........cccceeenee. 1 1
2 [[0T877007] | Assembly, Spindle, Passenger-Side (includes items 3, 4 and 5) ............... 1 1
3 B0G Bushing, Bronze Spindle ...........ccueeiiiiiiieeiiiieee e 1 1
4 [F043 Bushing, Bronze ..........ccccocoiiiiiiiiiii 1 1
5 075597 Fitting, Grease, 1/4-28 ... 1 1
6 [O0T203Q | Spring, Tapered Leaf ... e 1 1
7 B743 | Screw, Eccentric Adjustment ... 1 1
8 709 NUL, HEX, 3/8-T68 ... e e e e e e e e e e e eeeenas 1 1
9 (0771899 | Assembly, Hub (includes items 10 - 13) ...cociiiiiiiiiii e 2 2
10 071393 Package, Hub Bearing .........cccccccoiiiiiniiiiiiii e 2 2
11 [OT1304 Stud, LU, 1/2-20 ..o 4 4
12 [013735 Seal, DOUDIE LD ..o 1 1
13 071887 CoVer, DUSE ... 1 1
14 B754 NUt, NYION LOCK, 3/8-16 .....oeeiieiieieei ettt e e e e e e e e e enanees 4 4
15 076387 | Screw, Hex-Head Cap, 3/8-16 X 2-3/4 ......c..cceviiiviiiiiiiincic i 2 2
16 [0T6384 | Clevis, Upper Delta ... 2 2
17 [OTI03T0T] | Nut, Nylon Lock, 1/2-20 .......ccoeiiiiiiiiii e 2 2
18 [OTOT50 | Bearing, TRruSt .......cociiiiii e 2 2
19 [0T638Y | Washer, Kingpin Wave ............ccccoiiiiiiiiiiiiniic e 2 2
20 NUL, LUG e 8 8
21 Washer, Flat, 3/4 ... 2 2
22 7840 NUt, Hex SIotted, 3/4-16 .......oovveeeeiireeeeeee e 2 2
23 7910 Pin, Cotter, 5/32 X 1 et e e e e e e rr e e e e eeanas 2 2
24 B758 Screw, Hex-Head Cap, 3/8-16 X 3-3/8 ......ccccuiriirieeeeee e 2 2
25 [OTB38G | KiNGPIN ..ooiiiiiiiiiiii e 2 2
26 [[0T5583 | Bushing, Urethane ... 4 4
27 [OTZ303 | BUshing, STEel ... 2 2
28 [0T4Z79 | Plate, Front Spring Retainer ... 1 1
29 [0T0T77 | Screw, Hex-Head Cap, 3/8-16 X 2 ......ccccceviiiiiiiiiicieicecee e 4 4
30 WaSher, LOCK, 3/8 ... oieeeeeeeeeeeeeeeeee et e e e e e e e aea e ab s 4 4
31 NUt, HEX, B/8-16 ..o 4 4

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 5-9



.?sku=101877001
.?sku=8067
.?sku=7048
.?sku=1015597
.?sku=1012030
.?sku=8745
.?sku=706
.?sku=706
.?sku=1011892
.?sku=1011393
.?sku=1011304
.?sku=1013135
.?sku=1011887
.?sku=8754
.?sku=1016387
.?sku=1016384
.?sku=101903101
.?sku=1010150
.?sku=1016389
.?sku=1010984
.?sku=1010005
.?sku=7840
.?sku=7910
.?sku=8755
.?sku=1016386
.?sku=1015583
.?sku=1012303
.?sku=1014276
.?sku=1010177
.?sku=357
.?sku=706
.?sku=706

REFERENCE

/ STEERING GEAR

TYPICAL 4
PLACES

TYPICAL

2 PLACES

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 5-10



FRONT SUSPENSION, UPPER - VILLAGER 6,

VILLAGER 8, TRANSPORTER 4, AND TRANSPORTER 6

ITEM | PARTNO. | DESCRIPTION RS
123 4
1 0716353 | Assembly, Delta A-Plate (includes items 2,3 and 4) .........cccceeiiiiinnenne 2 2
2 076349 Bushing, Urethane ... 6 6
3 (076357 Sleeve, Delta QUEET .........ooiii e 1 1
4 076349 Sleeve, Delta INNET ..o 2 2
5 B754 NUt, NYION LOCK, 3/8-16 .....oeeieiieeieee ettt e e e e e e e e 13 13
6 (07638 | Assembly, Delta Shock and Gear Support ..o 1 1
7 308 N[ R [ O 2 1 1
8 B0 1 Screw, Hex-Head Cap, 3/8-16 X 1-3/4 ... 2 2
9 [OT0T38 | Nut, Dimpled LOCK, 3/8-16 .........ccocciiiiiiiiiiiiiicc e 2 2
10 Screw, Hex-Head Cap, 3/8-16 X 2-1/4 .......ovveieieiee et 4 4
11 [OTOZTY | RO, TIE oo e e s 1 1
12 [OT726G | Strap, A-Plate ... 2 2
13 | [O0T870607 | Shock Absorber, Front ... 2 2
14 1010124 | Plate, Spring MOUNLING ....ooviiiiiiiie e 1 *
15 [7558 Nut, Hex, Left-Hand Thread, 1/2-20 ......ccccoeeeiiiiieiiiiieieeeeeeeeeeeeeeveveae 1 1
16 (529 | Ball Joint, Left-Hand Thread (includes items 18 - 20) .........cccoceveveernrennen. 1 1
17 7539 | Ball Joint (includes items 18 - 20) ........cccciiiiiiiiiiii i, 1 1
18 075597 Fitting, Thread-Forming Grease, 1/4-28 ..........c..ccoiiiiiiniinniic, 1 1
19 0771930 Seal, DUSE ..o 1 1
20 7602 Nut, Slotted HEX, 3/8-24 .......coueeeeieeeeeee e 1 1
21 038 | Pin, Cotter, 3/32 X 1 oo 2 2
22 320 Screw, Hex-Head Cap, 3/8-16 X 1 ....ccoviiiiiiiiee e ereee e 1 1
23 [O0T935307] | Clamp, Brake Cable (part of brake cable assembly) ..........cccccoceviiviniennns 2 2
24 | [OT955007 | Bracket, Brake Cable GUIE ...........ccocoiiiiiiiiiiiieee e 1 1
25 | [UT870507] | Screw, Hex-Head Cap, 3/8-16 X 4-3/4 ......cooiiiiiiiiiee e 4 4

* Villager electric vehicles use a quantity of 1.
TransPorter electric vehicles use a quantity of 3.

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 5-11



.?sku=1016353
.?sku=1016346
.?sku=1016350
.?sku=1016349
.?sku=8754
.?sku=1016385
.?sku=1308
.?sku=8861
.?sku=1010138
.?sku=2402
.?sku=1010219
.?sku=1017266
.?sku=101870601
.?sku=7555
.?sku=7540
.?sku=7539
.?sku=1015597
.?sku=1011930
.?sku=1035
.?sku=101935301
.?sku=101955001
.?sku=101870501

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 5-12



FRONT SUSPENSION, LOWER - VILLAGER 6,
VILLAGER 8, TRANSPORTER 4, AND TRANSPORTER 6

ITEM | PARTNO. | DESCRIPTION RS

123 4
1 101876901 Assembly, Spindle, Driver-Side (includes items 3, 4 and 5) .........cccceeenee. 1 1
2 [[0T877007] | Assembly, Spindle, Passenger-Side (includes items 3, 4 and 5) ............... 1 1
3 B0G Bushing, Bronze Spindle ...........ccueeiiiiiiieeiiiieee e 1 1
4 [F043 Bushing, Bronze ..........ccccocoiiiiiiiiiii 1 1
5 075597 Fitting, Grease, 1/4-28 ... 1 1
6 [0T2039 | Spring, Tapered Leaf (1-leaf) (TransPorter electric vehicles) .................... 1
6 Spring, Tapered Leaf (2-leaf) (all Villager 6 vehicles and TransPorter

QaSOlINE VENICIES) ....oiiiiiieiiie ittt 1 1
6 02797907 | Spring, Tapered Leaf (3-leaf) (all Villager 8 vehicles) .........ccccovevvvincenns 1 1
7 B745 | Screw, Eccentric Adjustment ... 1 1
8 709 N[O [ O 7S R 1 T 1 1
9 [O0TT899 | Assembly, Hub (includes items 10 - 13) .....cccooiiiiiiiiiii e 2 2
10 [O071393 Package, Hub Bearing .......cccccoooiiiiiiie e 2 2
11 [0T1304 Stud, LU, 1/2-20 ..o 4 4
12 013735 Seal, Double LD ....ooiiiii 1 1
13 07171887 €OV, DUSE ... 1 1
14 B754 NuUt, NYION LOCK, 3/8-16 ......eveiieiiiiiiie ettt e 4 4
15 [[0T6387 | Screw, Hex-Head Cap, 3/8-16 X 2-3/4 .........cccooiiiiiiiiiiiciicice e 2 2
16 [OT6384 | Clevis, Upper Delta .........cccoiiiiiiiiiiie e 2 2
17 | [OT903TOT | Nut, Nylon Lock, 1/2-20 ......ccccceiiiiiiiiii i 2 2
18 [OTOT5Q | Bearing, ThruSt .......ccoooiiiii e 2 2
19 [OT638Y | Washer, Kingpin Wave ..o 2 2
20 [OTOT8 | NUt, LUG oo 8 8
21 Washer, Flat, 3/4 ... 2 2
22 [7820 | Nut, Hex Slotted, 3/4-16 ........ccooiiiiiee e 2 2
23 910 Pin, Cotter, 5/32 X 1 oottt e e ra bbb 2 2
24 B759 Screw, Hex-Head Cap, 3/8-16 X 3-3/8 ....ccc o 2 2
25 [OTB3BY | KINGPIN ..o s s 2 2
26 [[0T5583 | Bushing, Urethane ...........cccccoiiiiiiiiiiiiiii 4 4
27 [O0TZ303 | Bushing, Steel ... 2 2
28 074279 | Plate, Front Spring Retainer ..........cccoociiiiiiii e 1 1
29 [OT0T77 | Screw, Hex-Head Cap, 3/8-16 X 2 .......cccoceiiiiiiiiin e 4 4
30 B57 [Tk 1] a1 g e Yo S 7 < 4 4
31 NUt, HEX, 3/8-16 ... e 4 4

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 5-13


.?sku=101877001
.?sku=8067
.?sku=7048
.?sku=1015597
.?sku=1012030
.?sku=102004001
.?sku=102197901
.?sku=8745
.?sku=706
.?sku=706
.?sku=1011892
.?sku=1011393
.?sku=1011304
.?sku=1013135
.?sku=1011887
.?sku=8754
.?sku=1016387
.?sku=1016384
.?sku=101903101
.?sku=1010150
.?sku=1016389
.?sku=1010984
.?sku=1010005
.?sku=7840
.?sku=7910
.?sku=8755
.?sku=1016386
.?sku=1015583
.?sku=1012303
.?sku=1014276
.?sku=1010177
.?sku=357
.?sku=706
.?sku=706

~N

®)
NI
[
O
L
—
L

w
-
Q
T
w
>

GASOLINE VEHICLE

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 5-14



REAR SUSPENSION -

VILLAGER 4
ITEM | PARTNO. | DESCRIPTION RS
12 3 4
1 [[569 | Shackle, Rear Spring (electric vehicle only) .........cccocveiiiniiiniieieeneeeen, 4
1 [0T2304 | Shackle, Rear Spring (gasoline vehicle only) ........ccccccoveiiiiieiiieeeiieeee 4
2 B754 | Nut, Nylon LOCK, 3/8-16 .......cceoiiiiiieeiieeenieeie e e 6 6
3 [OT2303 | Bushing, STEel ......cociiiiiii i 6 6
4 [[0T5583 | Bushing, Urethane ... 12 12
5 [OTOTZE | Nut, UNF HeX, 3/8-24 ....cooiiiiieeiiee e e 4 4
6 [OT3164 | Kit, Shock Absorber (includes items 7, 9 and 10) .........ccceeviecienieiieennene 1 1
7 074239 Shock Absorber, Rear ..o, 2 2
8 [01T47y | Kit, Shock Absorber Cushion (includes 2 each of items 9 and 10) ............ 4 4
9 N/A Retainer, Shock Absorber Cushion .........ccceeeeeiiiiiiiiiiiiiieeen 8 8
10 N/A Cushion, Shock ADSOIMDET .......coeeeee e 8 8
11 [OTZTOT | U-BOIt oo e e e 2 2
12 [0T4679 | Spring, Rear Leaf ... 2 2
13 1014573 Retainer, SPriNg ..o 2 2
14 [OT4558 | Nut, Nylon LOCK, 7/16-24 .......cceeiieiiiieiieee e e 4 4
15 B75g | Screw, Hex-Head Cap, 3/8-16 X 3-3/8 ......ccoeviiiiieiieiree e 6 6
16 1012182 Pad, Spring, Driver-Side ... 1 1
16 1012181 Pad, Spring, Passenger-Side .........ccccoviiieeiiiiiiie e 1 1
17 101900801 Hanger, Brake Cable (gasoline vehicle only) ........ccccccooiiiiiiiiiniiiennnieees 2
18 [[0T3207 | Hanger, Brake Cable (electric vehicle only) ...
19 [OT7235 | BUMPET, JOUNCE ..o e 2 2
20 101454602 | Mount, Bumper (gasoline vehicle only) ......c.ccccoiiiiiieiiniee e 2
20 | [0T454902 | Mount, Bumper (electric vehicle only) ..o 2
21 [0T4907] | Spacer, Overload BUMPET .........ccooiiiiiiiiiie e 2 2

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 5-15


.?sku=7569
.?sku=1012304
.?sku=8754
.?sku=1012303
.?sku=1015583
.?sku=1010145
.?sku=1013164
.?sku=1014236
.?sku=1011415
.?sku=1014902
.?sku=1014675
.?sku=1014555
.?sku=8755
.?sku=1013207
.?sku=1017235
.?sku=101454902
.?sku=1014901

| Q
* A\ N\
ELECTRIC A
! VEHICLES
- ONLY >\
N .

Page 5-16 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



REAR SUSPENSION - VILLAGER 6,
VILLAGER 8, TRANSPORTER 4, AND TRANSPORTER 6

ITEM | PARTNO. | DESCRIPTION RS
12 3 4

1 [[569 | Shackle, Rear Spring (electric vehicle only) .........cccocveiiiniiiniieieeneeeen, 4
1 [0T2304 | Shackle, Rear Spring (gasoline vehicle only) ........ccccccoveiiiiieiiieeeiieeee 4

2 B754 | Nut, Nylon LOCK, 3/8-16 .......ooieiiiieiei e 6 6
3 [OT2303 | Bushing, STEel ......cociiiiiii i 6 6
4 [[0T5583 | Bushing, Urethane ... 12 12
5 [OTOTZY | Nut, UNF HEX, 3/8-24 ........ooiiiiiiieee e 4 4
6 [0T3207 | Hanger, Brake Cable .........ccoooiiiiiiiiiic 2 2
7 [OT975T07] | Shock Absorber, Rear ... 2 2
8 [01T47y | Kit, Shock Absorber Cushion (includes 2 each of items 9 and 10) ............ 4 4
9 N/A Retainer, Shock Absorber Cushion .........ccceeeeeiiiiiiiiiiiiiieeen 8 8
10 N/A Cushion, Shock ADSOIMDET .......coeeeee e 8 8
11 [OTZT0G | U-BOIt e e 2 2
12 | [OT975207 | Spring, Rear Leaf ... 2 2
13 [[0T926507] | Pad, Spring, Driver-Side ... 1 1
13 101929401 Pad, Spring, Passenger-Side .........ccccviiiieiiiiiiiee e 1 1
14 [0T4555 | Nut, Nylon LOCK, 7/16-24 ........ccccooiviiiiiiiiiiii e 4 4
15 B753 | Screw, Hex-Head Cap, 3/8-16 X 3-3/8 .......cccoieiiiieiee e 6 6

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 5-17


.?sku=7569
.?sku=1012304
.?sku=8754
.?sku=1012303
.?sku=1015583
.?sku=1010145
.?sku=1013207
.?sku=101975101
.?sku=1011415
.?sku=1014902
.?sku=101975201
.?sku=101926501
.?sku=1014555
.?sku=8755

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 5-18



STABILIZER BAR — GASOLINE VILLAGER 6,
VILLAGER 8, TRANSPORTER 4, AND TRANSPORTER 6

ITEM | PARTNO. | DESCRIPTION RS
12 3 4
1 [OT5760 | Bar, Stabilizer, 3/4 Diameter ... 1
2 [MOTBA57] | SPACET ....eiiiieiiie e 4
3 (075453 | Mount, COMPIESSION .......cceiiiiiiiiiiie et 8
4 B0S Washer, Flat, 3/8 ........coooiiiiieeeeeeeeeee et 8
5 [[0T68T4 | Link, Stabilizer Bar ...........cccoooiiiiiiiiiii e 2
6 B386 Screw, Hex-Head Cap, 3/8-16 X 1-3/4 ...t 4
7 B57 WaSher, LOCK, 3/8 .....ooooiieeeeeieeeeeeeeee et e e e e e e aa e 4
8 [[0T68T3 | Bracket, Stabilizer Bar Mounting ...........ccccoooiiiiiiiiiiiice e 2
9 73 Screw, Hex-Head Cap, 5/16-18 X 3/4 ... 8
10 173 Washer, LOCK, 5/16 .....coooiiiiieeeeeeeeeeee et e e a e 8
11 242 NUL, HEX, 5/16-18 ..o e e e e e e e rea e e e e eeaeas 8
12 [0T56T4 | Support, Stabilizer Bar BUShiNg .........ccoooiiiiiiiiieee e 2
13 [OT56T3 | Bushing, Stabilizer Bar ... 2
14 7311 Screw, Hex-Head Cap, 1/4-20 X 2 ..ccceeei e ettt ea e e 8
15 BZ33 | Nut, Nylon LOCK, 1/4-20 .......cooiiiiiii e 8

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 5-19


.?sku=1015760
.?sku=1015457
.?sku=1015453
.?sku=808
.?sku=1016814
.?sku=8861
.?sku=357
.?sku=1016813
.?sku=7173
.?sku=7174
.?sku=1242
.?sku=1015614
.?sku=1015613
.?sku=7311
.?sku=8233




ELECTRICAL SYSTEM -
GASOLINE VEHICLE E



VILLAGER 6, VILLAGER 8,

Q
TRANSPORTER 4, “uCa TYPICAL
TRANSPORTER 6 3 PLACES
VEHICLES ONLY

Page 6-2 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



FORWARD/REVERSE SHIFTER ASSEMBLY -

GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTyY
12 3 4
1016947 | Assembly, Forward/Reverse Shifter (includes items 1 - 17) ......cccoiiiiiiiiiiiienenee 1
1 (072594 Screw, Machine, #4-40 X 1-1/2 ... 2
2 B057 Nut, Hex-Head, #4-40 .........ccco i 4
3 1012431 WaAShEr, FIat, #4 ...t eeraaas 4
4 [OT9797107 SWILCH, LIMIt oo e 1
5 (074807 SWItCh, LIMIt .. e 1
6 B058 WaAShEN, LOCK, 4 ...ttt e e e e e e e e e eeaaans 2
7 [OT3597 Pin, ROII, 178 e 1
8 (074743 BUShING, BrONZE .......ooiiiiiee e 2
9 074727 Washer, Nylon Flat, #4 ........c.cccccooiiiiii 2
10 076342 Base, Forward/Reverse Shifter ..., 1
11 1014089 Kit, Neutral Lock-Out Cam (includes item 12) ......cccccviiieieieeeeecceceeeeeee e, 1
12 074069 Washer, Flat ... 1
13 073599 Spring, Forward/Reverse Cam ... 1
14 (0713589 RiNg, Retaining .......ccoooiiiie e 1
15 B7117 NUt, NYION LOCK, 1/4-28 ....oeoiieeiiiee ettt e e e srae e e 1
16 1013587 Weldment, Forward/Reverse Bell Crank ..........ooouueeiiiiiiiieiee i 1
17 070954 Stud, Ball, 1/4-28 X 1/4 ... 1
18 (01957507 | Cable, Transmission (includes items 19 and 20) (Villager 4) .......ccccoevvvceennenne 1
18 [01672707] | Cable, Transmission (includes items 19 and 20) (Villager 6, TransPorter 4,
AN TrANSPOIET B) ...eeiiiiiiiei ettt et e e s e e s rabee e e e 1
18 | [0T672709 | Cable, Transmission (includes items 19 and 20) (Villager 8) ..........cccocovevviieenen. 1
19 7893 NUt, HEX, #10-32 ... s 2
20 (012333 JOINE, Bl .o 2
21 075064 | Screw, Oval Countersunk Machine, #8-32 X 5/8 ...........ccooiiiiiiiiiriiicce e 1
22 012987 | Handle, Forward/Reverse SWItCh ..., 1
23 B2438 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ......uueeeeeeieeeeeeeeeeeeeeeeee e 4
24 8233 | Nut, NylIon LOCK, 1/4-20 ......oooiiiiiiiiieeee e 5
25 [OTEZ0T | Washer, Wave, 3/8 ... s 1
26 BZ257 | Screw, Phillips Head, 1/4-20 x 1 (Villager 4 only) ......ccoooeeiiiiiiiie e 1
27 | [OT8558017 | Retainer, Cable (Villager 4 Only) ... 1
28 B33 | Washer, Flat, 1/4 (Villager 4 ONIY) .....ccooieiiiieiiieeere e 1
29 | [020459017 | Bracket, Transmission Cable Support ... 1
30 (01228 | Screw, Thread-Rolling, 1/4-20 X 5/8 .......cccooriiiiiii e 3
31 973 Rivet, Pop, 3/16 (Villager 6, Villager 8, TransPorter 4, and TransPorter 6) ............ 1
32 8455 | Clamp (Villager 6, Villager 8, TransPorter 4, and TransPorter 6) .........cccccocceeeeens 1

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 6-3


.?sku=1012594
.?sku=8057
.?sku=101979101
.?sku=1014807
.?sku=8058
.?sku=1013591
.?sku=1014145
.?sku=1014727
.?sku=1016342
.?sku=1014065
.?sku=1013590
.?sku=1013589
.?sku=8717
.?sku=1010954
.?sku=101951501
.?sku=101672701
.?sku=101672702
.?sku=7893
.?sku=1012333
.?sku=1015064
.?sku=1012987
.?sku=8248
.?sku=1016201
.?sku=8251
.?sku=101855801
.?sku=332
.?sku=102045901
.?sku=1012285
.?sku=7973

FRAME
GROUND

FORWARD / REVERSE
ASSEMBLY

LIMIT
SWITCHES

REVERSE

OIL BUZZEF/\

S
%\@w\\%

FUEL GAUGE/
HOUR METER

#18WHITE
#6BLUE
#18RED/WHITE

#18 WHITE

FUEL TANK

g // | >
- =
//
N i }D

g REGULATOR

= W

\\T\ \%@ - / y 5 \ % & \k\w%*
= 7 )
BLOCK STARTER/

T~

7

@/ ( 7[22/% \?\ENEF{ATOR

YELLOW.

#6

~~#15 VEL[OW - ~—
\ \ #6 VEUUW
e e, \ \
B LEVEL]
\ K- \ /ﬂ ? SENSOR

#18.)
Lok #

9Vl oy
#55[40/(
FRAME
GROUND
BATTERY

#16 Ve gy
Page 6-4 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List

#18 YELLOW
#16 YELLOW-

+




WIRING — GASOLINE VILLAGER 4

ITEM PART NO. DESCRIPTION QTyY
123 4

[[0T987404 | Wire Harness Assembly (includes item 1) ........ccooiiiiiiiiiiiin i 1
1 075769 Wire Assembly, #6 White ...........cccoiiiiiii 1
2 (072389 | Wire Assembly, #6 BIACK .........cccooiiiiiiiiiie e 1
3 [0T5920 | Wire Assembly, #6 Braided Ground ............ccccoviiiiiiiiiiin i 1
4 [015737 | Wire Assembly, #10 Red (part of electrical component box) ........c.cccccovcverineenns 1
5 015339 | Wire Assembly, #10 Braided Ground ............ccocceiiiiiriiienin e 1
6 [OT837307 | Wire Assembly, #6 Green .........cccocoviiiiiiiiiiiii s 1
7 [OT4TTY | Wire Assembly, #6 Red ........cccoooiiiiiiii e 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 6-5


.?sku=101987402
.?sku=1015769
.?sku=1012382
.?sku=1015920
.?sku=1015737
.?sku=1015332
.?sku=101837301
.?sku=1014119

TYPICAL 2
PLACES @\ @
I
@% REFERENCE
@\ W ACCELERATOR CABLE
(=)

o
o

! } TRIAGES
|
| =W

7
/

S

PLACES
; IS
| ~_ - '
~ TYPICAL 2
PLACES
‘ TYPICAL 2
ES PLACES [y

‘F\\
; - .
g | '
—— N g2
T~ ! TYPICAL 2
\J ‘ PLACES
. 1D
TO FRAME S ‘ I
GROUND | ‘
‘ |
<}§I {\\J % ?ﬁ \ ' - 252%?522$OR ROD
S T F G
W W | SR
| 2
‘ ‘ o

Page 6-6 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



ELECTRICAL COMPONENT BOX — GASOLINE VILLAGER 4

ITEM PART NO. DESCRIPTION QTyY
123 4

101992601 Box, Electrical Component, Complete (includes items 1 - 25) ......ccocoeiiiiiiinieene 1
1 075377 Cover, Electrical Component BoX ..........cccoiiiiiiiiiiiiiii e 1
2 0715753 Screw, Hi-Lo, #12-16 X 5/8 ......cc.cceciiiiiiiiii 5
3 073589 Ring, Retaining ........cccccoiiiiiiii 1
4 075373 Cam, Electrical BOX ..o 1
5 (074743 BUShING, BrONZE .......oooiiii e 2
6 074069 Washer, Flat ... 1
7 0710954 Stud, Ball, 1/4-28 ... e e 1
8 1015345 Assembly, Bell Crank and Shaft ..........ccooiiiiiiii e, 1
9 B711 NUt, NYION LOCK, 1/4-28 ....oooieieeieee ettt e e e e 1
10 BUS1 I U L O L 4
11 B058 AL =TS 1= g o Yo O -7 S 2
12 [[0T4807 SWItCh, LiMit ..o 1
13 SWItCh, LMt ..o e 1
14 1012431 Washer, Flat, #4 ... 2
15 N/A Wire Assembly, #16 Orange ........ooceeiiiiiiiiiee et 1
16 075878 Screw, Hex-Head Machine, #4-40 X 1-5/8 ...........ccccoiiiiiiiiii 2
17 | [OT85671074 Screw, Hex Washer-Head Hi-Lo, 1/4-15 X 1-1/2 ..o 1
18 0715777 Assembly, Voltage Regulator ...........ccccoiiiiiiiiiiiiin 1
19 7893 NUL, HEX, #10-32 ..ottt e e e e e e e e e e e e e e e e ereane s 2
20 (242 Nut, Hex, 5/16-18 .......ccviiiiiii 2
21 073609 Solenoid, 12-VOIt ..o 1
22 072295 FUSE, T0-AMPD .o s 1
23 (0715737 Wire Assembly, #10 Red .......oooiiiiii e 1
24 (075747 Block, FUSE ....coiiiiiici 1
25 075377 Box, Electrical Component .............ccoooiiiiiiiiiiii e 1
26 075405 | Bolt, Carriage, 5/16-1T8 X 2 .....coooiiiiiiie e 1
27 247 LTS =Y o = Y < T 2
28 273 NUt, NYION LOCK, 5/16-18 ...oeeiiiiieeie et a e e e e e e e e s 2
29 7818 Bolt, Carriage, 5/16-18 X 1-1/2 ...t 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 6-7


.?sku=1015372
.?sku=1015752
.?sku=1013589
.?sku=1015373
.?sku=1014145
.?sku=1014065
.?sku=1010954
.?sku=8717
.?sku=8057
.?sku=8058
.?sku=1014807
.?sku=1014808
.?sku=1015878
.?sku=101856102
.?sku=1015777
.?sku=7893
.?sku=1242
.?sku=1013609
.?sku=1012295
.?sku=1015737
.?sku=1015741
.?sku=1015371
.?sku=1015405
.?sku=1241
.?sku=7473
.?sku=7818

TYPICAL
PLACES

EN
FROM FRONT
DRIVER SIDE
OF VEHICLE,
BODY
REMOVED

TYPICAL
2 PLACES

ii

Page 6-8 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY -

GASOLINE VILLAGER 4
ITEM PART NO. DESCRIPTION QTyY
123 4
1 [0T6859 | Kit, Reverse Buzzer (includes items 2 - 4) ... 1
2 076849 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 ........ccccooiiiiiiiiic 2
3 076851 BUZZEr, RBVEISE ... 1
4 N/A Wire Assembly, #18 BIACK .........uuueiiiiiiiiei e 1
5 [OTTZZY | Nut, K-LOCK, #6-32 .....ooeeiiiiiiiii e 1
6 075720 | Screw, Hex Washer-Head, # 6-32 X 1/2 ......cc.cccoviiiiiiiiiiinni e 1
7 101830601 Assembly, Screw and WaSher ..........cocciiiiiiiiiiie e 4
8 [[OTBZB30T] | SWItCH, KBY ..o e 1
9 [OT85TT0T] | Washer, Key SWItCh ........oooiiiii e 1
10 | [OTB3070T | Nut, KeY SWILCN ....ooiiiiii s 1
11 [[0T834509 | Cap, Key SWILCH .....ccooiiiii e 1
12 [OTZE0H | KEY (PAIN) oottt ne e 1
13 [OT6630 | Light, Low Oil Warning ........cccccciiiiiiiiiiii s 1
14 | [OT990707] | Fuel Gauge/Hour Meter (includes item 15) ..., 1
15 N/A Bracket ... 1
16 | [OTOITTOT | NUL M4 X .7 o e s 2
17 [OTZ98G | Washer, Lock, M4 ... 2
18 | [UTO00T0T] | Retainer, HArNESS .......ccoociiiiiiieie e 3

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 6-9


.?sku=1016859
.?sku=1016849
.?sku=1016851
.?sku=1011229
.?sku=1015720
.?sku=101826301
.?sku=101851101
.?sku=101830701
.?sku=101834502
.?sku=1012505
.?sku=1016630
.?sku=101990701
.?sku=101991101
.?sku=1012986
.?sku=101900901

GASOLINE VILLAGER 6 & 8
TRANSPORTER 4 & 6
VEHICLE WIRING ..

HORN
GROUND
LEFT o TERMINAL
HEADLIGHT, 0 BLOCK
= ]
o o
e e
BLACK —\32 -

j
\

#18 BLACK
#18 BLUE/WHITE

#18 BLUE

FUEL GAUGE
/HOUR METER

E
z N
9

2 " o r\

T N N«\\« e
/ N2

N
&
LIGHT

M
/%\%%
e
¥ SWITCH

#18 RED/WHITE

#16 BROWN
#18 ORANG

\

#18 BLACK

#18 WHITE

|7 - & #18 ORANGE
\ #18 YELLOW-

#18 GREEN———
#18 RED/WHITE——
#18 WHITE/BLACK

#16 RED/WHITE #16 RED/WHITE
#14 YELLOW

E

#16 ORANG
/

#16 RED
#18 BLUE——

#18 BROWN——

#18 BLACK——
L
TWO PIN N )
CONNECTOR co 18 BLUE
#18 GREEN/WHITE
PARK #18 YELLOW
TR SWiTCH #18 WHITE——
HORN
BUTTON #16 ORANGE/WHITE

COM

BRAKE
LIMIT
N SWITCH

o

Page 6-10 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



FORWARD / REVERSE
LEVER

LIMIT SWITCH

NEUTRAL LOCKOUT
LIMIT SWITCH

KILL LIMIT
SWITCH

#18 ORap, -
NC R
NC \ %%90\‘0{\?‘
\ NO kA %e?‘ x
4 /

2 =
colL ﬁ&i‘;\ﬂ\?\\ /

oLTAGE _TE /

K
e o€

#18 ORANG

Vi
REGULATOR
]
=
I
S
[=}
w
o
®
w*
E
= /
w
a = /
& =z Iy \#1
© o E = =2
- w>S S Ee)
3* [raggen 2 309
ORI
o®gcm$T
TxODT G2
I
—#18 WHITE
-#18 ORANGE
—#18 YELLO #18 YELLOW
—#18 GREEN{—
GROUND
~#18 WHITE/BLACK #18 WHITE/BLACK———___
~#16 REDIWHITE I | ™
—#14 YELLOW J K2 5 5
RS < <
—#16 RED = \}d‘ o @
-#18 BLUE R34 L »
X ;) F
~#18 BROWN #18 BROWN
-#18 BLACK /
-#18 BLUE———
-#18 GREEN/WHITE -/
-#18 YELLOW #18 YELLOW -
—#18WHITEL // // #18 WHITE
#18 REDIWHITE
o 7 w
% ) Z
© 2 I
¥ ©° 2
T 3 FRAME
‘ g GROUND
\/ + = ja
©
BATTERY o
K
\/ REAR ¥
REVERSE
BUZZER

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

REVERSE BUZZER FUEL TANK

FRAME

Page 6-11



Page 6-12

See previous two pages for wiring diagram.

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



WIRING — GASOLINE VILLAGER 6, VILLAGER 8,
TRANSPORTER 4, AND TRANSPORTER 6

ITEM PART NO. DESCRIPTION QTyY
12 3 4
[[0T990409 | Harness, Wire (Villager 6, TransPorter 4, and TransPorter 6 vehicles)
(INCIUAES IEMS T = 2) .o et b aeeas 1
101990203 | Harness, Wire (Villager 8 vehicles) (includes items 1 and 2) .......ccccooevveeeiiiiinennn. 1
1 076389 Wire Assembly, #6 BIACK ...........cociiiiiiiiiiii e 1
2 075769 Wire Assembly, #6 WhIte ...........ccoiviiiiiiiiiiii i 1
3 [OT4TTY | Wire Assembly, #6 Red ........cccoooiiiiiiii e 1
4 (072389 | Wire Assembly, #6 BIACK .........cccooiiiiiiiiii e 1
5 [0T5333 | Wire Assembly, #10 Braided Ground Wire ............cccooiiiiiiniiiin i 1
6 (015737 | Wire Assembly, #10 Red (part of electrical component box) ..........cccccevcvverinennns 1
7 [OT837307] | Wire Assembly, #6 Green ........cccooiiiiiiiiiiie e 1
8 101914401 Assembly, Voltage Suppressor (includes #18 red and #18 blue) .........ccccceevuvveennn. 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 6-13


.?sku=101990402
.?sku=1016380
.?sku=1015769
.?sku=1014119
.?sku=1012382
.?sku=1015332
.?sku=1015737
.?sku=101837301

TYPICAL 2
PLACES

=
o
ul
P
>
<
m

Page 6-14

<%

R

>
1
i TYPICAL 2
\\/ PLACES
§\y/
| ®
REFERENCE ! - DIODE

‘ ASSEMBLY

N

S O

| O]

®

ORANGE WIRE
ASSEMBLY

TYPICAL 2
PLACES

TYPICAL 2
PLACES

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



ELECTRICAL COMPONENT BOX -
GASOLINE VILLAGER 6 AND 8, TRANSPORTER 4 AND 6

ITEM PART NO. DESCRIPTION QTyY
123 4

01992707 | Box, Electrical Component, Complete (includes items 1 - 31) .....ccoceeviviceennenne 1
1 [0T7239 REIAY ... 1
2 B450 Screw, Hex-Head Maching, #10-24 X 1/2 ......cooooo oo 1
3 33 Washer, FIat, #10 ..ot e e e e e eeaaaas 1
4 [0T7243 Bracket, Relay Mounting .........ccccooiiiiiiiii e 1
5 (0719 {4 1] a1 g 1o Yo S O 1
6 LN NUL, HEX, #10-24 ...t e e e e e e e e e eea s 1
7 075377 Cover, Electrical Component BoX ..........cccooiiiiiiiiiiiiiic e 1
8 0715753 Screw, Hi-Lo, #12-16 X 5/8 ......ccccooiiiiiiiiii 5
9 242 N[O o (o O YA I T 2
10 7893 NUL, HEX, #10-32 ..ottt et e e e e e e e e e e e e e e e e e enban s 2
11 1014948 Assembly, DIOdE ........ccccviiiiiiiii 1
12 N/A Wire Assembly, #18 Orange ........oocieiiiiiiiiee et 1
13 073609 SOIBNOIA ... e 1
14 [[0T4807 SWItCh, Limit ...ocooiiiiiici 1
15 073589 Ring, Retaining ........ccccooiiiiiii 1
16 075373 Cam, Electrical BOX ........cccccoiiiiiiiiiicie i 1
17 (074745 BUShING, BrONZE .......ooiiii e 2
18 074069 Washer, Flat ... 1
19 1015345 Assembly, Bell Crank and Shaft ... 1
20 070953 Stud, Ball, 1/4-28 ........ccviiiiiiiiicc 1
21 B7117 NUt, NYION LOCK, 1/4-28 ....oeoiieeiieee ettt e e e e e e e 1
22 [0T8991 Box, Electrical Component .............ccoooiiiiiiiiiiii e 1
23 (072295 FUSE, T0-AMPD . 1
24 075737 Wire Assembly, #10 Red ..o 1
25 [075747) BIOCK, FUSE ... 1
26 075405 Bolt, Carriage, 5/16-18 X 2 .....ooiciiiiieeieeee e 1
27 [0T7238 Regulator, VORAge .........ccccoviiiiiiiiii 1
28 075878 Screw, Hex-Head Machine, #4-40 X 1-5/8 ...........cccciiiiiiiiiii 2
29 1012431 Washer, Flat, #4 ... 2
30 BUS1 NUL, HEX, #4-40 ..eeeiieiee ettt e e e et e e e e e et e e e e e eaba e as 4
31 B053 WaASKHEL, LOCK, 4 ...t e et e e e e e et e e e e e eeaaaneeeeeens 2
32 [OTAZZT | FUSE, 20-AIMP ..ot e e 3
33 | [UT856T09 | Screw, Hex Washer-Head Hi-Lo, 1/4-15 X 1-1/2 ..o 1
34 241 AT gL g = Y A I T 2
35 FA73 | Nut, Nylon Lock, 5/16-18 ......ccoiiiiiiiiiiiiiii i 2
36 7818 Bolt, Carriage, 5/16-18 X 1-1/2 ..t 1

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 6-15


.?sku=101992701
.?sku=1017239
.?sku=8450
.?sku=183
.?sku=1017243
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1015372
.?sku=1015752
.?sku=1242
.?sku=7893
.?sku=1013609
.?sku=1014807
.?sku=1013589
.?sku=1015373
.?sku=1014145
.?sku=1014065
.?sku=1010954
.?sku=8717
.?sku=1016997
.?sku=1012295
.?sku=1015737
.?sku=1015741
.?sku=1015405
.?sku=1017238
.?sku=1015878
.?sku=8057
.?sku=8058
.?sku=1016423
.?sku=101856102
.?sku=1241
.?sku=7473
.?sku=7818

\

AS SEEN «
FROM FRONT x_
DRIVER SIDE

HEADLIGHT
MOUNTING

Page 6-16 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY — GASOLINE
VILLAGER 6 AND 8, TRANSPORTER 4 AND 6

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 B630 LT =TT 4
2 [O0T885Y | Kit, Reverse Buzzer (includes items 3 - 5) .......cccoooiiiiiiiiiiiiic 1
3 (078851 BUZZEr, RBVEISE ... 1
4 10198439 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 .......uuueiiiieiiiiiieeeeeeeeeeeee e 2
5 N/A Wire Assembly, #18 BIACK .........uuuiiiiiiiieieieieeee e 1
6 [017727 | Limiter, Voltage (for gasoline vehicle lighting installation) ................cccccccieiiin 1
7 Screw, Machine, #10-32 X 1-1/4 ... 1
8 83 {TAT = T] T g = A IO 1
9 (0719 LAY 1] 1Y g o Yo S O R 1
10 FBIF | NUL, HEX, #10-32 ...ttt s ne e 1
11 [OTE35 | Block, TErMINal ........ccoooiiiiiiiiii e 1
12 [[0T3357 | Rivet, Aluminum Pop, 5/32 ........ccccceiiiiiiiiiii i 2
13 [0T7853 | Bolt, Hex-Head Machine, #6-32 X 3/4 .........cccooiiiiiiiiec e 2
14 [OTTZZY | Nut, K-LOCK, #6-32 ....coceiiiiiiiiiiii e e 2
15 Assembly, Horn (includes items 16, 17 and 18) ........cccooviiieeriiiiiiiee e, 1
16 7820 Washer, Internal TOoth, 5/16 ......coooooiiiiiiieeeeeee et eeaaaans 1
17 [OT955107 NUE, IMB X 1.25 .ot e e saee e e eee e e nnee e e snae e e enseeennneas 1
18 [011825 Bracket, HOrn ... 1
19 304 Screw, Hex-Head Cap, 1/4-20 X 1 ..ottt 2
20 B33 LA T] T g = R R 2
21 BZ33 | Nut, NyIon LOCK, 1/4-20 ......cooiiiiiiiie e 2
22 01988007 | Assembly, Headlight, Driver-Side (includes items 24 - 32) .........cccceiiiiiieeiiieenne 1
23 T07988003 | Assembly, Headlight, Passenger-Side (includes items 24 - 31 and 33) ................ 1
24 01988707 Bulb, Halogen ... 1
25 [OT987907 Harness, Headlight Wire ..., 1
26 073461 Screw, Hi-Lo, #10-16 X 7/16 ......ociiiiiiiiiic e 2
27 017065 Retainer, Headlight ..., 1
28 [O0T988207 Lens, Headlight ..o 1
29 0770623 Assembly, Turn Signal Lens ... 1
30 7893 NUL, HEX, #10-32 ...t 2
31 077064 Bracket, Mounting ........cccccoiiiiiiiiiii 2
32 10193880 Bezel, Headlight, Driver-Side ... 1
33 [0Tg879 Bezel, Headlight, Passenger-Side ...........ccocooiiiiiiiiiicee e 1
34 [[0ZT99007] | Relay, Brake Light, 12-VOIt ... 1
35 FRIT | Washer, FIat ..o 2
36 101914401 Assembly, VOITagE SUPPIESSOF ......eiii ittt e e s snneeee s 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 6-17


.?sku=8639
.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=1017721
.?sku=1010909
.?sku=183
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=7893
.?sku=7893
.?sku=1016356
.?sku=1013357
.?sku=1017853
.?sku=1011229
.?sku=4029
.?sku=7820
.?sku=101955101
.?sku=1011825
.?sku=332
.?sku=8233
.?sku=101988001
.?sku=101988002
.?sku=101988101
.?sku=101987901
.?sku=1013461
.?sku=1017065
.?sku=101988201
.?sku=1017062
.?sku=7893
.?sku=7893
.?sku=1017064
.?sku=1016880
.?sku=1016879
.?sku=102199001
.?sku=7591

TYPICAL
@ 2 PLACES
D BRAKE LIGHT
@@ PLUNGER SWITCH
/1/©

N
, \//\&/

TYPICAL
@ 2 PLACES

Page 6-18 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



CONTROLS AND INDICATORS — GASOLINE VILLAGER 6,
VILLAGER 8, TRANSPORTER 4, AND TRANSPORTER 6

ITEM PART NO. DESCRIPTION QTyY
123 4
1 [OT6630 | Light, LoW Oil WArNiNg .......cccccoiiiiiiiiiie s 1
2 [[0T990707] | Fuel Gauge/Hour Meter (includes item 3) ........ccccoceiviiiiiiiiii e 1
3 N/A Bracket ........oooiiiii 1
4 [OTIITTOT] | NUL, M4 X .7 e e s 2
5 [OTZI8G | Washer, LoCk, M4 ... 2
6 [OTIET70T] | BUHON, HOMN oo e 1
7 101830601 Assembly, Screw and WaSher ..........ooccviiiiiiiiiiie e 5
8 101826401 SWITCN, KBY ... e 1
9 [OT85TT0T] | Washer, Key SWItCh ........oooiiiii e 1
10 | [OTB3070T | Nut, KeY SWILCN ....ooiiiiii s 1
11 [[0T834509 | Cap, Key SWILCH .....ccooiiiii e 1
12 [OTZE0H | KEY (PAIN) oottt ne e 1
13 BU34 | Switch, Light (includes item 14) .......coooviiiiiiie e 1
14 073857 Knob, Light SWItCh ..o 1
15 [OTT439 | Switch, LIMit ... 2
16 [[0T1557 | Screw, Hex-Head Machine, #6-32 X 1 ........cccoiiiiiiiiiiiii e 4
17 [OTI3Z220T | Nut, Nylon LOCK, #6-32 .......ccccuiiiiiiiiiii e 4
18 | [UT957707] | Bracket, Brake Light SWItCh .........ccoiiiiiii e 1
19 [OTTZBU | Nut, LOCK, 5/16-18 ....ooiiiiiiiii s 1
20 173 Bolt, Hex-Head, Cap, 5/16-18 X 3/4 .....uueeeeeeeeee et a e 1
21 (247 WaSher, Flat, 5/16-18 ......cooiiiiiei et e e e e e e e e e e e e s eraa e eaeees 1
22 373 NuUt, NYION LOCK, 5/168-18 ......oeiiiiiiiiiie ettt e e e e 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 6-19


.?sku=1016630
.?sku=101990701
.?sku=101991101
.?sku=1012986
.?sku=101969701
.?sku=101851101
.?sku=101830701
.?sku=101834502
.?sku=1012505
.?sku=4034
.?sku=1013857
.?sku=1011439
.?sku=1011557
.?sku=101932201
.?sku=101957101
.?sku=1011280
.?sku=7173
.?sku=1241
.?sku=7473

Page 6-20 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



ELECTRICAL COMPONENTS, REAR BODY -
GASOLINE VILLAGER 6 AND VILLAGER 8

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1017035 | Assembly, Taillight (includes ifEMS 2 - 5) ......oiiiiiiiiiieee e 2
2 077699 Kit, HArdware ..........ccooiiii e 1
3 N/A Base, Taillight ... 1
4 [oT115873 BUID ettt b e e aa e e anbe e e anreas 1
5 071843 LBNS e s 1
6 [O0TT497 | Bezel, TAllight ... e 2
7 [[0TT498 | Screw, Machine, #8-32 X 1/2 .....cc.ccoiiiiiiii s 4
8 [OTTBTY | Washer, LOCK, #8 ......cooiiiiiiie e 4
9 FOTTS7T] | Nut, Hex, #8-32 ... e e e 4
10 [[OTT557 | Screw, Maching, #6-32 X 1 ......ccccoiiiiiiiii s 4
11 7591 AT T g = T 4
12 [OTTEEY | NUL, HEX, #6 ..o e 4
13 [0T6859 | Kit, Reverse Buzzer (includes items 14 - 19) ..o 1
14 076851 Buzzer, REVEISE ........oocuiiiiii i 1
15 B056 Screw, Round Head, #4-40 X 3/4 ...t 2
16 1012431 WaAShEr, FIat, #4 ...ttt e eeraans 2
17 WaASKHEL, LOCK, 4 ..ot e e e e et e e e e s et e e e e e e enan e eeeeees 2
18 BU57 NUL, HEX, #4-40 ..ot 2
19 N/A Wire Assembly, #18 BIACK ..........uueeiiiiiiiiei e 1
2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 6-21


.?sku=1017699
.?sku=1011582
.?sku=1011843
.?sku=1011497
.?sku=1011498
.?sku=1011610
.?sku=1011571
.?sku=1011557
.?sku=7591
.?sku=1011558
.?sku=1016859
.?sku=1016851
.?sku=8056
.?sku=8058
.?sku=8057

Page 6-22 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



ELECTRICAL COMPONENTS, REAR BODY — GASOLINE
TRANSPORTER 4 AND TRANSPORTER 6

ITEM PART NO. DESCRIPTION QTyY
123 4
1 [UT6717 | Assembly, Taillight (includes items 2 - 6) ........cocveeriiiiiiiie e 2
2 N/A Housing, Taillight ........coooiiie e e 1
3 0715823 BUID e 1
4 N/A GASKET ..o 1
5 N/A =T 0 USRS 1
6 N/A o] T =Y o 1 SRR 2
7 [OT5753 | Screw, Hex Washer-Head, #12-16 X 1/2 ... 4
8 [07685Y | Kit, Reverse Buzzer (includes items 9 - 15) ........cccoiviiiiiiiiiiice e 1
9 076851 BUZZEr, RBVEISE ... 1
10 [0T6849 Screw, Pan-Head, Hi-Lo, #4-24 X 5/16 ........ccoooeiiieieeeeeeeeeee e 2
11 N/A Wire Assembly, #18 BIACK ........uuuuiiiiiiiee i 1
12 0715720 Screw, Hex Washer-Head, #6-32 X 1/2 .........cccocoiiiiniiiiniincc i 1
13 597 Washer, Flat ... 1
14 011623 Washer, LOCK, #6 .........cocuiiiiiiiiiii e 1
15 071558 NUt, HEX, #6-32 ......ccoeiiiiiiiiii 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 6-23


.?sku=1016717
.?sku=1011582
.?sku=1015752
.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=1015720
.?sku=7591
.?sku=1011622
.?sku=1011558

Page 6-24 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



STARTER/GENERATOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTyY n
123 4 E

01833707 | Starter/Generator (clockwise rotation) (includes items 1 - 30) ......cccceevvvrceennenne 1
1 [0T1875207 Housing, Field COil ... 1
2 (01875107 Assembly, Armature (includes items 3 = 6) ........cccevvieiiiiiiiie e 1
3 [OT875007 Retainer, Bearing ........ccccocviiiiiiiiiinic 1
4 073007 Ball Bearing, Output Shaft ............cccooii e, 1
5 073005 Commutator, Ball BEariNg .......ccccoeiiiiiiiie e 1
6 [O0T93990T SPACEL, B5/16 ..o s 1
7 073003 Key, WOoOdrUff .......ooi 1
8 [0T1876507 Kit, Pulley Nut and Screw (includes items 9 - 12) ........ccccoiiiiiiiiiiiiieeee, 1
9 N/A Washer, LOCK, M4 ... et eer s 1
10 N/A NUL, HEX, MT4 X 2 et e e e eeaaaas 1
11 N/A Screw, Cross-Recessed, M5 X 0.8 X 18 MM .....ooovveeiiiiiiiiii e 3
12 | [UT896507 Screw, Cross-Recessed, M5 x 0.8 x 16 mm (with lock washer) ................... 2
13 [0T1874907 End Bell, Output Shaft ... 1
14 | [OT8753017 Set, Pole (SBE Of 4) ..o 1
15 | [OT8754017 Screw, Pole Piece (88t 0f 4) ... 1
16 | [0T875507 COll, FIIA .. e e s 1
17 | [OT875601 Insulator, F Terminal ..o 2
18 | [OT8776017 Package, Terminal Hardware (F1 and F2) ..........cccocoviiiiiiiiin e 2
19 [0T1875707 Insulator, DF Terminal ... 1
20 | [OTI877707 Package, Terminal Hardware (DF) ..o 1
21 [OT30T104 Holder, Brush (includes item 22) ...........ccocoiiiiiiiiiin e 1
22 [0T8787107 SPring, Brush ... 4
23 | [OT876007 Package, Terminal Hardware (A1 and A2) ..o 2
24 [OUT876307 Cover, Brush Inspection Port (Set of 4) (includes item 25) .......ccccoeiiiiiiiiieenne 1
25 077653 Cover, Brush Inspection Port, with Drain .............ccccoiiiiiiii 1
26 | [0T876402 End Bell, CommuUEator ..o 1
27 | [OT879007 Bolt, Clamp, M6 X 1 X 180 MM ......ccocceiiiiiiiii e 2
28 [0T869304 Package, Brush (includes 4 brushes, 4 screws, 4 washers) ...........cccccocoeeerneen. 1
29 | [0OT876203 CoNNector, BrUSN ........cooii e 2
30 | [OT875807 A Connector (Set 0f 2) ..o 1
31 [OTAZBY | PUIBY ..o e e 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 6-25


.?sku=101833701
.?sku=101875201
.?sku=101875101
.?sku=101875001
.?sku=1013001
.?sku=1013005
.?sku=101939901
.?sku=1013003
.?sku=101876501
.?sku=101896501
.?sku=101874901
.?sku=101875301
.?sku=101875401
.?sku=101875501
.?sku=101875601
.?sku=101877601
.?sku=101875701
.?sku=101877701
.?sku=101301102
.?sku=101878101
.?sku=101876001
.?sku=101876301
.?sku=1017653
.?sku=101876402
.?sku=101879001
.?sku=101869302
.?sku=101876202
.?sku=101875802
.?sku=1014289

AS VIEWED FROM
DRIVER SIDE
OF VEHICLE

VILLAGER 6, VILLAG(\
TRANSPORTER 4, AND

)
TRANSPORTER 6 L;j.
= N
A

REFERENCE
STARTER/GENERATOR
ASSEMBLY

TYPICAL

PN @%ﬁ\@ 7
A f/—// I, @@
| 0 S%ge

STARTER/GENERATOR
ASSEMBLY

) Q { @@/f\\\
PASSE%%EE%E%ZEOV%HCLE@&% ./ T REFQ@@/@W

S

2)

STARTER/GENERATOR
ASSEMBLY

Page 6-26 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



STARTER/GENERATOR MOUNTING

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 [OT83370T] | Starter/Generator ... e s 1
2 (07524008 | Bracket, MOUNtING ......cccoiiiiiiiiiii e 1
3 [OT9T6707] | Belt, Starter/Generator ..........cccccoiiiiiiiiiiiiii 1
4 [0T6883 | Bracket, AdjUSING .......cccooiiiiiiiiiiiiic 1
5 B754 NUL, NYION LOCK, 3/8-16 ....oeeeiieieeeeee it e e e e e s ee e e e e e e e e e s ee e e e e e e e s 2
6 247 WaAShET, Flat, 5/16 ....cccooiiieeeeeeeeeeeeeeeeee ettt e e e ae e 1
7 705 Screw, Hex-Head Cap, 3/8-16 X 1-1/4 ......ooeriieee et 2
8 [0TZ837 | Screw, Hex-Head Cap, M8 X 1.25 X 22 MM ........cccoiviiiiiiiii i 2
9 73 WaASHET, LOCK, 5/16 ...ttt e e e e e e e e e e e e e e e e e s e ns 3
10 016074 | Screw, Torx-Head, M8 x 1.25 X 18 MM .......cooiiiiiiiii 1
11 075939 | Bolt, Carriage, 5/16-18 X 1 ...ccoiiiiiiii e 1
12 M22 | Nut, Hex, 5/16-18 ... e 1
13 | [OT837307 | Wire Assembly, #6 Green .........cccccociiiiiiiiiiiiiie e s 1
14 [0T5920 | Wire Assembly, #6 Braided Ground (Villager 4 only) ........ccocoviviiiirieeiiincnineens 1
15 (173 | Screw, Hex-Head Cap, 5/16-18 x 3/4 (Villager 4 only) ........cccoceeviiriieniriceeneene 1
16 247 | Washer, Flat, 5/16 (Villager 4 ONly) .......cccociiieeriieiieiieesee e 1
17 273 Nut, Nylon Lock, 5/16-18 (Villager 4 only) .......cceeeiiiiiieiiiieee e 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 6-27


.?sku=101833701
.?sku=101524002
.?sku=101916701
.?sku=1016883
.?sku=8754
.?sku=1241
.?sku=1241
.?sku=1012830
.?sku=7174
.?sku=1016074
.?sku=1015932
.?sku=1242
.?sku=101837301
.?sku=1015920
.?sku=7173
.?sku=1241
.?sku=1241
.?sku=7473

i
NEW-STYLE BATTERY
WITH NEW HARDWARE

O

AS SEEN FROM THE
PASSENGER SIDE
OF VEHICLE

New-style battery
does not require
spacer (4).

TO NEGATIVE

BATTERY POST ™\
TERMINAL

AS SEEN FROM
DRIVER SIDE
OF VEHICLE

Page 6-28 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



BATTERY — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTyY
123 4
1 [UTZ328 | Battery, 12-VOlt ........ccoooiiiiiii 1
2 [[02355307] | Washer, Lock, Stainless Steel, 3/8 ..........cccciiiiiiiiiiiiiiiec e 2
3 074373 Screw, Hex-Head Cap, Stainless Steel, 3/8-16 X 1/2 .....cccccviriieeeieeeeeeeecieee, 2
4 [[0T4374 | Spacer, Battery Terminal BoIt™ ..........cccoooiiiiiiii 2
5 [[0T0934 | Screw, Hex-Head Cap, 5/16-18 X 1 ....cccociiiiiiiiii e 1
6 T0T189800 Clamp, Battery ... 1
7 173 Screw, Hex Cap, 5/16-18 X 3/4 ...ttt e 1
8 241 AT gL g = Y A I T 2
9 FA73 | Nut, Nylon Lock, 5/16-18 ......ccoiiiiiiiiiiiiii i 2
10 [[0T4289 | Screw, Thread-Forming, 5/16-16 X 3/4 ........ccccoiiiiiiiiiii e 1

*NOTE: When ordering a new battery, you must order the new stainless
steel lockwasher (2); however, the lockwasher cannot be used in conjunction
with the older battery terminal design that requires a spacer (4).

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 6-29


.?sku=1012328
.?sku=102355301
.?sku=1014375
.?sku=1014374
.?sku=1010934
.?sku=101898001
.?sku=7173
.?sku=1241
.?sku=7473
.?sku=1014288




ENGINE E



FE290 ENGINE

TYPICAL 6 PLACES
FOR ITEM 9

TYPICAL 4 PLACES
FORITEM 18

TYPICAL 4 PLACES

FOR ITEM 3 <:::f/
—
\&

CARBURETOR
REMOVED
TYPICAL 2 FOR CLARITY

PLACES

TYPICAL 3 PLACES
FORITEM 10

TYPICAL 2
PLACES

Page 7-2 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



FE290 ENGINE -
SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTyY
123 4
[[0T953907] | FE290 OHV Gasoline Engine (clockwise rotation) with Carburetor

(does not include items 15 through 18) ........oociiiiiiiiii e, 1
1 076501 Bolt, 2-Ended, M6 X 1 X 29 MM ..o 1
2 N/A Washer, Flat, 6 MM ..o e e e ee s 1
3 076523 Shroud, Engine, FE290 ...........ccooiiiiiii e 1
4 1016456 Bolt, Flanged, M6 X 1 X 12 MM ...cooiiiiiiiiiiiee e 15
5 1016547 Nut, Flange, MB X 1 ..o 3
6 [OT909707 Bolt, 2-Ended, M6 X 1 X 27 MM ......ccccoiiiiiiiiiii e 2
7 1016526 Shroud, Engine, FE290 (IOWE) .......coiiiiiiiiiiiiiiiieee et 1
8 [oT17227 Bolt, 2-Ended, M6 X 1 X 46 MM ....ccocceiiiiiiiiiii e 1
9 101915601 HOUSING, FaN e a e 1
10 [0T6525 Shroud, Engine, FE290 (UPPEI) ..uveeeiiiiiiieee ettt 1
11 076443 Bracket ... s 1
12 076539 O-RiING e 1
13 0165349 Tube, Ol Filler, FE290 .........cooiii e s 1
14 1016531 DIPSHICK .t 1
15 [OT88760T | Nut, Nylon Lock, MB X 1 ... 1
16 075339 | Wire Assembly, #10 Braided Ground ..............ccccoooiiiiiiiiiiiniice e 1
17 075969 | Screw, Pan Head, M6 X 1 X 14 MM ..o 4
18 [OTE64Y | Shroud, Fan ... s 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 7-3


.?sku=101953901
.?sku=1016507
.?sku=1016524
.?sku=101909701
.?sku=1017221
.?sku=1016525
.?sku=1016443
.?sku=1016539
.?sku=1016536
.?sku=101887601
.?sku=1015332
.?sku=1015969
.?sku=1015649

FE290 ENGINE

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 7-4



FE290 ENGINE -
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
123 4
1 [OT915707 FIYWNEEI ... 1
2 [O0T9715807 Fan, Flywheel, Gray ... 1
3 (017243 Screw, Flanged Hex-Head, M6 X 1 X 10 MM .......ocoiiiiiiiiiiieeeee e 3
4 076548 Washer, Flat, 16 Mm ... 1
5 076505 Nut, Hex, M1B X 1.5 ..o 1
6 077455 Plate, FlyWheel Fan ... 1
7 076567 KBY 1
8 076455 Bolt, Flanged, M5 X 0.8 X 25 MM .......ccooiiiiiiiiii e 2
9 [0T909207] Coil, Ignition (with internal igniter) ... 1
10 076578 GFOMIMEL ... s e e 1
11 076588 Tube, 7 MM X 70 MM oo e 1
12 (076493 ASSEMDBIY, PIUG CAP ...ooiieiiiiieeiee e 1
13 | [OUT88TIOY Plug, Spark, OHV (AULOItE®) ..........cc..rveeeerieeceeeeece e, 1
13 AMT0724 Plug, Spark, OHV (NGK®) ..o, 1
14 1016456 Bolt, Flanged, MB X 1 X 12 MM ..ot 2
15 072981 CIaAMP e e e s 1
16 [076579 Band, RPM Limiter Mount .........c.oooiiiii e 1
17 1016586 Damper, RPM LIMILEE .......ooiiiiiiiii ettt 1
18 101909401 Limiter, RPM, OHV ... 1
19 1016445 Bracket, RPM LIMiter ..........cccoooiiiiiiii e 1
20 101909501 ClaMP e 1
21 (016497 Screw, Cross Pan-Head, M5 X 0.8 X 8 MM .........cccoooiiiiiiiiini e 1
22 076544 Screw, Cross Pan-Head Self-Tapping, M5 x 0.8 X 12 mm ........ccccoeviiiiennnne 1
23 076561 ClaMP e 1
24 076587 CIaAMP e e s 1
25 | [OT909307 WIrE, LA ... e 1

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 7-5


.?sku=101915701
.?sku=101915801
.?sku=1017448
.?sku=1016548
.?sku=1016505
.?sku=1017455
.?sku=1016562
.?sku=1016455
.?sku=101909201
.?sku=1016578
.?sku=1016588
.?sku=1016493
.?sku=101881101
.?sku=AM10724
.?sku=1012981
.?sku=1016579
.?sku=1016497
.?sku=1016544
.?sku=1016561
.?sku=1016587
.?sku=101909301

FE290 ENGINE

Page 7-6 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



FE290 ENGINE -

OIL CIRCULATION
ITEM PART NO. DESCRIPTION QTyYy
123 4

1 [0T6467 Ol FIEE e 1
2 076507 Bracket, Oil Filter ..o 1
3 076457 Bolt, Flanged Hex-Head, M6 X 1 X 40 MM .......coociiiiiiiienieee e 2
4 077507 PIUG e 2
5 076579 O-Ring, Ol Filter MoUNt .........ocoiiiiii e 1
6 1016576 Plug, Drain, FE290 .......c.ccooiiiiiiiiii 1
7 076433 Gasket, Drain PIUG ..o e 1
8 077459 Screw, Flanged Hex-Head, M6 X 1 X 12 MM ........cccooiiiiiiiiiiiiee 6
9 076484 COVEL, PUMP e e 1
10 076435 Gasket, Oil PUMP ..o e 1
11 076473 Plate, Oil PUMP ..o 1
12 | [0T648203 Pump, Oil @and ROOF ..o 1
13 1016429 Y= LAV = 1V 1
14 076537 Ball, Steel, Pressure Relief ..., 1
15 0716581 ST oo [P T U UR T 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 7-7


.?sku=1016467
.?sku=1016502
.?sku=1016457
.?sku=1017507
.?sku=1016570
.?sku=1016432
.?sku=1017456
.?sku=1016484
.?sku=1016435
.?sku=1016473
.?sku=101648203
.?sku=1016537
.?sku=1016581

FE290 ENGINE

Page 7-8

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



FE290 ENGINE -
CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTyYy
123 4
1 076442 Case, ROCKEN ... s 1
2 076439 Gasket, ROCKEr CaSe .........ccccceiiiiiiiiiiiii e 1
3 076583 Bolt, Flanged, M6 X 1 X 35 MM ..o 2
4 076569 O-RING o s 2
5 076545 Nut, HeX, M5 X 0.8 ... 2
6 1016542 Screw, Stud, M5 X 0.8 ..o 2
7 1016451 YN g 0 T oo =T RO 2
8 016450 (07o] 1= PSP 4
9 (076449 Retainer, Valve SPring ......c.ooooiiie e 2
10 1016523 Spring, ENGINE VAIVE ........cooiiiiiiii ettt 2
11 [0T6431) Assembly, Cylinder Head, OHV (includes items 12 and 13) .......cccccccevvceeerneen. 1
12 0765640 RiNG, SNAP ..o e 2
13 076519 GUIde, VaIVe ... 2
14 076479 Seat, SPrNG ..coviiiii i 2
15 016564 SEAL VAIVE ... e e 2
16 076443 Valve, EXNAUSE ..o 1
17 076447 ValVe, INTAKE .......ooiiii 1
18 (016544 Screw, Cross Pan-Head Self-Tapping, M5 x 0.8 X 12 mm .......ccccccoiviiiiennnne 1
19 076473 PIAte .....cooiiiiii 1
20 076483 VEIVE .o e 1
21 016563 | 0 2
22 076489 Bolt, Stud, M8 X 1.25 X 29 MM .....ocuiiiiiiiiiie e 2
23 0764573 Shaft, ROCKEI .....ccoiiiii 1
24 1016471 ROd, PUSH .o 2
25 076549 Washer, Flat, M12 ... 1
26 076517 Circlip, TYPE E e 1
27 [0T6459 Bolt, Flanged, M8 x 1.25 X 45 MM .......cccoiviiiiiiiiiii e, 6
28 076437 Gasket, Head ... 1
02304707 | Kit, Gasket, FE290 (contains one each of all internal gaskets for

the FE290 enging) (NOt SNOWN) ......coiiiiiiiiii et

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 7-9


.?sku=1016442
.?sku=1016436
.?sku=1016583
.?sku=1016569
.?sku=1016545
.?sku=1016450
.?sku=1016449
.?sku=1016431
.?sku=1016560
.?sku=1016519
.?sku=1016479
.?sku=1016566
.?sku=1016448
.?sku=1016447
.?sku=1016544
.?sku=1016474
.?sku=1016483
.?sku=1016563
.?sku=1016489
.?sku=1016452
.?sku=1016549
.?sku=1016517
.?sku=1016458
.?sku=1016430
.?sku=102304701

n FE290 ENGINE
G

Page 7-10 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



FE290 ENGINE -
CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTyYy
123 4
1 076539 CoNNECEOr, COrd ......coiiiiiiiiei e s 1
2 016538 O-RING oo 1
3 (076509 ClAMP e 1
4 [UT16544 Screw, Cross Pan-Head Self-Tapping, M5 x 0.8 X 12 MM .......ccoecvevieiciennenne 1
5 [0T6564 PN e e e e 2
6 1016565 Bearing, Ball ... 1
7 076561 Seal, Crankshaft ... 1
8 076584 Bolt, 2-Ended, M8 X 1.25 X 69 MM ........cccoiiiiiiiiiii e 2
9 076453 Bolt, Flanged, M8 X 1.25 X 45 MM .....c.cooiiiiiii e 6
10 076529 Cover, CrankCase ........cccci i e e e s 1
11 076449 Gasket, Crankcase COVEN ..........cccoiiiiiiiiiiiiic e 1
12 1016456 Bolt, Flanged, M6 X 1 X 12 MM .....cccciiiiiiiiii 2
13 076510 Bracket, Oil Level SWItCh ..o 1
14 1016494 ST g T A O 11 I I =Y = 1
15 076499 Screw, Cross Pan Head, M4 X 0.7 X 8 MM .......ccooiiiiiiiiiieeeeeree e 3
16 076454 Bolt, Flanged, M5 X 0.8 X 8 MM ........ccooiiiiiiiiiiii e, 2
17 076473 Plate, Oil Filter SCreen ... 1
18 (0716527 Screen, Oil FIREr ... e e 1
19 | [OT9T5407 Camshaft, Complete ... 1
20 1016453 L= ] o1 PR 2
2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List Page 7-11


.?sku=1016535
.?sku=1016538
.?sku=1016506
.?sku=1016544
.?sku=1016564
.?sku=1016567
.?sku=1016584
.?sku=1016458
.?sku=1016520
.?sku=1016446
.?sku=1016510
.?sku=1016496
.?sku=1016454
.?sku=1016472
.?sku=1016521
.?sku=101915401

E FE290 ENGINE

Page 7-12 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



FE290 ENGINE -
CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTyY n
123 4 E

1 [0T6568 SaAl, Ol e 1
2 [OT9T5507 Crankcase, OHV ... 1
3 076559 RiNG, SNAP .o e 2
4 1016460 Pin, PiSTON ... e 1
5 (07645907 Piston, Standard ... 1
5 101645902 Piston, .25 MM OVEISIZEA .......eeniiiiieee e e e 1
5 07645903 Piston, .50 MM OVErSIZed ..........ccooiiiiiiiiiiic 1
6 07646107 Ring Set, Piston, Standard .............cccoccoiiiiiii 1
6 101646102 Ring Set, Piston, .25 mm OVersized ..........coccccviiiiiiiii e 1
6 07646103 Ring Set, Piston, .50 mm Oversized ...........cccooiiiiiiiiiiii e 1
7 07647507 Assembly, Connecting Rod, Standard (includes 2 each of item 8) .................. 1
7 101647502 Assembly, Connecting Rod, .50 mm Undersized

(includes 2 each of IeM 8) ......cccciiiiiiiiiiii
8 0716509 Screw, Hex-Head Cap, M7 X 1 X 36 MM ..o
9 101922301 Crankshaft, FE290 (left-hand thread)

(includes items 10, 11 and one each of item 12) .......cccoiviiiiii i, 1
10 076533 Gear, HeliCal ........coo e 1
11 076539 Gear, SPUT ..ot s 1
12 076519 Assembly, Rod (includes one each of item 13) ... 2
13 1016580 Bearing, Plain ... 2
14 076564 KBY 1
15 (07655007 Shim, Crankshaft, 1.13 mm Thick ...........ccccooiiiiiii A/R
15 | [0T655007 Shim, Crankshaft, 1.18 mm Thick .........ccccooiiiiii e A/R
15 | [0T655003 Shim, Crankshaft, 1.23 mm Thick ..........ccccciciiiiiii A/R
15 [[0T655004 Shim, Crankshaft, 1.28 mm Thick ...........cccooiiiiii A/R
15 | [0T655005 Shim, Crankshaft, 1.33 mm Thick ... A/R
15 | [0T655009 Shim, Crankshaft, 1.38 mm Thick ..........cccccociiiiiiiii A/R
15 [0T655007 Shim, Crankshaft, 1.43 mm Thick ..........ccccoiiiiiii A/R
15 | [0T655008 Shim, Crankshaft, 1.48 mm Thick .........cccccoiiiiiii e A/R
15 | [0T655009 Shim, Crankshaft, 1.53 mm ThicK ..........cccccociiiiiiiii A/R
16 1016559 S o= (o1 RO OUPPRPUPPPRPPN 1
17 [0T6547 Bolt, Stud, M6 X 1 X 22 MM ..o 4
18 1016547 Nut, Flanged, IMB X 1 ... et 4
19 1016470 Shaft, Counterbalance GUIAE ...........coiieiiiiieeiiiieeeeee e 1
20 (0716571 ORING e 1
21 076469 Weight, Counterbalance ... 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 7-13


.?sku=1016568
.?sku=101915501
.?sku=1016558
.?sku=101645901
.?sku=101645903
.?sku=101646101
.?sku=101646103
.?sku=101647501
.?sku=1016509
.?sku=1016533
.?sku=1016532
.?sku=1016516
.?sku=1016562
.?sku=101655001
.?sku=101655002
.?sku=101655003
.?sku=101655004
.?sku=101655005
.?sku=101655006
.?sku=101655007
.?sku=101655008
.?sku=101655009
.?sku=1016541
.?sku=1016571
.?sku=1016469

FE350 ENGINE

TYPICAL 6 PLACES
FOR ITEM 5

YPICAL 4 PLACES
FOR ITEM 15

[~
TYPICAL 4 PLACES [~
FOR ITEM 3 1

TYPICAL 2 PLACES
FORITEM 6

TYPICAL 2
PLACES

[a—
CARBURETOR \@
REMOVED
TYPICAL 2 FOR CLARITY

PLACES

TYPICAL 2 PLACES
FOR ITEM 9

Page 7-14 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



FE350 ENGINE -
SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTyY
123 4
[[0T953804 | FE350 OHV Gasoline Engine, Complete (clockwise rotation) with Automatic

Compression Release (ACR) and with Carburetor (key-start vehicles)

(does notinclude ItEMS 13 = 16) .....oiiiiiiiiiii e 1
1 076501 Bolt, 2-Ended, M6 X 1 X 29 MM ..o 3
2 N/A Washer, Flat, 6 MM ... e e e ee e 3
3 [017373 Shroud, Cylinder Head ... 1
4 1016456 Bolt, Flanged, M6 X 1 X 12 MM ...cooiiiiiiiiiiiee e 14
5 [OT976707 HOUSING, FaN ..o s 1
6 017479 Shroud, Lower CYlINAEr ..........ccoooiiiiiiiii e 1
7 1016547 Nut, Flanged, MB X 1 ... 3
8 077500 SPBCET .. e e 2
9 017373 Shroud, Upper CYlINder ..o 1
10 016539 O-RING e e e e 1
11 0717489 Tube, Oil Fller ... 1
12 1016531 DIPSHCK .o 1
13 [OT88760T | Nut, Nylon Lock, MB X 1 ..o 1
14 (075339 | Wire Assembly, #10 Braided Ground ............ccocoeriiiiriiesen e 1
15 [OTE64Y | Shroud, Fan ... s 1
16 [[0T596Y | Screw, Pan-Head, M6 X 1 X 14 MM ... 4

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 7-15


.?sku=101953802
.?sku=1016507
.?sku=1017474
.?sku=101916101
.?sku=1017476
.?sku=1017500
.?sku=1017475
.?sku=1016539
.?sku=1017486
.?sku=101887601
.?sku=1015332
.?sku=1015649
.?sku=1015969

u FE350 ENGINE

Page 7-16 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



FE350 ENGINE -
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTyYy
123 4
1 [OT916207 FIYWNEEI ... 1
2 (07916307 Fan, Flywheel — Gray ... 1
3 (017243 Screw, Flanged Hex-Head, M6 X 1 X 10 MM .......ocoiiiiiiiiiiieeeee e 3
4 077490 Washer, Flat, 18 mm ... 1
5 N/A Nut, Hex, FIiNe, T8 MM ...t rea s 1
6 077455 Plate, FlyWheel Fan ... 1
7 076567 KBY 1
8 076455 Screw, Hex-Head Flanged, M5 X 0.8 X 25 MM ........ccccooviiiiiiiiiicic 2
9 [0T909207] Coil, Ignition (with internal igniter) ... 1
10 076578 GFOMIMEL ... s e e 1
11 076588 Tube, 7mm I.D.x 10 MM O.D. X 70 MM LONG .....oooiiiiiiiiiiiiiiiece e 1
12 077463 ASSEMDBIY, PIUG CAP ...ooiieiiiiieeiee e 1
13 | [OT88T107 Plug, Spark, OHV (AUONIE) .......cccoiiiiiii 1
13 BEMT0724 Plug, Spark, OHV (NGK) ......cciiiiiie e 1
14 1016445 Bracket, RPM LImiter ......oieeeiiie e e e e e e e eaan 1
15 101909401 Limiter, RPM ... 1
16 076579 Band, RPM Limiter Mount ............coooiiiiii e 1
17 (0712981 CIAMP e e e 1
18 1016456 Screw, Flanged Hex-Head, M6 X 1 X 12 MM .....ccooiiiiiiieiiiiiiee e 2
19 1016586 =T 00] o= PP 1
20 101909501 ClamP e 1
21 (016497 Screw, Cross Pan-Head, M5 X 0.8 X 8 MM .........cccoooiiiiiiiiiiic e 1
22 076544 Screw, Cross Pan-Head Self-Tapping, M5 x 12 mm ...........ccoooiiiiiiiiiene 1
23 0716561 CIAMP e e e e 1
24 076587 ClaAMP e s 1
25 [O0T909307 WIre, Lead .......ccuiiiiie 1

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 7-17


.?sku=101916201
.?sku=101916301
.?sku=1017448
.?sku=1017490
.?sku=1017455
.?sku=1016562
.?sku=1016455
.?sku=101909201
.?sku=1016578
.?sku=1016588
.?sku=1017463
.?sku=101881101
.?sku=AM10724
.?sku=1016579
.?sku=1012981
.?sku=1016497
.?sku=1016544
.?sku=1016561
.?sku=1016587
.?sku=101909301

FE350 ENGINE

Page 7-18 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



FE350 ENGINE -

OIL CIRCULATION
ITEM PART NO. DESCRIPTION QTyY
123 4
1 [0T6467 Ol FIEE e 1
2 076507 Bracket, Oil Filter ..o 1
3 076457 Bolt, Flanged Hex-Head, M6 X 1 X 40 MM .......coociiiiiiiienieee e 2
4 077507 PIUG e 2
5 076579 O-Ring, Ol Filter MoUNt .........ocoiiiiii e 1
6 (076433 Gasket, Drain PIUQ ........cooii e 1
7 1016576 L T8 o TR I =V o TR 1
8 077459 Screw, Flanged Hex-Head, M6 X 1 X 12 MM ........cccooiiiiiiiiiiiiee 6
9 077469 COVEL, PUMP e e 1
10 077343 Gasket, Oil PUMP ..o e 1
11 076473 Plate, Oil PUMP ..o 1
12 | [0T648203 Pump, Oil @and ROOF ..o 1
13 017458 BRI e 1
14 1016429 ST LY Z= V< S 1
15 0716537 Ball, Steel Pressure Relief ... 1
16 0765817 SPIING e e e 1
2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 7-19


.?sku=1016467
.?sku=1016502
.?sku=1016457
.?sku=1017507
.?sku=1016570
.?sku=1016432
.?sku=1017456
.?sku=1017460
.?sku=1017442
.?sku=1016473
.?sku=101648203
.?sku=1017458
.?sku=1016537
.?sku=1016581

u FE350 ENGINE

Page 7-20 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



FE350 ENGINE -
CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTyYy

123 4
1 076442 Case, ROCKEN ... s 1
2 076439 Gasket, ROCKEr CaSe .........ccccceiiiiiiiiiiiii e 1
3 076583 Bolt, Flanged, M6 X 1 X 35 MM ..o 2
4 076569 O-RING o s 2
5 077449 Arm, ROCKET ..o 2
6 076457 COllBL . e 4
7 076449 Retainer, Valve SPring .........cociiriiii i 2
8 017473 Spring, ENgine Valve ... 2
9 [017435 Assembly, Cylinder Head, FE350 (includes items 10 and 11) ...........ccooceeies 1
10 0765670 RiNG, SNAP ..o 2
11 076519 Guide, Intake Valve ... 1
11 076518 Guide, Exhaust Valve ... 1
12 076479 Seat, SPNG ...ooiiiiie e 2
13 076569 Seal, ValVe ... 2
14 [017449 Valve, EXNAUST ..o 1
15 017344 Valve, INtAKE .......cooviiiiii 1
16 [0T6544 Screw, Cross Pan-Head Self-Tapping, M5 x 0.8 X 12 MM ......coccovvviivriineennne 1
17 016473 Plate ....ooii 1
18 076483 VEIVE .o 1
19 076563 Pin, HONOW ..o 2
20 [[0T648Y Bolt, Stud, M8 X 1.25 X 29 MM .....ociiiiiiiiiiiiisic 2
21 0764573 Shaft, ROCKE! ... e 1
22 077454 Rod, PUSH ..o 2
23 076549 Washer, Flat, M12 .........ccooiiiii 1
24 076517 Circlip, TYPE-E ..o 1
25 076458 Bolt, Flanged, M8 X 1.25 X 45 MM .....c..ccooiiiiiiiii e, 6
26 (017434 Gasket, Head ... e 1
27 | (02304807 | Kit, Gasket, FE350 (contains one each of all internal gaskets

for FE350 engine) (N0t ShOWN) ........ccoiiiiiiiiiii 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 7-21


.?sku=1016442
.?sku=1016436
.?sku=1016583
.?sku=1016569
.?sku=1017446
.?sku=1016450
.?sku=1016449
.?sku=1017473
.?sku=1017435
.?sku=1016560
.?sku=1016519
.?sku=1016518
.?sku=1016479
.?sku=1016566
.?sku=1017445
.?sku=1017444
.?sku=1016544
.?sku=1016474
.?sku=1016483
.?sku=1016563
.?sku=1016489
.?sku=1016452
.?sku=1017454
.?sku=1016549
.?sku=1016517
.?sku=1016458
.?sku=1017434
.?sku=102304801

7
Kl FE350 ENGINE

Page 7-22 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



FE350 ENGINE -
CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTyY
123 4
1 016539 O-RING o s 1
2 1017508 PIUG e e e 1
3 076535 (076101 g 1=Tox (o] AR @70 {o LS T TS UROURTURRTRPI 1
4 016539 O-RING o s 1
5 076509 ClaMP <o e 1
6 (076544 Screw, Cross Pan-Head Self-Tapping, M5 x 0.8 X 12 mm .......cccccceiiiiiiiennenne 1
7 076564 Pin, HOOW ... 2
8 077487 Bearing, Crankshaft ............ccccoooiiiiii 1
9 (077504 Seal, Crankshaft ... 1
10 076584 Bolt, 2-Ended Flanged, M8 x 1.25 X 69 MM .........cccccoiiiiiiiiiiiiiin e, 2
11 017574 Bolt, Flanged, M8 X 1.25 X 45 MM .....c..ccooiiiiiiiii e 6
12 [o17473 CoVer, CranKCaSE ........ccociiiiiiiieree e e 1
13 077343 Gasket, CrankCase COVET ..........ccoiiiiiiiiii e e 1
14 077573 Bolt, Flanged, M6 X 1 X 12 MM ..o 2
15 0716519 Bracket, Oil Level SWItCh .........coco i 1
16 1016494 SENSON, QI LEVEL ...ttt e e e e e e e e 1
17 076499 Screw, Cross Pan-Head, M4 X 0.7 X 8 MM .......ccooiiiiiiiiiicee e 3
18 [0T6454 Bolt, Flanged, M5 X 0.8 X 8 MM ..o, 2
19 076479 Plate, Oil Filter SCreen ..o 1
20 076527 Screen, Oil FIter ... 1
21 [[OT757807] Shim, 0.3 MM ThICK ..o A/R
21 01751804 Shim, 0.4 MM THICK ... A/R
21 017571803 Shim, 0.5 MM THICK ..o A/R
22 | [OT9T5907 Camshaft (with automatic compression release) (for engines with
serial numbers lower than 094171) (includes item 23) ........cccccecviiiiiiiniinnn, 1
22 (02271607 Camshaft (with automatic compression release) (for engines with
serial numbers 094171 and greater) (includes item 23) .......cccccoviiiiiiiiiiene 1
23 [O17577 SPIING i e 1
24 (017447 Lifter, HYArauliC .........oooiiiiee s 2
25 | (02304807 | Kit, Gasket, FE350 (contains one each of all internal gaskets
for FE350 engine) (Not ShOWN) ........oooiiiiiiiii e 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 7-23


.?sku=1016538
.?sku=1016538
.?sku=1016535
.?sku=1016538
.?sku=1016538
.?sku=1016506
.?sku=1016544
.?sku=1016564
.?sku=1017487
.?sku=1017504
.?sku=1016584
.?sku=1017514
.?sku=1017472
.?sku=1017443
.?sku=1017513
.?sku=1016510
.?sku=1016496
.?sku=1016454
.?sku=1016472
.?sku=1016521
.?sku=101751801
.?sku=101751802
.?sku=101751803
.?sku=101915901
.?sku=102271601
.?sku=1017511
.?sku=1017447
.?sku=102304801

FE350 ENGINE

Page 7-24

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



FE350 ENGINE -
CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTyY
123 4

1 [0T7503 SaAl, Ol e 1
2 [OT9T6007 Crankcase, FE350 (clockwise rotation) ...........c.cccceveiiiiiiiiin e 1
3 (0717503 RiNG, SNAP .o e 2
4 1017450 Pin, PiSTON ... e 1
5 [0T724907 Piston, Standard ... 1
5 01744902 Piston, .50 MM OVErSIZEd .........ccoooiiiiiiiieeee e 1
6 [0T735707 Ring Set, Piston, Standard ... 1
6 01745704 Ring Set, Piston, .50 mm Oversized ..o, 1
7 101745701 Assembly, Connecting Rod, Standard (includes 2 each of item 8) ................... 1
7 [0T735704 Assembly, Connecting Rod, .50 mm Undersized

(includes 2 each Of IHEM 8) .....eiiviiiiiee e e 1
8 (02272207 Bolt, Hex-Head, M8 x 1.25 X 42 MM .........ccoiiiiiiiii e 2
9 101922302 Crankshaft, FE350 (left-hand threads) (for engines with serial

numbers lower than 094171) (includes items 10 - 12 and

one each of IEM 13) ..o 1
9 (02430907 Crankshaft, FE350 (left-hand threads) (for engines with serial

numbers 094171 and greater (includes items 10 - 12 and

one each of IiteM 13) ..o 1
10 076567 KBY s 1
11 N/A (CT=Y= Y P [ [o= 1
12 N/A LT T ] 11 | PR 1
13 [O17477 Rod, CONNECHING ....c.veiiiiiiiiii s 2
14 | [OT773301 Shim, Crankshaft, 1.18 mm Thick ... A/R
14 | [OT7733074 Shim, Crankshaft, 1.25 mm Thick ..........ccccciciiiiiiii A/R
14 01773303 Shim, Crankshaft, 1.32 mm Thick ...........cccooiiiii A/R
14 | [OT773304 Shim, Crankshaft, 1.39 mm Thick .........cccccoiiii A/R
14 | 01773309 Shim, Crankshaft, 1.46 mm ThicK ..........ccccciciiiiiiii A/R
14 01773309 Shim, Crankshaft, 1.53 mm Thick ...........cccooiiiiii A/R
14 | [OT773307 Shim, Crankshaft, 1.60 mm Thick ..........ccccoiiiiiii e A/R
14 | [0T773308 Shim, Crankshaft, 1.67 mm Thick ..........cccocociiiiiiiiii A/R
14 01773309 Shim, Crankshaft, 1.74 mm Thick ...........ccoiiiiii A/R
14 | [0T77331Q Shim, Crankshaft, 1.11 mm Thick .........ccocooiiii e A/R
14 | [OT7733T7 Shim, Crankshaft, 1.81 mm Thick ..........cccociciiiiiiii A/R
15 1017501 S o= (o1 RO PP OUPPRPPPPRPPN 1
16 0716547 Bolt, Stud, M6 X 1 X 22 MM ..o 4
17 1016547 Nut, Flanged, MB X 1 ... e e 4
18 1016470 Shaft, Guide CounterbalanCe ...........cooooeiiiiiiiiiieeee e 1
19 (0716571 ORING e 1
20 077453 Weight, Counterbalance (includes item 21) ..........cccociiniiiiiiinici, 1
21 1017510 BRANNG .eeieeee e s 1

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 7-25


.?sku=1017503
.?sku=101916001
.?sku=1017502
.?sku=101744901
.?sku=101744902
.?sku=101745101
.?sku=101745102
.?sku=101745702
.?sku=102272201
.?sku=102430901
.?sku=1016562
.?sku=1017471
.?sku=101773301
.?sku=101773302
.?sku=101773303
.?sku=101773304
.?sku=101773305
.?sku=101773306
.?sku=101773307
.?sku=101773308
.?sku=101773309
.?sku=101773310
.?sku=101773311
.?sku=1016541
.?sku=1016571
.?sku=1017453

REFERENCE
ENGINE

. TYPICAL
// 4 PLACES |

\\\
N

TYPICAL

~N
% 2 PLACES .
\ _ —
. _— TYPICAL
N s 4 PLACES

TYPICAL
4 PLACES

TYPICAL
4 PLACES @\

TYPICAL
2 PLACES

TYPICAL
4 PLACES

REFERENCE
UNITIZED TRANSAXLE

Page 7-26 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY

12 3 4
1 1012164 | SNUDDET ..ottt ettt et e e b e s nbe e e raee e e sabeeenee 1
2 [o13924 Nut, Hex LOCK, 5/16-24, UNF ... e e e e e e e e eees 6
3 [O0T83460T] | Bracket, SNUDDET ..o e 1
4 [OT827T07] | Plate, MOUNING ....c..ooiviiiiiii i 1
5 101833001 Nut, Flange, M8 X 1.25 ... e 6
6 [[0T884807 | Screw, Hex Washer, 5/16-24 X 7/8 .........cccccvviiiiiiniicii e 10
7 01833307 | Screw, Hex-Head Cap, M10 X 1.25 X 30 MM .....cccooiiiiiiiiieii e 4
8 07833207 | Stud, M8 x 1.25 x 60 mm (Villager 4) .........ccccoeiiiiiiiiiiii e 2
8 [0T18337107 Stud, M8 x 1.25 x 50 mm (Villager 6, Villager 8, TransPorter 4,

and TransPorter 6 VENICIES) ..........ccooiiiiiiie e 2
9 [OT83ZT0T] | Spacer (VIllager 4 ONIY) ......coocveeiiiiieeiie e 2
9 [0T1697 | Washer, Flat, 5/16 (Villager 6, Villager 8, TransPorter 4, and TransPorter 6) ........ 2
10 | [OT832907] | Nut, Flange, M10 X 1.25 ..o 4
11 1012571 Washer, Heavy Flat, 5/16 .......coocuiiiiiiiiiiie et 4
12 | [OT855907] | Screw, Hex-Head Cap, M8 x 1.25 X 43 MM .......ccciiiiiiiiiiii e, 4
13 | [OT832707] | Stiffener, Flywheel Side ..o 1
14 (01832607 | Stiffener, PTO Side (Villager 6, Villager 8, TransPorter 4, and TransPorter 6) ....... 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 7-27



.?sku=1013924
.?sku=101834601
.?sku=101827101
.?sku=101884801
.?sku=101833301
.?sku=101833201
.?sku=101833101
.?sku=101832101
.?sku=1011697
.?sku=101832901
.?sku=101855901
.?sku=101832701
.?sku=101832601




FUEL, INTAKE,
AND GOVERNOR SYSTEMS E



CONNECTION

O VILLAGER 4,
VILLAGER 6, AND

VILLAGER 8
S

LOCATION OF FUEL PUMP
MOUNTING BRACKET-
TRANSPORTER 4

AND TRANSPORTER 6

TYPICAL @/g
2 PLACES

el
(16) £
/
\

SEE ABOVE

’ [ e

TYPICAL

2 PLACES A
~ B _Q/@ ~— TO ENGINE CRANKCASE

Page 8-2 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



FUEL SYSTEM

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1016004 | Kit, Fuel Tank, with Sending Unit (includes items 2 - 9) ......ccccooiiiiiiiiiiiin e 1
2 075783 Cap, Fuel Tank, Nonvented ............cccooiiiiiiiiiii e 1
3 075743 Assembly, Fuel Tank Vent ...........ooo e 1
4 075739 Grommet, INSUIALION ..o 1
5 (015137 Line, Bulk Vent (available by the foot) ... A/R
6 N/A Wire Assembly, #16 BIACK ........cc.eeviiiiiiiiii e 1
7 013749 Clamp, HOSE — Gray ......ccocoeiiiiiiiiei s 2
8 (01824407 Barb, VEnt ... 1
9 101896901 Valve, Fuel Pickup Tube with Shut-off .........coooiiiiiiie e 1
10 [0T4928 | Assembly, Rear FUel Strap ... 1
11 [[0T955307] | Assembly, Front Fuel STrap ... 1
12 [0T477G9 | Nut, U-Type Speed, 1/4-20 ......ccooviiiiiiiiiiiiiicn e 3
13 B243 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ......cooocieei e 1
14 [0TT988 | Screw, Phillips Truss-Head, 1/4-20 X 2 ........ccccociiiiiiiiiiii e 2
15 [OTZ64Y | Clamp, HOSE — REd .......oooiiiiiiie e e 9
16 [0T369d | Line, Bulk Fuel (available by the foot™) ... A/R
17 02003207 | Filter, FUEI ... e 2
18 [0T4523 | Pump, Fuel IMpuISe ... 1
19 (074524 | Kit, Rebuild, Fuel Impulse PUMP ........cccociiiiiiiiiii A/R
20 [OTI8770T] | Clamp, PIASHC .....c.cooiiiiiiiii e 1
21 [[0T2285 | Screw, Thread-Rolling, 1/4-20 X 5/8 ........ccccciiiiiiiiiniicin e 4
22 [O0T929507 Bracket, Fuel Pump Mounting (TransPorter 4 and TransPorter 6 only) ................. 1
23 [[0T5137 | Line, Bulk Vent (available by the foot) ... A/R
24 [UT3749 | Clamp, HOSE — Gray .....c.cocoiiiiiiiiiiieeeee e 2
25 [OT82420T] | Barb, Vent ... 1
26 N/A (700 ] A = {0 o] o =Y 1
27 [017203 | Bolt, Carriage, 1/4-20 x 1 (Villager 4, Villager 6, and Villager 8 only) ................... 2
28 BZ33 | Nut, Nylon Lock, 1/4-20 (Villager 4, Villager 6, and Villager 8 only) ..........c.ccc....... 2
29 [UT3687 | Clamp, HOSE, 3/8 ......cooiiiiie e 1

* Total fuel line lengths:

Villager 4, Villager 6, and Villager 8 — 47 inches (119.4 cm)

TransPorter 4 and TransPorter 6 — 43 inches (109.2 cm)

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 8-3



.?sku=1015188
.?sku=1015143
.?sku=1015139
.?sku=1015137
.?sku=1015137
.?sku=1013746
.?sku=1013746
.?sku=101824401
.?sku=101824401
.?sku=1014928
.?sku=101955301
.?sku=1014116
.?sku=8248
.?sku=1011988
.?sku=1012649
.?sku=1013692
.?sku=102003201
.?sku=1014523
.?sku=1014524
.?sku=101987701
.?sku=1012285
.?sku=101929501
.?sku=1015137
.?sku=1015137
.?sku=1013746
.?sku=1013746
.?sku=101824401
.?sku=101824401
.?sku=1017203
.?sku=8233
.?sku=1013687

Page 8-4

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



CARBURETOR ASSEMBLY, FE290 ENGINE —

VILLAGER 4
ITEM PART NO. DESCRIPTION QTyY n
12 3 4 E
1 [[0T905607 | Assembly, Carburetor (FE290 engine) (includes items 2 - 11) .....ccooceeiieiceennenne 1
2 076501 Assembly, Idle SCreW ... 1
3 N/A AsSEMDIY, Pilot AIr SCIEW ... 1
4 [OT9737107 Jet, PIlOt, #A0 .. e 1
5 1016486 ASSEMDIY, FIOAL ... 1
6 (01973207 Nozzle, Main (FE290 engiNe) .........ccocoiiiiiiiiiiiieiere e 1
Standard Jetting:
7 01642587 Jet, Main, 0 - 3,000 Feet (0-914.4 M) ..cooiiiiiiiiiieieeeeeee e 1
7 07642587 | Jet, Main, 3,000 - 5,000 Feet (914.4 - 1524 M) .....cooiiiiiiiiieeeee e A/R
7 01642579 | Jet, Main, 5,000 - 8,000 Feet (1524 - 2438.4 M) ....ooovivriieiiieieecee e A/R
7 (071642579 | Jet, Main, 8,000 - 10,000 Feet (2438.4 - 3048 M) ....ccevriieniiiriieniieireenee e A/R
7 07642579 | Jet, Main, 10,000 Feet and Above (3048 m and above) ...........ccccceeeeveiceeneenne A/R
8 [0T6437 Gasket, Float Chamber ..........c.oociiiiiiiii e e 1
9 (0174517 Assembly, Float Chamber (includes item 10) .........cccoriiiiiiei e, 1
10 (076499 ASSEMDIY, SCIBW ... e 1
11 1016585 ASSEMDIY, BOI ... e 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 8-5


.?sku=101905601
.?sku=1016501
.?sku=101973101
.?sku=101973201
.?sku=101642582
.?sku=101642580
.?sku=101642578
.?sku=101642575
.?sku=101642572
.?sku=1016437
.?sku=1017461
.?sku=1016499

R ) IR

S

%M

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 8-6



CARBURETOR ASSEMBLY, FE350 ENGINE - VILLAGER 6,
VILLAGER 8, TRANSPORTER 4, AND TRANSPORTER 6

ITEM PART NO. DESCRIPTION QTyY
12 3 4
1 [[0T905907] | Assembly, Carburetor (FE350 engine) (includes items 2 - 11) .....ccooceeviviceennenne 1
2 076501 Assembly, Idle SCreW ... 1
3 N/A AsSEMDIY, Pilot AIr SCIEW ... 1
4 [OT9737107 Jet, PIlOt, #A0 .. e 1
5 1016486 ASSEMDIY, FIOAL ... 1
6 [0T973307 Nozzle, Main (FE350 €ngiNe) ........cccocoiiiiiiiiiiiiieese e 1
Standard Jetting:

7 [0T642585 Jet, Main, 0 - 3,000 Feet (0-914.4 M) ..cooiiiiiiiiiieieeeeeee e 1
7 07642589 | Jet, Main, 3,000 - 5,000 Feet (914.4 - 1524 M) .....coiiiiiiiiiieeee e A/R
7 01642587 | Jet, Main, 5,000 - 8,000 Feet (1524 - 2438.4 M) ....ooovivriiiiiieieecee e A/R
7 (071642579 | Jet, Main, 8,000 - 10,000 Feet (2438.4 - 3048 M) ....ccevrrieniiiriieniieeieeniee e A/R
7 07642579 | Jet, Main, 10,000 Feet and Above (3048 m and above) ...........ccccceeeevviceeneenne. A/R
8 [0T6437 Gasket, Float Chamber ..........c.oociiiiiiiii e e 1
9 (0174517 Assembly, Float Chamber (includes item 10) .........cccoriiiiiiei e, 1
10 (076499 ASSEMDIY, SCIBW ... e 1
11 1016585 ASSEMDIY, BOI ... e 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 8-7


.?sku=101905901
.?sku=1016501
.?sku=101973101
.?sku=101973301
.?sku=101642585
.?sku=101642582
.?sku=101642580
.?sku=101642578
.?sku=101642575
.?sku=1016437
.?sku=1017461
.?sku=1016499

i}

€
JE

N
(Y

)
@

17—
TYPICAL
2 PLACES

Page 8-8 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



CARBURETOR INSTALLATION

ITEM PART NO. DESCRIPTION QTyY

123 4
1 [OT6440 | Gasket, INSUIAtOr ......c.ccoiiiii 1
2 101648102 [T 01 F= 1 (o] g =4 o] U1 =Y (o] SR 1
3 016439 | Gasket, Carburetor Insulator to Throttle Bracket (Villager 4) ........cccccooveriiennne. 1
3 [0T973407] | Gasket, Carburetor Insulator to Throttle Bracket (Villager 6, Villager 8,

TransPorter 4, and TranSPOMer B) ...........ooiiiiiiiii i 1
4 [0T6444 | Bracket, TNrottle ... 1
5 101820201 Guard, Governor (Villager 4 Only) ..o 1
6 [UTT697 | Washer, Flat, 5/16 (Villager 4 ONlY) .......cocooiiiiiiiiieee e 1
7 07887607 | Nut, Nylon Lock, M6 x 1 (Villager 4 only) ... 1
8 [076447] | Gasket, Throttle Bracket to Carburetor ... 1
9 0716584 | Spring, Throttle Return ..........cccciiiiiii 1
10 | [OTO05607] | Assembly, Carburetor (Villager 4) ... 1
10 [OT905907 Assembly, Carburetor (Villager 6, Villager 8, TransPorter 4,

and TransPorter 6) ..........ccocviiiiiiiiin 1
11 [OT374g | Clamp, HOSE — Gray ......ccccoiiiiiiiciiiii e s 1
12 (077269 | Clamp, HOSE — BIONZE .........cccooiiiiiiiiiiiiic e 2
13 [OT5T37 | Line, BUIKVENE ..o e A/R
14 [0T657 | Tube, Crankcase Vent ... 1
15 076438 | Gasket, Carburetor to Intake Manifold ... 1
16 1016480 | Pipe, INtAKE ....ccooiveiiiiiiiicc 1
17 | [0T649004 | Screw, 2-Ended Stud, M6 X 1 X 90MM .......ccoiiiiiiiiiiii i 2
18 1016547 Nut, Flanged, MB X T ... e 2

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 8-9



.?sku=1016440
.?sku=1016439
.?sku=101973401
.?sku=1016444
.?sku=1011697
.?sku=101887601
.?sku=1016441
.?sku=1016582
.?sku=101905601
.?sku=101905901
.?sku=1013746
.?sku=1017466
.?sku=1015137
.?sku=1016572
.?sku=1016438
.?sku=101649002

e

o
EARLIER @
%

7)
Q2 (Y
T LATER STYLE

?‘%/

‘f M S
i gﬁv{ <

NS\ EARLIER
‘Z‘ N STYLE
EARLIER

STYLE

LATER STYLE

Page 8-10 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTyY
123 4
1 [OT3700 | Clamp, Cable Retaining ..........cccoiiiiiiiiiiii s 2
2 076549 | Nut, Flanged Hex, M8 X 1.25 ..o 2
3 [[0T2285 | Screw, Thread Rolling, 1/4-20 X 5/8 ........ccccciiiiiiiiiiiiii 4
4 101903501 Screw, Hex-Head Cap, M8 X 1.25 X 24 MM .....coviiiiiiieee e 1
5 173 ATAT 1] a1 g o Yo S A 1
6 [OTT697 | Washer, Flat, 5/16 .......cccccooviiiiiiiiiiic s 1
Earlier style cables (2001, 2002, and early 2003 models)*:
7 [OT832507] | Cable, ACCEIEIatOr ......cccooiii e e 1
8 [0T832407 | Cable, Governor (Villager 4 only) ..o 1
8 01832409 | Cable, Governor (Villager 6, Villager 8, TransPorter 4, and TransPorter 6) ........... 1
9 101832301 Bracket, Accelerator SUPPOIt .......cooooieiiee e 1
10 [OTBZ0 | E-RiNG .o e s 3
11 075408 | Pin, Governor Cable CIeVIS ............cccociiiiiiiiiii e 2
12 (074473 | Pin, Hair Spring Cotter, 1/8 L.LD. X 5/8 .....ccoiiiii e 2
13 101832201 Bracket, SUPPOIT ..ottt sane e 1
14 07584 | Bracket, Governor Cable ENgine ............cccoooiiiiiiiiii i 1
Later style cables (beginning mid-model year 2003)*:
15 | [0Z336707] | Cable, Accelerator, SNap-in ..........cccocoiiiiiiiiii e 1
16 | [0Z336007] | Cable, GOVErnor, SNaP-iN ........cccooiiiiriiieie e s 1
17 01832304 | Bracket, Accelerator SUPPOrt ... 1
18 [[0T832209 | Bracket, SUPPOIt .......ooooiiiiiiie e 1
19 101584502 Bracket, Governor Cable ENgIiNe..........ooiiiiiiiiiiiiee e 1

* Brackets and cables must be of the same style.

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 8-11


.?sku=1013700
.?sku=1016546
.?sku=1012285
.?sku=7174
.?sku=1011697
.?sku=101832501
.?sku=101832401
.?sku=101832402
.?sku=1016202
.?sku=1015408
.?sku=1014413
.?sku=1015845
.?sku=1015845
.?sku=102336101
.?sku=102336001
.?sku=101832302
.?sku=101832202
.?sku=101584502

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 8-12



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY -

VILLAGER 4
ITEM PART NO. DESCRIPTION QTyYy
123 4

[OT8Z1507 | Assembly, Air Box (includes items 1 - 13) ... 1
1 [0T804307 Screw, Hi-Lo Hex-Head, #8-1/2 ..o 2
2 [OT188T707 Washer, Stainless Steel, #8 ... 2
3 [OT925707 Latch, Wire .......oociiiiiic 2
4 [0T972807 Assembly, Air Box Top (includes items 5 - 10) .......cccooviiiiiiiiiiiiiie e 1
5 [OT8T3007] E-CliP o 1
6 [OT9T7607 Lever, ChOKE ......ocoiiiiii i e 1
7 N/A O-RiNG, 5/16 (F€d) .eeeieiiiee e 1
8 N/A O-Ring, 3/8 (Gre@N) ....oeiiiiiee e e 1
9 N/A RV 211V ST 1o (T 1
10 [OT812307 Spring, REtUIN ... 1
11 0715429 Filter, AIr oo 1
12 [OT8TT90T Bottom, Air BOX .......cccciiiiiiiiiic 1
13 [OT92T507 Seal, INTAKE ......ooiii 1
14 | [OTO58TOT] | Assembly, Air DUCE ........oooiii e 1
15 | [OT977307 | Clamp, Hose (air intake) ... 2
16 [OT837T0T] | HOSE, INtAKE .....ooiiiii e 1
17 | [OT8B030T] | Screw, Hi-Lo, #12 X 1/2 ..o 4
18 | [OTZT770T | Positioner, ChOKE .........ccoiiiiiiiiiii i s 1
19 [0T805707] | Assembly, Choke Button (includes items 20, 21 and 22) ..........cccccoceevieiicieeennen. 1
20 | [OT8T1507 Guide, ChOKE LEVEI .......ooiiiiei e e 1
21 [[0T856207 Spring, COMPIESSION ..o e 1
22 [OT81T407 Lever, ChOKE ........cooiiii e 1
23 B33 LA 1] T g o = R 2 3
24 1015752 | Screw, Hi-Lo, #12-16 X 5/8 .......ccooiiiiiii s 3
25 1606 A =Y PR o o TG T I S 2
26 183 WaSher, FIat, #10 ..o e e e e e e e ra e e s e e e e eaaaeees 4

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 8-13


.?sku=101821501
.?sku=101804301
.?sku=101881701
.?sku=101925701
.?sku=101972801
.?sku=101813001
.?sku=101917601
.?sku=101812301
.?sku=1015426
.?sku=101811901
.?sku=101921501
.?sku=101958101
.?sku=101971301
.?sku=101837101
.?sku=101850301
.?sku=101917701
.?sku=101805701
.?sku=101811501
.?sku=101856201
.?sku=101811401
.?sku=332

VEHICLES

)
Aan
o
L
AN
w
(O]
<2
MV
>

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 8-14



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY -
VILLAGER 6 AND 8, TRANSPORTER 4 AND 6

ITEM PART NO. DESCRIPTION QTyY
123 4

[[OT8Z1507 | Assembly, Air Box (includes items 1 - 13) ..o 1
1 01804307 Screw, Hex-Head Hi-Lo, #8-1/2 ... 2
2 [OT188T707 Washer, Stainless Steel, #8 ... 2
3 [OT925707 Latch, Wire .......oociiiiiic 2
4 [0T972807 Assembly, Air Box Top (includes items 5 - 10) ......cccoociiiiiiiniiiii e 1
5 [OT8T3007] E-CliP o 1
6 [OT9T7607 Lever, ChOKE ......ocoiiiiii i e 1
7 N/A O-RiNG, 5/16 (F€d) .eeeieiiiee e 1
8 N/A O-Ring, 3/8 (Gre@N) ....oeiiiiiee e e 1
9 N/A RV 211V ST 1o (T 1
10 [OT812307 Spring, REtUIN ... 1
11 0715429 Filter, AIr oo 1
12 [OT8TT90T Bottom, Air BOX .......cccciiiiiiiiiic 1
13 [OT92T507 Seal, INTAKE ......ooiii 1
14 | [OT825707] | Bracket, RetainiNg ........ccocooiiiiiiii e 1
15 | [OT977307 | Clamp, Hose (air intake) ... 2
16 [OMBI7TOT] | HOSe, INtAKE ..o 1
17 | [OT804307] | Screw, Hex-Head Hi-Lo, #8 X 1/2 ..o 1
18 | [0T926809 | Cable, Choke (Villager 6, TransPorter 4, and TransPorter 6) ..........ccccccevvvecieennen. 1
18 | [UT9Z6803 | Cable, Choke (VIllager 8) ........ccoiiiiiiiiii e 1
19 (637 Screw, Pan-Head, #10-24 X 3/4 ... e ee e 3
20 B3 WaASNEL, 10 oottt e e ettt e e e e e e asb e e e e e eebaaaeeeererraaaaeeees 3
21 [O0TZ438 | Nut, Nylon Lock, #10-24 ......occoiiiiiii e 3
22 [O0T5139 | Grommet (TransPorter 4 and TransPorter 6 only) ..........cccocovviieiiiicienc e 1
23 8168 I8, W ettt e ettt e e e e e ettt e e e e e easb e e e s eebaa e eeeeessannsaneenes 2
24 B33 LA T a1 g e = PR R 3
25 1015752 | Screw, Hi-Lo, #12-16 X 5/8 ....c.ccoiiiiiiiiiiii 3
26 [OTBTTI0T] | DUCH AIl oo e e 1
27 7973 A =Y PR o o TG T I S 2
28 B3 LA 1] gL g = U IO T 4

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 8-15


.?sku=101821501
.?sku=101804301
.?sku=101804301
.?sku=101881701
.?sku=101925701
.?sku=101972801
.?sku=101813001
.?sku=101917601
.?sku=101812301
.?sku=1015426
.?sku=101811901
.?sku=101921501
.?sku=101825701
.?sku=101971301
.?sku=101837101
.?sku=101804301
.?sku=101804301
.?sku=101926802
.?sku=101926803
.?sku=1631
.?sku=183
.?sku=183
.?sku=183
.?sku=1012438
.?sku=1015139
.?sku=332
.?sku=101811301




EXHAUST SYSTEM E



2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 9-2



EXHAUST SYSTEM, FE290 - VILLAGER 4

ITEM PART NO. DESCRIPTION QTyY
123 4
1 [[OT85930T] | System, EXRAUSE ... s 1
2 [0T58T4 | Bracket, Muffler MOUNtING ........ccoiiiiiiii e 1
3 B33 WASKET, Flat, 1/4 ...t e e e e s 2
4 5T WaASHEY, LOCK, 1/4 ...ttt e e e e s 2
5 7847 Screw, Hex-Head, 1/4-20 X B/4 ...t e e eeaaaas 2
6 1017689 L0 7= 0 ] o 1Y 11311 U SERURRR 1
7 [0T2830 | Screw, Hex-Head Cap, M8 X 1.25 X 22 MM ......cccocciiiiiiiiinic e 1
8 173 LAY 1] a1 g o Yo S Y A I 1
9 247 WaAShET, Flat, 5/16 ....cocooiiieeeeeeeeeeeeeeee et e e e e e e e s 1
10 [OTZ528 | Nut, Hex, M8 X 1.25 ... 2
11 [O0T3734 | Washer, LOCK, 8 MM .......ccooiiiiiiiii e 2
12 [OT5330 | Gasket, EXNAUSE ........oooiiiie e e 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 9-3


.?sku=101859301
.?sku=1015814
.?sku=332
.?sku=451
.?sku=7847
.?sku=1012830
.?sku=7174
.?sku=1241
.?sku=1012528
.?sku=1013734
.?sku=1015330

=)
D

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 9-4



EXHAUST SYSTEM, FE350 — VILLAGER 6,
VILLAGER 8, TRANSPORTER 4, AND TRANSPORTER 6

ITEM PART NO. DESCRIPTION QTyY
123 4
1 [[OT85940T | System, EXRAUSE ... s 1
2 [0T58T4 | Bracket, Muffler MOUNtING ........ccoiiiiiiii e 1
3 B33 WASKET, Flat, 1/4 ...t e e e e s 2
4 BE5T WaASHEY, LOCK, 1/4 ...ttt e e e e s 2
5 7841 Screw, Hex-Head Cap, 1/4-20 X 3/4 ...ttt e 2
6 1017689 L0 7= 0 ] o 1Y 11311 U SERURRR 1
7 [0T2830 | Screw, Hex-Head Cap, M8 X 1.25 X 22MM .......cccociiiiiiiiiienic e 1
8 173 LAY 1] a1 g o Yo S Y A I 1
9 [OTIB97 | Washer, Flat, 5/16 .......cccccooiiiiiiiiiiii s 1
10 [OTZ528 | Nut, Hex, M8 X 1.25 ..o 2
11 [O0T3734 | Washer, LOCK, BMM ......c.cooiiiiiiiiiic e 2
12 [OT6904 | Gasket, EXNAUSE ........oooii e e 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 9-5


.?sku=101859401
.?sku=1015814
.?sku=332
.?sku=451
.?sku=7847
.?sku=1012830
.?sku=7174
.?sku=1011697
.?sku=1012528
.?sku=1013734
.?sku=1016904




TORQUE CONVERTER E






DRIVE CLUTCH

ITEM PART NO. DESCRIPTION QTY
12 3 4
[Or833909 | Assembly, Drive Clutch (Villager 4) (includes items 1 - 19) .......ocoeiviiiiiiceninenn 1
TOT 833904 Assembly, Drive Clutch (Villager 6, Villager 8,
TransPorter 4, and TransPorter 6) (includes items 1 - 19) .......occooiiiiiiiiniiiiieenn, 1
1 076801 Kit, Drive Clutch Weight ... 1
2 101929801 Assembly, Fixed Face (VIllager 4) ... 1
2 [O1738307 Assembly, Fixed Face (Villager 6, Villager 8, TransPorter 4,

AN TraNSPOIEE B) ..oooieiiiiii it 1
3 1014049 Bearing, [AIEr ... 1
4 074050 Retainer, SPring ..o 1
5 (074057 Spring, Drive Clutch — Black (Villager 4) .........ccccooviiiiiiiiiiiecee 1

5 (076901 Spring, Drive Clutch — Green (Villager 6, Villager 8, TransPorter 4,
aNd TraNSPOIEE B) ......viiiiiiieeiie e 1
6 076289 Spacer, Fixed Face Shaft ... 1
7 074057 Ring, Retaining ..o 1
8 1014059 Assembly, Drive HUD ... 1
9 N/A Plug, Drive CIUICN .....coiiiiiiiie ettt rre e e e e 3
10 074453 Kit, Drive Clutch Button (includes item 11 - 14) ..., 1
11 014287 Spring, Drive BULtON ... 3
12 (0740623 Driver, Drive CIUtCh ........ooiii e 3
13 83 Washer, Flat, #10, TYPE A ..ot 3
14 B450 Screw, Hex-Head, #10-24 X .5 .....ooiiieeeeeee e 3
15 1014058 LAY 2] = AR I 1 1= S 1
16 074059 Ring, Spiral Back-Up .......ccccciiiiiiiiiiiiii 2
17 1014052 Assembly, Movable Face (includes items 18 and 19) ........cccooiiiiiiiiiiiee e, 1
18 N/A BUSKNING et 1
19 074055 REtaINEr ..o 1
20 [O0T6203 | Belt, Drive (Villager 4) ... 1
20 077783 Belt, Drive (Villager 6, Villager 8, TransPorter 4, and TransPorter 6) ..................... 1
21 [OTIT6707] | Belt, Starter/Generator ... 1
22 | [OT9T6507] | Screw, Hex-Head Cap, 3/8-24 x 5-1/2 (left-hand threads) ...........ccccooiiiiiin 1
23 [O0T7328 | Washer, Drive CIUtCh — GIreeNn .........cccoiiiiiiiiiic e 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 10-3


.?sku=101833902
.?sku=101833904
.?sku=1016801
.?sku=101738301
.?sku=1014050
.?sku=1014051
.?sku=1016901
.?sku=1016289
.?sku=1014057
.?sku=1014453
.?sku=1014287
.?sku=1014062
.?sku=183
.?sku=183
.?sku=183
.?sku=8450
.?sku=1014056
.?sku=1014055
.?sku=1016203
.?sku=1017188
.?sku=101916701
.?sku=101916501
.?sku=1017328




DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTyY
1.2 3 4

1 [[0T834007 | Assembly, Driven Clutch (includes items 2 - 8) ........cccciiiiiiiiniinicee 1
2 10124080 RiNG, REtAINING ...ooieiiiiee e e 1
3 074073 KBY e 1
4 077689 CAM e s 1
5 [0T1836207] SPrING (GFEEMN) .o e e 1
6 (074454 Kit, Driven Clutch Button (includes 3 screws and 3 buttons) ...........cccc.ccoecene. 1
7 074073 Assembly, Moveable Face with Bushing ............cccocoiiiiii 1
8 074079 Face, FIXed ... 1
9 [OT6203 | Belt, Drive (VIllager 4) ... 1
9 [OT7189 | Belt, Drive (Villager 6, Villager 8, TransPorter 4, and TransPorter 6) ..................... 1

BMT04TY | Kit, Driven Clutch Hardware Repair (includes items 10 - 12) ..., 1
10 | [0T1833407 Key, Square TranSmiSSION ..........cccceiiieiiiiiieiee e 1
11 (02222107 Screw, Hex-Head Cap, Thread-Locking, 5/16-18 X 3/4 .......ccceovvriieiieicieienn 1
12 [o0173Z7 Washer, Driven CIUtCh ... 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 10-5


.?sku=101834001
.?sku=1014080
.?sku=1014078
.?sku=1017686
.?sku=101836201
.?sku=1014454
.?sku=1014072
.?sku=1014070
.?sku=1016203
.?sku=1017188
.?sku=AM10419
.?sku=101833401
.?sku=102242101
.?sku=1017327




UNITIZED TRANSAXLE -
GASOLINE VEHICLE



REFERENCE FORWARD/
REVERSE SHIFTER—
SECTION 6

Page 11-2 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



UNITIZED TRANSAXLE, GASOLINE VEHICLE -
GEAR CASES AND BRACKETS

ITEM PART NO. DESCRIPTION QTyYy
123 4

1 [[02045907] | Bracket, Transmission Cable Support ... 1
2 [0T2289 | Screw, Thread-Rolling, 1/4-20 X 5/8 ........ccooviiiiiiiii e 3
3 [OT306T | Nut, Nylon Lock, #10-32 ........cccciiiiiiiiiiiici i 1
4 83 Washer, FIat, #10 ..o et e e e e et e e e e e e eeaae e e eaeees 1
5 [OT0954 | Stud, Ball, 1/4-28 X 9/16 .....eeeiiiie e e 1
6 [076347] | Lever, Transmission Shifter ... 1
7 [OT7083 | Screw, Hex Washer-Head, #10-32 X 3/4 .........ccociiiiiiiiiie e 1
8 B711 NUL, NYION LOCK, 1/4-28 .....oeeeieieee ettt s s e e e e e e e e e s nnnaenee e e e e e e e s 1
9 [OT723T] | Key, WOOArUSf ... .o 1
10 [OOBFEBUT] | Arm, GOVEINOL LEVET ......ciiiiiiiii i e e s 1
11 [[0T886107] | Screw, Square Head, 1/4-20 X 1 ....ccccciiiiiiiiiii e 1
12 [[0T4007 | Washer, Type B, 1/4 ..o 1
13 BZ33 NUt, NYION LOCK, 1/4-20 ...ttt e e et e e e e e e 1
[OM833607] | Unitized Transaxle (includes items 14 - 88) .........ccccooviiiiiiiiiciicc e 1
14 | [0T890207 Shaft, ShIfter ..o 1
15 | [OT9273017 RiNG, SNAP ..o s 1
16 [0T892907 Washer, Flat ... 1
17 | (01927207 Seal, Ol oo 1
18 | [OT890T01 Lever, ShIfter ... 1
19 (012753 Pin, RO ... e 1
20 | [OT9Z8607 PiN, COtEI ..o s 1
21 076513 Washer, Flat ... 1
22 | [OT9Z7107 SEAL, Ol e e 1
23 01893807 WaESKNE ... 1
24 [OT89T30T Arm, PIVOT ..o 1
25 10T89060T Gear Case (PasSENGEr SIAE) ......cccuuiiiiiiiiiiee ettt 1
26 | [OT890507 Gear Case (driver SIAE) .......coouiiiiiiieee e e 1
27 [0T92690T Bolt, Flanged, M8 x 1.25 X 40 MM ........ccooiiiiiiiiiiiiin e, 15
28 072899 Pin, DOWEI ... 2
29 (0713759 Plug, Drain (includes item 30) ........cccociiiiiiiieii e 2
30 076433 GaSKEL ... 1
31 [oT2717 Breather ... 1

32 | [0T9Z8707 Gasket, Liquid, 8.8 0z. (250 grams) .........cccceceviiriiiiniiiin i A/R

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 11-3


.?sku=102045901
.?sku=1012285
.?sku=1013061
.?sku=183
.?sku=183
.?sku=183
.?sku=1010954
.?sku=1016341
.?sku=1017082
.?sku=8717
.?sku=1017231
.?sku=101834801
.?sku=101886101
.?sku=1014007
.?sku=8233
.?sku=101833601
.?sku=101890201
.?sku=101927301
.?sku=101892901
.?sku=101927201
.?sku=101890101
.?sku=1012752
.?sku=101928601
.?sku=1016513
.?sku=101927101
.?sku=101893801
.?sku=101891301
.?sku=101890601
.?sku=101890501
.?sku=101926901
.?sku=1012896
.?sku=1013759
.?sku=1016432
.?sku=1012711
.?sku=101928701

REFERENCE
DRIVER SIDE

REFERENCE
PASSENGER SIDE
CASE

Page 11-4 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



UNITIZED TRANSAXLE, GASOLINE VEHICLE -
F&R TRANSMISSION AND GEAR REDUCTION

ITEM PART NO. DESCRIPTION QTyY m
12 3 4 E
33 101892001 RO, Shift ... e s 1
34 101890007 FOrK, SHift ..o s 1
35 (012743 ST oo To TSP ST U PP 1
36 [0T2747 Ball, STEEI ... s 1
37 | [0OT889407 (C T 1o [T P POV UUP VRPN 1
38 ANTO080 Bearing, Ball ... 2
39 [0T6339 WaSher, SPIING ...cooeiiieeiii et 2
40 [O01892407 GIBAK, SPUF ...ttt 1
41 [0T1892207] Plate, TRIUSE ... e s 3
42 | [OT980907 Gear Assembly, Input, 28 TOOth (16°) ......cccoieiiiiiiiii 1
43 101927601 Bearing, NEEIE ........ooiiiiiii s 3
44 | [OT9Z7507 Bearing, Needle ... 1
45 [UT98T00T RiNg, SYNCAronizer (16°) ......ceeicieieeiieree et 2
46 [o12747 SPriNg, SYNCAIONIZEL .......oeiiiiii e 2
47 | [OT9Z8007 Hub, Synchronizer CIUtCh ..o 1
48 [0T2749 INSert, SYNCAIONIZEN .......oocviiiiiii s 3
49 [OT9Z7907 Sleeve, SYNCAIONIZET ........oooiiiii e e 1
50 | [OT9Z7707 Pin, DOWEI ... s 1
51 [[0T88990T Shaft, INPUL ... 1
52 10T98080T Gear Assembly, Input, 25 TOOth (16°) ...ceeieiiiiiiiiee e 1
53 016337 Washer, TAFUSE ... 1
54 AMTO08T] Bearing, Ball ..., 1
55 [o12714 Seal, Oil, INput Shaft ........coooi e 1
56 | [0T8926017 Gear, 17 TOOTN ..o e e 1
57 01893207 KBY 1
58 [O0T892507 Gear, 61 TOOTN ... e 1
59 101928101 Bearing, Ball ..o 1
60 [UT893907 WASKNET ... e s 1
61 [O0T892307 GOVErNOr ASSEMDIY ..ot 1
62 | [OT8971607 SIBEVE ... e 1
63 [OUT89T907 Gear, ClIUSIEN IAIBK ......ooiiieieeeee et 1
64 333 Bearing, Ball .......ooo s 2

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 11-5


.?sku=101890001
.?sku=1012748
.?sku=1012747
.?sku=101889401
.?sku=AM10080
.?sku=1016338
.?sku=101892401
.?sku=101892201
.?sku=101980901
.?sku=101927501
.?sku=101981001
.?sku=1012741
.?sku=101928001
.?sku=1012740
.?sku=101927901
.?sku=101927701
.?sku=101889901
.?sku=101980801
.?sku=1016337
.?sku=AM10081
.?sku=1012714
.?sku=101892601
.?sku=101893201
.?sku=101892501
.?sku=101893901
.?sku=101892301
.?sku=101891601
.?sku=101891901
.?sku=7335

09 —
AR L@ — REFERENCE
@ @@ 1/,/ PASSENGER SIDE
,/

REFERENCE
DRIVER SIDE

Page 11-6 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



UNITIZED TRANSAXLE, GASOLINE VEHICLE -

DIFFERENTIAL AND AXLES
ITEM PART NO. DESCRIPTION QTyY m
123 4 E
65 [OUT891507 Axle Assembly, Driver-Side (Includes items 67 - 71) .......cccevevrieevieiiieeneeeiee 1
66 [O0T89T407 Axle Assembly, Passenger-Side (includes items 67 - 71) ......ccccoeveieiiiiciieeens 1
67 (013787 SHUA, LUQG e 4
68 013799 Ring, Retaining ..o, 1
69 [oT1297 Bearing, Outer AXle TUDE ........cccooiiiiiiic e 1
70 1014207 Collar, 25 MM L. D. ..oociiiiiiici 1
71 076679 Ring, Retaining ..o, 1
72 (013794 SEALL Ol e e 2
73 | [OT8971007 Assembly, Axle Tube, Driver-Side ...........ocooriiiiiiee e 1
74 | [OT890907 Assembly, Axle Tube, Passenger-Side ...........cccocoiiiiiiiniiicn i 1
75 073799 Bolt, MT10 X 1.5 X 30 MM ..ooiiiiii e 14
76 (013791 Washer, LOCK, M0 ......ooii e 14
77 7339 Bearing, Inner Axle TUDE ...........ccooiiiiiiiiiiic 2
78 [0T928307 Bolt, M8 X 1.25 X 37 MM ...oiiiiiii e 8
79 | [OT892707 Gear, OUIPUL ... e 1
80 074793 Pin, DOWEI ....ooiiiiii 1
81 [OT9T0507 Kit, Differential Gear Case (includes items 82 - 85) ........cccccoviviiiiiiienceeeeen, 1
82 1013768 (OF= TSI C 1=Y=1 g = 1 =] CH 1
83 013773 Plate, Thrust (idler gear) ... 2
84 [o13773 Plate, Thrust (differential gear) ..., 1
85 1013769 0701V /ST C 1= | G G711 =N 1
86 [o13779 Pin, Differential ..., 1
87 013779 Gear, Differential [dler .............oocoiiiiiiii 2
88 1013771 Gear, DIfferential .........coooeeeeiei e eees 2

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 11-7


.?sku=101891501
.?sku=101891401
.?sku=1013787
.?sku=1013792
.?sku=1011291
.?sku=1016672
.?sku=1013794
.?sku=101891001
.?sku=101890901
.?sku=1013790
.?sku=1013791
.?sku=7330
.?sku=101928301
.?sku=101892701
.?sku=1014193
.?sku=101910501
.?sku=1013774
.?sku=1013773
.?sku=1013772
.?sku=1013770




ELECTRICAL SYSTEM -
ELECTRIC VEHICLE E



2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 12-2



ELECTRICAL COMPONENTS, FRONT BODY -

VILLAGER 4 VEHICLE
ITEM PART NO. DESCRIPTION QTyYy
123 4
1 016859 | Kit, Reverse Buzzer (includes items 2 and 3) ........cccceciiiniiiiniccce e 1
2 076851 Buzzer, REVEISE ........oociiiiiiii 1
3 07168439 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 .......c..cccooviviiiniiiiiic e 2
4 101830601 Assembly, Screw and WaSher ..........coccviiiiiiiiiie et 2
5 [OTBZB20T] | SWItCh, KBY ..oeeiii e e 1
6 [OT85TT0T] | Washer, Key SWItCh ........oooiiii e 1
7 [OT830707 | Nut, KeY SWICh ....oooiiiii s 1
8 [[0T834509 | Cap, Key SWICH .....ccoooiiiii e 1
9 [OTZE0H | KEY (PAIN) oottt 1
10 BI990 LT =TT 2
11 [[0T935507 | Light, Battery Warning (amber) ... 1

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 12-3


.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=101826201
.?sku=101851101
.?sku=101830701
.?sku=101834502
.?sku=1012505
.?sku=8990
.?sku=101935501

TYPICAL
7 PLACES

TYPICAL
2 PLACES 5
/ S

I
B2 ;& REFERENCE

ACCELERATOR

/% ROD

@@

(uu

((
=)

@ \\m)

Page 12-4 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



MULTI-STEP POTENTIOMETER -
VILLAGER 4 POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTyY

123 4

NOTE: See page 12-9 for the MCOR Conversion Kit.

This page pertains to vehicles with serial numbers lower than 0112-001470.

[0T932007] | Assembly, Wiper Switch (includes items 1 - 36) .......ccceiiiiiiiiiiiieee e 1

1 (074999 Assembly, Wiper Switch Case, 6-Speed (includes items 2 and 3) .................... 1
2 1014414 Bumper, Wiper SWItCN .........ooiiiii e 1
3 (072903 Bearing, BrONZE .........ccciiiiiii e s 2
4 [OT932807 Assembly, 3-Wire and Receptacle (includes items 5 - 8) .........ccccoeiceiiiiiiienn. 1
5 07942307 Kit, 3-Pin Receptacle ... 1
6 N/A Wire Assembly, #18 White/Black .......c.c.cccoeriiiiiiiiie e 1
7 N/A Wire Assembly, #18 PUIPIE .......coooiiiiiiii e 1
8 N/A Wire Assembly, #18 YEIOW ........ueeiiiiiieieie e 1
9 N/A Wire Assembly, #18 Green/White .........cooviiiiiiiiiiiie e 1
10 N/A Wire Assembly, #18 BIUE ........eeeeeieeeee e 1
11 E5T WASKHEL, LOCK, 1/4 ..ottt e e e e et e e e e e e eaaan e e eeeens 9
12 (028 NUt, HEeX, 1/4-20 ......coiiiiiiiiiiii 7
13 | [0T9469017 Protector, Wiper Switch Resistor ..., 1
14 [OT971707 Kit, Resistor ASSEmMDIY ... 1
15 Screw, Round-Head Maching, #4-40 X 3/4 .......couuueeiiiiiiiee e 2
16 8053 WaASHEN, LOCK, H4 ... et e et e e e e e e e e e e eeraans 3
17 [[0T4807 SWItCh, LMt e e 1
18 BU57 NUt, HeX, #4-40 ..o 2
19 073889 Cover, Wiper SWItCh ... 1
20 073061 Nut, Nylon Lock, #10-32 ..o 1
21 0740717 Carrier, Wiper SWItCh ArM ......oiii e 1
22 073998 Spring, Wiper Switch Brush ..........cccociiiiiii 1
23 1074000 Stud, Wiper SWitch AdjUSTING .....ooeveiiiii e 1
24 0740719 Grommet, SPIIt ......oooi e 1
25 074079 Screw, Self-Tapping, #4-40 X 3/8 .......ccccceviiiiiii e 1
26 013887 Arm, Speed SWItCh ... 1
27 0713860 Assembly, SWiItch Brush ..o 1
28 0713467 Screw, Hex-Head Hi-Lo, #10-16 X 1/2 ......cccooiiiiiiiii 2
29 074789 Screw, Hex-Head Cap, 1/4-20 X 2 ......cccoiiiiiiii e 1
30 074253 Nut, Brass Hex Jam, 1/4-20 .........ccco oo 4
31 BI990 B ST AT =TT 1
32 273 NUt, NYION LOCK, 5/16-18 ..oeiieieeeiieeeeee et e e e e 1
33 012353 Stud, Short Ball, 1/4-28 ..........ccoiiiiiiiiiii 1
34 074003 Crank, Bell ... 1
35 B4240 Nut, Dimpled LOCK, 1/4-28 ......ccooieeeeeeeeee et e e e e 1
36 | [OT6T090] Decal, Wiper SWitch Warning ..o 1
37 [OT4T09 | Bolt, Carriage, #10-24 X 1 ...ccoiiiiiiiiicii s 2
38 [O0T949207 | Shim, Wiper SWItCh .........cccoiiiiiiii e 1
39 [OTBT7H | Washer, LOCK, #10 ....oooiiiiiiieie e 2
40 MOTA | Nut, HeX, #10-24 ..o 2
41 [OT920707] | Kit, 3-Pin Plug ASSEmMDIY .........cooviiiiiii e 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-5


.?sku=101932001
.?sku=1014999
.?sku=1012903
.?sku=101932801
.?sku=101942301
.?sku=451
.?sku=1028
.?sku=101946901
.?sku=101971101
.?sku=8056
.?sku=8058
.?sku=1014807
.?sku=8057
.?sku=1013886
.?sku=1013061
.?sku=1014017
.?sku=1013998
.?sku=1014000
.?sku=1014010
.?sku=1014019
.?sku=1013887
.?sku=1013860
.?sku=1013461
.?sku=1014189
.?sku=1014253
.?sku=8990
.?sku=7473
.?sku=1012353
.?sku=1014003
.?sku=8449
.?sku=101610901
.?sku=1014109
.?sku=101949201
.?sku=1016175
.?sku=1017
.?sku=101920101

KEY

SWITCH
‘/’ REVERSE
BATTERY BUZZER
WARNING
LIGHT
P MULTI-STEP
@ POTENTIOMETER
c
m
THREE PIN
CONNECTOR

FUSE AND
RECEPTACLE

()

TYPICAL
5 PLACES

THREE PIN
CONNECTOR

ONBOARD
COMPUTER

Page 12-6

AVHO 81#

MOv1ga Ok#

@—NMOHS 81#

FORWARD /

REVERSE

SWITCH

d34d 8i#

MOTIIA 8L#

n7g 9#

AN

n
O N33y 814

MOvig ok#
- MOVG O#

M-
B

CONTROLLER

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

S
—&—aau 8L#——{—— MOV /ALIHM 814

=\ MOTIIA 9#

JLIHM 9#

3INg 9#

JONVHO 9




WIRING - VILLAGER 4 POWERDRIVE SYSTEM 48
VEHICLE WITH MULTI-STEP POTENTIOMETER

ITEM PART NO. DESCRIPTION QTY
12 3 4
For vehicles with serial numbers lower than 0112-001470.
[OT9TT004 | Wire Harness (includes items 1 - 5) ... 1
1 T0T1883002 Wire Assembly, #18 Black (includes resistor and #18 white wire) .................... 1
2 [0T90T407 Wire Assembly, #6 BIUE ..o 1
3 [OT90T207 Wire Assembly, #6 Orange ..........cccooiiiiiiiiiiiee e 1
4 101911101 Wire Assembly, #6 WhIte ... 1
5 [OT90T307 Wire Assembly, #6 BIUE ..o 1
6 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........cccceeenneee. 1
7 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) .............ccceeeueee. 1
8 [O0T795707] | Wire Assembly, #6 BIack ...........ccoociiiiiiiiii e 5
9 [O0T902807] | Wire Assembly, #6 Red ........ccooiiiii e 1
10 [[0T90300T] | Wire Assembly, #6 YEIOW .........ccccoocuiiiiiiiiiiiii e 1
11 [[0T902907] | Wire Assembly, #6 Green ... 1
12 074854 | Wire Assembly, #6 WHIte .........cccoiiiiiiiii e 1
13 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) .............cceeneee. 1
14 N/A | Wire Assembly, #6 Black (part of onboard computer assembly) ...........cccceeeennnee. 1
2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-7



.?sku=101911004
.?sku=101883002
.?sku=101901401
.?sku=101901201
.?sku=101901301
.?sku=101795701
.?sku=101902801
.?sku=101903001
.?sku=101902901
.?sku=1014856

Page 12-8 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



MOTOR CONTROLLER OUTPUT REGULATOR (MCOR) -
POWERDRIVE SYSTEM 48 AND 1Q SYSTEM VEHICLES

ITEM PART NO. DESCRIPTION QTyY

For vehicles with serial numbers 0112-001470 and greater.

1.2 3 4

1 [0ZT07707] | Regulator, Motor Controller Output (MCOR) .......cccoiiiiiieiieee e 1
2 102101001 Bar, DIIVE ...ttt e e e et e e e e e e aaaaea 1
3 [O0157573 Screw, Hex-Head, Hi-Lo, #12-16 X 5/8 .....uuueiieieeeee et 2
4 (07936807 | Kit, 2-Pin Plug ASSEMDIY ........ooiiiiiee e 1
5 [O0T920707] | Kit, 3-Pin Plug ASSEmMDIY .........ccceiiiiiiiiiiiiic e 1
6 02228307 | Kit, MCOR Conversion (Not ShOWN)™ ... 1

*For vehicles with serial numbers lower than 0112-001470.

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-9


.?sku=102101101
.?sku=1015752
.?sku=101936801
.?sku=101920101
.?sku=102248301

e
8¢
<
20 \ | KEY
& SWITCH
» <
&
R

REVERSE FORWARD /
BATTERY BUZZER REVERSE
WARNING SWITCH

M- 5 CONTROLLER

=

MOTOR 6
CONTROLLER TWO PIN
OUTPUT CONNEGTOR
REGULATOR
THREE PIN
CONNECTOR
7,
4
O
# /94
78
&(/&G QQ)
)
S, A
©
% s
® %
e %
FUSE AND L5 8% T
RECEPTACLE 2omm Z
9 z o &
< Q
O X
' N
o
AW
| | ‘ w«, %
I | L |
| SOLENOIDZ
#*
i 3 A\ z
* o=
IR 1zxm 2
2'; EDELE &
3 |®m 0o & <
Tlw~¥==s @ =
TYPICAL <13 c 3
5 PLACES 2 km <
P4 3 =
2 1)
2
J
[]
\»(‘?,

THREE PIN
CONNECTOR

A
L%

MOvg OL#
MOv1g 9#

ONBOARD
COMPUTER

Page 12-10 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List

31dYNd 8H#

JLIHWA3Y 81#

JLIHM 9#

3Ng o#
JONVHO 9#




WIRING - VILLAGER 4
POWERDRIVE SYSTEM 48 VEHICLE WITH MCOR

ITEM PART NO. DESCRIPTION QTyY
123 4
For Villager 4 vehicles with serial numbers 0112-001470 and greater.
(02762709 | Wire Harness (includes itemMs 1 = 6) ......ccceiiiiiiiiiii e 1
1 T0T1883002 Wire Assembly, #18 Black (includes resistor and #18 white wire) .................... 1
2 [0T90T407 Wire Assembly, #6 BIUE ..o 1
3 [OT90T207 Wire Assembly, #6 Orange ..........cccooiiiiiiiiiiiee e 1
4 101901501 Wire Assembly, #6 WhIte ... 1
5 [OT90T307 Wire Assembly, #6 BIUE ..o 1
6 101911101 Wire Assembly, #6 WhIte ..........cccccoiiiiiiiiiiiii 1
7 [O0T795707] | Wire Assembly, #6 Black ...........cccccoiiiiiiiiiiii 5
8 [[0T90280T] | Wire Assembly, #6 Red ........ccoooiiiiiii e 1
9 [OT903007] | Wire Assembly, #6 YEIOW .........ccoiiiiiiiiiie e 1
10 | [OT902907 | Wire Assembly, #6 Green ... s 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-11


.?sku=102162102
.?sku=101883002
.?sku=101901401
.?sku=101901201
.?sku=101901301
.?sku=101795701
.?sku=101902801
.?sku=101903001
.?sku=101902901

TYPICAL 2
PLACES

@\ ANTI-ARCING
h LIMIT SWITCH

REVERSE BUZZER
LIMIT SWITCH

SEAT SUPPORT
FRONT PANEL

TYPICAL 3 @\

PLACES
TYPICAL 2
PLACES

Jo

TYPICAL 2
PLACES

TYPICAL
4 PLACES

A

TYPICAL
2 PLACES

Page 12-12 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



FORWARD/REVERSE SWITCH -
POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTyY
123 4
1 [OT753005 | Assembly, Forward/Reverse Switch (includes items 2 - 10) .........cccccoieeiiiiinnenn. 1
2 (02250207 Switch, Limit, Sealed ... 1
3 [O0T979707 Switch, Limit, Sealed ... 1
4 TOT4808 Y71 (o] o TR 1N T o1 TR 1
5 BUS1 NUL, HEX, #4-40 ..ot e e e e e e e e e e e e eaaae e e e e eeabane s 2
6 B058 AL =TS 1= g o Yo O -7 S 2
7 074877 Screw, Hex Washer-Head, #4-40 X 2 ........cccccoiiiiiiiniic e 2
8 [O017799 Bar, BUS ... 2
9 E5T) WaASKEL, LOCK, 1/4 ettt e e e e e e e e e e e e e e e eeeeeeeeeensaees 4
10 [oZg N[O R o [ O 1 o 4
11 [0T2987 | Handle, Forward/Reverse SWitCh ...........cccoociiiiiiiiiiii 1
12 [[0T5064 | Screw, Oval Countersunk Machine, #8-32 X 5/8 .........ccccocvviiiniiniiiiniicine, 1
13 1016845 Screw, Phillips Truss-Head, 1/4-20 X 2-1/8 ......ccvviiiiieee e 3
14 BZ33 NULt, NYION LOCK, 1/4-20 ....oeeeiieieeeee ettt e e et e e e e e e e e e e s neeeeeeeaeee s 3
15 Washer, Internal Tooth LOCK, #10 ...ceeniiieiieeee e 2
16 B450 Screw, Hex-Head Maching, #10-24 X 1/2 .....cooooeeeeeeeeeeeeeeeee e 2
17 074528 | Washer, Plastic, 1/4 (Villager vehicles only) ..........ccccooiiiiiiiiiii 3

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-13


.?sku=101753005
.?sku=102250201
.?sku=101979101
.?sku=1014808
.?sku=8057
.?sku=8058
.?sku=1014871
.?sku=1017799
.?sku=451
.?sku=1028
.?sku=1012987
.?sku=1015064
.?sku=8233
.?sku=8049
.?sku=8450
.?sku=1014528

Page 12-14

® 3 PLACES
S——
\

TYPICAL
6 PLACES

TYPICAL
4 PLACES

TYPICAL
2 PLACES
TYPICAL

TYPICAL

® D 5 PLACES
6 PLACES

-

TYPICAL
@12 PLACES
$2
p
1 P TYPICAL

N

6 PLACES
S

T q =
‘I»N\Ii’({rr( ((((((((rr(((@ 2
= 4

Y&

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



BATTERIES, CHARGER RECEPTACLE -
VILLAGER 4 POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTyY
123 4
1 [OT80Z2T07 | Kit, Fuse And Receptacle (includes items 2 - 9) ........cccviiiiiiiiiiiiicecce, 1
2 [OT796507 Bezel, Receptacle ... 1
3 N/A Wire Assembly, Sense Lead, Gray .......ccccoveeeeieeiiiieee e 1
4 N/A Wire Assembly, #10 Red ... 1
5 N/A Wire Assembly, #10 BIACK ........uveiiiiiiiiei e 1
6 [0T796807 Assembly, Fuse, 48-Volt (includes item 7) .........cccooiiiiiiiiiie e 1
7 073061 Nut, Nylon Lock, #10 .....cocciiiiiiiiiiici 2
8 017703 Screw, Phillips Pan-Head, #8 Type AB ........ccccooiiiiiiii 3
9 [[0T894907 Fuse, 3/8-AMP ..o 1
10 [[0T80T00T] | Plate, Receptacle Backing ..........cccocviiiiiiiiiiiiiii 1
11 [[0T832007] | Screw, Phillips Pan-Head, #7-18 X 3/4 ........ccccociiiiiiiiiie e 4
12 | [0T797707] | Battery, 8-Volt PowerDrive (includes item 13) ... 6
12 | [01797704 | Battery, 8-Volt PowerDrive, Dry (includes item 13) ..o 6
13 | [OT7978017 Cap, Battery, 4 Port Gang ..........ccccoocoiiiiiiiiiiii i 1
14 [OT795707] | Wire Assembly, #6 Black ............ccocoiiiiiiiiii e, 5
15 [0T4304 Nut, Hex, Stainless Steel, 5/16-18 ......ccoieieiiiiiieieeeeeeeeeeeeeee e 12
16 1070908017 [ (0] [0 B I Lo TR =4 =Y o SR 3
17 1015072 Nut, Nylon Lock, Stainless Steel, 5/16-18 .......cc.eevviiiiieieiiiieee e 6
18 [O0T1578 Washer, Flat, Type B WiIde, 5/16 .....ccoccueiiieiiiiiie et 6
19 1013683 | J-BOIt .o e e 6
2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-15


.?sku=101802101
.?sku=101796501
.?sku=101796801
.?sku=1013061
.?sku=1017705
.?sku=101894901
.?sku=101801001
.?sku=101832001
.?sku=101797701
.?sku=101797702
.?sku=101797801
.?sku=101795701
.?sku=1014304
.?sku=101090801
.?sku=1011578

D
B
|

7

TYPICAL
2 PLACES
PLACES

7
/
TYPICAL
4

ONBOARD
COMPUTER

TYPICAL
2 PLACES

2 PLACES

TYPICAL

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 12-16



COMPUTER, CONTROLLER, AND SOLENOID -
VILLAGER 4 POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY m
12 3 4
1 101965201 Plate, Component MOUNTING .......c.ciiiiiiiiiie et 1
2 [[0T4288 | Screw, Thread-Forming, 5/16-18 X 3/4 .......cccoiiiiiiiiiii e 2 E
3 [[0T908707] | Solenoid, 48-Volt (with diode) (includes items 4 - 8) .........cccvvvieiiiiiiiie e 1
4 071553 Nut, HeX, #6-32 ..o 2
5 N/A {0 = 1] 1= o = 2
6 N/A ATk T a1 g o Yo - G PSPPI 2
7 012528 Nut, Hex, M8 ... 2
8 173 AT =TT 1= g o o] N Y A 2
9 [O0T4947 | AsSembly, RESISION .....ccooiiiiiee e e 1
10 M22 | Nut, HEX, 5/16-18 ..o e 3
11 173 LAY 1] a1 g o Yo S A I 3
12 [0712283 Screw, Hex, TYpe TT, 1/4-20 X 5/8 ...oeveeiiieee ettt 8
13 | [0T840203 | Controller, 48-VOIt (300-AMP) .....coiiiiiiiiiieir e s 1
14 241 A T gL g = Y A I T 6
15 173 Screw, Hex-Head Cap, 5/16-18 X 3/4 ...t 2
16 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 .....cooiiiiee e 1
17 | [OT909907] | Computer, Onboard (includes item 18) ..........ccooiiiiiiiiiiii e, 1
18 (01942307 Kit, 3-Pin Receptacle .........ccccooiiiiiiii 1
19 [O0T920707 | Kit, 3-Pin Plug ASSEmMDIY ........cccviiiiiiiiiiiiic e 1
20 101827801 Kit, Wire and Terminal, #6 BIacCK ........ccooiiimiieiiiiiiieeiee e 1
21 1014948 | Assembly, Diode (Service Part replacement for existing diode that
comes standard with SOIEN0Id) ..........ccceviiiiiiiiiie e 1
22 | [UT9T0407] | Screw, Thread-Forming, 5/16-18 X 1-1/4 .....cccoiiiiiiii 2
2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-17


.?sku=1014288
.?sku=101908701
.?sku=1011558
.?sku=1012528
.?sku=7174
.?sku=7174
.?sku=1014947
.?sku=1242
.?sku=7174
.?sku=7174
.?sku=1012285
.?sku=101840203
.?sku=1241
.?sku=7173
.?sku=101909901
.?sku=101942301
.?sku=101920101
.?sku=101910401

TOW/RUN
KEY FORWARD / SWITCH
REVERSE R
o SWITCH  switcH
@
/) : 7
A § S, TWO-PIN
o THREE-PIN %, Tg) CONNECTOR
b CONNECTOR ?\
o
D
z =
#*
© % BATTERY '8._?
ST WARNING = FOUR-PIN
e Q LIGHT MOTOR m CONNECTOR
m3 CONTROLLER
it OUTPUT ol <
REGULATOR RONEZONS
v\ﬂ?’\é\'\’o‘?f\q\ﬁ@'\'
W % 0@@%\)‘6%\@0\‘\;0
. S
A g \
m
= ®
©
@
b= -
SONIC & [ ~|”
WELD_|
2
& -
WO -7
/*\6
66
dﬁﬁ Hax®
AN N DpoE
~—— ® m % ==}
44 SONIC W3 mESE
®® WELD I9.x%|+2338
ow <CEZpxoympmcd
#%x DD mX o 4=2meER =<
5 =0 ,-pE%>mm|—SOp
=g 383 ShImZe8627E
E 222|522 |02 FUSE AND
3= 2 H Im mZ ’
m=< T = Plg RECEPTACL
mm ’

SIX-PIN
CONNECTOR

MOvg 94
AN
[EKRRTIRENY

<

ONBOARD

COMPUTER
V

Page 12-18 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List

NId 81#

A

MNId 8H#

a3y o#
N9 LHOIT 8H#

SOLENOID



WIRING - VILLAGER 4 1Q SYSTEM VEHICLE

ITEM PART NO. DESCRIPTION QTyYy
123 4
1 [OZTIBEUT] | Wire HarneSss ........ccccoiciiiiiiiiiiii i 1
2 [O0T795707] | Wire Assembly, #6 BIAcK ..........cccoociiiiiiiiii e 5
3 [OT978107] | Wire Assembly, #10 OFange ........cccoeiiiiiiieiieeiie e e 1
4 02799607 | Wire Assembly, #6 Red .........cccocoeiiiiiiiiiiii 1
5 [O0T978207 | Wire Assembly, #10 BIUE ........ccceiiiiiiiii e 1
6 101968701 | Wire Assembly, #6 White ..........cccccooiiiiiiiiiiiii 2
7 [OT978007 | Wire Assembly, #6 Green ... 1
8 101920001 Wire AsSembly, #6 YEIIOW .......cooe e e e e e e e e e 1
9 (02263607 | Wire Assembly, #10 BIACK .........cccooiiiiiiiiiie e 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-19


.?sku=102196601
.?sku=101795701
.?sku=101978101
.?sku=102199601
.?sku=101978201
.?sku=101978001
.?sku=102263601

REFERENCE
DECALS —
SECTION 3

3 PLACES

TYPICAL

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 12-20



FORWARD/REVERSE SWITCH, TOW/RUN SWITCH -

VILLAGER 4 1Q SYSTEM VEHICLE

ITEM PART NO. DESCRIPTION QTY m
12 3 4

1 [[OT85600T | Switch, FOrward/ReVErse ... s 1

2 | 101855002 | Case, FOrWard/ReVerse SWItCh ...........co..coooeorveoressrrseresesssesssssssessssesssesssesseons 1 E
3 [[OT856T07] | Screw, Hex Washer-Head Hi-Lo, 1/4-15 X 1/2 .......cccooiviiiiiiiiiiicec 3

4 07942307 | Kit, 3-Pin Receptacle and Wedge LocK ...........ccoieiiiiniiiiiiniii 1

5 07932207 | Kit, 4-Pin Receptacle and Wedge LOocK ..........ccccoiiiiiiiiiiii e 1

6 02266607 | Wire Assembly, Forward/Reverse Switch (includes items 7 - 10) .......cccccoeeevinennen. 1

7 [0T920707 Kit, 3-Pin Plug and Wedge LocK .........cccccoiiiiiiiiiiiiic e, 1

8 N/A Wire Assembly, #18 BIUE ........uviiiiiiiieie e 1

9 N/A Wire Assembly, #18 Orange ......cooiceieiieiiiiiee e 1

10 N/A Wire Assembly, #18 BrOWN ... 1

11 102266701 Wire Assembly, IQDM Port (includes items 12 - 18) ....oovcviiiiiiiiiiiiiiee e, 1

12 | [OT9325017 Kit, 4-Pin Plug and Wedge LOCK ..o 1

13 N/A Wire Assembly, #18 Red/YEIIOW ......cccuviiiiiiiiiiie et 1

14 N/A Wire Assembly, #18 BIack/YEIIOW ........cooveiiiiiiiieeee e 1

15 N/A Wire Assembly, #18 BIUE/YEIIOW ......c.eveiiiiiiiiie e 1

16 N/A Wire Assembly, #18 Green/YEllOW .........ccoocciiiieiiiiiiire e 1

17 N/A 17T o TN I T PSSR 1

18 N/A (070) g ] 1=Te3 (o] g T o T o ISR 1

19 B243 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ......cooeceeei et 2
20 | [0T9225017 | Bracket, Tow/Run Switch (without decal) ..........ccoooiiiiiiiiii 1

21 [[0T908407 | Boot, Tow/Run Switch (With NUL) ..o, 1
22 B33 WaAShET, Flat, 1/4 ...ttt et e e 2
23 BZ33 NULt, NYION LOCK, 1/4-20 ....oeeeiiiieeeeee ettt st re e e e e e e e e e s neeeeeeeaeee s 2
24 [OTI0BTOT] | SWItch, TOW/RUN ...oooiiiiieee e e 1

25 B990 I8, W ettt et e e e e ettt e e e e e eaaa e e e e s eetaeeeeeeesaannaaeeeees A/R

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-21


.?sku=101856001
.?sku=101856101
.?sku=101942301
.?sku=101932401
.?sku=102266601
.?sku=101920101
.?sku=101932501
.?sku=8248
.?sku=101922501
.?sku=101908401
.?sku=332
.?sku=8233
.?sku=101908101
.?sku=8990

TYPICAL
3 PLACES

[

VN@@,

TYPICAL
2 PLACES

5 PLACES

TYPICAL

12 PLACES

TYPICAL

LT S A
de &

TYPICAL
4 PLACES
6 PLACES

TYPICAL
3 PLACES
TYPICAL

TYPICAL
6 PLACES

TYPICAL
6 PLACES

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 12-22



BATTERIES, CHARGER RECEPTACLE -

VILLAGER 4 1Q SYSTEM VEHICLE

ITEM PART NO. DESCRIPTION QTyY m
123 4

1 [0T80Z2T07 | Kit, Fuse and Receptacle (includes items 2 - 9) ........ccciiiiiiiii i 1

2 [OT796507 Bezel, Receptacle ... 1 E
3 N/A Wire Assembly, Sense Lead, Gray .......ccccoveeeeieeiiiieee e 1

4 N/A Wire Assembly, #10 Red ... 1

5 N/A Wire Assembly, #10 BIACK ........uveiiiiiiiiei e 1

6 [0T796807 Assembly, Fuse, 48-Volt (includes item 7) .........cccooiiiiiiiiiie e 1

7 073061 Nut, Nylon Lock, #10 .....cocciiiiiiiiiiici 2

8 017703 Screw, Phillips Pan-Head, #8 Type AB ........ccccooiiiiiiii 3

9 [[0T894907 Fuse, 3/8-AMP ..o 1

10 [[0T80T00T] | Plate, Receptacle Backing ..........cccocviiiiiiiiiiiiiii 1

11 [[0T832007] | Screw, Phillips Pan-Head, #7-18 X 3/4 ........ccccociiiiiiiiiie e 4

12 | [0T797707] | Battery, 8-Volt PowerDrive (includes item 13) ... 6
12 | [01797704 | Battery, 8-Volt PowerDrive, Dry (includes item 13) ..o 6

13 | [OT7978017 Cap, Battery, 4-Port Gang .........cccccoooiiiiiiiiii i 1

14 [OT795707] | Wire Assembly, #6 Black ............ccocoiiiiiiiiii e, 5

15 [0T4304 Nut, Hex, Stainless Steel, 5/16-18 ......ccoieieiiiiiieieeeeeeeeeeeeeee e 12
16 1070908017 [ (0] [0 B I Lo TR =4 =Y o SR 3
17 1015072 Nut, Nylon Lock, Stainless Steel, 5/16-18 .......cc.eevviiiiieieiiiieee e 6
18 [O0T1578 Washer, Flat, Type B WiIde, 5/16 .....ccoccueiiieiiiiiie et 6
19 1013683 | J-BOIt .o e e 6

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-23


.?sku=101802101
.?sku=101796501
.?sku=101796801
.?sku=1013061
.?sku=1017705
.?sku=101894901
.?sku=101801001
.?sku=101832001
.?sku=101797701
.?sku=101797702
.?sku=101797801
.?sku=101795701
.?sku=1014304
.?sku=101090801
.?sku=1011578

TYPICAL

3 PLACES
TYPICAL
3 PLACES

\\?
TYPICAL

2 PLACES

2 PLACES

TYPICAL
2 PLACES
,

TYPICAL
2 PLACES

W

Y r

S

TYPICAL
2 PLACES

TYPICAL
2 PLACES

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 12-24



COMPUTER, CONTROLLER, AND SOLENOID -
VILLAGER 4 1Q SYSTEM VEHICLE

ITEM PART NO. DESCRIPTION QTyY m
123 4
1 [0T956507] | Controller, 48-VOIt (250-8MP) ......ociiiiiiiiiiiie s 1
1 01956504 | Controller, 48-Volt (250-amp) (customized programming) ........ccccecveeerceeerareeennnnen 1 E
2 [[02240507] | Screw, Hex Washer-Head, M8 x 1-1/4 X 12 MM ........ccccoiiriiiiniiniiinc, 3
3 [0T2283 Screw, Hex, TYpe TT, 1/4-20 X 5/8 ...ovveeeiiiiie ettt 9
4 02266507 | Kit, Connector, IQ CONtroller ............ccciiiiiiiiii e 1
5 [02220607] | Cover, Controller (includes items 6 and 7) .........cccccoovieiiiiniiiceee e 1
6 (02220807 Gasket, CONLIOIIET ........ccoceeiiiiii e 1
7 [OT93T507 Decal, Electrical Component COVer ............cccociiiiiiiiiiiicie e 1
8 07965209 | Plate, Component MOUNtNG ..........ocooiiiiiiiii e 1
9 [[0T4288 | Screw, Thread-Forming, 5/16-18 X 3/4 ........cccooiiiiiiiiii e 2
10 | [OT9T0407 | Screw, Thread-Forming, 5/16-18 X 1-1/4 ..., 2
11 07909909 | Computer, Onboard (includes item 12) ........cccocoiiiiiiiieie e 1
12 [0T93260T Kit, 6-Pin Receptacle ..., 1
13 101932701 Kit, B6-Pin PIUQ ASSEMDIY .....oeiiiiiiiiie e 1
14 101827801 Kit, Wire and Terminal, #6 Black ..........ccooiiiiuiiiiiiiiiiee e 1
15 | [02259807 | Block, Terminal (CONrOllEr) ........ccooieiiiiiiiiiiiie s 1
16 (02263607 | Wire Assembly, #10 BIACK .........cccoocuiiiiiiiiiii e 1
17 | [02263707] | Screw, Phillips, Thread-Forming, #10-24 X 3/4 ......ccciiiiiiiieee e 1
18 173 WaASHET, LOCK, 5/16 ...ttt e e e e e e e e e e e e e e e v ns 1
19 242 NUL, HEX, 5/16-18 ..ottt e e et e e e e e e e e e e e e eesaanaeeeeees 1
20 | [OT908707 | Solenoid, 48-Volt (with diode) (includes items 21 and 22) ............cccocoeeiieieeenenne 1
21 012528 NUt, M8 X 1-1/4 .o 2
22 013734 Washer, LOCK, 8 MM ..o 2
23 [O0T4947 | AsSembly, RESISION .....ccoiiiiie e e 1
24 TiE, WIre oo 1
25 b Z-Bracket, CONrOlEr COVEL ........oioeieeieeeeeeeeeeee et et e e e e e e eees 1
i Special order item available upon request.

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-25


.?sku=101956501
.?sku=101956502
.?sku=102240501
.?sku=1012285
.?sku=102266501
.?sku=102240601
.?sku=102240801
.?sku=101931501
.?sku=101965202
.?sku=1014288
.?sku=101910401
.?sku=101909902
.?sku=101932601
.?sku=102259801
.?sku=102263601
.?sku=102263701
.?sku=7174
.?sku=1242
.?sku=101908701
.?sku=1012528
.?sku=1013734
.?sku=1014947
.?sku=8639

Page 12-26 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



CONTINUOUSLY VARIABLE POTENTIOMETER -
VILLAGER 6 AND 8, TRANSPORTER 4 AND 6 VEHICLES

ITEM PART NO. DESCRIPTION QTyY

NOTE: See page 12-9 for the MCOR Conversion Kit.

1.2 3 4

This page pertains to vehicles with serial numbers lower than 0112-001470.

07739207 | Assembly, Potentiometer Housing with Gray Plug

(INCIUAES IHEMS T = 13) Leeiiiiiiiiiie e e 1
1 N/A Housing, POtentiomMeter .........oooo e 1
2 017830 SWItCh, LMt ..o 1
3 01822607 Screw, Hex-Head, #4-24 ... 2
4 Lever, Potentiometer ..o 1
5 017853 Screw, Hex-Head, #6-32 X 3/4 ......ccoiiiiiii 1
6 [o11229 Nut, LOCK, “K”, #6-32 ... e e e 1
7 N/A Wire Assembly, #18 BIUE .......ccuueiiiiiiiiiii e 1
8 N/A Wire Assembly, #18 Green/White ........cceeviiiiiieiiiiie e 1
9 N/A POtentioMeter ... s 1
10 B8990 LI LT AT L 3
11 N/A (070) o (o [T M =1 [=Yo3 £ (o3 | NN 1
12 (017223 Bearing, Pivot SUPPOrt ........ccoiiii 1
13 | [OT895701 Receptacle, 3-Pin ... 1
14 | [OT9Z0T0T | Kit, 3-PiN PIUG ..oooiiii s 1
15 | [0T804307] | Screw, Hex-Head Hi-Lo, #8-18 X 1/2 ..., 2
16 [OT7723 | Cover, ACCEIEIatOr .....cceiiiiiie e e 1
17 BZ33 NUt, NYION LOCK, 1/4-20 ..ottt e e e a e e e e e e 4
18 B33 LA T a1 g e = R R 4
19 | [OT8ETY0T] | Screw, Hex-Head Cap, 1/4-20 X 1-1/8 .....oooiiiiiiie e 4

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-27


.?sku=101739201
.?sku=1017830
.?sku=101822601
.?sku=101809001
.?sku=1017853
.?sku=1011229
.?sku=8990
.?sku=1017424
.?sku=101895101
.?sku=101920101
.?sku=101804301
.?sku=1017743
.?sku=8233
.?sku=332
.?sku=101861901

ELECTRIC VILLAGER 6

AND VILLAGER 8
WIRING (CVP)

HORN

RIGHT
HEADLIGHT

GROUND
TERMINAL
BLOCK

#10 BLACK —

#18 PURPLE -
VOLTAGE
LEFT LIMITER (
HEADLIGHT % (
<
o =
\*0?’ 3 o
s ** T
BLACK @60 é 2 é
g o =0
BLy, ». Fob
& A Y
%
GROUND
TERMINAL
BLOCK
X
Q
<
P
o
©
=
g | % CONDITION
z| 2 INDICATOR
o o
w 2 - 9
2 g || % @
g 2 w
b
o RN\
e 7| e® °
Z Ve % Ao
g - LIGHT
<5 SWITCH SONIC _
Qe (@ WELD
@ *
®
* CONTINUOUSLY-VARIABLE
POTENTIOMETER
2 #18 GREEN/WHITE —
8
o J
& #18 PURPLE
©
e { >@—#18 YELLOW
THREE-PIN
#18 RED PLUG @—#18 BLACK
gms BLACK
; #18 BROWN
® \ #18 ORANGE #18 ORANGE ——
#18 GREEN #18 GREEN ——
#16 BROWN
#14 YELLOW
® #16 RED/WHITE
TWO-PIN Ne
CONNECTOR
PARK
LIMIT #10 RED ——
HORN SWITCH QMG BLACK:
BUTTON #’0/950 #16 BROWN ——
#16 ORANGE/WHITE
BRAKE
LIMIT
SWITCH
#16 GREEN/WHITE
e
#18 YELLOW #18 YELLOW —
#18 WHITE HEWHITE —

Page 12-28

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



#18 YELLOW

#18 BROWN

ONBOARD
COMPUTER

/
&
I
L
#18 YELLOW/—/

#7g
——#18 YELLOW — gy SOLENOID
——#18 BLACK

— #18 BROWN

~

#18 RED

o

D

FORWARD /
REVERSE
SWITCH

<
<

TYPICAL
BATTERIES 5 PLACES

o
& W)
$\° o
&V
( %’\6 %o?‘
/ A [ca
—#16 RED/WHITE— s
s

QAND

—#18 BLACK

— #18 ORANGE

—— #18 GREEN

REAR
REVERSE =~
BUZZER
——#10 RED
—#16 BLACK
WN PASSENGER SIDE
#16 BROWN Qﬁo BRAKE LIGHT
\/O\* /_\.\9 Wy
& «& &p
N N
G @‘?\
o
DRIVER SIDE
BRAKE LIGHT
— #18 YELLOW
— #18 WHITE

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-29



Page 12-30

See previous two pages for wiring diagram.

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



WIRING — POWERDRIVE SYSTEM 48 VILLAGER 6 AND 8
WITH CONTINUOUSLY VARIABLE POTENTIOMETER

ITEM PART NO. DESCRIPTION QTyY
123 4
For Villager 6 and 8 vehicles with serial numbers lower than 0112-001470.

[0T969307] | Wire Harness, Lighting (includes item 1) ..o 1
1 1016698 Wire Assembly, #10 Red ... 1

[OT9TT60T | Wire Harness, Power (includes item 2 - 4) ..o 1
2 01865109 Assembly, 3-Wire Plug (includes item 3) ........ccoooiiiiiiiiice e 1
3 TOT1883002 Wire Assembly, #18 Black (includes resistor and #18 white wire) ................ 1
4 [0T930807 Assembly, 3-Pin PIUG ........ccoiiiiii 1
5 07904509 | Wire Assembly, #6 Red (Villager 6 only) .........cccoooiiieiiiii e 1
5 07904503 | Wire Assembly, #6 Red (Villager 8 only) ........ccoorciriieiiienieeieesee e 1
6 Wire Assembly, #6 White (Villager 6 only) ..., 1
6 07908903 | Wire Assembly, #6 White (Villager 8 only) .........ccoccooivriiiniiiieieeee e 1
7 01904409 | Wire Assembly, #6 Green (Villager 6 ONlY) .......ccccocveveerieneeicieesee e 1
7 [[0T904403 | Wire Assembly, #6 Green (Villager 8 only) ..........ccccooviviiiiiiiiiii e 1
8 07904609 | Wire Assembly, #6 Blue (Villager 6 only) .........cccoooiiiriiiie e 1
8 01904603 | Wire Assembly, #6 Blue (Villager 8 only) .......cccccovoieiieriieneeeeee e 1
9 [[0T904709 | Wire Assembly, #6 Orange (Villager 6 only) ..........cccocoviiiiiiiiiiiiniceee 1
9 07904703 | Wire Assembly, #6 Orange (Villager 8 only) ........c.ccovevriiiiiiiciieeee e 1
10 TOT90880 Wire Assembly, #6 BIUE .......coo oo 1
11 [O0T6729 | Wire Assembly, #6 WhiIte ..........ccoooiiiiiiiii e 1
12 (076739 | Wire Assembly, #6 YEOW .........ccoiiiiiiiiiie e 1
13 [O0T795707] | Wire Assembly, #6 Black ...........cccociiiiiiiiiiiiii 5
14 101914401 Assembly, Voltage Suppressor (includes #18 red and #18 blue) ..........ccccoeveveeen. 1

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 12-31



.?sku=101969301
.?sku=101911601
.?sku=101865106
.?sku=101883002
.?sku=101930801
.?sku=101904502
.?sku=101904503
.?sku=101908902
.?sku=101908903
.?sku=101904402
.?sku=101904403
.?sku=101904602
.?sku=101904603
.?sku=101904702
.?sku=101904703
.?sku=101908801
.?sku=1016729
.?sku=1016732
.?sku=101795701

ELECTRIC VILLAGER 6 AND VILLAGER 8

WIRING (MCOR)

RIGHT

HORN HEADLIGHT

GROUND
TERMINAL
BLOCK

#10 BLACK —
#18 PURPLE —

UirTeR . (
LEFT
HEADLIGHT \SI;VOETB: %
< z| —
o o
3 ’ 3
* > i
(i ©
(@@
S S D w2
KEY & > H
SWITCH ,® o 3
A) o
o
©
GROUND %
TERMINAL
BLOCK
REVERSE &
BATTERY BUZZER 2
9 WARNING ©
LIGHT =
o
w | L BATTERY
|3 CONDITION
R INDICATOR
o
w % 8 2 \/O\“
g a | % | T & S
4 ® A >
- X N N
5 * PR S °
© Ve N o‘“ %
§ s e \6‘6?‘
v ¥ LIGHT
.2 SWITCH TWO-PIN PLUG SONIC
S WELD
e k/
@ =
«©
b
NS
MOTOR O %H\ -
> CONTROLLER ’ 8 GREEN/WHITE
5 OUTPUT
2 REGULATOR #18 PURPLE - /
#18 RED ~@— #18 BLACK
THREE-PIN PLUG
#18 BLACK
P #18 BROWN
[ ) \ #18 ORANGE #18 ORANGE ——
#18 GREEN #18 GREEN——
#16 BROWN
#14 YELLOW
’ #16 RED/WHITE
TWO-PIN N
CONNECTOR
COM
PARK
LIMIT L #0RED —
HORN SWITCH . C “—#teBlack —
BUTTON "0 Rgp, #16 BROWN —
#16 ORANGE/WHITE
BRAKE
LIMIT
SWITCH

#16 GREEN/WHITE

#18 YELLOW e

#18 YELLOW
#18 WHITE

#18 WHITE _—

Page 12-32

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



#18 YELLOW \

#18 BROWN
o —
o ~
o\ Z ey,
ONBOARD 3 Loy

COMPUTER 7~ & ~
—#18 YELLOW * =
kY (e}
~_ 9
w
\ >
©
=

—#10 BLACK \

—#18 YELLOW — SOLENOID
~

——#18 BLACK

— #18 BROWN

o

FORWARD /
REVERSE
SWITCH

TYPICAL
BATTERIES 5 PLACES

&w“
a N
2 O
( PN
P
—#16 REDWHITE—" > )
o

( S%&

—#18 BLACK

— #18 ORANGE

— #18 GREEN

REVERSE
BUZZER

—#10 RED
—#16 BLACK
PASSENGER SIDE
#16 BROWN 8, Slacy BRAKE LIGHT
OVI//V
ot A&
S <&
<
AD %@Q\\
‘fﬁ'\
DRIVER SIDE

— #18 YELLOW BRAKE LIGHT
— #18 WHITE

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-33




Page 12-34

See previous two pages for wiring diagram.

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



WIRING — POWERDRIVE SYSTEM 48
VILLAGER 6 AND 8 VEHICLES WITH MCOR

ITEM

PART NO.

DESCRIPTION

QTyY

O R DN 200 ©OW®O®MONNOOORWN

[[OT969307
1016698

[OTITT607
07865704

U1665002
[OTI30807
[OT93680T
[[UT904502
01904503

101914401

1.2 3 4
For Villager 6 and 8 vehicles with serial numbers 0112-001470 and greater.

Wire Harness, Lighting (includes item 1) ..o
Wire Assembly, #10 Red ...
Wire Harness, Power (includes item 2 - 5) ...
Assembly, 3-Wire Plug (includes item 3) ......ccooviiiiieiiiiiiiee e
Wire Assembly, #18 Black (includes resistor and #18 white wire) .........
ASSEMDIY, 3-PiN PIUQ ...eeiiiiiiii e
Assembly, 2-Pin PIUQ .....oooiie e
Wire Assembly, #6 Red (Villager 6 only) ........coccoeiiiiiiniiiniee e
Wire Assembly, #6 Red (Villager 8 only) ......c.ooeiiiiiiiiiiiiieiee e

Wire Assembly, #6 White (Villager 6 only)
Wire Assembly, #6 White (Villager 8 only)

Wire Assembly, #6 Green (Villager 6 only) ..o
Wire Assembly, #6 Green (Villager 8 only) .......ccooiiieiiiiiiiiee e
Wire Assembly, #6 Blue (Villager 6 only) .......cccoeeiiiiiinieieniee e
Wire Assembly, #6 Blue (Villager 8 only) ........coooiiiiiiiiiiiiiiiiieee e
Wire Assembly, #6 Orange (Villager 6 ONnly) .........cccoeveiiiiiiieeiiniieee e
Wire Assembly, #6 Orange (Villager 8 only) .......cccooueiiiieiiiiiee e
Wire Assembly, #6 BIACK ..........coeooieiiiiiieie e
Wire Assembly, #6 BIUE .......coooiii e
Wire Assembly, #6 WhIte ........oooiiiei e
Wire Assembly, #6 YEIIOW .......cooeieiiieeeee et e e
Assembly, Voltage Suppressor (includes #18 red and #18 blue) ...................

RS G G U U & 1 I T N U G W WU T W W WU W S U WU G WY

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 12-35



.?sku=101969301
.?sku=101911601
.?sku=101865106
.?sku=101883002
.?sku=101930801
.?sku=101936801
.?sku=101904502
.?sku=101904503
.?sku=101908902
.?sku=101908903
.?sku=101904402
.?sku=101904403
.?sku=101904602
.?sku=101904603
.?sku=101904702
.?sku=101904703
.?sku=101795701
.?sku=101908801
.?sku=1016729
.?sku=1016732

o

O N |
QT

(e
o=
y
(=
/v -
Ve,

B

HEADLIGHT
MOUNTING

Page 12-36 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY -
VILLAGER 6 AND 8, TRANSPORTER 4 AND 6 VEHICLES

ITEM PART NO. DESCRIPTION QTyY m
123 4

1 B630 LT =TT 2
2 [07685Y | Kit, Reverse Buzzer (includes items 3 and 4) ..........ccccooiiiiiiiiiiniiciccee 1 E
3 076851 BUZZEr, RBVEISE ... 1
4 076849 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 ..o 2
5 [O0T635 | Block, TErMINal .......cccooiiiiiiiiii e 1
6 [[0T3357 | Rivet, Aluminum Pop, 5/32 X 3/8 ......cccccceviiiiiiiiiin 2
7 Assembly, Horn (includes items 8 - 10) .....coueiiiiiiiiiiiiie e 1
8 7820 Washer, Internal Tooth, 5/16 .....coveeeiiiiieeee e 1
9 [[0T9557107] NUt, MB X 1.25 ..o 1
10 [O71828 Bracket, HOMN ..., 1
11 304 Screw, Hex-Head Cap, 1/4-20 X 1 .oooe i e 2
12 B33 WaASKET, Flat, 1/4 ...ttt e e e e s 2
13 BZ33 NUt, NYION LOCK, 1/4-20 ...ttt e e e et e e e e e e e s 2
14 Assembly, Headlight, Driver-Side (includes items 16 - 24) .............ccccoiiiiieenn. 1
15 01988003 | Assembly, Headlight, Passenger-Side (includes items 16 - 23 and 25) ................ 1
16 [OT988107 Bulb, Halogen .........ccoiiiiii 1
17 [O0T987907 Harness, Headlight Wire ... 1
18 [[0T3467 Screw, Hi-Lo, #10-16 ....cooeiiiiiiiiiiiici s 2
19 077069 Retainer, Headlight .............ccccooiiiiiiiii e, 1
20 [0T988207 Lens, Headlight ..........ccooiiiii e 1
21 [0170623 Assembly, TUrn SigNal LeNS ........ccoociiiiiiie e 1
22 893 Nut, HexX, #10-32 ... 2
23 077064 Bracket, MOUNTING ......ccoiiiii 2
24 TOT16880 Bezel, Headlight, Driver-Side.........cccooiiiiiiiiiiieee e 1
25 [0T6879 | Bezel, Headlight, Passenger-Side ... 1
26 [[0T828607 | Relay, Brake Light, 48-VOIt ..........ccocoiiiiiiiii e 1
27 [[0T7853 | Bolt, Hex-Head Machine, 6-32 X 3/4 ..........cccoviviiiiniiiiinc 2
28 a9 LA = T a1 R = | PSRRI 2
29 [oT1229 NUL, LOCK, HEX, B-32 ...ttt et e e e et e e e e e e eea e e eaeees 2
30 101914401 Assembly, VOITAgE SUPPIESSOF .....eeiiiiiiiiiieiiiiiiee ettt e e s

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-37


.?sku=8639
.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=1016356
.?sku=1013357
.?sku=4029
.?sku=7820
.?sku=101955101
.?sku=1011825
.?sku=332
.?sku=8233
.?sku=101988001
.?sku=101988002
.?sku=101988101
.?sku=101987901
.?sku=1013461
.?sku=1017065
.?sku=101988201
.?sku=1017062
.?sku=7893
.?sku=1017064
.?sku=1016880
.?sku=1016879
.?sku=101828601
.?sku=1017853
.?sku=7591
.?sku=1011229

Page 12-38 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



CONTROLS AND INDICATORS -
VILLAGER 6 AND 8, TRANSPORTER 4 AND 6 VEHICLES

ITEM PART NO. DESCRIPTION QTyY m
123 4
1 [0T935507 | Light, Battery Warning (amber) .........ccoociiiiiiie e 1
2 [[0T874207] | Indicator, Battery Condition ... 1 E
3 [OT8T4707] | Retainer, PUSh ON ... e e 2
4 101830601 Assembly, Screw and WaSher ..........coccviiiiiiiiiie et 2
5 [OTBZB20T] | SWItCh, KBY ..oeeiii e e 1
6 [OTBETTOT] | WASKEL ... s s 1
7 [OT830707 | Nut, KeY SWICh .....ocoiiiii s 1
8 [[0T834509 | Cap, Key SWICH .....ccooiiiii e 1
9 [OTZE0H | KEY (PAIF) .ot 1
10 BU34 | Switch, Light (includes item 11) ..o 1
11 013857 Knob, Light SWItCh ........coocii 1
12 [OTT43Y | Switch, LIMit ..o 2
13 [[0T1557 | Screw, Hex-Head Machine, #6-32 X 1 ........cccoooiiiiiiiiiii 4
14 [OTI3Z220T | Nut, Nylon LOCK, #6-32 .......coocuiiiiiiiiiii e 4
15 [O0T957707] | Bracket, Brake Light SWItCh .........cociiiiiiii e 1
16 [OTTZBU | Nut, LOCK, 5/16-18 ..o s 1
17 [OTI6TI70T] | BUHON, HOMN ..o 1
18 (173 | Bolt, Hex-Head, Cap, 5/16-18 X 3/4 ......cccciiiiiiiiiiiiiinic 1
19 247 Washer, Flat, 5/16-18 ......cooooiieiieieeeeeee ettt et e e s 1
20 273 NUt, NYION LOCK, 5/16-18 ...oeeiiiieeeee ettt ee e e e e e e e e ee e e e e e e e 1
2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-39


.?sku=101935501
.?sku=101814201
.?sku=101814701
.?sku=101826201
.?sku=101851101
.?sku=101830701
.?sku=101834502
.?sku=1012505
.?sku=4034
.?sku=1013857
.?sku=1011439
.?sku=1011557
.?sku=101932201
.?sku=101957101
.?sku=1011280
.?sku=101969701
.?sku=7173
.?sku=1241
.?sku=7473

| %%@/

z/‘ AM%

Page 12-40 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



ELECTRICAL COMPONENTS, CENTER BODY -
VILLAGER 6 AND 8, TRANSPORTER 4 AND 6 VEHICLES

ITEM PART NO. DESCRIPTION QTyY

1.2 3 4

1 173 WaASHET, LOCK, 5/16 ...ttt et et e e e e e e e et e e as 4
2 241 LA T gL g = Y A I T 8
3 73 Screw, Hex-Head Cap, 5/16-18 X 3/4 ...t 3
4 242 NUL, HEX, B5/168-18 .ottt ettt e e e e e e e e eaeaeas 4
5 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 .. ..eeeereeeeeeee e 1
6 B33 | Washer, Flat, 1/4 (Villager 6 and Villager 8 only) ..........cccoociiiiniiinieiieeceeeeee 2
7 012289 | Screw, Hex-Head Thread-Rolling, 1/4-20 X 5/8 .........cccciiiiiiiiiice 8
8 [[0T840203 | Controller, 48-Volt (300-AMP) ......eoiiiiiiiiiiieiie e 1
9 [OT92430T] | BUSHING, SNAP ..coeeiiiieii e e 6
10 [OTITT70T] | Plate, MOUNTING ...c.oooiiiiiiiii i 1
11 [O0Z2Z73T0T] | Assembly, DIOTE .......cccooiiiiiiie e 1
12 | [0T908707] | Solenoid, 48-Volt (with diode) (includes items 13 - 17) .....ccoooiiiiiiiiiiiiiee, 1
13 076545 Nut, Hex, M5 X 0.8 .....ociiiiiiiiiiii e 2
14 072528 Nut, HEX, M8 ... 2
15 73 ATk 1] g 1Y g o Yo S Y - T 2
16 N/A WaASHEN, FIAL ..o e e e e e e e eeraans 2
17 N/A LAY = 1] 1= oA 1o o] R 2
18 [O0T4947 | AsSembly, RESISION .....cc.oiiiieee e e 1
19 1014948 | Assembly, Diode (Service Part replacement for existing diode that

comes standard with SOIEN0Id) .........ccceiiiiiiiiiiie e 1
20 8639 LI AT L= 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-41


.?sku=7174
.?sku=7174
.?sku=1241
.?sku=7173
.?sku=1242
.?sku=332
.?sku=1012285
.?sku=101840203
.?sku=101924301
.?sku=101911701
.?sku=102273101
.?sku=101908701
.?sku=1016545
.?sku=1012528
.?sku=7174
.?sku=7174
.?sku=1014947
.?sku=8639

R

,/\\\

/

&
ONBOARD %
COMPUTER

VOLTAGE
LIMITER
MOUNTING

TYPICAL
2 PLACES

Page 12-42 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



ELECTRICAL COMPONENTS, CENTER BODY, CONTINUED -
VILLAGER 6 AND 8, TRANSPORTER 4 AND 6 VEHICLES

ITEM PART NO. DESCRIPTION QTyY m

123 4

1 (01909903 | Computer, Onboard (includes item 2) (Villager 6, TransPorter 4 and
L= 1] o (=T G ) TSR 1

1 Computer, Onboard (includes item 2) (Villager 8) .........c.ccevvvviiviieeniiiiiiciie 1 E

2 (01942307 CoNNECION, B-PiN ... e 1

3 [OT920707] | Kit, 3-Pin Plug ASSEmMDIY .........ccceiiiiiiiiiiiiic e 1

4 01827809 | Kit, Wire and Terminal, #6 BIack ............ccccoooiiiiiiiiiii 1

5 [O0T957507] | Adapter, Two-Way (inCludes item B) ..........cccccooiiiiiiiiieiee e 1

6 [0T89490T7 FUSE, 3/8-AMP ..o e 1

7 B8990 LI AT L= 1

8 07937607 | Cover, Component (TransPorter 4 and TransPorter 6 only) ..........cccccevviieennnne 1

9 012289 | Screw, Hex-Head Thread-Rolling, 1/4-20 X 5/8 .........cccccoiiiiiiiiiiicci 2

10 | [OT968801 | Rivet, Pop, 3/16 x 13/16 (TransPorter 4 and TransPorter 6 only) .............cc.ccc.e. 2

11 [[07966807] | Block, Terminal (TransPorter 4 and TransPorter 6 only) ..........ccccccoieiiiiiienenne 1

12 | [UT8T080T | Limiter, Voltage (includes item 13 and 14) ... 1

13 [0T962607 GASKEL ... 1

14 | [OT835601 Nut, Flanged LOCK, 1/4-20 .........ccooiiiiieie e 2

15 (01802407 | Grommet, 5/8 (TransPorter 4 and TransPorter 6 only) .........ccccceveiicieieiceennene 1

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 12-43


.?sku=101909903
.?sku=101909904
.?sku=101942301
.?sku=101920101
.?sku=101827802
.?sku=101957501
.?sku=101894901
.?sku=8990
.?sku=101931601
.?sku=1012285
.?sku=101968801
.?sku=101966801
.?sku=101810801
.?sku=101962601
.?sku=101835601
.?sku=101802401

TYPICAL
3 PLACES

B

2 PLACES

TYPICAL

f

A\

FUSE BLOCK
MOUNTING

TYPICAL
2 PLACES

N
ATy
D @WW 8-\ /

%m/) )

.
o

GROUND
MOUNTING

TYPICAL
4 PLACES

TYPICAL

2 PLACES

\% BLOCK

=
N
2 PLAGES

ﬂ

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 12-44



CHARGER RECEPTACLE -
VILLAGER 6 AND VILLAGER 8 VEHICLES

ITEM PART NO. DESCRIPTION QTyY

1.2 3 4

1 [0T80Z2T07 | Kit, Fuse and Receptacle (includes items 2 - 9) ........ccciiiiiiiii i 1
2 [OT/96507 Bezel, Receptacle ... 1
3 N/A Wire Assembly, Sense Lead — Gray .......ccccoeeiieeeiiiee e 1
4 N/A Wire Assembly, #10 Red ... 1
5 N/A Wire Assembly, #10 BIACK ........uveiiiiiiiiei e 1
6 T01/96807 Assembly, Fuse, 48-Volt (includes item 7) .......occiiieiiiiiii e, 1
7 073061 Nut, Nylon Lock, #10 .....cocciiiiiiiiiiici 2
8 [0T4703 Screw, Phillips Pan-Head, #8 Type AB ........ccccooiiiiiiii 3
9 [[0T894907 Fuse, 3/8-AMP ..o 1
10 [[0T80T00T] | Plate, Receptacle Backing ..........cccocviiiiiiiiiiiiiii 1
11 [OM832007] | Screw, Phillips Pan-Head, #7-18 X 3/4 ........cccooiiiiiiiiiiiicee e 4
12 [OTE35G | BIOCK, TEMMINGL ..o 1
13 [0T3357 | Rivet, Aluminum Pop, 5/32 ........cccooiiiiiii s 2
14 [OTS7ZT] | BIOCK, FUSE ....eeiieiii e 1
15 [OTE423 | FUSE, 20-AMP ..o e e e 3
16 [O0TZ2438 | Nut, Nylon Lock, #10-24 .......ccooiiiiiiiiiii 2
17 B3 LA T gL g = R I 4
18 [OTE363 | Cover, FUSE BIOCK ........ccooiiiiiiiii e 1
19 MOTA | Nut, Hex, #10-24 ..o e e 2
20 [oi1g {TAT 1] 1Y g o Yo S O 4
21 [OTEE3T | Nut, PUSH o 2
22 1019360 Screw, Round-Head, #10-24 X 3 .....cooiiiiieeeeeee e e e 2

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-45


.?sku=101802101
.?sku=101796501
.?sku=101796801
.?sku=1013061
.?sku=1017705
.?sku=101894901
.?sku=101801001
.?sku=101832001
.?sku=1016356
.?sku=1013357
.?sku=1015741
.?sku=1016423
.?sku=1012438
.?sku=183
.?sku=183
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=1016
.?sku=1016631
.?sku=1016366

REAR

REVERSE
BUZZER

MOUNTING

MOUNTING

LIGHT

MOUNTING

Page 12-46 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



ELECTRICAL COMPONENTS, REAR BODY -
VILLAGER 6 AND VILLAGER 8 VEHICLES

ITEM PART NO. DESCRIPTION QTyY m
123 4
1 [OT797707] | Battery, 8-Volt PowerDrive (includes item 2) ..........ccccoociiiiiiiiiiii e 6
1 07797709 | Battery, 8-Volt PowerDrive, Dry (includes item 2) ..........ccccciiiiiiiiiiiiiiie 6 E
2 [0T797807 Cap, Battery, 4 Port Gang .........cccccoooiiiiiiieiee e 1
3 [O0T795707] | Wire Assembly, #6 Black ...........ccccccoeiiiiiiiiiiii 5
4 [0T4304 Nut, Hex, Stainless Steel, 5/16-18 ...t a e 12
5 [0711578 Washer, Flat, Type B Wide, 5/16 .....cooiiiiiiiiiiiiie e 8
6 Hold-Down, Battery, Short ... 2
7 T0TO90802 Hold-Down, Battery, LONG ......coiiiiiiiiiieee et 2
8 [0T668207] | Rod, Battery HOIA-DOWN .........cociiiiiii e 8
9 016859 | Kit, Reverse Buzzer (includes items 10 - 13) ..o 1
10 076851 Buzzer, REVEISE ........oooiiiiii 1
11 BO56 Screw, Maching, #4-40 X 3/4 ......oooueeee et e e e e aens 2
12 BUS1 NUL, HEX, #4-40 ..eeneiieiie ettt et e e e et e e e e e e e e e e e eab s 2
13 WaASHEL, LOCK, 4 ..ot e et e e e e e e e e e e e eeaaaeeeeeeees 2
14 1017035 | Assembly, Taillight (includes items 15 - 18) ...cccuvviveiiiiiiiieiee e 2
15 077699 Kit, HArdware ..........cccccoiiiiiiiiiiic 1
16 N/A Base, Taillight ... 1
17 0715823 BUID e 1
18 0711843 LENS oo 1
19 [0TT498 | Screw, Machine, #8-32 X 1/2 ... 4
20 [OTTETY | Washer, LOCK, #8 ......oooiiiiiiiee e 4
21 [OTTS7T] | Nut, Hex, #8-32 ......cccoiiiiiiiii 4
22 [OTT557 | Screw, Machine, #6-32 X 1 .......ccooiiiiiiiiii e 4
23 7597 LA T gL o = L T 4
24 [OTTE5 | Nut, HexX, #6 .....cocoiiiiiiiiiic 6
25 [O0TT497 | Bezel, TAillight ........ocoiiii e 2
26 1015072 Nut, Nylon Lock, Stainless Steel, 5/16-18 .......cc.cevviiiiiieieiiiieee e 8

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 12-47


.?sku=101797701
.?sku=101797702
.?sku=101797801
.?sku=101795701
.?sku=1014304
.?sku=1011578
.?sku=101090801
.?sku=101090802
.?sku=101668201
.?sku=1016859
.?sku=1016851
.?sku=8056
.?sku=8057
.?sku=8058
.?sku=1017699
.?sku=1011582
.?sku=1011843
.?sku=1011498
.?sku=1011610
.?sku=1011571
.?sku=1011557
.?sku=7591
.?sku=1011558
.?sku=1011497

ELECTRIC TRANSPORTER 4
AND TRANSPORTER 6
WIRING (CVP) £, e

RIGHT il

HEADLIGHT

GROUND
TERMINAL #10 BLACK —
BLOCK #18 PURPLE —
VOLTAGE
LEFT LIMITER (
HEADLIGHT ¥ (
<
o =
z g
TSE
>3
©g P
* 0 M
I ©
*
GROUND
TERMINAL
BLOCK
o 5
5
o
9 e
(\2 ‘ LIGHT *
°
w BATTERY
o | 3 CONDITION
zZ | g INDICATOR
o o
u %} © N
3 2 o
¢ B (% | F &
© B
& b #
° N oo™
= IO
z % 7 ¥ 2O
H - LIGHT
% £ SWITCH SONIC
2 & WELD
= %
o
@
M CONTINUOUSLY-VARIABLE
POTENTIOMETER
= #18 GREEN/WHITE —
5 )
& #18 PURPLE /
©
% {_O@—#18 YELLOW
® THREE-PIN
#18 RED PLUG @ —+#18 BLACK
; #18 BLACK
; #18 BROWN
I ®

[ ] \ F #18 ORANGE #18 ORANGE
#18 GREEN #18 GREEN ——

#16 BROWN
#14 YELLOW
® #16 RED/WHITE
TWO-PIN Ne
CONNECTOR
PARK -
LIMIT #10 RED
SWITCH
HORN , Q#m BLACK
BUTTON 70/750 #16 BROWN
#16 ORANGE/WHITE
BRAKE
LIMIT
SWITCH
#16 GREEN/WHITE
N
#18 YELLOW #18 YELLOW ——
#18 WHITE #18WHITE ——

Page 12-48 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



—#18 YELLOW

— #18 BROWN

FORWARD /
REVERSE
SWITCH

LIMI
SWiI

3
2 o vﬂ\'\\«z
9@0 Px\C’)
NG
%
—— R
NS

—#16 RED/WHITE

~ B,
— #10 BLACK
< g
—#18 YELLOW— “c
~
—#18 BLACK

T
TCHES

#18 YELLOW

#18 BROWN
N

ONBOARD
COMPUTER

/

#
3 B‘*‘*c;r

#18 BROWN

#,
s %, SOLENOID
O

ot
20 %\::% o

TYPICAL

BATTERIES 5 PLACES

—#18 BLACK
— #18 ORANGE B
—— #18 GREEN <
=
REVERSE
BUZZER
——#10 RED
—#16 BLACK
— #16 BROWN o5, Bchk PASSENGER SIDE
O BRAKE LIGHT
@”O\“ < "o
‘b\k @‘3\6
#®
DRIVER SIDE
— #18 YELLOW BRAKE LIGHT
— #18 WHITE

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 12-49




Page 12-50

See previous two pages for wiring diagram.

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



WIRING — TRANSPORTER 4 AND TRANSPORTER 6 WITH
CONTINUOUSLY VARIABLE POTENTIOMETER

ITEM PART NO. DESCRIPTION QTyY

123 4

For TransPorter 4 and TransPorter 6 vehicles with serial numbers prior

to 0112-001470.

[[0T989907] | Wire Harness, Lighting (includes item 1) ... 1
1 1016698 Wire Assembly, #10 Red ... 1
[OT9TT60T | Wire Harness, Power (includes items 2 - 4) .........ccoooiiiiiiiiiiiicece 1

2 01865109 Assembly, 3-Wire Plug (includes item 3) ........ccoooiiiiiiiiice e 1
3 TOT1883002 Wire Assembly, #18 Black (includes resistor and #18 white wire) ................ 1
4 [0T930807 Assembly, 3-Pin PIUG ........ccoiiiiii 1
5 07904509 | Wire Assembly, #6 Red (TransPorter 4 only) ........ccocooroiiiiiiiiiieeee e 1
5 01904503 | Wire Assembly, #6 Red (TransPorter 6 only) ...........cccciiiiiiiniinsnccncie, 1
6 Wire Assembly, #6 White (TransPorter 4 only) .........cccccccoieiiiiiiiiniieee, 1
6 07908903 | Wire Assembly, #6 White (TransPorter 6 only) ...........ccocieiiiiiiniiicene e 1
7 01904404 | Wire Assembly, #6 Green (TransPorter 4 only) .........ccccoiiiiiiiiiniiinicc, 1
7 [[0T904403 | Wire Assembly, #6 Green (TransPorter 6 only) ... 1
8 07904609 | Wire Assembly, #6 Blue (TransPorter 4 only) ........cccocovriiinniiiieeee e 1
8 01904603 | Wire Assembly, #6 Blue (TransPorter 6 only) .........cccoceciiniiiiniinsncicece 1
9 [[0T904709 | Wire Assembly, #6 Orange (TransPorter 4 only) ..........cccoooiiiiiiiiiiiinicee 1
9 07904703 | Wire Assembly, #6 Orange (TransPorter 6 only) .........ccccoooviiiiiiiiieenceceesee 1
10 TOT90880 Wire Assembly, #6 BIUE .......coo oo 1
11 [O0T6729 | Wire Assembly, #6 WhiIte ..........ccoooiiiiiiiii e 1
12 (076739 | Wire Assembly, #6 YEOW .........ccoiiiiiiiiiie e 1
13 [O0T795707] | Wire Assembly, #6 Black ...........cccociiiiiiiiiiiiii 5
14 101914401 Assembly, Voltage Suppressor (includes #18 red and #18 blue) ..........ccccoeveveeen. 1

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 12-51



.?sku=101989901
.?sku=101911601
.?sku=101865106
.?sku=101883002
.?sku=101930801
.?sku=101904502
.?sku=101904503
.?sku=101908902
.?sku=101908903
.?sku=101904402
.?sku=101904403
.?sku=101904602
.?sku=101904603
.?sku=101904702
.?sku=101904703
.?sku=101908801
.?sku=1016729
.?sku=1016732
.?sku=101795701

ELECTRIC TRANSPORTER 4
AND TRANSPORTER 6

#10 BLACK -

BRAKE
WIRING (MCOR LioHT
S RELAY
=
A
HORN BLUE ~~—@——#18 YELLOW
— |12 erounD
<~ ' TERMINAL

#18 PURPLE

[a]
& VOLTAGE
LEFT E LIMITER
HEADLIGHT
=
o)
ox
>Q
®a@
* o
3 =z
=
I}
o
o
0
GROUND b
TERMINAL
BLOCK
X
2
BATTERY DUZZER @
WARNING ©
2 LIGHT *
w | L BATTERY
g | c CONDITION
E g INDICATOR
[
s 808 le o
(0] ) by W \od
= o N 0‘0
< ® NN N
5 * AR 5
© Ve X 0\“\ w
z = e 22
= 0
e LIGHT
M % SWITCH TWO-PIN PLUG SONIC
Se A WELD
=
[+
©
by
MOTOR —#18 GREEN/WHITE
Z CONTROLLER
g OUTPUT /
ATOR
g REGULATO #18 PURPLE — /
g @)é\/\g—ma YELLOW —
#18 RED ~@— #18 BLACK
\ THREE-PIN PLUG
#18 BLACK
P #18 BROWN
o0 \ #18 ORANGE #18 ORANGE —
#18 GREEN #18 GREEN —
#16 BROWN
#14 YELLOW
® #16 RED/WHITE
TWO-PIN Ne
CONNECTOR
coM
PARK
LIMIT —— #10 RED —
HORN SWITCH \ N\ #16BLACK —
BUTTON #16 BROWN —
#16 ORANGE/WHITE
BRAKE
LIMIT
SWITCH

#16 GREEN/WHITE

.

#18 YELLOW
#18 WHITE

#18 YELLOW ——
#18 WHITE

Page 12-52

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



#18 YELLOW

#18 BROWN
N

ONBOARD
COMPUTER

/

\
\
#18 BROWN

—#18 YELLOW

\ By
— #10 BLACK
G g
—#18 YELLOW— “c
—#18 BLACK >

— #18 BROWN

FORWARD /
REVERSE
SWITCH

&
N’O?‘ vﬂ\'\\«z
( RO TYPICAL
Ape® BATTERIES 5 PLACES
—#16 REDWHITE — X ©®
NG

—#18 BLACK
— #18 ORANGE a
w
—— #18 GREEN <
b
REVERSE
BUZZER
——#10 RED
—#16 BLACK
— #16 BROWN 5. A, PASSENGER SIDE
753 K
O BRAKE LIGHT
ev”o\“ < "o
‘b\k @‘3\6
#®
DRIVER SIDE
— #18 YELLOW BRAKE LIGHT
— #18 WHITE

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-53



Page 12-54

See previous two pages for wiring diagram.

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



WIRING — TRANSPORTER 4 AND TRANSPORTER 6 WITH

MOTOR CONTROLLER OUTPUT REGULATOR (MCOR)

ITEM PART NO. DESCRIPTION QTyY

123 4

For TransPorter 4 and TransPorter 6 vehicles with serial numbers

0112-001470 and greater.

[0T969307] | Wire Harness, Lighting (includes item 1) ..o 1
1 1016698 Wire Assembly, #10 Red ... 1
[OT9TT60T] | Wire Harness, Power (includes item 2 - 5) .........ccccoiiiiiiiiiiiiee e 1

2 01865109 Assembly, 3-Wire Plug (includes item 3) ........ccoooiiiiiiiiice e 1
3 TOT1883002 Wire Assembly, #18 Black (includes resistor and #18 white wire) ................ 1
4 [0T930807 Assembly, 3-Pin PIUG ........ccoiiiiii 1
5 (07936807 Assembly, 2-PiN PIUG ......coiiiiie e 1
6 01904504 | Wire Assembly, #6 Red (TransPorter 4 only) .........cccccciiniiiiniinicee 1
6 [[0T904503 | Wire Assembly, #6 Red (TransPorter 6 only) .........c.ccooviiiiiiiiiiiie 1
7 101908903 | Wire Assembly, #6 White (TransPorter 4 only) .......cccooooieiiiiiiiie e 1
7 Wire Assembly, #6 White (TransPorter 6 only) ...........ccocovciiininiinncceee 1
8 [[0T904409 | Wire Assembly, #6 Green (TransPorter 4 only) ... 1
8 07904403 | Wire Assembly, #6 Green (TransPorter 6 only) ..........ccocoooiiiiiiniiiciieee 1
9 01904604 | Wire Assembly, #6 Blue (TransPorter 4 only) ........cccceciiniiiiniinsnceece 1
9 [[0T904603 | Wire Assembly, #6 Blue (TransPorter 6 only) ...........ccccoooiiiiiiiiiniccee 1
10 | [0T904709 | Wire Assembly, #6 Orange (TransPorter 4 only) ........ccccocoiiiiiiieiineceeneeeeee, 1
10 01904703 | Wire Assembly, #6 Orange (TransPorter 6 only) ........cccoccevevrviieneiiceenee e 1
11 [O0T795707] | Wire Assembly, #6 BIack ...........cccoociiiiiiiiiii 5
12 107190830 Wire Assembly, #6 BIUE .......ooooiii e 1
13 (076729 | Wire Assembly, #6 WhiIte .........ccccociiiiiiiiiiiiii 1
14 (076739 | Wire Assembly, #6 YEOW .........ccoiiiiiiiiii 1
15 101914401 Assembly, Voltage Suppressor (includes #18 red and #18 blue) ..........ccccevvueneeenn. 1

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 12-55



.?sku=101969301
.?sku=101911601
.?sku=101865106
.?sku=101883002
.?sku=101930801
.?sku=101936801
.?sku=101904502
.?sku=101904503
.?sku=101908902
.?sku=101908903
.?sku=101904402
.?sku=101904403
.?sku=101904602
.?sku=101904603
.?sku=101904702
.?sku=101904703
.?sku=101795701
.?sku=101908801
.?sku=1016729
.?sku=1016732

12 PLACES

2] s
b /
(19—, 7
"? ‘ TYPICAL
@/ @‘9 2 PLAGES
TYPICAL S
2 PLACES @/ ‘
/L/\
e L \f
‘/A\@ TYPICAL
! @ I

BATTERY
MOUNTING

BRAKE LIGHT
MOUNTING

REVERSE BUZZER
MOUNTING

Page 12-56 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



ELECTRICAL COMPONENTS, REAR BODY -
TRANSPORTER 4 AND TRANSPORTER 6 VEHICLES

ITEM PART NO. DESCRIPTION QTyY

1.2 3 4

1 [OT797707] | Battery, 8-Volt PowerDrive (includes item 2) ..........ccccoociiiiiiiiiiii e 6
1 07797709 | Battery, 8-Volt PowerDrive, Dry (includes item 2) ..........ccccciiiiiiiiiiiiiiie 6
2 [0T797807 Cap, Battery, 4 Port Gang .........cccccoooiiiiiiieiee e 6
3 [O0T795707] | Wire Assembly, #6 Black ...........ccccccoeiiiiiiiiiiii 5
4 [0T4304 Nut, Hex, Stainless Steel, 5/16-18 ...t a e 12
5 [0711578 Washer, Flat, Type B Wide, 5/16 .....cooiiiiiiiiiiiiie e 8
6 Hold-Down, Battery, Short ... 2
7 T0TO90802 Hold-Down, Battery, LONG ......coiiiiiiiiiieee et 2
8 [0T668207] | Rod, Battery HOIA-DOWN .........cociiiiiii e 8
9 [UT6717 | Assembly, Taillight (includes items 10 - 14) ....cociiiiiiiiiii e 2
10 N/A Housing, Taillight ..o e 1
11 0715823 BUID e 1
12 N/A GIASKET .. e e 1
13 N/A =T 0 TSR PR 1
14 N/A Yot (= LV =Y o 1= 2
15 [OT5753 | Screw, Hi-Lo, #12-16 X 5/8 .......cccoiiiiiiiiiiin s 4
16 076859 | Kit, Reverse Buzzer (includes items 17 and 18) ...........cccoociiiiiiiiiiiici 1
17 076851 BUZZEr, RBVEISE ... 1
18 076849 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 .......cccccoiiiiiiiiii 2
19 1015072 Nut, Nylon Lock, Stainless Steel, 5/16-18 ....coooveeieiiiiiieeeeee e 8

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 12-57


.?sku=101797701
.?sku=101797702
.?sku=101797801
.?sku=101795701
.?sku=1014304
.?sku=1011578
.?sku=101090801
.?sku=101090802
.?sku=101668201
.?sku=1016717
.?sku=1011582
.?sku=1015752
.?sku=1016859
.?sku=1016851
.?sku=1016849




ELECTRIC MOTOR E



Page 13-2 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



MOTOR - POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4

102237701 Assembly, 48-Volt Motor, 3.10-hp (includes items 1 - 17) ...cccooiiiiiiiiiiiiieeeieee 1
1 (017944 1S 4111 (o TR T S 1
2 077958 Assembly, Stator Shell and Winding .........cccoooiiiiiiiiiin e 1
3 077947 Package, Hardware (includes items 4 - 7) ..o 1
4 N/A BUshing, INSUIALON ........ccooiiiiiiii e 2
5 N/A WaAShEr, Flat, 5/168 .....ovviiiiiiiiieieee e e e e e e e e 4
6 N/A NUL, HEX, 5/168-18 ... oo e 4
7 N/A BUshing, INSUIALON ........ccooiiiiiiii e s 2
8 (0717961 SCIEW, ClamMP ... e 4
9 077953 Screw, Bearing Retainer ... 2
10 [0T17957 1S 4111 (o TR T 1
11 (017949 Screw, Brush HOIAEr ..o 2
12 077943 Rigging, Brush ........cccociiiiiiii 1
13 (017949 Package, Brush (2 pieces) (includes 4 brushes)........ccccocoeiiiniiii e, 1
14 1011411 Package, Brush Spring (4 PIi€CES) ...coovveiiiiiiiiiiee et 1
15 071299 Bearing, Ball ..., 1
16 077950 Retainer, Bearing ..o 1
17 N/A ATMATUIE .o s e n e s e e s e e nnne e 1
18 1014201 Screw, Hex-Head Cap, 1/4-20 X 2-1/4 .....oueeee ettt 3
19 E5T LAY 1] a1 g o Yo e I R 3
20 [[0T0934 | Screw, Hex-Head Cap, 5/16-18 X 1 ...cc.oiiiiiiiiie e 1
21 173 WaASHET, LOCK, 5/16 ...t e e e e e e e e e e e e e e e e as 1
22 (02235207 | BUumper, MOTOr .......ccoiiiiii e e 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 13-3


.?sku=1017944
.?sku=1017958
.?sku=1017947
.?sku=1017961
.?sku=1017953
.?sku=1017951
.?sku=1017949
.?sku=1017948
.?sku=1017946
.?sku=1011290
.?sku=1017950
.?sku=451
.?sku=1010934
.?sku=7174
.?sku=102235201

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 13-4



MOTOR - 1Q SYSTEM VEHICLE

ITEM PART NO. DESCRIPTION QTyY
123 4

102240102 | Assembly, 48-Volt IQ Motor, 3.20-hp (includes items 1 - 23) .......ccoceeviiiiiiienennen. 1
1 (017943 Shield, ENG ... e 1
2 (02265507 Assembly, Stator Shell and Winding .........cccociiiiiiiiii e 1
3 077947 Package, Hardware (includes items 4 - 7) ..o 1
4 N/A BUshing, INSUIALON ........ccooiiiiiiii e 2
5 N/A WaAShEr, Flat, 5/168 .....ovviiiiiiiiieieee e e e e e e e e 4
6 N/A NUL, HEX, 5/168-18 ... oo e 4
7 N/A BUshing, INSUIALON ........ccooiiiiiiii e s 2
8 022667107 Screw, Clamp, #10-32 X 8-1/4 .......cccoiiiiiiii 4
9 077953 Screw, Bearing Retainer, #8-32 X 7/8 .......ccccco i 2

(02265907 Assembly, End Shield (includes items 10 - 13) ..o 1
10 | (02266007 Shield, ENd ..o 1
11 (02265607 Sensor, Motor Speed (includes item 12) .......ccccoiiiiniiiini e, 1
12 07942307 Housing, Female 3-Wire, Gray ...........cccocoiiiiiiiiiiiiece e 1
13 | (02267007 Screw, Steel Hex, Thread-Rolling, #8 X 3/8 ........ccocoiiiiiiiiee 1
14 | (02265707 Kit, Bearing and Magnet (includes items 15 and 16) .........ccccvceviiiiiiiiininne 1
15 N/A Bearing, Ball ... 1
16 N/A 11/ F= T [ =Y USSP 1
17 077950 Retainer, Bearing .........cccocoiiiiiiiiiiiii i, 1
18 N/A AMMATUIE ..o 1
19 | [0Z3278017 Assembly, Brush Rigging (includes items 20 - 22) ...........cccoooiiiiiiiiiiicieeeee 1
20 1011411 Package, Brush Spring (4 PIECES) .....coeiieiiiiiiiiiiee e 1
21 (02251907 Package, Brush (2 pieces) (includes 4 brushes) ........ccccocoeiiiiiiieniinineenn, 1
22 (017943 RIiggiNg, Brush ..o 1
23 (077949 Screw, Brush Holder, #6-32 X 1/2 ... 2
24 [O0Z2Z35207] | BUumper, MOTOr .......ccoiiiiii e e e 1
25 1014201 Screw, Hex-Head Cap, 1/4-20 X 2-1/4 ........euurreeeeeee ettt 3
26 BE5T WaASHE, LOCK, 1/4 ...ttt e e e e e e 3
27 [[0T0934 | Screw, Hex-Head Cap, 5/16-18 X 1 .....coociiiiiiiiii e 1
28 173 LAY 1] a1 g o Yo S YA 1 T 1
29 [OT920T07 | Kit, 3-Pin Plug Assembly, Gray ..........cccocoiiiiiiiiiin i 1

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 13-5


.?sku=1017944
.?sku=102265501
.?sku=1017947
.?sku=102266101
.?sku=1017953
.?sku=102265901
.?sku=102266001
.?sku=102265601
.?sku=101942301
.?sku=102267001
.?sku=102265701
.?sku=1017950
.?sku=102327801
.?sku=102251901
.?sku=1017948
.?sku=1017949
.?sku=102235201
.?sku=451
.?sku=1010934
.?sku=7174
.?sku=101920101




TRANSAXLE -
ELECTRIC VEHICLE



Page 14-2 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



TRANSAXLE, TYPE G — ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTyYy
123 4
01896007 | Transaxle, Type G (includes items 1 - 32) .......ccciiiiiiiiiiii e 1
1 [[0T895807 Axle Assembly, Passenger-Side (includes item 3) ..........ccccooiiiiiiiiiiiiinies 1
2 101895901 Axle Assembly, Driver-Side (includes item 3) .....cccovvviiiiiiiiiiiee e, 1
3 [OT922207 SHUA, LUQG i e s 4
4 07976007 Bolt, MT10 X 1.5 X 35 MM ...oooiiiiii e 10
5 [0T897907 WaSHEr, LOCK ... 10
6 101923501 Seal, Oil, INPUL Shaft .......cooiiiiiie e 1
7 [[0T895507 Gear Case, Passenge-Side ..o 1
8 [0T1897207 Breather ... 1
9 7339 Bearing, Differential ............ccccocoiiiiiiii 2
10 | [OT895601 Assembly, Axle Tube, Passenger-Side ...........cccccooiiiiiiiiiinic e 1
11 (013794 Seal, Oil, AXIe Shaft ........oooii e 2
12 7339 Bearing, INput Gear..........ccociiiiiiiii e 3
13 [0T923707 Shaft, INPUL ... 1
14 7339 Bearing, Intermediate Gear ... 1
15 | [OT906907 Assembly, Intermediate Gear ..., 1
16 | [0T8954017 Gear Case, Driver-Side ... 1
17 | (01972207 Plug, Fill oo 1
18 [OT972707 Plug, Magnetic ........ccccoiiiiiiiiiiii 1
19 [0T923207 Gasket, PIUG ..o 2
20 | [OT897007 Bolt, M8 X 1.25 X B0 MM ...cviiiiiiiiiiiin i 11
21 [0T897607 Pin, DOWEI ....ooviiiiii 2
22 [0T923607 Housing, Differential ... 1
23 | [OT9Z3907 Gear, Differential ...........coooiiii e 2
24 | [OT903607 Plate, Thrust (idler gear) ... 2
25 [O0T923007 Gear, Differential [dler ... 2
26 | [OT903707 Plate, TRIUSE ... e s 2
27 [OT922107 Pin, Differential ...........cccociiiiiiii . 1
28 [0T906207 Gear, OUIPUL .....ooii e 1
29 | [0T897407 Bolt, MIO X 1.5 X 25 MM oot 4
30 [0T972407 Pin, DOWel ....oeiiiiiic 1
31 01895707 Assembly, Axle Tube, Driver-Side ...........ccoccooiiiiiiiiiiiic e 1
32 | [OT9Z8707 Gasket, Liquid, 8.8 0Z. (250 @) ...cveeieiriieiieeeee e A/R

2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 14-3


.?sku=101896001
.?sku=101895801
.?sku=101922201
.?sku=101976001
.?sku=101897901
.?sku=101895501
.?sku=101897201
.?sku=7330
.?sku=101895601
.?sku=1013794
.?sku=7335
.?sku=101923701
.?sku=7336
.?sku=101906901
.?sku=101895401
.?sku=101972201
.?sku=101972101
.?sku=101923201
.?sku=101897001
.?sku=101897601
.?sku=101923601
.?sku=101923901
.?sku=101903601
.?sku=101923001
.?sku=101903701
.?sku=101922101
.?sku=101906201
.?sku=101897401
.?sku=101972401
.?sku=101895701
.?sku=101928701




BATTERY CHARGER E



=

R

=

|

OOy Oy f
S &

I R

Q) /@

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 15-2



POWERDRIVE BATTERY CHARGER, DOMESTIC -
VILLAGER 4, VILLAGER 6, AND VILLAGER 8

ITEM PART NO. DESCRIPTION QTY
12 3 4
(01802207 | Charger, Battery, PowerDrive, Domestic 120-V AC 48-V DC 60-Hz
(model number 17930-11) (includes items 1 - 14)
103-inch DC cord with male 3-pin plug, 12-AWG
74-inch AC cord with male grounded Plug ......cccoociiiiiiiiiieeee e 1
01802209 | Charger, Battery, PowerDrive 120-V AC 48-V DC 60-Hz
(model number 17930-18) (includes items 1 - 14)
144-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded PIug .......ccooooveviiiiii i 1
01802203 | Charger, Battery, PowerDrive 120-V AC 48-V DC 60-Hz
(model number 17930-19) (includes items 1 - 14)
240-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded plug .......coocceieieiiiiiieee e 1
1 01828307 Assembly, Case (includes fasteners) ... 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ....ccooiiiiiiiiieeee e 10
3 [OT8T9707 Assembly, TranSfOrMEer ..........cociiii e 1
4 [UT5914 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1
5 [0T828507 Ammeter (includes mounting hardware) ............ccccccoeeiiiiiiniiii e 1
6 [OT831707 Kit, Wire ASSembly ..o 1
7 [0T82890T Cordset, DC, 113-Inch Long with Male 3-Pin Plug, 12-AWG ..........c.ccccvven. 1
7 (01828904 Cordset, DC, 154-Inch Long with Male 3-Pin Plug, 12-AWG ..........cccccoiiieenns 1
7 01828903 Cordset, DC, 250-Inch Long with Male 3-Pin Plug, 12-AWG .............cccooeeeees 1
8 [OTZ2T07) Assembly, Fuse (includes mounting hardware) ..........cccccevceeeniiieniieeniiee e, 1
9 [0T2099 Bushing, Strain Relief, DC Cord, 12-AWG ...........oociiiiiiiiiiiee e 1
10 101914401 Assembly, AC VOItage SUPPIESSOT .....coviiiuiiieeeiiiiieeeeiiiiee e e e e e sneeeee s 1
11 CTX8504 Breaker, Circuit, 15-Amp, 120-V AC ... 1
12 [0T828607 Relay, Power, 48-V DC ........ccoiiiii e 1
13 | [0T18288017 Cordset, AC, 80-INCN LONG ....ouviiiiiiiee e 1
13 101828802 Cordset, AC, 116-INCh LONG ....oviiiiiiiiiie e 1
14 0759717 Bushing, Strain Relief, AC Cord .........ccoooiiiiiiii e, 1
2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 15-3


.?sku=101802201
.?sku=101802202
.?sku=101802203
.?sku=101828301
.?sku=101819701
.?sku=1015914
.?sku=101828501
.?sku=101831101
.?sku=101828901
.?sku=101828902
.?sku=101828903
.?sku=1012101
.?sku=1012098
.?sku=CCX8506
.?sku=101828601
.?sku=101828801
.?sku=101828802
.?sku=1015917




POWERDRIVE 2 CHARGER, DOMESTIC - VILLAGER 4

ITEM PART NO. DESCRIPTION QTyY
12 3 4
01802204 | Charger, Battery, PowerDrive, Domestic 120-V AC 48-V DC 60-Hz
(model number 22110-11) (includes items 1 - 15)
103-inch DC cord with male 3-pin plug, 12-AWG
74-inch AC cord with male grounded Plug ......cccoociiiiiiiiiieeee e 1
01802205 | Charger, Battery, PowerDrive 120-V AC 48-V DC 60-Hz
(model number 22110-18) (includes items 1 - 15)
144-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded PIug .......ccooooveviiiiii i 1
01802209 | Charger, Battery, PowerDrive 120-V AC 48-V DC 60-Hz
(model number 22110-19) (includes items 1 - 15)
240-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded plug ........coooueeeieiiiiiieee e 1
1 02273207 Assembly, Case (includes ifem 2) ..o 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ..o 12
3 (02273307 Assembly, Transformer (includes rvets) ... 1
4 (02273407 Plate, HeatSink ..., 1
5 (02273507 Assembly, Diode with Heatsink Film (includes mounting hardware) ................. 1
6 02273607 Kit, Wire Assembly (Not SNOWN) ........ociiiiiii e 1
7 01828904 Cordset, DC, 113-Inch Long with Male 3-Pin Plug, 12-AWG ..........c.ccccvven. 1
7 101828905 Cordset, DC, 154-Inch Long with Male 3-Pin Plug, 12-AWG ..........cccccoiiieenns 1
7 101828900 Cordset, DC, 250-Inch Long with Male 3-Pin Plug, 12-AWG ..........ccccccvvuneennn. 1
8 02273707 Assembly, Fuse, 30-Amp (includes terminal hardware) ..........c.cccoeceriieerieenienne 1
9 (02273807 Ammeter (includes mounting hardware) ............cccccceeiiiiiiiniii e 1
10 | [02273907 Bushing, Strain Relief, AC COrd .........ccooiiiiiiiiee e 1
11 [0T2099 Bushing, Strain Relief, DC Cord, 12-AWG ..........cocciiieiiiiiiee e eeiee e 1
12 CTX85049 Breaker, Circuit, 15-Amp, 120-V AC ..., 1
13 | [0T18288017 Cordset, AC, 80-INCN LONG ....ouviiiiiiiee e 1
13 101828802 Cordset, AC, 116-INCh LONG ....oviiiiiiiiiie e 1
14 | (02274007 Handle, PowerDrive 2 Charger (with four SCrews) ...........ccccoeiiiiiiiiniiieen, 1
15 | [0T828601 Relay, Power, 48-V DC ........oooiii e 1

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 15-5



.?sku=101802204
.?sku=101802205
.?sku=101802206
.?sku=102273201
.?sku=102273301
.?sku=102273401
.?sku=102273501
.?sku=102273601
.?sku=101828904
.?sku=101828906
.?sku=102273701
.?sku=102273801
.?sku=102273901
.?sku=1012098
.?sku=CCX8506
.?sku=101828801
.?sku=101828802
.?sku=102274001
.?sku=101828601

-
I R

=

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 15-6



POWERDRIVE BATTERY CHARGER, EXPORT -
VILLAGER 4, VILLAGER 6, AND VILLAGER 8

ITEM PART NO. DESCRIPTION QTY
12 3 4
101831503 Charger, Battery, PowerDrive, Export with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 18780-11) (includes items 1 - 16)

103-inch DC cord with male 3-pin plug, 12-AWG

74-inch AC cord With NO PIUQG ....ceiiuiiiiieie et 1

101831504 | Charger, Battery, PowerDrive Export with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 18780-18) (includes items 1 - 16)

144-inch DC cord with male 3-pin plug, 12-AWG

108-inch AC cord With NO PIUG ....eeeviieiie e e 1
1 N/A ASSEMDIY, CASE ...eeiiiiiiiiiiie et e e e e s 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 .....ccooiiieiiiiiee e 10
3 101838201 Assembly, TranSTOrMEr ... e e 1
4 (075974 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1
5 101914401 Assembly, AC VOItage SUPPIESSOT ......ccueiriiiieeiiieeaiieeeeiee ettt 1
6 101838501 Kit, WIir€ ASSEMDIY ..ot e e e e e e e e e eeeeas 1
7 [0T1828507 Ammeter (includes hardWare) ............cocveiiiiiiiie e 1
8 [[UT838307] Relay, Power, 48-V DC (includes mounting hardware) ...........cccccevveenierrieennnn. 1
9 [0T838707 Bracket, Power Relay Mounting ............cccoooiiiiiiii e, 1
10 101838601 Switch, 4-PoSition SHAE ........ceeiiiiiiiiiee e 1
11 [[0T82890T Cordset, DC, 113-Inch Long with Male 3-Pin Plug, 12-AWG ..........ccccoecrnenn. 1
11 (01828907 Cordset, DC, 154-Inch Long with Male 3-Pin Plug, 12-AWG ...........ccccooirienes 1
11 01828903 Cordset, DC, 250-Inch Long with Male 3-Pin Plug, 12-AWG .............cccoooeeeee 1
12 (072707 Assembly, Fuse (includes hardware) ... 1
13 [0T2099 Bushing, Strain Relief, DC Cord, 12-AWG ..........cocciiiiiiiiiieee e 1
14 101838401 Breaker, CirCuit, 1T0-AMP .ooiiiiiiee et e e eeaaaa s 2
15 [OT83T707 Cordset, AC, 80-Inch Long with Leads (N0 PIUG) ....ceerveimnieriiiiieieee e 1
15 | [OT831/07 Cordset, AC, 116-Inch Long with Leads (no plug) .........ccccociiiiiiiniiiiiiniens 1
16 0759717 Bushing, Strain Relief, AC COrd .........ccoiiiiiiiiie e 1

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 15-7


.?sku=1015914
.?sku=101828501
.?sku=101838301
.?sku=101838701
.?sku=101828901
.?sku=101828902
.?sku=101828903
.?sku=1012101
.?sku=1012098
.?sku=101831701
.?sku=101831702
.?sku=1015917

Q

W
/B
Y

W
\

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 15-8



POWERDRIVE BATTERY CHARGER, EUROPEAN -
VILLAGER 4, VILLAGER 6, AND VILLAGER 8

ITEM PART NO. DESCRIPTION QTY
12 3 4
[0T956207 | Charger, Battery, PowerDrive, European with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 20300) (includes items 1 - 15)

103-inch (261 cm) DC cord with male 3-pin plug, 12-AWG .........c..ocoeiiiiiiiiieenee 1

01956209 | Charger, Battery, PowerDrive European with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 20310) (includes items 1 - 15)

144-inch (366 cm) DC cord with male 3-pin plug, 12-AWG .......ccccoeiiiiiieiiiieenn, 1
1 N/A ASSEMDIY, CASE ...eeiiiiiiiiiiie e e e s 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 .....ccooiiiiieiiieee e 10
3 bl AssemMbly, TranNSTIOIrMEr ..o e e e 1
4 (075974 Assembly, Heatsink, with Diodes (includes mounting hardware) ..................... 1
5 i Assembly, AC VOIRage SUPPIESSOr.....ccccueiiiiuiieiiieaeiieeeeiee ettt 1
6 bl Kit, WIr€ ASSEMDIY ...t e e e s e e e eee s 1
7 101976601 Ammeter (iNCludes hardWare) ..........ccooeeiiiiiiiiiiiieeeeeec e 1
8 [0T987507 Relay, Power, 48-V DC (includes mounting hardware) ...........ccccceeveeniereieennnn. 1
9 101838601 Switch, 4-PoSition SHAE ........c.eiiiiiieiee e 1
10 | [0T8289017 Cordset, DC, 103-Inch (261 cm) Long with Male 3-Pin Plug, 12-AWG ............. 1
10 (01828904 Cordset, DC, 144-Inch (366 cm) Long with Male 3-Pin Plug, 12-AWG ............. 1
11 (072707 Assembly, Fuse (includes hardware) ............cccccoiiiiiiiiiiiic i 1
12 072098 Bushing, Strain Relief, DC Cord, 12-AWG ..........cocciieeiiiiiieee e 1
13 101838401 Breaker, CirCuit, T0-AMP ...oviiii et enre e e e snrae e e e e enees 2
14 101973501 R = To1=T o] 2= Lo LT X @ 7 o] (o R 1
15 ol Assembly, Current LIMITer .........ooviiiiiiiiiee e 1
16 101958301 Cordset, AC, Continental Europe, 96-Inch (244 cm) Long

(With Male 2-Pin PIUG) ..eeeeeeeieiie et 1
17 01958207 | Cordset, AC, U.K., 96-Inch (244 cm) Long (with male 3-pin plug) ........c..cccceeneeee. 1
18 N/A L AT T =T 11T o oY U SURURSR 1

i Special order item available on request
2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 15-9


.?sku=101956201
.?sku=101956202
.?sku=1015914
.?sku=101987501
.?sku=101828901
.?sku=101828902
.?sku=1012101
.?sku=1012098
.?sku=101958201

2D 5 @ D
0y v

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 15-10



ONBOARD POWERDRIVE BATTERY CHARGER,
DOMESTIC —TRANSPORTER 4 AND TRANSPORTER 6

ITEM PART NO. DESCRIPTION QTyY
123 4
[0T8T4307 | Assembly, PowerDrive Battery Charger with Reel, Onboard
120V AC 48V DC 60 Hz (includes items 1 - 20) ....ccoooueiiiiiiiiiiiee e 1
07802307 | Assembly, PowerDrive Battery Charger, Onboard

120V AC 48V DC 60 Hz (includesitems 1 -2and 4 - 20) .......cccocoeerceeerceeennn 1
1 o ASSEMDIY, CASE ...eeiiiiiiiiiiie et e e e e s 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 .....ccoviiiieiiiee e 12
3 077787 Assembly, Retractable Cord Reel ............cccooiiiiiiiiiiii 1
4 075974 Assembly, Heatsink, with Diodes (includes hardware) ............ccccoooeriiininnienns 1
5 [OT879707 Assembly, Transformer ..o 1
6 [0T847T707 Kit, Wire ASSEMDIY .....coeiiiii 1
7 [0T8471907 Board, CONIOl ........cooiiiiiee e s 1
8 01838707 Bracket, Relay and Reset Board Mounting ..........ccccccvvciiiiiniiiniiniiccencie, 1
9 [0T11707 Bracket, MOUNTING ......ccoooiiii i 2
10 B233 Nut, LOCK, 1/4-20 .....cooiiiiiiiiiiiiii 4
11 78417 Screw, Hex-Head Cap, 1/4-20 X B/4 .....ccueeeee ettt sareee e 4
12 0759717 Bushing, Strain Relief, AC Cord .........ccoooiiiiiiiii e, 1
13 | [0T8290017 Cordset, AC, 24 Inches Long, with Grounded Plug ..........ccccoeiiiiniiciiincee 1
14 CTX8504 Breaker, Circuit, 15-Amp, 120-V AC ... 1
15 [0T2099 Bushing, Strain Relief, DC Cord, 12 AWG .......ccooiiiiiiiiiieee e 1
16 [0T18297107 Cordset, DC, 90 Inches Long, with Leads, 12 AWG .......ccccoocvieieriiiieeeeieenn, 1
17 (072707 Assembly, Fuse (includes hardware) ... 1
18 | [0T828501 Ammeter (includes hardware) .............coccoooiiiiiiiiiii e 1
19 | [0T828601 Relay, Power, 48 VDC ........ooiiiiiieiee e 1
20 101914401 Assembly, AC VOItage SUPPIESSOT ......ccueiiiiuieeiiieeeiieeeeiee ettt 1
21 279 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ...t 4
22 [OTZ309 | Washer, Flat, 1/4 ... e e 4
23 BE5T WaASHETY, LOCK, 1/4 ...ttt e e e e e e e as 4
24 [ozZg NUL, HEX, 1/4-20 ...ttt et e e e e e e e e e e ee e e e e e resaanaeeeeees 4
25 [OTBE7T | HOUSING, CO ......oiiiiiiiiieee e 1
26 B790 Screw, Phillips-Head, #7-19 X 3/4 .....ooo oot 4
27 [[0T80T00T] | Plate, Receptacle Backing ..o 1

[O0T7189 | Shrink, Heat (1-1/2 inch x 4 feet) (not shown)™ ... A/R

*Heat shrink is available in 3-inch lengths, nonstandard.
b Special order item available upon request.
2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 15-11



.?sku=101814301
.?sku=101802301
.?sku=1017187
.?sku=1015914
.?sku=101819701
.?sku=101841701
.?sku=101841901
.?sku=101838701
.?sku=1011707
.?sku=8233
.?sku=7847
.?sku=1015917
.?sku=101829001
.?sku=CCX8506
.?sku=1012098
.?sku=101829101
.?sku=1012101
.?sku=101828501
.?sku=101828601
.?sku=7479
.?sku=1014306
.?sku=451
.?sku=1028
.?sku=1016673
.?sku=8796
.?sku=101801001
.?sku=1017189

Page 15-12 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



ONBOARD POWERDRIVE BATTERY CHARGER,
EXPORT —TRANSPORTER 4 AND TRANSPORTER 6

ITEM PART NO. DESCRIPTION QTY
12 3 4
01874309 | Assembly, PowerDrive Battery Charger and Reel, Onboard with
4-Position Switch, 100 - 200 - 220 - 240 V AC, 48 V DC 50/60 Hz
(INCIUAES IEMS T = 271) Lot eaeeas 1
[O0T831607 | Assembly, PowerDrive Battery Charger, Onboard with
4-Position Switch, 100 - 200 - 220 - 240 V AC, 48 V DC 50/60 Hz
(includes items 1 -4 .and 6 - 27) ..euiiiiiiiiii e 1
1 Frex Assembly, Case (includes fasteners) ........ccccccvvviieieiiiiiee e 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 .....ccoviiiieiiiee e 12
3 101838201 Assembly, TranSTOrMEr ... e e e 1
4 075974 Assembly, Heatsink, with Diodes (includes mounting hardware) ...................... 1
5 077787 Assembly, Retractable Cord Reel ..o 1
6 [0T838307 Relay, Power (includes mounting hardware) .............cccocooiiiiiiiniiiincee, 1
7 [0T8471907 Board, CONIOl ........cooiiiiiee e s 1
8 01838707 Bracket, Mounting, Relay and Reset Board ............cccccocoiiiiiiniiniininin, 1
9 101838601 Switch, 4-PoSition, SHAE .......cueeiiiie e 1
10 [0T11707 Bracket, MOUNTING ..o 2
11 BZ33 N[ R e Yo o 4
12 7841 Screw, Hex-Head Cap, 1/4-20 X 3/4 ...t 4
13 0759717 Bushing, Strain Relief, AC COrd .........ccooiiiiiiiiee e 1
14 [UT829007 Cordset, AC, 3 x 1.5 mm x 24 Inches Long, with Grounded Plug ..................... 1
15 101838401 Breaker, CirCuit, T0-AMP .ooiiiiiiieeeieeee e e e e e e e e e e e 2
16 072098 Bushing, Strain Relief, DC Cord, 12 AWG .......ccooiiiiiiiiiiiieee e 1
17 [0T18297107 Cordset, DC, 90.5 Inches Long, with Leads, 12 AWG .........ccccceveviiviieeeeiciiennnn, 1
18 (072707 Assembly, Fuse (includes hardware) ..............cccccoiiiiiiiiiiiiic e 1
19 | [0T828501 Ammeter (includes hardWare) ............cocoeiiiiiiiiiii e 1
20 101841801 Kit, WIre ASSEMDIY ...t e e e e 1
21 101914401 Assembly, AC VOltage SUPPIESSO .....coiiiiuiiiiiiiiiieie et 1
22 7379 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ... 4
23 [OT430G | Washer, Flat, 1/4 ... 4
24 E5T LAY 1] a1 g o Yo e I R 4
25 MOZ8 | Nut, HeX, 1/4-20 ....ooeiee e e 4
26 [OTBB73 | HOuSING, COrd ....ccoiiiiiiiii s 1
27 8790 Screw, Phillips-Head, #7-19 X 3/4 ..o 4
28 | [OT80T00T | Plate, Receptacle Backing .........ccccoooiiiiiiiiiii i 1
[UT7189 | Shrink, Heat (1-1/2 inch x 4 feet) (not sShown)™ ... A/R
*Heat shrink is available in 3-inch lengths, nonstandard.
i Special order item available upon request.
2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 15-13



.?sku=101814302
.?sku=101831601
.?sku=1015914
.?sku=1017187
.?sku=101838301
.?sku=101841901
.?sku=101838701
.?sku=1011707
.?sku=8233
.?sku=7847
.?sku=1015917
.?sku=101829001
.?sku=1012098
.?sku=101829101
.?sku=1012101
.?sku=101828501
.?sku=7479
.?sku=1014306
.?sku=451
.?sku=1028
.?sku=1016673
.?sku=8796
.?sku=101801001
.?sku=1017189




MAINTENANCE AND
SERVICE TOOLS E



Q

O ® D @

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 16-2



MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION RS
12 3 4
The following tool list includes all tools available from Club Car for
maintenance and service procedures for gasoline and/or electric
vehicles, both past and present models. Be sure to carefully examine
the tool list for applicability to your vehicle before ordering.
1 [0T877007] | Accelerator Pedal Adjustment TOOI ..........cocoooiiiiiiiiiic e 1 1
2 [0T8T3209 | Adhesive, Guide Ring, 3-Gram Tube ...........ccccooiiiiiiiiin e, 1 1
3 [[0T837T907] | Battery Discharge Machine, 36/48 VOIt ..............ccooiiiiiiiiiiie 1
4 (074305 | Battery Terminal Protector Spray ..........cccccooiiiiiiiiiiieneesee e 1 1
5 1011767 Battery Thermometer ..o 1
6 [[0764T7 | Bearing and Oil Seal Remover Assembly ............ccccccoiiiiiiiiiiniiiieie 1 1
7 (076479 | Bearing Driver Set .........oo e 1 1
8 [OTZ8TT] | Bearing PUller ... 1 1
9 [0TZ8T9d | Bearing Puller Wedge Attachment ... 1 1
10 1013582 Brake Adjustment Tool (used only on vehicles with
manually adjusted mechanical brakes) ..........cccccceviiiiiiiieiiiiiiee e 1 1
102249901 Brake Pedal Adjustment Tool Kit (used for the Carryall Electric ................. 1
Industrial Truck only) (includes items 11 and 12)
11 i Brake Pedal Adjustment TOOI .........ccooiiiiiiiiiiii e 1
12 il Brake Pedal Tension TOOI ..........cceeiiiiiiieieee e 1
13 | [O0T887107 | Calibration Test Module ...........ccoiiiiiiiiiiiiii 1
14 TOT80840 Cam Installation TOOI .........coiiiiiiiii e e 1
(07457 | Clutch Tool Kit (includes items 15 - 21) .....cociiiiiiiiieeeeeee e 1
15 [0T4493 Clutch Alignment Tool (for pre-unitized transaxle
vehicles built prior to 1997 model year) .......ccocooeviiiiiiiiireeeee e 1
16 074499 Drive Clutch Puller ... 1
17 074497 Drive Clutch HUb PUller ..o 1
18 074508 Driven Clutch Cam PUllEr ... 1
19 074507 Driven Clutch Puller PIUg ........cocooiiiiii e 1
20 (075524 Drive Clutch Holder Tool ASSembly ..........cccovioiiiiiiiieie e 1
21 [OT809T10T Press Weldment ... 1
22 101831801 Communication Display Module ...........ccooiiiiiiiiii e 1
23 101641002 | Compression Gauge and Adapter .......cccccoiiiiii i 1
Please refer to the maintenance and service manual
for proper tool application.
b Special order item available upon request
2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List Page 16-3



.?sku=101871001
.?sku=101813202
.?sku=101831901
.?sku=1014305
.?sku=1016417
.?sku=1016416
.?sku=1012811
.?sku=1012812
.?sku=101887101
.?sku=101808401
.?sku=1014510
.?sku=1014498
.?sku=1014496
.?sku=1014497
.?sku=1014508
.?sku=1014507
.?sku=1015524
.?sku=101809101

|

Wi
Lt

Y

L

Page 16-4 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION RS
123 4
24 1011273 | CoNtiNUILY TESTEN ..eoieieiieiie et 1 1
25 [OTZT5T] | Dry Moly Lubricant ... 1 1
26 [0T6627 | Flywheel Puller Kit .........ccociiiiiiiiiiiin 1
27 [OTBATY | GEAr YOKE ...cccoiiiiiiiiie e e e e e 1 1
28 | [0T933T07 | Governor Shaft Installation TOOI ..........cccooiiiiiiiiiii 1
29 102169401 Hydraulic Brake Adjuster (for vehicles equipped
with hydraulic brakes) ... 1
30 [UTTA78 | Hydrometer ........ccocoiiiiiiiiiiiiiicc e 1 1
31 [0T3593 | Internal Retaining RiNg Pliers ...........cccoiiiiiiiiii e 1 1
32 02248803 | 1Q Display Module (IQDM) Kit (for IQ System vehicles only) ..................... 1
(includes items 33 and 34)
33 | [02247507 Cable, IQDM ... 1
34 02257507 Adaptor, Cable ..., 1
35 | [0T9Z8707 | Liquid Gasket (transaxle Case) .........ccccooiriieriiinieiiie e 1 1
36 02243409 | Moly-Teflon Lubricant (4-0z. (113-gram) tube) ........c.ccceceevieiieniiceneernene 1
37 [0T6474 | Piston Ring Compressor Kit (FE290, FE350 and FE400 engines) ............ 1
38 [OT64TH | Piston RiNG PHErs ......oooiiiii e 1
39 072549 | Retaining Ring Pliers, 45° External ............ccccooiiiiniiiiiiniin 1 1
40 072567 | Retaining Ring Pliers, 90° Internal .............cccoooiiiiiiiiiiiic 1 1
41 [0T823107] | Safety First Card (50 per PACK) .......ccccoeeriiiiieiiieiie e 1 1
42 [OTZB0Y | Seal PUIIEr ... s 1 1
43 [02330907] | Spanner Wrench (for coil over shock front suspension vehicles only) ....... 1 1
44 [074264 | Steering Column Bearing Press TOOI ..........ccoiiiiiiiiiiiieiecee e 1 1
45 [0T4259 | Steering Column Retaining RiNG TOOI .........ccociiiiiiiiiii 1 1

Please refer to the maintenance and service manual
for proper tool application.

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 16-5



.?sku=1012151
.?sku=1016627
.?sku=1016418
.?sku=101933101
.?sku=1011478
.?sku=1013593
.?sku=102248803
.?sku=102241502
.?sku=102251501
.?sku=101928701
.?sku=102243402
.?sku=1016414
.?sku=1016415
.?sku=1012549
.?sku=1012560
.?sku=101823101
.?sku=1012809
.?sku=102330901
.?sku=1014264
.?sku=1014259

®
©
°
S
=
<

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 16-6



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION RS

12 3 4
46 102061201 Steering Wheel PUller TOOI .......coouieiiiiiiiiee et 1 1
47 BMTU753 | TaChOmMEeter ... 1
48 | [OT997207 | Paint, Touch-Up — BeIge .......ccociiiiiiiiiiicee e 1 1
48 [0T997209 | Paint, Touch-Up —WHhite ..o 1 1
48 [O0T997203 | Paint, TouCh-Up — REd ......ooiiiiiiiiie e 1 1
48 | [0T997204 | Paint, ToUCh-Up — Gray .........ccocoiiiiiiiiiee e 1 1
48 [UT997205 | Paint, TOUCh-Up — Dark Gray .......ccccceeieereeeiierriesiee et 1 1
48 01997204 | Paint, Touch-Up — Royal Blue (Pacific BIU€) ...........ccoooeeiiiiiiiiiciiec s 1 1
48 | [0T997207 | Paint, Touch-Up — BIACK .........cciiiiiiiiiiieie e 1 1
48 [UT997209 | Paint, Touch-Up — Dark Green .........ccccoeveiiieriieiienieeiee e 1 1
48 [O0T9972T7] | Paint, Touch-Up — Classic Blue (Navy) ......cccccocriieiiieiiee e 1 1
48 | [0T997273 | Paint, Touch-Up — BUrgunay ...........cccooiiiiiiiiiiieee e 1 1
49 [O0T4TTY | Transmission TOOl Kit ..........cccciiiiiiiiiiiii 1
50 1014161 Transaxle Pinion Seal TOOI ........cccoooiiiiiiie e 1
51 (074769 | Transaxle Axle Seal TOOI ........cccooiiiiiiiiiiiie e 1
52 016413 | Valve Clearance Adjuster Screw Holder (for FE290 engines only) ............ 1
53 101641201 Valve Guide REAMET ........ccoeiiiiiiiie e 1
54 | MOTBATZOY | ADOI .o s 1
55 [O0T6557] | Valve Seat Cutter TTWIENCh ......c.cooiiiiiiiieee e 1
56 [O0TE55 | Valve Seat Cutter GUIAE .......cccoeiiieiiiiieeiee e 1
57 016553 | Valve Seat Cutter, 45° (32 mm diameter) (for FE290 engines only) .......... 1
58 [[0T6554 | Valve Seat Cutter, 45°/30° (35 mm diameter) ........cccceceeiiiiienieineenee 1
59 [OUTEZTT0T] | Valve Spring COMPIESSOr .....c.eviicreeerieeeireeeesieeessrere e esnre e s e sne e snee e 1
60 AM10021 Vehicle Care Kit ... 1 1
61 1011480 | VOIt ONM MELET ..ot 1 1
62 [O0T6T1003 | Tune-Up Kit, All OHV (includes air filter, spark plug,

oil filter, fuel filters) (NOt SNOWN) ....coueiiiiiii e 1

Please refer to the maintenance and service manual
for proper tool application.

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page 16-7



.?sku=AM10753
.?sku=101997201
.?sku=101997202
.?sku=101997203
.?sku=101997204
.?sku=101997205
.?sku=101997206
.?sku=101997207
.?sku=101997209
.?sku=101997211
.?sku=101997212
.?sku=1014115
.?sku=1014162
.?sku=1016413
.?sku=101641202
.?sku=1016551
.?sku=1016552
.?sku=1016553
.?sku=1016554
.?sku=101641101
.?sku=101611003




Part Number and Page

AM10080 17-5

AM10081 171-5

AM10682 2-3

AM10021 16-7

AM10419 10-5

AM10724 7-5, 7-17

AM10753 16-7

CCX8506 15-3, 15-5, 15-11

183 8-13, 10-3, 12-45

304 1-7, 1-23, 1-33, 12-37

320 5-11

332 1-7, 1-9, 1-21, 1-23, 1-33, 8-13, 9-3,
9-5, 12-21, 12-37, 12-41

334 4-13, 4-15, 5-3, 5-5

357 5-9

451  1-21, 1-23, 4-5, 9-3, 9-5, 12-5, 12-13,
13-3, 13-5

705 6-27

706 5-9

1016 12-45

1017 12-5, 12-45

1028 4-7, 4-9, 12-5, 12-13

1032 4-7,4-9

1035 4-3, 5-5, 5-7, 5-11

1218 1-21, 1-23, 12-17, 12-41

1241 1-21, 1-23, 4-7, 4-9, 4-13, 4-15, 6-19,

6-27, 6-29, 9-3, 12-17, 12-39, 12-41

1242 4-7, 4-9, 6-7, 6-27, 12-17, 12-25,
12-41

1308 5-7, 5-11

1606 8-13

1620 1-5

1624 4-13, 4-15, 5-5

1631 8-15

2402 5-7, 5-11

4029 6-17, 12-37

4034 6-19, 12-39

7048 5-9, 5-13

7173 6-19, 6-27, 6-29, 12-17, 12-39, 12-41

7174  4-11, 5-3, 6-27, 8-11, 9-3, 9-5, 12-17,
12-25, 12-41, 13-3, 13-5

7251 1-3

7310 2-3,2-5

7330 11-7, 14-3

7335 11-5, 14-3

7336 14-3

7473 1-3, 1-13, 1-21, 1-23, 4-7, 4-9, 4-13,
4-15, 6-19, 6-27, 6-29, 12-5, 12-39

7479 1-7

7532 1-35

7539  5-7, 5-11

7540 5-5, 5-7, 5-11

7555 5-5, 5-7, 5-11

7569 5-15, 5-17

7577 15-3, 15-5, 15-7, 15-9, 15-13

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

INDEX

7591
7602

6-23, 12-37

5.5, 5-7, 5-11

7716  4-7, 4-9, 4-13, 4-15

7820 12-37

7840 59

7847 1-5,9-3, 9-5

7893 6-7, 12-37

7910 5-9

7973 1-5, 6-3, 8-15

8028 1-11, 1-23

8049 12-13

8056 12-5, 12-47

8057 6-3, 12-5, 12-13

8058 6-3, 12-5, 12-13

8067 5-9, 5-13

8168 8-15

8233 1-7, 1-21, 1-33, 4-13, 4-15, 8-3,
12-13, 12-21, 12-37

8248 1-7, 8-3, 12-21

8251 1-7, 1-23

8304 1-11, 1-23

8449 12-5

8450 6-15, 10-3, 12-13

8455 6-3

8626 4-7, 4-9

8639 6-17, 12-25, 12-37, 12-41

8717 6-3

8745 5.9, 5-13

8754 4-13, 4-15, 5:3, 55, 5-7, 5-9, 5-11,
5-17, 6-27

8755 5-9

8861 5-7, 5-11

8990 55, 12-3, 12-5, 12-21, 12-27, 12-43

8251 1-11

1010005 5-9, 5-13

1010124 5.7, 5-11

1010138  5-7, 5-11

1010145 5-15, 5-17

1010150 5-9, 5-13

1010177 59, 5-13

1010219  5-7, 5-11

1010434  1-3, 1-9, 1-13, 1-15, 1-17, 1-25,
1-27, 1-31

1010435 1-3, 1-13, 1-31, 1-35

1010543  1-9, 1-11, 1-19, 1-23, 1-25, 1-27,
1-29

1010545

1010695

1010805

1010829

1010850

1010877

1010878

1-29

1-11, 1-23

4-7,4-9

4-3, 4-5, 4-9, 4-11

4-3, 4-5, 4-11

4-7, 4-9

1-35, 4-7, 4-9

101090801  12-15, 12-23, 12-47, 12-57
101090802  12-47, 12-57

1010909 6-17

1010921
1010927
1010932
1010933
1010934
1010954
1010984
1011014
1011017
1011019
1011084
1011114
1011137
1011182
1011210
1011219
1011220
1011221
1011222
1011229
1011273
1011280
1011290
1011291
1011303
1011304
1011382
1011389
1011393
1011394
1011402
1011411
1011415
1011418
1011439

4-7, 4-9
4-7,4-9

4-7, 4-9

4-7, 4-9

1-25, 6-29, 13-3, 13-5
6-3, 6-7, 6-15, 11-3
2-3, 2-5, 5-9, 5-13
1-3

1-3

15

4-13

4-5, 4-11

4-11

1-11

1-11, 1-23

1-11, 1-23

1-11, 1-23

1-11, 1-23

1-11, 1-23

6-9, 6-17, 12-27, 12-37
16-5

6-19, 12-39

13-3

11-7

4-5, 4-11

5-9, 5-13

1-5

1-11, 1-23

5-9, 5-13

1-3

4-7,4-9

13-3, 135

5-15, 5-17

4-7, 4-9

6-19, 12-39

101146302 4-5, 4-11

1011464
1011465
1011466
1011467
1011478
1011480
1011497
1011498
1011557
1011558
1011571
1011578
12-47,
1011582
1011610
1011622
1011652
1011694
1011697
1011700

4-5, 4-11
4-5, 4-11

4-3, 4-5, 4-11

4-5, 4-11

16-5

16-7

6-21, 12-47

6-21, 12-47

6-19, 6-21, 12-39, 12-47

6-21, 6-23, 12-17, 12-47

6-21, 12-47

1-11, 1-23, 5-3, 12-15, 12-23,
12-57

6-21, 6-23, 12-47, 12-57

6-21, 12-47

6-23

1-9, 1-19, 1-29

4-13, 4-15

1-33, 5-3, 7-27, 8-9, 8-11, 9-5
4-13

Page i-1



1011707
1011734
1011767
1011779
1011825
1011843

15-11, 15-13

4-13

16-3

4-3, 4-5, 4-7, 4-9, 4-11
6-17, 12-37

6-21, 12-47

101187702 4-7, 4-9, 4-13, 4-15

1011887
1011892
1011930
1011988
1011990
1012030
1012098
1012101
1012151
1012159
1012164
1012181
1012182
1012285
12-25,
1012295
1012303
1012304
1012328
1012333
1012353
1012382
1012412
1012431
1012438
1012467
1012505
1012528
1012549
1012560
1012565
1012566
1012571
1012581
1012594
1012597
1012604
1012605
1012649
1012656
1012657
1012711
1012714
1012740
1012741
1012747
1012748
1012752
1012809

Page i-2

5-9, 5-13

5-9, 5-13

5.5, 5-7, 5-11

1-13, 1-31, 8-3

1-29, 1-35

5-9, 5-13

15-3, 15-5, 15-7, 15-9, 15-11
15-3, 15-7, 15-9, 15-11, 15-13
16-5

1-7

7-27

5-15

5-15

1-21, 1-33, 6-3, 8-3, 8-11, 12-17,
12-41, 12-43

6-7, 6-15

1-35, 5-9, 5-13, 5-15, 5-17
5-15, 517

6-29

6-3

125

6-5, 6-13

1-7, 1-15, 1-17

6-3, 6-15, 6-21

8-15, 12-45

55

6-9, 6-19, 12-3, 12-39
9-3, 9-5, 12-17, 12-25, 12-41
16-5

16-5

53

5-3

7-27

1-15

6-3

1-19

5-3

5-3

8-3

1-19

1-19

11-3

11-5

11-5

11-5

11-5

11-5

11-3

16-5

1012811
1012812
1012830
1012903
1012981
1012986
1012987
1013001
1013003
1013005

INDEX

16-3

16-3

6-27, 9-3, 9-5
12-5

7-5, 7-17
6-19

6-3, 12-13
6-25

6-25

6-25

101301102 6-25

1013032
1013035
1013042
1013044
1013051
1013052
1013061
1013135
1013164
1013169
1013207
1013309
1013311
1013312
1013335
1013343
1013344
1013357

12-45

1013461

101347501
101347503
101347505

1013494
1013531
1013582
1013587
1013589
1013590
1013591
1013593
1013609
1013677
1013683
1013687
1013692
1013700
1013734
1013746
1013759
1013768
1013769
1013770
1013771
1013772

1-7, 1-17
55
55
55
55
55
1-29, 12-5, 12-15, 12-23, 12-45
5.9, 5-13
5-15
1-29
4-3, 4-5, 5-15, 5-17
1-25, 1-27, 1-29
1-25, 1-27
1-19, 1-25, 1-27, 1-29
1-11
1-5
1-5
1-17, 1-29, 1-35, 6-17, 12-37,
6-17, 12-5, 12-37
1-3
1-3
1-13, 1-31
1-5
4-7,4-9
16-3
6-3
6-3, 6-7, 6-15
6-3
6-3
16-5
6-7, 6-15
3-5, 3-9, 3-11, 3-15
12-15, 12-23
8-3
8-3
811
9-3, 9-5, 12-25
8-3,8-9
11-3
11-7
11-7
11-7
11-7
11-7

1013773
1013774
1013787
1013790
1013791
1013794
1013857
1013860
1013861
1013869
1013870
1013871
1013872
1013876
1013886
1013887
1013924
1013998
1014000
1014003
1014007
1014010
1014017
1014019
1014049
1014050
1014051
1014052
1014055
1014056
1014057
1014058
1014059
1014062
1014065
1014070
1014072
1014078
1014080
1014089
1014109
1014115
1014116
1014119
1014125
1014126
1014145
1014153
1014161
1014162
1014189
1014193
1014198
1014201
1014207
1014213

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

11-7
11-7

11-7

11-7

11-7

11-7, 14-3
6-19, 12-39
125

53

4-7, 4-9
4-7,4-9
4-13, 4-15
1-35
4-7,4-9
125

125

4-3, 4-5, 4-11, 7-27
125

125

125

1-23, 4-13, 4-15
125

125

125

10-3

10-3

10-3

10-3

10-3

10-3

10-3

10-3

10-3

10-3

6-3

10-5

10-5

10-5

10-5

6-3

125

16-7

8-3

6-5, 6-13
5-3

5-3

6-3, 6-7, 6-15
4-3, 4-5, 4-11
16-7

16-7

125

11-7

1-3

13-3, 135
11-7

5-3



1014214
1014216
1014217
1014236
1014253
1014259
1014264
1014276
1014287
1014288
1014289
1014304
1014305
1014306
1014321
1014374
1014375
1014387
1014392
1014413
1014414
1014453
1014454
1014471
1014496
1014497
1014498
1014507
1014508
1014510
1014523
1014524 8-3

1014528 12-13

101454602 5-15

101454902 5-15

1014555 5-15, 5-17

1014573  5-15

1014645 1-5

1014675 5-15

1014727 6-3

1014771 23, 2-5

1014807 6-3, 6-7, 6-15, 12-5
1014808 6-7, 12-13

1014856  12-7

1014871 12-13

1014901 5-15

1014902 5-15, 5-17

1014928 8-3

1014947  12-17, 12-25, 12-41
1014948  6-15, 12-17, 12-41
1014999 12-5

1015032 1-5

1015064 6-3, 12-13

1015072  12-15, 12-28, 12-47, 12-57

5-3

5-3

5-3

5-15

12-5

16-5

16-5

5-9, 5-13

10-3

5-3, 6-29, 12-17, 12-25
6-25

12-15, 12-23, 12-47, 12-57
16-3

1-7, 1-21, 1-33
1-25, 1-27, 1-29
6-29

6-29

1-25, 1-27, 1-29
1-9, 1-17

8-11

12-5

10-3

10-5

1-35

16-3

16-3

16-3

16-3

16-3

16-3

8-3

1015139
1015143
1015188
101524002
1015330
1015332
1015345
1015356
1015371
1015372
1015373
1015399
1015405
1015408
1015426
1015453
1015457
101547601
1015507
1015524
1015525
1015530
1015539
101553901
1015545
1015583
1015597
1015613
1015614
101562602
101562604
101562605
101562701
101562702
1-29
101562704
1-29
101562710
1-29
101564502
101564503
101564505
101564804
101564805
101564807
101564808
1015649
101565202
101565205
101565206
1015654
1015656
1015660
1015661

INDEX

8-3, 8-15

8-3

8-3
6-27

9-3

6-5, 6-13, 7-3, 7-15

6-7, 6-15

1-35

6-7

6-7, 6-15

6-7, 6-15

1-35

6-7, 6-15

8-11

8-13, 8-15

5-19

5-19
3-5, 39, 3-11, 3-15

1-35

16-3

1-7, 1-17

1-33

1-37
3-17

5-3

1-35, 5-9, 5-13, 5-15, 5-17

5-5, 5-7, 5-9, 5-11, 5-13

5-19

5-19
1-11
1-11
1-11
1-19
1-11, 1-19, 1-23, 1-25, 1-27,

1-19, 1-23, 1-25, 1-27,

1-19, 1-23, 1-25, 1-27,

1-25,
1-25,
1-25,
1-23
1-11,
1-11, 1-23
1-11, 1-23

7-3, 7-15
1-11
1-11
1-11

1-37

1-37

1-37

4-15

1-27
1-27
1-27

1-23

1015091
1015137

1-11, 1-23
8-3, 8-9

101567202 2-3
101570502 2-3

101570506
101570507
101570509
101570512
101570513
101570514
1015707
1015720
1015737
1015741

1015752
12-57

1015760
1015769
1015777
1015814
1015845
101584502
1015878
1015914
1015917
1015920
1015932
1015969
1016004
1016074
1016077
101609401
101610901
101611003
1016154
1016156
1016175
1016181
1016183
1016202
1016203
1016214
101621601
1016219
1016269
1016289
1016337
1016338
1016341
1016342
1016346
1016349
1016350
1016353
1016356
1016363
1016366
1016379
1016380
1016384

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

2-3, 2-5

2-3,2-5

2-3, 2-5

2-3

2-3

2-5
2-3,2-5
6-9, 6-23
6-5, 6-7, 6-13, 6-15
6-7, 6-15, 12-45
6-7, 6-15, 6-23, 8-13, 8-15, 12-9,

5-19
6-5, 6-13
6-7
9-3, 9-5
8-11
8-11
6-7, 6-15
15-3, 15-7, 15-9, 15-11, 15-13
15-3, 15-7, 15-11, 15-13
6-5, 6-27
6-27
7-3, 7-15
8-3
6-27
1-37
3-17
3-5, 12-5
16-7
5-3
5-3
12-5
5-3
5-3
8-11
10-3, 10-5
5-3
3-3, 3-7, 3-13
5-3
5-3
10-3
11-5
11-5
11-3
6-3
5-7, 5-11
5-7, 5-11
5-7, 5-11
5-7, 5-11
6-17, 12-37, 12-45
12-45
12-45
1-33
6-13
5-9, 5-13

Page i-3



INDEX

1016385 5-7, 5-11 1016467 7-7, 7-19 1016542 7-9
1016386 5-9, 5-13 1016469 7-13 1016544 7-5, 7-9, 7-11, 7-17, 7-21, 7-23
1016387 5-9, 5-13 1016470 7-13, 7-25 1016545 7-9, 12-17, 12-41
1016389 5-9, 5-13 1016471  7-9 1016546 8-11
101641002 16-3 1016472 7-11, 7-23 1016547 7-3, 7-13, 7-15, 7-25, 8-9
101641101 16-7 1016473 7-7, 7-19 1016548 7-5
101641201 16-7 1016474 7-9, 7-21 1016549 7-9, 7-21
101641202 16-7 101647501 7-13 101655001 7-13
1016413 16-7 101647502 7-13 101655002 7-13
1016414 16-5 1016479 7-9, 7-21 101655003 7-13
1016415 16-5 1016480 8-9 101655004 7-13
1016416 16-3 101648102 8-9 101655005 7-13
1016417 16-3 101648203 7-7, 7-19 101655006 7-13
1016418 16-5 1016483 7-9, 7-21 101655007 7-13
1016423 6-15, 12-45 1016484 7-7 101655008 7-13
101642572 8-5 1016486 8-5, 8-7 101655009 7-13
101642575 8-5, 8-7 1016489 7-9, 7-21 1016551 16-7
101642578 8-5, 8-7 101649002 8-9 1016552 16-7
101642580 8-5, 8-7 1016493 7-5 1016553 16-7
101642582 8-5, 8-7 1016494 7-11, 7-23 1016554 16-7
101642585 8-7 1016496 7-11, 7-23 1016557 4-5, 4-11
1016429 7-7, 7-19 1016497 7-5, 7-17 1016558 7-13
1016430 7-9 1016499 8-5, 8-7 1016559 7-13
1016431 7-9 1016501 8-5, 8-7 1016560 7-9, 7-21
1016432 7-7, 7-19, 11-3 1016502 7-7, 7-19 1016561 7-5, 7-17
1016435 7-7 1016505 7-5 1016562 7-5, 7-13, 7-17, 7-25
1016436 7-9, 7-21 1016506 7-11, 7-23 1016563 7-9, 7-21
1016437 8-5, 8-7 1016507 7-3, 7-15 1016564 7-11, 7-23
1016438 8-9 1016509 7-13 1016565 7-11
1016439 8-9 1016510 7-11, 7-23 1016566 7-9, 7-21
1016440 8-9 101651402 2-3 1016567 7-11
1016441 8-9 101651406 2-3, 2-5 1016568 7-13
1016442 7-9, 7-21 101651407 2-3, 2-5 1016569 7-9, 7-21
1016443 7-3 101651409 2-3, 2-5 1016570 7-7, 7-19
1016444 8-9 101651412 2-3 1016571  7-13, 7-25
1016445 7-5, 7-17 101651413 2-3 1016572 8-9
1016446 7-11 101651414 2-5 1016573 4-5, 4-11
1016447 7-9 1016516 7-13 1016576 7-7, 7-19
1016448 7-9 1016517 7-9, 7-21 1016578 7-5, 7-17
1016449 7-9, 7-21 1016518 7-21 1016579 7-5, 7-17
1016450 7-9, 7-21 1016519 7-9, 7-21 1016580 7-13
1016451 7-9 1016520 7-11 1016581 7-7, 7-19
1016452 7-9, 7-21 1016521 7-11, 7-23 1016582 8-9
1016453 7-11 1016523 7-9 1016583 7-9, 7-21
1016454 7-11, 7-23 1016524 7-3 1016584 7-11, 7-23
1016455 7-5, 7-17 1016525 7-3 1016585 8-5, 8-7
1016456 7-3, 7-5, 7-11, 7-15, 7-17 1016526 7-3 1016586 7-5, 7-17
1016457 7-7, 7-19 1016531 7-3, 7-15 1016587 7-5, 7-17
1016458 7-9, 7-11, 7-21 1016532 7-13 1016588 7-5, 7-17
101645901 7-13 1016533 7-13 101660404 1-5
101645902 7-13 1016535 7-11, 7-23 1016622 5-3
101645903 7-13 1016536 7-3 1016627 16-5
1016460 7-13 1016537 7-7, 7-19 1016630 6-9, 6-19
101646101 7-13 1016538 7-11, 7-23 1016631 12-45
101646102 7-13 1016539 7-3, 7-15 1016663 5-3
101646103 7-13 1016541 7-13, 7-25 1016668 1-13, 1-31

Page i-4 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



1016670
1016672
1016673
1016679
101668201
1016698
101670201
1016711
1016717
1016718
1016723
1016724
101672701
101672702
1016729
1016732
101674702
101674704
1016751
101675501
101675502
101675504
101675505
101675506
101677701
101677702
101677703
101677705
1016801
1016813
1016814
1016816
1016819
1016824
1016838
1016839
101684102
101684103
101684105
1016842
1016843
1016845
1016849
12-57
1016851
12-37,
1016859
12-37,
1016868
1016875
1016876
1016879
1016880
1016883
1016901
1016904

1-25
11-7
1-25, 15-11, 15-13
1-33
12-47, 12-57
12-31, 12-35, 12-51, 12-55
1-3
1-3
6-23, 12-57
1-5
1-25, 1-27
1-35
6-3
6-3
12-31, 12-35, 12-51, 12-55
12-31, 12-35, 12-51, 12-55
4-13
4-13

1-21, 1-23, 1-25, 1-27, 1-29

1-21, 1-23

1-21, 1-23, 1-25, 1-27, 1-29
1-21, 1-23, 1-25, 1-27, 1-29

1-29
1-21, 1-23, 1-25, 1-27

1-21, 1-23, 1-25, 1-27, 1-29
1-21, 1-23, 1-25, 1-27, 1-29

1-21, 1-23

1-21, 1-23, 1-25, 1-27, 1-29

10-3

5-19

5-19

1-29

1-29

1-29

1-31

1-27, 1-29
1-29
1-29
1-29

1-13, 1-31

1-31

12-13

6-9, 6-17, 6-23, 12-3, 12-37,

6-9, 6-17, 6-21, 6-23,
12-47, 12-57

6-9, 6-17, 6-21, 6-23,
12-47, 12-57

1-3

1-33

1-33

6-17, 12-37

6-17, 12-37

6-27

10-3

9-5

12-3,

12-3,

INDEX

1016916 1-9, 1-23
101692501 1-3
101692502 1-3
101692504 1-3
101692506 1-3
101692509 1-3
101692510 1-3
101692511  1-3
101692512 1-3
101692513 1-3
101692514 1-3
101692515 1-3
101692602 1-7
101692604 1-7
101692606 1-7
101692609 1-7
101692610 1-7
101692611 1-7
101692612 1-7
101692613 1-7
1016930 1-29
101693201 3-7, 3-13
101693301 1-7
101693302 1-7
101693304 1-7
101693306 1-7
101693309 1-7
101693310 1-7
101693311  1-7
101693312 1-7
101693313 1-7
101693901 1-3
101693902 1-3
101693904 1-3
101693906 1-3
101693908 1-3
101693909 1-3
101693910 1-3
101693911 1-3
101693912 1-3
101693913 1-3
101693914 1-3
1016947 6-3
1016952 1-5
1016967 1-3
1016970 1-25
1016997 6-15
1017029 4-7, 4-9
1017035 6-21, 12-47
101705701 3-3, 3-7, 3-11, 3-17
1017062 6-17, 12-37
1017064 6-17, 12-37
1017065 6-17, 12-37
101707801 3-17
1017079 1-33
1017080 1-3

101708301 1-5

1017141 1-7, 1-17
1017187 15-11, 15-13
1017188 10-3, 10-5
1017189 15-11, 15-13
1017203 8-3

1017211 4-9

1017221  7-3
1017226 5-3

1017231 11-3
1017232 4-11
1017235 5-15
1017238 6-15
1017239 6-15
1017243 6-15
1017259 1-21
1017266 5-7, 5-11
1017273 5-3
101728201 1-19
101728202 1-19
101728203 1-19
101728204 1-19
101728210 1-19
101728211 1-19
101728213 1-19
101728214 1-19
101728701 1-17
101728702 1-17
101728704 1-17
101728706 1-17
101728708 1-17
101728709 1-17
101728710 1-17
101728711 1-17
101728712  1-17
1017289 1-5
1017310 71-21
1017313 5-3
1017314 5-3
1017315 5-3
101731601 1-15
101731602 1-15
101731604 1-15
101731606 1-15
101731608 1-15
101731609 1-15
101731610 1-15
101731611 1-15
101731612 1-15
1017317 5-3
1017327 10-5
1017328 10-3
101737002 2-3, 2-5
1017378 4-13, 4-15
1017380 4-13, 4-15
101738301 10-3

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

Page i-5



INDEX

1017384 1-19 101769302 2-3, 2-5 101797801 12-15, 12-23, 12-47, 12-57
101739201 12-27 1017695 1-19 101799201 1-21
1017400 4-15 1017696 4-13, 4-15 101801001 71-25, 12-15, 12-23, 12-45,
1017424 4-13, 4-15, 12-27 1017699 6-21, 12-47 15-11, 15-13
1017434 7-21 1017705 12-15, 12-23, 12-45 101802101 12-15, 12-23, 12-45
1017435 7-21 1017721 6-17 101802201 15-3
1017442 7-19 101773301 7-25 101802202 15-3
1017443 7-23 101773302 7-25 101802203 15-3
1017444 7-21 101773303 7-25 101802204 15-5
1017445  7-21 101773304 7-25 101802205 15-5
1017446 7-21 101773305 7-25 101802206 15-5
1017447 7-23 101773306 7-25 101802401 12-43
1017448  7-5, 7-17 101773307 7-25 101804201 4-15
101744901 7-25 101773308 7-25 101804301 4-15, 8-13, 8-15, 12-27
101744902 7-25 101773309 7-25 101805701 8-13
1017450 7-25 101773310 7-25 101806901 1-17
101745101  7-25 101773311  7-25 101808401 16-3
101745102 7-25 1017743 4-15, 12-27 101809001 12-27
1017453 7-25 1017748 1-7, 1-17 101809101 16-3
1017454 7-21 1017774 1-11, 1-21, 1-23 101810801 12-43
1017455 7-5, 7-17 1017799 12-13 101811301 8-15
1017456  7-7, 7-19 1017814 1-7 101811401 8-13
101745701 7-25 1017815 1-7 101811501 8-13
101745702 7-25 1017830 12-27 101811901 8-13, 8-15
1017458 7-19 1017853 6-17, 12-27, 12-37 101812301 8-13, 8-15
1017460 7-19 101788201 1-15 101813001 8-13, 8-15
1017461 8-5, 8-7 101788202 1-15 101813202 16-3
1017463 7-17 101788204 1-15 101814201 12-39
1017466 8-9 101788206 1-15 101814301 15-11
1017471 7-25 101788208 1-15 101814302 15-13
1017472 7-23 101788209 1-15 101814701 12-39
1017473 7-21 101788210 1-15 101815501 4-3
1017474 7-15 101788211 1-15 101815502 4-3
1017475 7-15 101788212 1-15 101816301 4-3
1017476 7-15 101791101 4-3, 4-5 101816501 4-3
1017486 7-15 101791901 1-3 101816502 4-3
1017487  7-23 1017936 1-7, 1-17 101817401  4-13, 4-15
1017490 7-17 1017944 13-3, 135 101818801 4-13
1017500 7-15 1017946 13-3 101819701 15-3, 15-11
1017501 7-25 1017947 13-3. 13-5 101820201 8-9
1017502 7-25 1017948 13_3: 13-5 101821501 8-13, 8-15
1017503 7-25 1017949 13-3, 135 101822601 1227
1017504 7-23 1017950 13-3, 13-5 101823101 16-5
1017507 7-7, 7-19 1017951 13-3 101823201 4-3
1017508 7-23 1017953 13-3, 135 101823301 4-3
1017510 7-25 101795701 127, 12-11, 12-15, 12-19, 101823302 4-3
1017511  7-23 12-23, 12-31, 12-35, 12-47, 12-51, 101823801 4-3
1017513 7-23 12-55, 12-57 101823901 4-3
1017514 7-23 1017958 13-3 101824001 4-3
101751801 7-23 1017961 13-3 101824002 4-3
101751802 7-23 101796201 4-13, 4-15 101824401 8-3
101751803 7-23 101796501 12-15, 12-23, 12-45 101825101 3-3, 3-7, 3-13
101753005 12-13 101796801 12-15, 12-23, 12-45 101825102 3-7, 3-13
1017653 6-25 1017976 1-35 101825701 8-15
1017686 10-5 101797701 12-15, 12-23, 12-47, 12-57 101826201 12-3, 12-39
1017689 9-3, 9-5 101797702 12-15, 12-23, 12-47, 12-57 101826301 6-9

Page i-6 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



INDEX

101826401 6-19 101838201 15-7, 15-13 101877001 5-9, 5-13
101827101 7-27 101838301 15-7, 15-13 101877601 6-25
101827801 12-17, 12-25 101838401 15-7, 15-9, 15-13 101877701 6-25
101827802 12-43 101838501 15-7 101878101 6-25
101828301 15-3 101838601 15-7, 15-9, 15-13 101878201 4-7, 4-9
101828501 15-3, 15-7, 15-11, 15-13 101838701 15-7, 15-11, 15-13 101878302 5-5
101828601 12-37, 15-3, 15-5, 15-11 101840203 12-17, 12-41 101879001 6-25
101828801 15-3, 15-5 101840901 1-13 101879401 5-5
101828802 15-3, 15-5 101841101 1-13 101879501 5-5
101828901 15-3, 15-7, 15-9 101841201 1-13 101879601 5-5
101828902 15-3, 15-7, 15-9 101841202 1-13 101879701 5-5
101828903 15-3, 15-7 101841301 1-13 101879801 5-5
101828904 15-5 101841701 15-11 101879901 5-5
101828905 15-5 101841801 15-13 101880001 5-5
101828906 15-5 101841901 15-11, 15-13 101880101 5-5
101829001 15-11, 15-13 101846301 71-31 101880201 5-5
101829101 15-11, 15-13 101850301 8-13 101880301 5-5
101830601 6-9, 6-19, 12-3, 12-39 101851101 6-9, 6-19, 12-39 101880901 1-19, 1-29
101830701 6-9, 6-19, 12-3, 12-39 101855002 12-21 101881101 7-5, 7-17
101831101  15-3 101855801 6-3 101881701 1-19, 1-29, 8-13, 8-15
101831503 15-7 101855901 7-27 101883002 12-7, 12-11, 12-31, 12-35,
101831504 15-7 101856001 12-21 12-51, 12-55
101831701 15-7 101856101 12-21 101884801 7-27
101831702 15-7 101856102 6-7, 6-15 101884901 2-3, 2-5
101831801 16-3 101856201 8-13 101887101 16-3
101831901 16-3 101859301 9-3 101887601 7-3, 7-15, 8-9
101832001 12-15, 12-23, 12-45 101859401 9-5 101887901 12-25
101832101 7-27 101861901 4-13, 4-15, 12-27 101888501 1-25, 1-27
101832201 8-11 101862001 4-13, 4-15 101888502 1-25
101832202 8-11 101865106 12-31, 12-35, 12-51, 12-55 101889401 1171-5
101832301 8-11 101865301 4-9 101889901 11-5
101832302 8-11 101869001 4-11 101890001 17-5
101832401 8-11 101869302 6-25 101890101 171-3
101832402 8-11 101870401 1-3 101890201 171-3
101832501 8-11 101870501 5-7, 5-11 101890601 171-3
101832601 7-27 101870601 5-7, 5-11 101890901 11-7
101832701 7-27 101871001 16-3 101891001 171-7
101832901 7-27 101871901 4-13 101891301 171-3
101833001 7-27 101872701 4-11 101891401 11-7
101833101 7-27 101874601 4-9, 4-11 101891501 11-7
101833201 7-27 101874901 6-25 101891601 171-5
101833301 7-27 101875001 6-25 101891901 171-5
101833401 10-5 101875101 6-25 101892001 1171-5
101833601 171-3 101875201 6-25 101892201 11-5
101833701 6-25, 6-27 101875301 6-25 101892301 171-5
101833902 10-3 101875401 6-25 101892401 11-5
101833904 10-3 101875501 6-25 101892501 171-5
101834001 10-5 101875601 6-25 101892601 11-5
101834502 6-9, 6-19, 12-3, 12-39 101875701 6-25 101892701 11-7
101834601 7-27 101875802 6-25 101893201 11-5
101834801 171-3 101876001 6-25 101894303 1-25, 1-27
101835601 1-25, 1-27, 12-43 101876202 6-25 101894901 12-15, 12-23, 12-43, 12-45
101836201 10-5 101876301 6-25 101895101 12-27
101837001 1-17, 1-29, 1-35 101876402 6-25 101895401 14-3
101837101 8-13, 8-15 101876501 6-25 101895501 14-3
101837301 6-5, 6-13, 6-27 101876901 5-9, 5-13 101895601 14-3

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List Page i-7



101895701
101895801
101895901
101896001
101896501
101896901
101897001
101897201
101897401
101897601
101897901
101898001
101900801
101900901
101901201
101901301
101901401
101901501
101902801
101902901
101903001
101903101
101903501
101903601
101903701
101904101
101904402
101904403
101904502
101904503
101904602
101904603
101904702
101904703
101905601
101905901
101906201
101906901
101908101
101908401
101908601
101908701
101908801
101908902
101908903
101909201
101909301
101909401
101909501
101909701
101909901
101909902
101909903
101909904
101910401
101910501

Page i-8

14-3

14-3

14-3

14-3

6-25

8-3

14-3

14-3

14-3

14-3

14-3

6-29

4-3, 5-15

6-9

12-7, 12-11

12-7, 12-11

12-7, 12-11

12-11

12-7, 12-11

12-7, 12-11

12-7, 12-11

5-9, 5-13

8-11

14-3

14-3

1-7, 1-17

12-31, 12-35, 12-51, 12-55
12-31, 12-35, 12-51, 12-55
12-31, 12-35, 12-51, 12-55
12-31, 12-35, 12-51, 12-55
12-31, 12-35, 12-51, 12-55
12-31, 12-35, 12-51, 12-55
12-31, 12-35, 12-51, 12-55
12-31, 12-35, 12-51, 12-55
8-5, 8-9

8-7, 8-9

14-3

14-3

12-21

12-21

35

12-17, 12-25, 12-41

12-31, 12-35, 12-51, 12-55
12-31, 12-35, 12-51, 12-55
12-31, 12-35, 12-51, 12-55
7-5, 7-17

7-5, 7-17

7-5, 7-17

7-5, 7-17

7-3

12-17

12-25

12-43

12-43

1-11, 1-21, 1-23, 12-17, 12-25
11-7

INDEX

101911008 127

101911101 12-7, 12-11

101911601  12-31, 12-35, 12-51, 12-55

101911701 12-41

101912401 4-13

101914401 6-13, 6-17, 12-31, 12-35,
12-37, 12-51, 12-55, 15-3, 15-7, 15-11,
15-13

101915201  3-5, 3-9, 3-11, 3-17

101915401  7-11

101915501 7-13

101915601 7-3

101915701 7-5

101915801 7-5

101915901 7-23

101916001 7-25

101916101 7-15

101916201 7-17

101916301 7-17

101916501 10-3

101916701  6-27, 10-3

101917601 8-13, 8-15

101917701 8-13

101918401 2-3,2-5

101918402 2-3, 2-5

101920001 12-19

101920101 125, 12-9, 12-17, 12-21,
12-27, 12-43, 13-5

101921501 8-13, 8-15

101921901  3-3, 3-9, 3-11, 3-15

101922101  14-3

101922201 14-3

101922301 7-13

101922302 7-25

101922501  12-21

101923001 14-3

101923201 14-3

101923501 14-3

101923601 14-3

101923701 14-3

101923901 14-3

101924301  12-41

101925701 8-13, 8-15

101926501 5-17

101926802 8-15

101926803 8-15

101927101 11-3

101927201 11-3

101927501 11-5

101927601 11-5

101927901 11-5

101928001 11-5

101928101 11-5

101928301 11-7

101928701 11-3, 14-3, 16-5

101929401 5-17

101929501 8-3

101929801 10-3

101930801 12-31, 12-35, 12-51, 12-55

101931501 3-5, 3-15

101931601 12-43

101932001 12-5

101932201 6-19, 12-39

101932401 12-21

101932501 12-21

101932601 12-25

101932701 12-25

101932801 12-5

101933101  16-5

101935301 5-11

101935501  12-3, 12-39

101936801 12-9, 12-35, 12-55

101939901 6-25

101942301 12-5, 12-17, 12-21, 12-43,
13-5

101946201 1-21, 1-25, 1-27, 1-29

101946901 12-5

101949201 12-5

101951501 6-3

101953001 4-7, 4-9

101953101 4-7, 4-9

101953102 4-9

101953103  4-9

101953901 7-3

101954301 1-9, 1-11, 1-19, 1-21, 1-25,
1-27, 1-29

101955001 5-11

101955101 6-17, 12-37

101955301 8-3

101956201 15-9

101956202 15-9

101956502 12-25

101957101  6-19, 12-39

101957501 12-43

101958101 8-13

101958201 15-9

101958301 15-9

101958601 1-25, 1-27

101959902 3-3

101960001 3-13

101960501 3-5, 3-9, 3-11, 3-15

101960601 3-3, 3-7, 3-13

101962601 12-43

101963301 1-25, 1-27

101963401 1-25, 1-27

101963901 1-25, 1-27

101964001 1-25, 1-27

101964601 3-15

101965201 12-17, 12-25

101966801 12-43

101966901 4-13

101968701 12-19

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



INDEX

101968801 12-43 101998205 1-9 102272201 7-25
101969701 6-19, 12-39 101998501 1-9 102273101 12-41
101971101 12-5 102003201 8-3 102273201 15-5
101971301 8-13, 8-15 102004001 5-13 102273301 15-5
101972101 14-3 102022101 4-3, 4-7 102273401 15-5
101972201 14-3 102026001 4-13, 4-15 102273501 15-5
101972401 14-3 102045901 6-3, 11-3 102273601 15-5
101972801 8-13, 8-15 102061201 16-7 102273701 15-5
101973101 8-5, 8-7 102101001 12-9 102273801 15-5
101973201 8-5 102101101  12-9 102273901 15-5
101973301 8-7 102162101 12-11 102274001 15-5
101973401 8-9 102166901 4-5, 4-9 102278001 5-3
101973501 15-9 102168701 3-9, 3-11 102292801 4-5, 4-9, 4-11
101975101 5-17 102169401 16-5 102304701 7-9
101975201 5-17 102174201 1-9 102304801 7-21, 7-23
101976001 14-3 102174202 1-9 102310701 1-3, 1-7, 1-17
101976601 15-9 102174204 1-9 102323101 4-7, 4-9
101978001 12-19 102174205 1-9 102323201 4-7, 4-9
101978101 12-19 102196601 12-19 102327801 13-5
101978201 12-19 102197901 5-13 102330901 16-5
101979101 6-3, 12-13 102199001 6-17 102336001 8-11
101980801 171-5 102199601 12-19 102336101 8-11
101980901 171-5 102235201 13-3, 13-5 102355301 6-29
101981001 1171-5 102237701 13-3 102430901 7-25
101984801 5-3 102240102 13-5

101985501 1-9 102240501 12-25 A

101987402  6-5 102240601 12-25 ac voltage suppressor 15-3, 15-7, 15-9,
101987501 15-9 102240801 12-25 15-11, 15-13

101987601 1-9
101987701 8-3
101987901 6-17, 12-37
101988001 6-17, 12-37
101988002 6-17, 12-37
101988101 6-17, 12-37
101988201 6-17, 12-37
101989901 12-31, 12-35, 12-51, 12-55
101990203 6-13
101990402 6-13
101990701 6-9, 6-19
101990801 4-7, 4-9

102241501 16-5
102242101  10-5
102243402 16-5
102244501 3-15
102244701 3-15
102244801 3-15
102248301 12-9
102248801 16-5
102249901 3-15, 16-3
102250201 12-13
102251501 16-5
102251901 13-5

accelerator cover 4-15, 12-27
accelerator pedal 4-13, 4-15
accelerator pedal adjustment tool  16-3
accelerator pedal return spring cup  4-13
accelerator pivotrod 4-13, 4-15
accelerator rod 4-13

A-connector (starter/generator) 6-25
adapter, cable (IQDM) 16-5

adapter, two-way 12-43

adhesive, guide ring  16-3

adjuster, hydraulic brake  16-5
adjusting stud  12-5

101991101 6-9, 6-19 102259001 1-3 airbox 8-13, 8-15

101992601 6-7 102259101 1-3 airduct 8-13, 8-15

101992701 6-15 102259801 12-25 air filter  8-13, 8-15

101997201 16-7 102263601 12-19, 12-25 ammeter 15-3, 15-5, 15-7, 15-9, 15-11,
101997202 16-7 102263701 12-25 15-13

101997203 16-7
101997204 16-7
101997205 16-7
101997206 16-7
101997207 16-7
101997209 16-7
101997211 16-7
101997212 16-7
101998201 1-9

101998202 1-9

101998204 1-9

102265501 13-5
102265601 13-5

anchor body (brake) 4-5, 4-11
anchor piston  4-5, 4-11
102265701 13-5 angle, seat hinge 1-29
102265901 13-5 A-plate strap 5-7, 5-11
102266001 13-5 arbor 16-7

102266101 13-5 arm

102266501 12-25 brake lever 4-5, 4-11
102266601 12-21 governor lever 11-3
102266701 12-21 pivot 171-3
102267001 13-5 rocker 7-9, 7-21
102271601 7-23 speed switch  12-5

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List Page i-9



armature 6-25, 13-3, 13-5
armrest 1-9
driver 1-25
front 1-21
passenger 1-27
rear 1-13, 1-21
rear seat 1-31
assembly
3-pin plug 13-5
3-wire and receptacle 12-5
6-pin plug 12-25
48-volt motor  13-3
ac voltage suppressor
15-11, 15-13
accelerator pedal 4-15
armature 6-25
armrest, passenger 1-27
axle 11-7, 14-3
bearing (steering column) 5-3
bolt (float chamber) 8-7
brush rigging 13-5
carburetor 8-9
carburetor (fe290 engine) 8-5
carburetor (fe350 engine) 8-7
charger case 15-3, 15-5, 15-7, 15-9,
15-11, 15-13
connectingrod  7-25
current limiter  15-9
cylinder head 7-9, 7-21
delta a-plate  5-7, 5-11
delta shock and gear support  5-7, 5-11
diode 6-15, 12-17, 12-41
diode with heatsink fim 15-5
drive clutch (fe290 engine) 10-3
drive clutch (fe350 engine) 10-3
drive hub  10-3
driven clutch  10-5
eccentric (front suspension adjustment)
5-9, 5-13
end shield 13-5
fixed face (drive clutch) 10-3
float (carburetor) 8-5, 8-7
float chamber 8-5, 8-7
forward/reverse switch 12-13, 12-21
heatsink  15-3, 15-7, 15-9, 15-11, 15-13
hub 5-9, 5-13
idle screw 8-7
lever (brake) 4-3
moveable face (drive clutch) 10-3
moveable face (driven clutch) 10-5
pilot air screw 8-5, 8-7
resistor 12-17, 12-25, 12-41
rod (counterbalance) 7-13
screw (float chamber) 8-7
seat back 1-23
seat bottom  71-9

15-3, 15-7, 15-9,

Page i-10

INDEX

spindle, front suspension  5-9
stator shell 13-3, 13-5
steering column  5-3
switch brush  12-5
taillight 6-21, 6-23, 12-47, 12-57
transformer 15-3, 15-5, 15-7, 15-9,
15-11, 15-13
voltage suppressor 6-13, 12-31, 12-35,
12-37, 12-51, 12-55
wheel and tire 2-3, 2-5
wiper switch  12-5
wire, battery charger 15-3, 15-5, 15-7,
15-9, 15-11, 15-13
wire, fe290 engine  7-3
wire, fe350 engine 7-15
wire, multi-step potentiometer 12-5
wire, sense lead 12-23, 12-45
axle 11-7, 14-3
axle shaft seal 14-3
axle tube 11-7, 14-3

B

backing plate (brake)
bag restmat 1-17
ball bearing, output shaft 6-25

ball joint 5-7, 5-11

ball joint, inner 5-5

ball joint, left-hand thread 5-5, 5-11
ball stud (accelerator pedal) 4-13
ball stud (shifter lever) 11-3

ball, steel (shift fork retainer) 171-5

4-3, 4-5, 4-11

ball, steel pressure relief 7-7, 7-19
band, rpm limiter mount 7-5, 7-17
bar

bus 12-13

connecting, footrest  1-13, 1-31

drive 12-9

stabilizer 5-19

barb, vent 8-3

barrel, plastic  1-3, 1-15, 1-17, 1-25, 1-27

base, forward/reverse shifter 6-3

base, taillight 6-21, 12-47

battery cap 12-15, 12-23, 12-47, 12-57

battery charger with reel, onboard 15-11,
15-13

battery charger, PowerDrive 15-3, 15-5,
15-7, 15-9

battery clamp 6-29

battery condition indicator  712-39

battery discharge machine 16-3

battery hold-down 12-15, 12-23, 12-47,
12-57

battery insulator 1-17, 1-29, 1-35

battery terminal protector spray 16-3

battery thermometer 16-3

battery warning light 12-3, 12-39

battery, 12-volt 6-29

battery, 8-volt 12-15, 12-23, 12-47, 12-57

bearing
ball (crankshaft) 7-11
ball (motor) 13-3, 13-5

ball, input shaft 171-5
ball, output shaft 6-25
bronze 12-5
crankshaft 7-23
differential  14-3
idler (drive clutch) 10-3
inner axle tube 171-7
input gear 14-3
intermediate gear  14-3
lower pinion  5-5
needle 171-5
outer axle tube 11-7
pivot support  4-13, 4-15, 12-27
plain (counterbalance rod) 7-13
thrust  5-9, 5-13
upper pinion  5-5
bearing (steering column)  5-3
bearing and oil seal remover 16-3
bearing driver set  16-3
bearing puller 16-3
bearing puller wedge 16-3
bearing retainer 13-5
bearing retainer (motor) 13-3
bearing retainer (starter/generator) 6-25
bearing retainer screw 13-3
bell crank 12-5
bell crank and shaft 6-7, 6-15
belt, drive 10-3, 10-5
belt, starter/generator
bezel
headlight 6-17, 12-37
receptacle 12-15, 12-45
taillight 6-21, 12-47
bezel, receptacle 12-23
block
brake pedal mounting 4-7
fuse 6-7, 6-15, 12-45

6-27, 10-3

terminal  6-17, 12-37, 12-43, 12-45
terminal (controller) 12-25
board, control 15-11, 15-13
body
center 1-15
front 1-3
mid-center 1-15
rear 1-7, 1-17
body spacer 1-11, 1-21, 1-23
bolt, brake adjustment 4-5, 4-11

bolt, brake cluster mounting 4-3, 4-5
bolt, j- 12-23
boot

dust 5-5

rubber 8-3

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



steering column  5-3
tow/run switch  12-21
box, electrical component
bracket
accelerator support  8-11
adjusting (starter/generator) 6-27
armrest 1-13
brake cable guide 5-11
brake light switch  6-19, 12-39
engine shroud 7-3
fuel gauge/hour meter  6-9, 6-19
fuel pump mounting 8-3
governor cable engine  8-11
horn 6-17, 12-37
mounting 6-17, 12-37, 15-11, 15-13
mounting (starter/generator) 6-27
muffler mounting  9-3, 9-5
oil filter 7-7, 7-19
oil level switch 7-11, 7-23
power relay mounting 15-7,
15-13
relay mounting 6-15
retaining 8-15
rpm limiter  7-5, 7-17
seat back mounting
seat support  71-19
snubber 7-27
stabilizer bar mounting 5-19
stake side 1-37
steering column mounting  5-3
support  8-11
throttle  8-9
tow/run switch  12-21
transmission cable support 6-3, 11-3
brake actuator 4-5, 4-11
brake adjusting mechanism 4-3
brake adjustment bolt 4-5, 4-11
brake adjustment tool 16-3
brake cable 4-3, 4-5, 4-7, 4-9, 4-11
brake cable clamp  5-11
brake cable equalizer 4-7
brake cable guide bracket 5-11
brake cable hanger 4-3, 4-5, 5-15, 5-17
brake cluster 4-3, 4-5, 4-11
brake cluster mounting bolt
brake drum 4-3, 4-5, 4-11
brake dust cover 4-3, 4-5, 4-11
brake leverarm 4-5, 4-11
brake pedal 4-7, 4-9
brake pedal adjustment tool 16-3
brake pedal mounting block 4-7, 4-9
brake pedal pad 4-7
brake pedal stop bumper 4-7
brake pedal tension tool 16-3
brake shoe 4-3, 4-5, 4-11
brake spring 4-3, 4-5, 4-11

6-7, 6-15

15-11,

1-27, 1-29

4-3, 45

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

INDEX

breaker
circuit, 10-amp  15-7, 15-9, 15-13
circuit, 15-amp  15-3, 15-5, 15-11

breather, transaxle case 171-3, 14-3

bronze bushing 5-9, 5-13, 6-3, 6-7, 6-15

bronze spindle bushing 5-9, 5-13

brush 6-25, 13-3, 13-5

brush connector 6-25

brush holder 6-25

brush holder screw 13-3

brush inspection port cover 6-25

brush rigging 13-3

brush spring 6-25, 12-5, 13-3, 13-5

bulb, halogen 6-17, 12-37

bulb, tailight 6-21, 6-23, 12-47, 12-57
bumper
brake pedal stop 4-7
front 71-3
guard 1-13, 1-31
jounce 5-15
long seat 1-29
motor 13-3, 13-5
mount 5-15
rear 1-33
return spring 4-13, 4-15
rubber 1-11, 1-35, 4-9

seat 1-19, 1-25, 1-27
wiper switch  12-5
bus bar 12-13
bushing
bronze 5-9, 5-13, 6-3, 6-7, 6-15
bronze spindle 5-9, 5-13
drive clutch  10-3
insulator 13-3, 13-5
nylon 1-11, 1-23
shap 12-41
stabilizer bar  5-19
steel 1-35, 5-9, 5-13, 5-15, 5-17
strain relief 15-3, 15-5, 15-7, 15-9,
15-11, 15-13
urethane 1-35, 5-7, 5-9, 5-11, 5-13,
5-15, 5-17
button, choke 8-13
button, horn  6-19, 12-39

C

cable
accelerator 8-11
accelerator, snap-in  8-11
brake 4-3, 4-5, 4-7, 4-9, 4-11
choke 8-15
governor 8-11
governor, snap-in  8-11
IQDM  16-5
retainer 6-3
transmission 6-3

calibration test module  16-3
cam (driven clutch) 10-5
cam installation tool 16-3
cam, electrical box 6-7, 6-15
cam, neutral lock-out 6-3

camshaft 7-11, 7-23

cap
adjustment bolt  4-5, 4-11
battery 12-15, 12-47, 12-57
battery (4-port) 12-23
corner 1-25, 1-27, 1-29
dust 12-21
fuel tank  8-3

key switch  6-9, 6-19, 12-3, 12-39
seatback 1-11, 1-21, 1-23, 1-27, 1-29
carburetor (fe290 engine) 8-5, 8-9
carburetor (fe350 engine) 8-7, 8-9
carburetor gasket 8-9
carburetor insulator  8-9
card, safety first 16-5
carrier, wiper switch arm  12-5
case
charger 15-3, 15-5, 15-7, 15-9, 15-11,
15-13
forward/reverse switch  12-21
gear 11-3, 14-3
gear carrier  11-7
rocker arm  7-9, 7-21
wiper switch  12-5
center body 1-15
chargercase 15-3, 15-5, 15-7, 15-9, 15-11,
15-13
charger, PowerDrive battery 15-3, 15-5,
15-7, 15-9
choke button 8-13
choke cable 8-15
choke lever 8-13, 8-15
choke lever guide 8-13
choke positioner 8-13
choke valve 8-13, 8-15
circlip, type-e  7-21
circuit breaker, 10-amp
circuit breaker, 15-amp
clamp
battery 6-29
brake cable 5-11
cable retaining 8-11
forward/reverse shifter 6-3
hose 8-3, 8-9
hose (air intake)
muffler 9-3, 9-5
plastic 8-3
wire 7-5
clamp screw 13-3, 13-5
clevis, upper delta  5-9, 5-13
clip, body keeper 1-7, 1-17

15-7, 15-9, 15-13
15-3, 15-5, 15-11

8-13, 8-15

Page i-11



clip, scorecard 5-3

cluster, brake 4-3, 4-5, 4-11

clutch alignment tool  16-3

clutch tool kit  16-3

clutch, drive (fe290 engine) 10-3
clutch, drive (fe350 engine) 10-3
clutch, driven  10-5

coil, field 6-25

coil, ignition  7-5, 7-17

collar (axle shaft) 11-7

collet (cylinder head) 7-9, 7-21
column, steering 5-3
communication display module 16-3
commutator end bell  6-25
component mounting plate
compression gauge 16-3
compression mount 5-19
compression spring  8-13
compressor, piston ring  16-5
compressor, valve spring  16-7
computer, onboard 12-17, 12-25, 12-43
conduit, potentiometer 12-27
connecting bar, footrest  1-13, 1-31
connecting rod  7-25

12-17, 12-25

connecting rod (crankshaft) 7-13, 7-25
connector

4-pin  12-21

1Q controller  12-25
connector, 3-pin  12-43
connector, cord (oil level sensor)  7-11, 7-23
continuity tester  16-5
control board 15-11, 15-13
controller, 48-volt (250-amp) 12-25
controller, 48-volt (300-amp) 12-17, 12-41
cord connector (oil level sensor) 7-11, 7-23

cord housing (front seat) 1-25,
15-13
cord, dc (charger)
15-11, 15-13
cordset, ac  15-3, 15-5, 15-7, 15-9, 15-11,
15-13
cornercap 1-25, 1-27, 1-29
counterbalance guide shaft 7-13, 7-25
counterbalance weight 7-13, 7-25
cover
accelerator 4-15, 12-27
brake dust 4-3, 4-5, 4-11
brush inspection port  6-25
component 12-43
controller 12-25
crankcase 7-11, 7-23
dust 5-9, 5-13
electrical component box 6-7, 6-15
fuse block 12-45
gearcase 11-7
oil pump 7-7, 7-19

15-11,

15-3, 15-5, 15-7, 15-9,

Page i-12

INDEX

screw head 1-5

seat back support  1-25

seat bottom 1-9

steering column  5-3

vinyl seat back 1-11, 1-21, 1-23, 1-25,

1-27, 1-29
vinyl seat bottom 1-11, 1-19, 1-23,
1-25, 1-27, 1-29

wiper switch  12-5
crank, bell  12-5
7-13, 7-25
crankcase cover 7-11

crankcase

crankcase vent tube 8-9

7-13, 7-25

crankshaft seal 7-11

crankshaft shim 7-13, 7-25

cup, accelerator pedal return spring  4-13
cup, spring 4-15
current limiter  15-9
cushion, shock absorber
cutter, valve seat 16-7
cylinder head 7-9, 7-21

crankshaft

5-15, 5-17

D

damper, rpm limiter  7-5, 7-17

dash, driver side 1-5

dash, passenger side 1-5

dc cord (charger) 15-3, 15-5, 15-7, 15-9,

15-11, 15-13
decal
battery danger 3-5, 3-9, 3-11, 3-15
bed bolt warning 3-17
bedload 1-37

bed load warning 3-17

component cover caution 3-15

crush area 3-17

driver/passenger warning  3-3, 3-7, 3-13

electrical component cover 3-5, 12-25

frame ground and governor warning
3-5, 3-9, 3-11, 3-17

gasoline warning  3-5, 3-9, 3-11, 3-15

Ingersoll-Rand  3-3, 3-9, 3-11, 3-15

key switch  3-3, 3-7, 3-13

motor braking 3-3

noground 3-15

operating instructions  3-3, 3-7, 3-13

passenger warning 3-8, 3-7, 3-11, 3-17

potentiometer caution 3-5

rotating parts and hot manifold warning
3-5, 3-9, 3-11, 3-15

tow/run switch  3-5

TransPorter 3-15

vehicle loading 3-13

Villager 3-11

wiper switch warning  12-5

delta a-plate  5-7, 5-11

delta shock and gear support
differential bearing 74-3
differential gear 11-7, 14-3
differential gear case 11-7
differential housing 74-3
differential idler gear 17-7, 14-3
differential pin  11-7, 14-3

diode assembly 6-15, 12-17, 12-41
dipstick 7-3, 7-15

door, access 1-7, 1-17

double lip seal 5-9

drag link, rack and pinion  5-5
drain plug 7-19

drain plug (crankcase) 7-7

drink holder 1-5

drive bar 12-9

drive belt  10-3, 10-5

drive clutch (fe290 engine) 10-3
drive clutch (fe350 engine) 10-3
drive clutch button  70-3

drive clutch holder tool 16-3

drive clutch hub puller  16-3

drive clutch puller 16-3

drive hub  10-3

driven clutch  10-5

driven clutch cam puller 16-3
driven clutch puller plug  16-3
driver, drive clutch  10-3

drum, brake 4-3, 4-5, 4-11

dry moly lubricant  16-5

duct, air 8-13, 8-15

dust boot 5-5

dustcap 12-21

dust cover 5-9, 5-13

dust seal 5-7, 5-11

5-7, 5-11

E

8-volt battery  12-15, 12-23, 12-47, 12-57

eccentric (front suspension adjustment)
5-9, 5-13

electrical component box 6-7, 6-15

end bell, commutator 6-25

end bell, output shaft 6-25

end shield 13-3, 13-5

engine shroud 7-3, 7-15

engine valve spring  7-9, 7-21

engine, fe290 ohv gasoline 7-3

engine, fe350 ohv gasoline 7-15

equalizer and pivot limiter  4-9

equalizerrod 4-7, 4-9

equalizer, brake cable 4-7

exhaust system 9-3, 9-5

exhaust valve 7-9, 7-21

F

4-pin plug and wedge lock  12-21

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



4-pin receptacle and wedge lock  12-21
48-volt motor, 3.10-hp  13-3
48-volt motor, 3.20-hp 13-5
48-volt solenoid 12-17, 12-25, 12-41
fan housing 7-3, 7-15
fan shroud 7-3, 7-15
fan, flywheel 7-5, 7-17
fastener, plastic barrel 1-13, 1-31
fe290 ohv gasoline engine  7-3
fe350 ohv gasoline engine  7-15
fender extrusion 1-3
fender, inner 1-7, 1-17
fender, rear 1-33
field coil (starter/generator) 6-25
fill plug 74-3
filter
air 8-13, 8-15
fuel 8-3
oil 7-7, 7-19
fitting, grease  5-9, 5-13
fitting, thread-forming grease  5-5, 5-7, 5-11
fixed face (drive clutch) 10-3
fixed face (driven clutch) 10-5
float (carburetor) 8-5, 8-7
float chamber 8-5, 8-7
float chamber gasket 8-5
floor mat 1-5
flywheel 7-5, 7-17
flywheel fan 7-5, 7-17
flywheel puller  16-5
footrest mat 71-13, 1-31
footrest, rear 1-13, 1-31
fork, shift 171-5
forward/reverse bell crank  6-3
forward/reverse cam spring  6-3
forward/reverse handle 6-3, 12-13
forward/reverse shifter 6-3
forward/reverse switch 12-13, 12-21
forward/reverse switch case 12-21
front body 1-3
front spring retainer plate  5-9
f-terminal insulator  6-25
fuel filter  8-3
fuel gauge/hour meter  6-9, 6-19
fuel impulse pump  8-3
fuel line 8-3
fuel pickup tube valve 8-3
fuel strap, front 8-3
fuel strap, rear 8-3
fuel tank  8-3
fuse
10-amp 6-7, 6-15
20-amp 6-15, 12-45
3/8-amp 12-15, 12-23, 12-45
battery charger 15-3, 15-5, 15-7, 15-9,
15-11, 15-13

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

INDEX

block 6-7, 6-15
fuse and receptacle 12-15, 12-45
fuse block 12-45

G

gasket
carburetor 8-9
controller 12-25
crankcase cover 7-11, 7-23
drainplug 7-7, 7-19, 11-3
exhaust 9-3, 9-5
fe290 7-9
float chamber 8-5, 8-7
head 7-9, 7-21
heat transfer 12-43
insulator  8-9
liquid 14-3, 16-5
liquid (transaxle case) 11-3
oil pump 7-7, 7-19
plug 14-3
rocker arm case 7-9, 7-21
seat 1-9, 1-19
taillight 6-23, 12-57
throttle bracket 8-9
gasket kit 7-21, 7-23
gauge, compression  16-3
gauge, fuel 6-9, 6-19
gear
case 11-3, 14-3
clusteridler 11-5
differential 171-7, 14-3
differential idler 171-7, 14-3
helical (crankshaft) 7-13, 7-25
input  171-5
intermediate  14-3
output 171-7, 14-3
spur (crankshaft) 7-13, 7-25
spur (transaxle) 171-5
gear yoke 16-5
governor 171-5
governor cable 8-11
governor guard  8-9
governor leverarm  11-3
governor shaft installation tool  16-5
grease fitting  5-5, 5-9, 5-11, 5-13

grip, pencil  5-3
grommet
5/8 12-43

choke cable 8-15
flywheel 7-5, 7-17
insulation 8-3
split  12-5
guard, bumper 1-13, 1-31
guard, governor 8-9
guide
choke lever 8-13

oil (transaxle) 11-5

steering rack 5-5

valve 7-9, 7-21

valve seat cutter  16-7
guide ring adhesive  16-3

H

handle, forward/reverse 6-3, 12-13
handle, Powerdrive 2 battery charger 15-5
handrail, first seat 1-25
handrail, rear seat 71-13, 1-31
hanger, brake cable 4-3, 4-5, 5-15, 5-17
hardware, terminal (starter/generator) 6-25
harness retainer 6-9
harness, wire
gasoline 6-5, 6-13
headlight 6-17, 12-37
IQ System 12-19
lighting 12-31, 12-35, 12-51, 12-55
power 12-31, 12-35, 12-51, 12-55
PowerDrive System 48 12-7, 12-11
head gasket 7-9
headlight 6-17, 12-37
heat shield 71-17
heat shrink  15-11, 15-13
heatsink  15-3, 15-5, 15-7, 15-9, 15-11,
15-13
helical gear (crankshaft) 7-13
hinge
long 1-11, 1-23
seat 1-29
short 1-11, 1-23

hold-down, battery 12-15, 12-23, 12-47,
12-57

holder, drink  1-5
horn 6-17, 12-37
horn button 6-19, 12-39
hose clamp 8-3, 8-9
hose clamp (air intake) 8-13, 8-15
hose, intake 8-13, 8-15
hour meter 6-9, 6-19
housing
cord (front seat) 1-25, 15-11, 15-13
differential  14-3
fan 7-3, 7-15
female 3-wire 13-5
field coil (starter/generator) 6-25
potentiometer 12-27
taillight 6-23, 12-57
hub 5-9, 5-13
hub, drive  10-3
hub, synchronizer clutch 171-5
hydraulic brake adjuster 16-5
hydraulic lifter  7-23
hydrometer 16-5

Page i-13



|
idle screw 8-5, 8-7
ignition coil  7-5, 7-17
indicator, battery condition 72-39
input gear bearing  14-3
input shaft 17-5, 14-3
input shaft oil seal 17-5, 14-3
insert, synchronizer 11-5
insert, wood 1-9, 1-11, 1-19, 1-23, 1-27,
1-29
insulation, rear cargo bed 1-35
insulator
battery 1-17, 1-29, 1-35
carburetor 8-9
f-terminal  6-25
gasket 8-9
insulator bushing  13-3
intake hose 8-13, 8-15
intake seal 8-13, 8-15
intake valve 7-9, 7-21
intermediate gear 14-3
internal retaining ring pliers  16-5
1Q display module (IQDM) 16-5

J

j-bolt 12-15, 12-23

jet, main  8-5, 8-7

jet, pilot  8-5, 8-7

joint
ball 4-7, 5-7, 5-11, 6-3
compound steering  5-3
inner ball  5-5
left-hand thread ball  5-5, 5-11
spring-loaded ball 4-13

key
crankshaft 7-13
driven clutch  10-5
flywheel 7-5, 7-17
square 10-5
transmission shaft 17-5
vehicle (pair) 6-9, 6-19, 12-3, 12-39
woodruff  6-25, 11-3
key (crankshaft) 7-25
key switch  6-9, 6-19, 12-3, 12-39
kingpin  5-9
kingpin wave washer 5-9, 5-13
kingpin, front suspension 5-13
kit
3-pin plug 12-5, 12-9, 12-17, 12-27,
12-43, 13-5
3-pin plug and wedge lock 12-21
3-pin receptacle 12-5, 12-17, 12-27
3-pin receptacle and wedge lock  12-21

Page i-14

INDEX

3-wire plug  12-51
4-pin plug and wedge lock  12-21
4-pin receptacle and wedge lock  12-21
6-pin plug 12-25
6-pin receptacle 12-25
accelerator pivot rod 4-13, 4-15
anchor body (brake) 4-5, 4-11
bearing and magnet 13-5
brake actuator 4-5
brake cable 4-3, 4-5, 4-7, 4-11
brake pedal 4-7
brake pedal adjustment tool 16-3
differential gear case 11-7
drink holder 1-5
drive clutch weight  10-3
driven clutch button  710-5
equalizer and pivot limiter  4-9
fuse and receptacle 12-23
gasket 7-9
gasket (engine) 7-21, 7-23
hardware, taillight 6-21, 12-47
1Q controller connector  12-25
1Q display module (IQDM) 16-5
MCOR conversion 12-9
park brake latch  4-7, 4-9, 4-13, 4-15
park brake pedal 4-7
pulley nut and screw  6-25
rebuild, fuel impulse pump  8-3
resistor assembly 12-5
reverse buzzer 6-9, 6-17, 6-21, 6-23
shock absorber cushion 5-15, 5-17
shock absorber, rear 5-15, 5-17
shoe retainer 4-3, 4-5, 4-11
snap washer 1-5
stake side 1-37
steering column rebuild  5-3
tune-up 16-7

knob, light switch  6-19, 12-39

L
latch, park brake 4-7, 4-9, 4-13, 4-15
latch, wire  8-13, 8-15
lead wire 7-5, 7-17
leaf spring, tapered 5-9
lens, headlight 6-17, 12-37
lens, taillight 6-21, 6-23, 12-47, 12-57
lever
actuator 4-15
brake 4-3
choke 8-13, 8-15
potentiometer 12-27
shifter 171-3
transmission shifter 17-3
lifter, hydraulic  7-23
light switch 6-19
light switch knob  6-19

light, battery warning  72-3, 12-39
light, low oil warning  6-9, 6-19
limit switch 6-3, 6-7, 6-15, 6-19, 12-5,

12-13, 12-27
limiter

rom 7-17

rpm, ohv  7-5

voltage 6-17, 12-43
line, fuel 8-3
line, vent 8-3, 8-9
link, rack and pinion drag 5-5
link, stabilizer bar 5-19
liquid gasket 14-3, 16-5
lower pinion bearing  5-5
lubricant, dry moly  16-5
lubricant, moly-teflon  16-5
lugnut 2-3, 2-5
lug stud 5-9, 5-13, 11-7, 14-3

M

magnet 13-5
magnetic plug  74-3
main jet 8-7

mat
bagrest 1-9, 1-17
floor 1-5
footrest 1-13, 1-31

MCOR (motor controller output regulator)
12-9

mechanism, brake adjusting 4-3
meter, hour 6-9, 6-19
meter, volt ohm  16-7
module, calibration test 16-3
module, communication display 16-3
moly-teflon lubricant  16-5
motor

48-volt IQ 13-5
motor bumper 13-3, 13-5
motor, 48-volt 13-3
mount

bumper 5-15

compression  5-19

seat back bracket 1-27
mounting block, brake pedal 4-7
mounting bracket 15-11, 15-13
mounting bracket (starter/generator) 6-27
mounting bracket, steering column  5-3
mounting plate  7-33
mounting plate (engine) 7-27
moveable face (drive clutch) 10-3
moveable face (driven clutch) 10-5
muffler clamp  9-3

N

nameplate, Club Car 1-3
neutral lock-out cam 6-3

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



nozzle, main (fe290 engine) 8-5
nozzle, main (fe350 engine) 8-7
nut
key switch  6-9, 6-19, 12-3, 12-39
lug 2-3, 2-5, 5-13
slab base “T” 1-3
nylon bushing 1-11, 1-23

(o)

oil filler tube 7-3, 7-15
oil filter 7-19
oil filter screen  7-11
oil level sensor 7-11, 7-23
oil pump and rotor  7-7, 7-19
oil seal 7-25
oil seal (crankshaft) 7-13, 7-23
oil warning light, low  6-9, 6-19
onboard computer 12-17, 12-43
o-ring
counterbalance shaft 7-13, 7-25
oil filker mount 7-7, 7-19
oil level sensor 7-11, 7-23
rocker case hardware 7-9, 7-21
output gear 171-7, 14-3

P
package, brush 6-25, 13-3
package, hub bearing 5-9, 5-13
pad
accelerator 4-13
accelerator pedal 4-15
brake pedal 4-7, 4-9
park brake 4-7, 4-9
spring 5-15, 5-17
paint, touch-up 16-7
panel, center dash 1-5
panel, rear seat frame  1-29
park brake latch  4-7, 4-9, 4-13, 4-15
park brake pedal 4-7, 4-9
park brake ratchet 4-13, 4-15
park brake rod sleeve 4-7
park brake torsion spring 4-7
pawl 4-7
pedal
accelerator 4-13, 4-15
brake 4-7, 4-9
park brake 4-7, 4-9
pencil grip  5-3
pilot air screw 8-5, 8-7
pilot jet 8-5, 8-7
pin
crankcase cover locating  7-11
differential 171-7, 14-3
equalizer pivot 4-9
governor cable clevis 8-11

INDEX

head locating 7-9
hinge, long 1-11, 1-23
piston 7-13, 7-25
roll (shifter lever) 11-3
pinion, steering 5-5
pipe, intake 8-9
piston 7-13, 7-25
piston pin  7-13, 7-25
piston pin retaining ring  7-13, 7-25
piston ring compressor  16-5
piston ring pliers  16-5
piston ring set  7-13, 7-25
piston, anchor  4-5, 4-11
pivotarm 171-3
pivot support bearing 4-13, 4-15
plastic clamp 8-3
plate 7-21
backing (brake) 4-3, 4-5, 4-11
body hinge 1-7, 1-17
body kick 1-7, 1-17
component mounting 12-17, 12-25
flywheel fan  7-5, 7-17
front spring retainer  5-9, 5-13
heatsink  15-5
mounting  71-33, 12-41
mounting (engine) 7-27
oil filter screen 7-11, 7-23
oil pump 7-7, 7-19
oil valve  7-9
receptacle backing 1-25, 12-15, 12-23,
12-45, 15-11, 15-13
scorecard 5-3
seat hinge 1-9, 1-15, 1-19, 1-29
spring mounting  5-7, 5-11
thrust 11-5, 11-7
thrust (idler gear) 14-3
pliers
internal retaining ring  16-5
pistonring 16-5
retaining ring  16-5
plug
3-pin  12-5, 12-9, 12-17, 12-43, 13-5
3-wire 12-31, 12-35, 12-51, 12-55

6-pin 12-25
cap 7-5,7-17
drain  7-19

drain (crankcase) 7-7
drain (transaxle) 17-3
drive clutch  10-3

driven clutch puller 16-3

fil  14-3

filter bracket 7-7

magnetic 74-3

spark (ohv) 7-5, 7-17

plug gasket 14-3

pole set (starter/generator) 6-25

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

positioner, choke 8-13
potentiometer housing 12-27
potentiometer lever 12-27
powerrelay 15-3, 15-5, 15-7, 15-11, 15-13
PowerDrive battery charger 15-3, 15-5,
15-7, 15-9
press weldment 16-3
protector spray, battery terminal  16-3
protector, wiper switch resistor  12-5
puller
bearing 16-3
drive clutch 16-3
drive clutch hub  16-3
driven clutch cam 16-3
flywheel 16-5
seal 16-5
pulley (starter/generator) 6-25
pulley nut and screw (starter/generator)
6-25
pump cover (oil) 7-7, 7-19
pump, fuel impulse  8-3
pump, oil and rotor 7-7, 7-19
pushrod 7-9, 7-21

R

rack and pinion drag link  5-5
rack, steering 5-5
ratchet, park brake 4-13, 4-15
reamer, valve guide 16-7
rearbody 1-7, 1-17
rear footrest  1-13, 1-31
rear seat frame panel 1-29
receptacle

3-pin 12-5, 12-17, 12-27

3-wire 12-5

6-pin 12-25

AC cord 15-9
receptacle (fuse) 12-23
receptacle backing plate  12-23
receptacle bezel 12-15, 12-23, 12-45
reel, retractable cord  15-11, 15-13
regulator, motor controller output (MCOR)

12-9

regulator, voltage 6-15
relay

48-vdc power 15-3, 15-5, 15-7, 15-9,

15-11, 15-13

brake light 12-37

electrical component box 6-15
remover, bearing and oil seal 16-3
resistor 12-25
resistor assembly  12-17, 12-41
retainer

bearing 13-5

bearing (motor) 13-3

bearing (starter/generator) 6-25

Page i-15



cable 6-3
harness 6-9
headlight 6-17, 12-37
pushon 12-39
shock absorber cushion
spiral ring  10-3
spring 4-13, 4-15, 5-15
spring (drive clutch) 10-3
valve spring 7-9, 7-21
retaining ring (drive clutch) 10-3
retaining ring (driven clutch) 10-5
retaining ring (steering column)  5-3
retaining ring pliers  16-5
retractable cord reel  15-11, 15-13
return spring  4-15, 8-13, 8-15
return spring bumper  4-13, 4-15
reverse buzzer 6-9, 6-17, 6-21, 6-23, 12-3,
12-37, 12-47, 12-57

5-15, 5-17

rigging, brush  13-3, 13-5
rim, wheel 2-3, 2-5
ring

C-type stop 5-5
piston (set) 7-13, 7-25
piston pin retaining 7-13, 7-25
retaining (drive clutch) 10-3
retaining (driven clutch) 10-5
retaining (steering column) 5-3
retaining (steering gear box) 5-5
snap 5-5, 11-3
spiral back-up 10-3
synchronizer 11-5
rocker arm  7-9, 7-21
rod
accelerator pivot  4-13
battery hold-down 12-47, 12-57
connecting 7-25
connecting (crankshaft)
counterbalance 7-13
equalizer 4-7, 4-9
push 7-9, 7-21
shift 171-5
tie 5-7, 5-11
rod and pawl 4-7, 4-9
rpm limiter  7-5, 7-17
rubber boot  8-3

7-13, 7-25

S
6-pin plug 12-25
6-pin receptacle 12-25
safety firstcard 16-5
scorecard clip 5-3
scorecard plate 5-3
screen, oil filter 7-11, 7-23
screw
bearing retainer 13-3, 13-5
brush holder 13-3

Page i-16

INDEX

clamp 13-3, 13-5
idle 8-7
idler 8-5
lens 6-23
pilot air 8-5, 8-7
pole piece (starter/generator) 6-25
valve clearance adjuster 16-7
seal
bed 1-35
crankshaft 7-11
double lip 5-9, 5-13
dust 5-7, 5-11
dust (steering gear box) 5-5
dust, steering pinion 5-5
intake 8-13, 8-15
oil 7-25
oil (axle shaft) 11-7
oil (crankshaft) 7-13, 7-23
oil (governor pivot) 11-3
oil (shifter shaft) 171-3
oil, axle shaft 14-3
oil, input shaft 171-5, 14-3
valve 7-9, 7-21
seal puller 16-5
seat
bearing 5-3
spring 7-9, 7-21
valve 7-7
seat back 1-11, 1-21, 1-23, 1-25, 1-27,
1-29
seat back support  1-11, 1-23
seat bottom 1-9, 1-11, 1-19, 1-23, 1-25,
1-27, 1-29
seat bottom cover 1-9
seat hinge plate 1-9
seat support  1-11, 1-23
seat support panel 1-25, 1-27
sensor, motor speed  13-5
sensor, oil level 7-11, 7-23
set, pole 6-25
shackle, rear spring 5-15, 5-17
shaft
counterbalance guide
input 17-5, 14-3
rocker arm  7-9, 7-21

7-13, 7-25

shifter 171-3
steering column  5-3
shield, end 13-3, 13-5

shield, heat 1-17

shift fork 171-5

shiftrod 11-5

shifter lever 171-3

shifter shaft 171-3

shifter, forward/reverse 6-3
shim

camshaft 7-23

crankshaft 7-13, 7-25

tilt bed pivot  1-35

wiper switch  12-5
shock absorber cushion
shock absorber, front
shock absorber, rear
shoe bake 4-3, 4-11
shoe retainer 4-3, 4-5, 4-11
shoe, brake 4-5
shrink, heat 15-11, 15-13
shroud, engine  7-3, 7-15
shroud, fan 7-3, 7-15
side bumper guard trim  1-3
sleeve

delta a-plate  5-7, 5-11

park brake rod 4-7, 4-9

synchronizer 11-5

transaxle 171-5
slide switch, 4-position
snapring 5-5
snubber 7-27
snubber bracket 7-27
solenoid, 12-volt 6-7, 6-15
solenoid, 48-volt 12-17, 12-25, 12-41
spacer

1/2 (inner fender) 1-7

1-7/8 (inner fender) 1-7

accelerator pivot rod 4-13

battery terminal bolt  6-29

body 1-11, 1-21, 1-23

crankshaft 7-13

engine 7-27

equalizer 4-9

fixed face shaft 10-3

overload bumper 5-15

park brake 4-7, 4-9

stabilizer bar 5-19
spanner wrench  16-5
spark plug (ohv) 7-5, 7-17
speed switcharm 12-5
spindle, front suspension  5-9, 5-13
spray, battery terminal protector 16-3
spring

accelerator pedal retainer 4-13

brake 4-3, 4-5, 4-11

brake return  4-9

brush 6-25, 13-3, 13-5

compression 5-3, 8-13

drive button  10-3

drive clutch  10-3

engine valve 7-9, 7-21

forward/reverse cam 6-3

oil pressure relief  7-7, 7-19

park brake torsion 4-7, 4-9

rear leaf 5-15, 5-17
4-13, 4-15, 8-13, 8-15

5-15, 5-17
5-7, 5-11
5-15, 5-17

15-7, 15-9, 15-13

return

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List



shift fork retainer 171-5
synchronizer 11-5
tapered compression 5-3
tapered leaf 5-9, 5-13
throttle return  8-9
wiper switch brush  12-5
yoke 5-5
springcup 4-15
spring mounting plate  5-7, 5-11
spring retainer 4-15, 5-15
spring seat 7-9, 7-21
spur gear (crankshaft) 7-13
stabilizer bar  5-19
starter/generator  6-25, 6-27
stator shell 13-3, 13-5
steel bushing 1-35, 5-9, 5-13, 5-15, 5-17
steering column  5-3
steering column bearing press tool  16-5
steering column mounting bracket 5-3
steering column retaining ring tool  16-5
steering column shaft 5-3
steering geer box 5-5
steering wheel 5-3
steering wheel puller tool  16-7
stem, valve 2-3, 2-5
stiffener
flywheel side 7-27
PTO side 7-27
seat 1-25, 1-27
strain relief bushing
15-11, 15-13
strap, A-plate  5-7, 5-11
strap, seat bottom  1-25, 1-27, 1-29
stud
ball 4-13, 6-3, 6-7, 6-15, 11-3
engine mounting  7-27
lug 5-9, 5-13, 11-7, 14-3
short ball 12-5
wiper switch adjusting  12-5

15-3, 15-5, 15-7, 15-9,

support
accelerator pivot rod 4-13, 4-15
frontbody 1-7, 1-17

rear seat 1-29

seat 1-11, 1-23

seat back 1-11, 1-23

stabilizer bar bushing 5-19
suppressor, voltage 6-13, 12-37
switch

4-position slide 15-7, 15-9, 15-13

forward/reverse 12-13, 12-21

key 6-9, 6-19, 12-3, 12-39

light 6-19, 12-39

limit 6-3, 6-7, 6-15, 6-19, 12-5, 12-13,

12-27, 12-39
limit, sealed 12-13
tow/run  12-21

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List

INDEX

switch brush  12-5
synchronizer clutch hub  17-5
synchronizerring 11-5

T

12-volt battery 6-29

12-volt solenoid 6-7, 6-15

3-pinplug 12-5, 12-9, 12-17, 12-43, 13-5

3-pin plug and wedge lock  12-21

3-pin receptacle 12-5, 12-17, 12-27

3-pin receptacle and wedge lock  12-21

3-wire and receptacle 12-5

3-wire plug  12-51

3/8-amp fuse 12-23

20-amp fuse 12-45

tachometer 16-7

taillight 6-23

taillight assembly  6-21, 6-23, 12-47, 12-57

tailskirt  7-33

tapered compression spring  5-3

tapered leaf spring  5-9

tappet 7-11

terminal block 6-17, 12-37, 12-43, 12-45

terminal block (controller) 12-25

terminal hardware (starter/generator) 6-25

tester, continuity  16-5

thermometer, battery 16-3

throttle bracket gasket 8-9

thrust bearing 5-9

tierod 5-7, 5-11

tie, wire 5-5, 6-17, 8-15, 12-5, 12-21,
12-25, 12-27, 12-37, 12-41, 12-43

tilt bed 1-35
tire 2-3,2-5
tool

accelerator pedal adjustment  16-3
brake adjustment 16-3
brake pedal adjustment 16-3
brake pedal tension 16-3
cam installation 16-3
clutch alignment 16-3
drive clutch holder 16-3
governor shaft installation  16-5
steering column bearing press  16-5
steering column retaining ring  16-5
steering wheel puller  16-7
transaxle axle seal 16-7
transaxle pinion seal 16-7
transmission 16-7
tool kit, clutch  16-3
touch-up paint 16-7
tow/run switch  12-21
transaxle 14-3
transaxle axle seal tool 16-7
transaxle pinion seal tool 16-7
transaxle, unitized 171-3

transformer 15-3, 15-5, 15-7, 15-9, 15-11,
15-13

transmission tool  16-7

trim

front body 71-3
seat bottom  1-25, 1-27
side bumper guard 71-3
tube
7 mm (flywheel) 7-17
axle 11-7, 14-3
crankcase vent 8-9
oil filler 7-3, 7-15
tune-up kit 16-7
turn signal lens  6-17, 12-37

U

unitized transaxle 171-3

upper pinion bearing  5-5

urethane bushing 1-35, 5-7, 5-9, 5-11,
5-13, 5-15, 5-17

\'}

valve 7-21

choke 8-13, 8-15

exhaust 7-9, 7-21

fuel pickup tube 8-3

intake 7-9, 7-21

oil 7-9

stem 2-3, 2-5
valve clearance adjuster screw 16-7
valve guide 7-9, 7-21
valve guide reamer 16-7
valve seal 7-9, 7-21
valve seat 7-7
valve seat cutter 16-7
valve seat cutter guide 16-7
valve seat t-wrench  16-7
valve spring compressor  16-7
valve spring retainer 7-9
valve spring, engine 7-9, 7-21
vehicle care kit  16-7
ventbarb 8-3
vent line 8-3, 8-9
vent, fuel tank 8-3
volt ohm meter 16-7
voltage limiter 6-17, 12-43
voltage regulator 6-7, 6-15

voltage suppressor 6-13,
12-37, 12-51, 12-55

12-31, 12-35,

w
warning light, battery  12-3, 12-39
warning light, low oil  6-9
washer
key switch  6-9, 6-19, 12-3
kingpin wave 5-9, 5-13

Page i-17



INDEX

mounting  10-3, 10-5

nylon flat 6-3

spring 11-5

thrust (transaxle) 171-5
wedge (steering column) 5-3
wedge, bearing puller 16-3
weight, counterbalance 7-13, 7-25
weight, drive clutch  710-3
weldment, armrest  1-21
weldment, press  16-3
wheel rim  2-3, 2-5
wheel, steering 5-3
wiper switch  12-5
wire and terminal  12-25, 12-43
wire assembly

battery charger 15-3, 15-5, 15-7, 15-9,
15-11, 15-13

fe290 engine  7-3
fe350 engine  7-15
forward/reverse switch  12-21
IQDM port  12-21
multi-step potentiometer 12-5
sense lead 12-23, 12-45
starter/generator  6-27
wire clamp  7-5
wire harness
gasoline 6-5, 6-13
headlight 6-17, 12-37
IQ System 12-19
lighting 12-31, 12-35, 12-51, 12-55
power 12-31, 12-35, 12-51, 12-55
PowerDrive System 48 12-7, 12-11
wire latch 8-13, 8-15
wire terminal  12-17

wiretie 5-5, 6-17, 8-15, 12-5, 12-21, 12-25,
12-37, 12-41, 12-43

wire, jumper  15-9

wire, lead 7-5, 7-17
wood insert  1-9
woodruff key 6-25, 11-3

wrench, spanner 16-5

Y
yoke spring 5-5
yoke, gear 16-5

z

z-bracket 12-25

Page i-18 2001 /2002 / 2003 Transportation Vehicles Illustrated Parts List



Your Comments Are Appreciated

Please select your category:

[ ] Distributor/Dealer [ ] Technician
[ ] Individual Owner [ ] Golf Course Superintendent
[] Club Car Associate/Representative [ Other:

In order to help us better serve you, please rate this publication in the following catgories:

Poor Fair Average Good Excellent
1. Ease of Understanding ] [] [] ] ]
2. Ease of Finding Information ] ] ] ] ]
3. Clarity of lllustrations ] ] ] ] []
4. Index Usability ] ] ] ] ]

Comments/Suggestions

Please fax a copy of this page to (706) 228-2662.

Thank You!
Club Car Technical Publication Department

2001 /2002 / 2003 Transportation Vehicles lllustrated Parts List






(Gub Car

NOTES




(Gub Car

NOTES







Transportation and Utility Vehicles
Club Car Inc.

P.O. Box 204658
Augusta, GA 30917-4658

amw

IngersollRand




	Contents
	Body and Trim
	Front Body
	Dash and Floor Components
	Rear Body and Fender – Villager 4
	Front Seat Bottom and Armrests – Villager 4
	Seat Backs, Rear Seat Bottom and Support Structure – Villager 4
	Rear Footrest and Handrails – Villager�4,�Villager�6,�and�Villager�8
	Center Body and Trim – Villager�6�and�Villager�8
	Rear Body and Fender – Villager�6�and�Villager�8
	Seat Bottoms – Villager�6�and�Villager 8
	Seat Backs and ArmRests – Villager�6�and�Villager 8
	Rear-Facing Seat and Support – Villager�6�and�Villager 8
	First Seat and Support Structure – TransPorter 4 and TransPorter 6
	Second Seat and Support Structure – TransPorter 4 and TransPorter 6
	Third Seat and Components – TransPorter 6
	Rear Footrest and Handrails – TransPorter 6
	Rear Body Trim – TransPorter�4�and�TransPorter 6
	Rear Cargo Bed – TransPorter 4
	Stake Side – TransPorter 4

	Wheels and Tires
	Wheels and Tires – Villager 4
	Wheels and Tires – Villager�6, Villager�8,�TransPorter�4,�and�TransPorter�6

	Decals
	Decals – Villager 4
	Decals – Villager 4, Continued
	Decals, Front Body – Villager�6�and�Villager�8
	Decals, Rear Body – Villager 6
	Decals, Center and Rear Body – Villager 8
	Decals – TransPorter 4 and TransPorter 6
	Decals – TransPorter 4 and TransPorter 6, Continued
	Decals – TransPorter 4 and TransPorter 6, Continued

	Brakes, Pedal, and�Cable�Assemblies
	Rear Brake Assembly, Self-Adjusting – Villager 4
	Rear Brake Assembly, Manually Adjusted – Villager 6 and 8, TransPorter 4 and 6
	Brake Pedal and Cable Assembly – Vehicle�with�Two-Wheel Brakes
	Brake Pedal and Cable Assembly – Vehicle�with�Four-Wheel Brakes
	Front Brake Assembly – Vehicle�with�Four-Wheel�Brakes
	Accelerator Pedal Assembly – Villager 4, all�Electric�with�MCOR, and Gasoline Vehicles
	Accelerator�Pedal�Assembly – Electric�Vehicles�with�Potentiometer

	Steering, Front�and�Rear�Suspension
	Steering Column
	Steering Gear Assembly
	Front Suspension, Upper – Villager�4
	Front Suspension, Lower – Villager 4
	Front Suspension, Upper – Villager�6, Villager�8,�TransPorter�4, and TransPorter 6
	Front Suspension, Lower – Villager�6, Villager�8,�TransPorter�4, and TransPorter 6
	Rear Suspension – Villager�4
	Rear Suspension – Villager 6, Villager�8,�TransPorter 4, and TransPorter 6
	Stabilizer Bar – Gasoline Villager�6, Villager�8, TransPorter 4, and TransPorter 6

	Electrical System – Gasoline Vehicle
	Forward/Reverse Shifter Assembly – Gasoline Vehicle
	Wiring – Gasoline Villager 4
	Electrical Component Box – Gasoline Villager 4
	Electrical Components, Front Body – Gasoline Villager 4
	Wiring – Gasoline Villager 6, Villager 8, TransPorter�4, and TransPorter 6
	Electrical Component Box – Gasoline�Villager�6�and�8, TransPorter�4�and�6
	Electrical Components, Front Body – Gasoline Villager 6 and 8, TransPorter 4 and 6
	Controls and Indicators – Gasoline Villager 6, Villager�8, TransPorter 4, and TransPorter 6
	Electrical Components, Rear Body – Gasoline Villager 6 and Villager 8
	Electrical Components, Rear Body – Gasoline TransPorter 4 and TransPorter 6
	Starter/Generator Assembly
	Starter/Generator Mounting
	Battery – Gasoline Vehicle

	Engine
	FE290 Engine – Shrouds�and�Brackets
	FE290 Engine – Ignition�Components�and�Flywheel
	FE290 Engine – Oil Circulation
	FE290 Engine – Cylinder Head
	FE290 Engine – Crankcase,�Camshaft�and�Oil�Sensor
	FE290 Engine – Crankcase�and�Crankshaft
	FE350 Engine – Shrouds�and�Brackets
	FE350 Engine – Ignition�Components�and�Flywheel
	FE350 Engine – Oil Circulation
	FE350 Engine – Cylinder Head
	FE350 Engine – Crankcase,�Camshaft�and�Oil�Sensor
	FE350 Engine – Crankcase�and�Crankshaft
	Engine Mounting

	Fuel, Intake, and�Governor�Systems
	Fuel System
	Carburetor Assembly, FE290 Engine – Villager�4
	Carburetor Assembly, FE350 Engine – Villager 6, Villager 8, TransPorter 4, and TransPorter 6
	Carburetor Installation
	Governor and Accelerator Cables
	Intake Duct, Choke, and Air Box Assembly – Villager 4
	Intake Duct, Choke, and Air Box Assembly – Villager 6 and 8, TransPorter 4 and 6

	Exhaust System
	Exhaust System, FE290 – Villager 4
	Exhaust System, FE350 – Villager 6, Villager�8,�TransPorter 4, and TransPorter 6

	Torque Converter
	Drive Clutch
	Driven Clutch

	Unitized Transaxle – Gasoline�Vehicle
	Unitized Transaxle, Gasoline Vehicle – Gear�Cases�and�Brackets
	Unitized Transaxle, Gasoline Vehicle – F&R�Transmission�and Gear Reduction
	Unitized Transaxle, Gasoline Vehicle – Differential�and Axles

	Electrical System – Electric�Vehicle
	Electrical Components, Front Body – Villager�4�Vehicle
	Multi-Step Potentiometer – Villager�4�PowerDrive�System 48�Vehicle
	Wiring – Villager 4 PowerDrive System 48 Vehicle�with�Multi-Step Potentiometer
	Motor Controller Output Regulator (MCOR) – PowerDrive�System 48�and IQ System Vehicles
	Wiring – Villager 4 PowerDrive�System�48�Vehicle�with MCOR
	Forward/Reverse Switch – PowerDrive�System 48�Vehicle
	Batteries, Charger Receptacle – Villager�4�PowerDrive�System 48�Vehicle
	Computer, Controller, and Solenoid – Villager�4�PowerDrive�System 48�Vehicle
	Wiring – Villager 4 IQ�System�Vehicle
	Forward/Reverse Switch, Tow/Run Switch – Villager�4�IQ�System�Vehicle
	Batteries, Charger Receptacle – Villager�4�IQ�System Vehicle
	Computer, Controller, and Solenoid – Villager�4�IQ�System�Vehicle
	Continuously Variable Potentiometer – Villager�6 and 8,�TransPorter 4 and 6 Vehicles
	Wiring – PowerDrive System 48 Villager�6 and 8 with�Continuously�Variable�Potentiometer
	Wiring – PowerDrive System 48 Villager�6�and�8�Vehicles�with�MCOR
	Electrical Components, Front Body – Villager�6�and�8,�TransPorter 4 and 6�Vehicles
	Controls and Indicators – Villager�6�and�8,�TransPorter�4�and�6�Vehicles
	Electrical Components, Center Body – Villager�6�and�8,�TransPorter�4�and�6�Vehicles
	Electrical Components, Center Body, Continued – Villager�6�and�8,�TransPorter�4�and�6�Vehicles
	Charger Receptacle – Villager�6�and�Villager 8�Vehicles�
	Electrical Components, Rear Body – Villager�6�and�Villager�8 Vehicles�
	Wiring – TransPorter 4 and TransPorter 6 with Continuously�Variable�Potentiometer
	Wiring – TransPorter 4 and TransPorter 6 with Motor�Controller�Output Regulator (MCOR)
	Electrical Components, Rear Body – TransPorter�4�and�TransPorter�6�Vehicles�

	Electric Motor
	Motor – PowerDrive System 48 Vehicle
	Motor – IQ System Vehicle

	Transaxle – Electric�Vehicle
	Transaxle, Type G – Electric Vehicle

	Battery Charger
	PowerDrive Battery Charger, Domestic – Villager�4,�Villager�6,�and Villager 8
	PowerDrive 2 Charger, Domestic – Villager�4�
	PowerDrive Battery Charger, Export – Villager�4,�Villager�6,�and�Villager 8
	PowerDrive Battery Charger, European�– �Villager�4,�Villager�6, and Villager 8
	Onboard PowerDrive Battery Charger, Domestic�–�TransPorter�4�and�TransPorter�6
	Onboard PowerDrive Battery Charger, Export�–�TransPorter�4�and�TransPorter�6

	Maintenance and Service�Tools
	Maintenance and Service Tools
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued

	Index-Numerical
	Index-Alphabetical

